o m T




heeﬁ loader \\)\C/O | \X

parts catalog C“

S/N 11Y03501-UP \ AN Al / .
S/N 16L03501-UP ‘ JANAY Y
S/N 23M03501-UP ) \[\4
s
' Form 73073134 English i

(Replaces 73066212)

A WARNING

STUDY THE OPERATION AND MAINTENANCE
"\ INSTRUCTION MANUAL THROUGH BEFORE STARTING,

OPERATING, MAINTAINING, FUELING OR SERVICING THIS
MACHINE. -

Fiatallic is not responsible for any liability arising from any damage resulting from
defects c:aused by parts and/or components not approved by Fiatallis for use in
maintaining and/or repairing products manufactured ormerchandized by Fiataliis.

In any case, no warranty of any kind is made or shall be imposed with respect to
products manufactured or merchandized by Fiatallis when failures are casued by -
the use of parts and/or components not approved by Fiatallis.

‘;W)

X N e e
 —— N e o,



Ve

LS
e
MODEL IDENTIFICATION 9, Q ©
! R /\
P; : MODEL SYMBOL ENGINE MODEL DESCRIPTION
H \’Q*nv*
i 645- B 3500 MKII Turbocharged diesel powered engine,
! four wheel drive wheel loader equip-
. W O T - ped with: powershift transmission,
< torque converter, planetary axles,
. M fﬂ/ Q%&G{D L power steering and power brakes.
(1 ] Lokt g
(N PR
AN

SERIAL NUMBER LOCATIONS
{See page 12)

LOADER SERIAL NO: On plate attached to the left side of the bonnet in rear of the operators
compartment or on left side of platform.

ENGINE SERIAL NO  On plate attached to the right hand side of the engine biock.
TRANSMISSION SERIAL NO: On plate attached to the right side of the transmission housing,
- AXLE SERIAL NO: On plate attached to the axle housing.

f RECORD YOUR SERIAL NUMBERS BELOW T

WHEEL LOADER SERIAL NO.

————— ENGINE SERIAL NO.

TRANSMISSION SERIAL NO. ‘ N

AXLE SERIAL NO.: '

Front

Rear

MODEL SERIAL NUMBER

SERIAL NUMBER consisting of all 8 char- LOADER SERIAL NUMBER
acters must always be submitted for positive MODEL PRODUCT  UNIT
identification of your machine. CODE NO.
645 B 11Y 03501
16L 03501
| ' 23M 03501
! /"\ .
R )
Vs _ (EXAMPLE)

(Revised December 1980) . -




ALPHABETICAL INDEX

Drive Shaft Group. .. .o ovveniverocrvaroeennn 125
Air Application Valve Assy . . .. ... covevviianonnn 174 Dump Cylinder Assy.......covvvvvnneorenrnns 212
AirBrake Lines........coioveccooososssoness 164 Electrical System. ... ....ccvcvvieeriorennvncann 278
AirCleaner . .....ccovvoovocosooanoosaossnsss 64 Emergency Brake Control Group ............... 151
Afr CoOmPresSOr., .. .ocvvvosvvonsororanasns 178,180 Emergency SteeringGroup .. ......cciveiveeenn 330
AirHom & Lines. . .. ... oo veoiocooconnaosasss 166 Emergency Steering Motor & Pump ............. 329
AlrTank & Lines. ... .......iierieonconorsnns 162 EngineAirHeater ...............civiiieeionns 41
AlcoholInjector .. ... vev it ienain 170 Engine& Mounting. .......cciicrevrnvnoanonns 13
Alternator & Mounting ... .. ....c0 . cncenonn 292, 294 EngineControls. . .. ... oo vinioe it cnvnons 66, 68
Automatic Bucket Leveler. . ............... 216, 220 Engine Coolant Heater . ...........c.ccencetann 8
Automatic Boom Kick-out .........c.ccc00 224,228 Engine Qil Filter & Cooler. . . ... .o vvivvvnncoane 36
Axle Housing Assy. (Front Axle) ........co000en 135 Engine Shut-Off Control. .............. e eeraeas 70
Axle Housing Assy. (Rear Axle) . ......cocennone 139 EngineWater Filter. . ... ......covviconne 71, 72,74
Axle& SUPPOItS . ... v o ec i ae o ian e 130 Exhaust Manifold ................c.cchvenon.. 40
Rack Up Alarm .. . ... oot eoenveannooncocns 282 Exhaust Tube & Muffler . ..............:. Fowone 59
Batteries & Cables. . ......... ... onn 276 Fan,defroster ...............ccouen 304 305, 306
Battery Covers. .. ..cvveveenernoenaconrosnnns 277 Fan, engine .. .. covvviinir e everoncosnn 78, 80
Brake AirLines.. ... .......ccoiverceiionnes 164 Fenders....coveniinenrcniionoconnoons 247, 258

Brake Assy. (Front Axle) ......... ... . ..ut. 152 Filter
Brake Assy., parking . .........coierioncocoons 148 EngineOil. . ...........i0iiiennoes 32, 34, 36
Brake Assy. (Rear Axle) ,,,,,,,,,,,,,,,,,,,,,, 154 Fuel. ... ot it it v i in e eeoes 46, 48
Brake Lines, rear. ... ...cvcevvencccncosnranns 158 HydraulicTank........c.o0cncvoccocronn 232
BUcket. . o vvvveniriianieereens 265,266, zsm Transmission Oil ...........oonvnnn 122,123
Bucket (Multi-Purpose).......ccoiovencessooss 268 Water Coolant...........occ0vevenn 71, 12, 74
Bucket Hydraulics (Multi-Purpose) . ... ..co0nveen 270 FILTER CARE KIT...coveriienvnnn 11A-11F
Bucket Indicator (Multi-Purpose) . ......cc00vnn 269 Flex Disk & ConverterDrive. ... ......... oot 86
Bucket Level Indicator . .......cciveronvoncosa 231 Flywheel Assy. ... ..o viniiiieiiininenn.. 27
Bucket Leveler,hyd . .............c.cu... 216, 220 Flywheel Housing . ......... .. coiiviivnnnenn 26
BOOIM i ive i et naceoneaa oo bo oo 262 Forward Clutch & Planetary . ... ... cv v v 98
wro Boom Kick-Out,hyd.............cccen.. 224, 228 Frame . . v o iei e be o n s ae e e 256
R 67 T UGG 302, 308 Front PipingGroup. . .......c.ovnivovunnor . 210
Cab Heater ........... i re e ne e 321, 322 Fuel Filterand Lines. . . .................... 46, 48
. .« CabRearWindow...............ccvennt. 310, 311 ' Fuel InjectionPump . ................ 56,58,584
- Charging Oil Pump, transmission. ... ......ccve0n 111 Fuel Shut-Off ... ..viirerrivrnrnnanennerenns 70
ClutchCut-Off Valve. . ........c.cccieneonnen. 160 Fuel Tank & Geuge........ccciveiveenna.. 50
Cold Weather Starting Aid. .. ... ......coveien . 42 GOVEIMOT. o v vt v v et vnenennnssasensonansnnss 177
Compressor Crankease. .. ...ooovevvvennnn 185, 186 Grille. . oot ie i en vttt e e e 258
Compressor Cylinder Block. . ............ ...t 182 Handle&Rails .........ccocvveneanoonn. 247, 248
Compréssor Cylinder Head ... ... e rereennerees 184 Heater. ......ooiviinninrninnnnananans 321, 322
Contfols, hydraulic .. ..........c.uu. 240, 242, 244 HighRangeClutch ............oiiunnenvnen.. 104
~-~Control Valve Parts (hydraulic)................. 236 High Range Clutch & Transfer Drive Group ....... 100
Counterweight. . ....... .ot ieiivrronnernnnann 257 Hood. .o ieeiiiintern i neieneeriennnnnns 258
Cowl&Platform........ccocetieieinnonnenens 250 5 07 + TP AP 167
- Crankshaft. ... ..ocv e e tiencecroanenanns 16 Hose Parts. .. ..oovviinennnennnncnroerannennsn 6
\ Cylmder HourMeter........ovvviviiennnrnrnnennns 18, 278
.V, Bucket(Multi-Purpose) .......coivnveiiann 270 Hyd. Brake Lines(Front Section) ............ ...161
s DUMD « .o eviverveeranornonassnssasneas 207 Hyd. Brake Lines(Rear Section) ................ 158
%1 § 2O U . .207 Hyd.Controls . ................ovvt 240, 242, 244
Master. .....ovcvuveeennraronse 172, 216, 224 Hyd. Piping......oooevvinneinnvannn. 203. 206
Slave .. ...iiiivi ittt 216, 224 Hyd. Piping& Cylinders . . .............. ...t 206
Steering. . ovv e e eeneseioneorsnnancans 196 Hyd. Power Steering System . ... ............... 188
Wheel . ...t e it iniieaeaes 156 Hyd.Pump Assy .. .....covniiniiiiinrienen 204
CylinderBlock .........coiiiiiiiiiiivnann. 14 Hyd.Pump & Piping............... ... ... .. 202
CylinderHead..............ccoviviininnnn, 20 Hyd.Tank & Valve.........cocvviiiininnin, 232
Cylinder Parts (Multi-Purpose) ............. 272,273 Hyd.TankFilter.............ooviviivneann.. 232
DashLight. ..., 286 Idler Gear ASSY ... v vnnenrenrnenonneansnns 24
Decals . . vve i it i e e 337 InjectionNozzle . ......... ..ot 51
Defroster Fan ..........ccovvvvenans 304, 345, 306 Injection Nozzles& Lines............. 52,54,55A
Demand Valve AssY. .. ...ccvviivneervaronnons 200 Injection Pump, fuel ................. 56,58,58A
- Diff. Carrier Assy. (Front Axle) . ............... 132 Instrument Panel Cover..................cout 290
Diff. Carrier Assy. (Rear Axle) ................. 140 Instrument Panel & Gauges. .. ................. 288
Differential NoSPIN (Rear Axle) ............... 144 Insirument Panel & Elect. Components. ... ....... 286
Dipstick, Transmissionoil . ................c 0. 124 Instrument Panel & Wiring (cab). ............... 300
Discharge Tube, hyd. tank. ...............c.... 232 Intake Manifold. . . ....ovvivniinirenierneenens 39
. Door Assy.,cab............ e eee e 317, 314 Ladder, Hand Rail & Fenders . ................. 247
" Drain Valve (airtank) . ... .c.oieii it i e 168 Ladder-RightSide...........ccoo et 248
Drawbar ........ et etrrneneneaeansane. 254 Lift Cylinder Assy. Parts. ..................... 214
“DriveShaft ASSY .......covvvneenvens 126, 127, 128 Light Assy. Parts. . ...........coivviiiieenn, 281

4 Revised May 1989
\\‘, s o e
R i+ “/“’\‘/‘——./ - fts A

wr

s




ALPHABETICAL INDEX

Lights & WIrInE . . oo v v e e e e e eeenennnnnns 282 Transmission Chaxrging Oil Pump . .. ............. 111
»f\ Linkage GEOUD + .. v vvrss e 262 Transmission Control Group............o0vien. 116
" Low Range Clutch & Transfer Drive Gear......... 102 Transmission Control Valve. . . ................. 114
- Lubrication Hoses . .. .......... 125,130,188,206 Transmission Cooling Lines & Dipstick........... 124
Master Cylinder Assy. ................ 172, 216, 224 Transmission Filter & Mounting . . ............., 122
Moisture Ejector . ... .........covvvrenenn.... 168 Transmission Housing & Covers. . ................ 94
Multi-Purpose Bucket .. ... oot inrerenn. 268 Transmission Qil Filter .. ................. 122,123
Multi-Purpose Bucket Hydraulies ............... 270 Transmission Qil Cooler . ....... ... ... ... ... 31
e Nozzle Holder ASSY. . cvvcvvvrnrnnnnnn.. 51,51A Transmission Parking Brake. . ... ........... ..., 148
. O Cooler ... vt e et 36, 37 Transmission Rear Housing. .. .............. ... 110
Oil Filter, engine . ..o vvr e eennenses 32,34, 36 Turbocharger. . . ... .. it i e 60
(10 R 30 Turbocharger Assy . ........cvieieieonenniann 62
- O PUmID. o v e e e e e e e 28 Turbine Driven Gears & Freewheel Unit ... ........ 92
Packaged Parts. .. ... .. i i e 7 Tum Signals ............ oo o 296, 298
K Painting & Marking . .. ... ovvrrverrnennnnnn.. a37 TOOIS. + v e oo e e e 326
Parking Brake Assy . . ............ L 148 Undercarriage Guard . ... ... .. ... ... . ... .. 252
Parking Brake Control................. e 149 Universal Joint Cartridge & Support ... ......... 130
Piston & ConnectingRod ...................... 19 Valve
POt Pin . o oo o e e 256 Air Application. .. ... ... .. e 174
Platform .. o.vvret i 250 ArHom. ... 166
. PowerClusters. .. .........oivicnnenenn. 164,172 AirTank ... 162
( Power Steering Cylinder . .. .......ovvevennennn 196 Clutch Cut-Off ..., 160
A Power‘steering Pump Assy °°°°°°°°°°°°°°°°°°° 198 Demand..........ciovvenoernrroneacans 200
Power Takeoff. . . oo vvvnnirnnerernnnnnenssn 112 Engine Oil Pressure . . .........cocvicnnann 14
Pump : HydraulicControl. .. ........ ... .ov oo, 236
EngineOil. . ..ooviiitier it 28 Relief ..... ... iiiiiiiconnnooncenonoan 199
Fuel Injection . . ...vevrunerenas 56,58,584 Steering. . ..o it e e e 192
Hydraulic .. ovreinene st oeeennnennaas 204 Transmission Control ............ccvonn. 114
Power Steering . .....vvevrroneruoerinnn. 198 Valve Operating Mechanism . ................... 22
Transmission Charging Gil. . ............... 111 Water Filter. .. ... ccvvneenronicnvonaoss 71,72, 74
Water. .ot e 78, 80 Water Separator (Special Equipment)............. 44
) 4~ Radiator Hoses . ... ovvveeneiiononanenes 81, 82, 83 Water Pump&Fan.................oooenn,
, <, adiator & FanGuard. .. ........oc0vvrunin. 81, 82 Wheel Cylinder Assy . ........ooocveiivnninn.
Radiator ASSY .ot vt vreiee e 84 Wheel Group. ..o e,
Radiator Support, Hood & Fenders. .. ........... 258 Window Assy. (Rear Cab) . .
Rear Axlr Disconnect . . o o.vvvvversnernnennns 108 Window (slide) . « « « + -
Rear Axle Disconnect Controls. ................ 120 Windshield Wiper Group, Rear
Rear Output Group. . .. vovvvrerenveenronnnnes 106 Wiper Group (pantograph) ... .....c.vivvenndes
RearViewMirror . ... ... .. ... iiviennnnnns 307 WiperGroup .. ...vvvvviinnnnnennons
RearWindow Assy . .........cvevvnnnnn. 310, 311
m~— Relief Valve ASsy .......cvivvivnnnnnnenennns 199
L Reverse Clutch & Planetary. ..............000ll 96 ‘
v Safety Locking Bar .......................... 255
s Seat Belt . ..... ..civiiiininiinneeninnnannn 261
N ( Seat& Mounting.........coivvienvenrenennas 260
- Shaft & Hub (Front Axle).........o0vvvennvnes 136
LA Shaft & Hub (Rear Axle). .. ......coevvvinne.. 146 s
ol SidePanels .............cciiviniinneea.....249 3 [ >
: Sight Gauge ASSY. ... cvvevvnrenesrvsnaaionses 235 e t e
- Sound Suppression Group. . ..oovevvrnereeennn 334 ({} \ a4 l°
R 2 291 Q cr o0
S Steering Cylinder. ... ........coivennven.. 188, 196
T gteering Gear ASSY ... .ocvvevtrececnnrerasonn 192
ne teering Valve.......... Cer s erea et 192
g T Strainer & Magnet..........ooviieveninennnn. 232
Py e SuctionFan..................ooiial, 78, 80
& v Tail Light/Stoplight Assy ...........c0vvevnern 284
Tank, fuel ... .o .iiiiriiietiierinnenneasnas 50
Tank,hydraube. .. ... vvi it iienenivevnennnn 232
Thermostat & Housing .......vovcvvnvreennans 76,77
Tie Rod ASSY. . . . eivvvnrrntenernernneanennns 195
Timing Gear Housing. .....oveeuveenn- . 151
g . "l‘n" T T T 1 2P 43
.f-\a o AP ./. : R
\Nﬂi L onpae bom ~rter Housing ............... e 90
) TEERSMEISON « - v e v eeens e e ees e aeeeennnes 85 -
- (Revise
R s T
l - —— ~




MODEL IDENTIFICATION

MODEL SYMBOL ENGINE MODEL DESCRIPTION

645-Bi .o o 3500 MKII Turbocharged diesel powered engine,
four wheel drive wheel loader equip-
ped with: powershift transmission,
torque converter, planetary axles,
power steering and power brakes.

SERIAL NUMBER LOCATIONS
(See page 12)

LOADER SERIAL NO: On plate attached to the left side of the bonnet in rear of the operators
compartment or on left side of platform.

ENGINE SERIALNO  On plate attached to the right hand side of the engine block.
TRANSMISSION SERIAL NO: On plate attached to the right side of the transmission housing.

- AXLE SERIAL NO: On plate attached to the axle housing.

RECORD YOUR SERIAL NUMBERS BELOW

_ WHEEL LOADER SERIAL NO.
ENGINE SERIAL NO.
TRANSMISSIQN SERIAL NO.
AXLE SERIAL NO.:
Front
Rear
o MODEL SERIAL NUMBER
SERIAL NUMBER consisting of all 8 char- LOADER SERIAL NUMBER
acters must always be submitted for positive MODEL PRODUCT UNIT
identification of your machine. CODE NO.
645 B 11Y 03501
16L 03501
23M 03501
(EXAMPLE)

(Revised December 1980)



SOCKET

NIPPLE FLANGE

NOTE: Refer to left hand column forridentity of original hose. Hose is crimped-type (fitting
not re-usable) unless otherwise indicated. Equivalent hose assembly may be con-
structed from data given.

NIPPLE NIPPLE
ORIGINALl BULK HOSE (#1 end) {#2 end) SOCKET
assr. w0 2o ealt) | lincnes) | ocluding | NIPPLE | | Including | NIPPLE | |20t enés)

70654253 170920795 | 37-1/8'" | 70920945 | 70922831 [A | 70920945 | 709228311 A 170920973

70654271 | 70919474 |22-3/8" | 70920851 | 70921046 |A| 70920851 | 70921046| A 70919469

73043353 [ 70920793 | 40-3/8" | 70920942 | 70921562 |A| 70920942 | 70921562 | A [70920971

73044144 170920794 (32" 70923506 | 70922894 | L] 70923506 | 70922894 | L. | 70920972

73044145 [ 70920794 | 32" 70923506 | 70922894 | L.| 70923506 | 70922894 | L.} 70920972

73044146 170920795 | 22-1/4'" | 70920945 70922831 | A| 70920945 70922831 | A 170920973

73044149 [ 70920794 | 29-3/4" | 70923506 | 70922894 | L.| 70921020 | 70922830| A |70920972

73044164 170920794 | 32" 70923506 | 70922894 | L.| 70923506 | 70922894} L | 70920972

73044165 | 70920794 32" 70923506 70922894 | L| 70923506 70922894| L | 70920972

73044172 70920793 | 77-1/4" | 70920951 | 70921563 | E| 70920961 | 709213021 D] 70920971

73044802 | 70920727 24-5/8" ]70920852 70920344 | A| 70920852 70920344} A 170919281

73045624 | 70920795 | 58-5/8" | 70920945 | 70922831 | A | 70920945 | 70922831 A | 70920973

73045838 [ 70920795 |30-5/8" | 70924239 K| 70925267 L]70920973

73053413 | 70920795 | 32-1/4" | 70925267 | 70928519 | L| 70923486 J 170920973

73053427 | 70920794 13-1/4'" | 70920962 70921564 | D| 70923904 | 70927099 J | 70920972

73053731 70920795 | 10-1/2" | 70925267 | 70928519 | L N

73054019 | 70920221 | 32" 70920867 | 70919277 | E| 70920852 | 70920344 A | 70919281

73057706 70920388 | 25-3/8" 70920806 O

73058833 70928122 32-5/16" 70928096 | A 70928096 A| 70928084

730588344 70928122 | 58-3/4" 70928096 | A 70928096| A| 70928084

73062464 | 70920795 | 21-3/4" | 70920945 | 70922831 | A| 70920945 | 70922831 'A] 70920973

A73071129] 70920794 | 32 70923506 { 70922894 | L.| 70923506| 70922894| L] 70920972
£73071130] 70920794 | 32 70923506 | 70922894 | L| 70923506| 70922894 L| 70920972
A73071131] 70920794 | 32 70923506 | 70922894 | I,] 70923506 709@&%_‘&9@_&
A73071132| 70920794 | 32 70923506 | 70922894} L.| 70923506 70922894 L 70920972
% Also order 2 NUT 70928090 for each assy. 6

AlIncludes hose guard.

(Revised August 1979)



PACKAGED PARTS

PACKAGE NO. DESCRIPTION

73048750 REPAIR KIT, alcohol injector (See page 171)
73056485 REPAIR KIT, dump cylinder (See page 213)
73056493 REPAIR KIT, lift cylinder (See page 215)
73055137, 73064512 REPAIR KIT, steering cylinder (See page 197)
73050552 REPAIR KIT, master cylinder (See page 173)
73050553 REPAIR KIT, power cluster (See page 173)
73021893, 73014582 REPAIR KIT, wheel cylinder (See page 156)
73048402 REPAIR KIT, air application valve (See page 176)
73055351 LINING KIT, brake (See page 153, 155)
73058991, 73062937 DECAL KIT, (See page 338)

74028036 RING SET, piston (See page 19)

74029506 REPAIR KIT, water pump (See page 79)
74035204 REPAIR KIT, water pump (See page 80)
74061725 - REPAIR KIT, piston (See page 19)

73024625 SHIM KIT, pinion bearing cage assy., rear axle

1 73024624 SHIM (. 003" thick)
1 73024626 SHIM (. 005" thick)
1 73024627 SHIM (.010" thick)
73046168 SEAL AND GASKET KIT, transmission (2-speed forward,
l-reverse)

N\

73021041 NUT

73021053 *SEAL, oil, shifter shaft

73067517 - GASKET, strainer and core cover
73021058 RING, seal

73026156 *SEAL, oil

73027012 RING, seal, cover

73031847 CUP, cut-off plug

73035714 RING, seal, hi-clutch
73035745 RING, seal g
73042138 *SEAL KIT (Includes expander)
73042146 #*SEAL KIT (Includes expander)
73042151 SEAL KIT (Includes expander)
73044377 STRIP, locking, pump retainer
73044382 RING, seal

73044386 GASKET, oil pump

73044390 GASKET, housing, transmission
73044400 RING, seal, suction tube nut
73044402 GASKET, cover, oil pump
73044409 SEAL, oil

73044410 GASKET, rear cover

73044411 RING, seal, rear cover

73044414 NUT (Two req'dfor this transmission)
73044422 RING, seal, 2nd turbine

73044460 TAB, lock, piston housing
73044462 SEAL, oil, output shaft

73044474 GASKET :

* Not required for this application

DN DN O W b et ot b bk bd et =t ON = BN DN b et bt b e = DN = DN

(Continued)



PACKAGE NO.

73046168

73046957

DESCRIPTION

PACKAGED PARTS

SEAL AND GASKET KIT, transmission (2-speed forward,

HNNDNMNNF =~ —

73044485
73044489
73046029
73048782
73051197
73054475
73055857
73058791
73058792
73058793
73063376

l-reverse)( Continued )

GASKET, trimmer valve
GASKET, cut-off plug

STRIP, locking

GASKET, control valve
DIAPHRAGM AND SEAL ASSY.
GASKET, pump, torque converter
SEAL, oil

RING, seal

RING, seal

RING, seal

SEAL, oil, valve (One req'dfor this trans.)
INSTRUCTION SHEET

SEAL AND GASKET KIT, transmission (2-speed forward,

W

bt et et DN = D = DN DN DN DN e e e e b e e ON e DN e e e e e N = DN =N

2-reverse)

73021041 NUT, converter cover
73021053 *SEAL, oil
73067517 GASKET
73021058 RING, seal, cut-off, valve plug
73021121 RING, seal, low piston
73026156 . *SEAL, oil pump body
73027012 RING, seal, cover
73027016 * RING, seal converter drive
73031847 CUP, plug
73042138 *SEAL KIT (Includes expander)
73042146 *SEAL KIT (Includes expander)
73042147 SEAL KIT (Includes expander)
73044377 STRIP, locking, pump retainer
73044382 RING, seal, input gear
73044386 GASKET, oil pump
73044390 GASKET, transmission housing
73044400 RING, seal, nut, suction tube
73044402 GASKET, pump cover
73044409 *SEAL, oil
73044411 RING, seal, rear housing
73044414 NUT, drive flange
73044422 RING, seal, ground sleeve
73044462 SEAL, oil
73044474 GASKET, plug
73044485 GASKET, trimmer valve
73044489 GASKET, cut-off valve plug
73076470 GASKET, adapter, rear housing
73045289 RING, seal, piston housing
73045313 SEAL KIT (Includes expander)
73045320 GASKET, rear housing
73045327 SEAL, oil

* Not required for this application.

(Continued)

8

(Revised February 1984)



)

PACKAGE NO.

73046957

74036461

PACKAGED PARTS

DESCRIPTION
SEAL AND GASKET KIT, transmission (2-speed forward,

— 0NNV IV = e -

GASKET KIT, engine overhaul

bt et et et et DN bt et e DN b e DV = = N = DY e e e e = = D DV DN = = D = D D DY e e e

73048782
73051197
73054475
73055857
73058791
73058792
73058793
73063376

2reverse)(Continued)

GASKET, control valve
DIAPHRAGM AND SEAIL ASSY,.
GASKET, pump

SEAL, oil
RING, seal
RING, seal
RING, seal

SEAL, range selector valve

KIT, flywheel housing sleeve
KIT, timing gear housing seal
KIT, cylinder head gasket
KIT, oil pump and pan gasket
KIT, flywheel housing seal

74029556

74036340

74036459

74036460

74062088

70917806 SLEEVE
70917807 SLEEVE
70917808 SLEEVE
70920849 SLEEVE
70920884 O-RING

70923576 O-RING

70923621 O-RING

70923637 O-RING

70923649 O-RING

70923664 O-RING

70923684 O-RING

70923814 O-RING

70923817 O-RING

70923822 O-RING

70923934 O~-RING

70923971 O-RING

70933325 O-RING

74020879 -O=RING

74025015 O-RING

74025017 GASKET
74025019 GASKET
74025021 GASKET
74025097 O-RING

74025106 GASKET
74025120 GASKET
74025343 GASKET
74025622 GASKET
74025367 GASKET
74025632 GASKET
74026548 GASKET
74026549 GASKET
74026887 GASKET
74027570 GASKET
74027752 GASKET
74028063 GASKET

(Continued)

9

(Revised Decerﬁbér 1980)



PACKAGED PARTS

PACKAGE NO., DESCRIPTION

74050461 ° GASKET KIT, engine overhaul (Continued)
1 74028064 GASKET
1 74028074 GASKET
1 74028781 GASKET
1 74028820 GASKET
1 74028823 GASKET
2 74028875 O-RING
1 74028997 GASKET
1 74029053 GASKET
2 74029091 GASKET
1 74029299 GASKET
1 74035330 GASKET
1 74036088 GASKET
1 74056517 GASKET
1 74255661 O-RING
1 74349984 GASKET

74036459 GASKET KIT, cylinder head
9 70917806 SLEEVE
1 70917807 SLEEVE
2 70923974 O-RING
1 70929110 O-RING
6 70930506 O-RING
1 74024554 GASKET
2 74025101 GASKET
6 74025150 GASKET
1 74025376 GASKET
2 74025385 "DUST SHIELD
1 74025781 GASKET
1 74026579 GASKET
6 74027014 GASKET
1 74027719 HOSE
1 74027975 HOSE
1 74028190 GASKET
1 74029324 GASKET
1 74029327 GASKET
1 74079742 GASKET
2 74029746 GASKET
1 74029748 GASKET
1 74035198 HOSE
1 74035214 GASKET
1 74035933 GASKET
1 74255983 SLEEVE
1 74338943 GASKET
1 74339532 GASKET
1l eccemea- INSTRUCTION SHEET

10 (Revised December 198 0)



)

PACKAGE NO,

74035253

74062328

74036615

74036460

= N

PACKAGED PARTS
DESCRIPTION
GASKET KIT, cylinder head (Effective with engine

74029748
74035214
74255983
74338943
74339532

GASKET,
SLEEVE,
GASKET,
GASKET,

S/N 3D-39024)(Replaces 74035275)
*GASKET,

intercooler to "manifold
cylinder head cover

oil feed line

diffuser

oil drain tube

SLEEVE KIT (For one cylinder)

O-RING, bottom .
O-RING, middle and top

1
2
1

[y

o
O N O = b = = NN = =

—
- NNV

bt et et e e OO S

74025015
74028875

SLEEVE

 %Not required for this application.

NOZZLE AND LINE CONVERSION KIT (Lower Springkb
type nozzles)(Engines prior to S/N 70-11322)

70920411
70921534
74009035
74009040
74009199
74009236
74036548
74036549
74036559
74036560
74036561
74036562
74036563
74036564
74036654
74322188
74322189
74322293
74501149
74504409

70923934
70928302
70930924
74026602
74028070
74393349
74393359

TEE
UNION
WASHER
SHIELD

CAPSCREW

TUBE
TUBE
TUBE
TUBE
TUBE
TUBE
TUBE
TUBE
TUBE

NOZZLE AND HOLDER ASSY,

SCREW
GASKET
FLANGE
SLEEVE
NUT

INSTRUCTION SHEET
GASKET KIT, oil pump and pan

O-RING
O-RING
O-RING

GASKET
GASKET
GASKET

GASKET SET, oil pan

(Revised August 1981)



"FILTER CARE" KIT
MODEL: 645B (PRIOR TO ENGINE S/N 3D-56914)

250 HOUR KIT

PART NUMBER: 75124732

QUANTITY PART NUMBER DESCRIPTION
2 70663977 GASKET HYDRAULIC FILTER
1 70926821 O'RING HYDRAULIC FILTER
1 74037047 - LUBE OIL FILTER
1 70666421 HYDRAULIC FILTER

NOTE: For machines equipped with a bypass lube oil
filter, sell the customers one 74859373 as a
seperate item in addition to the Filter Care
Kit.

Added May 1989
11A



"FILTER CARE" KIT
MODEL: 645B (PRIOR TO ENGINE S/N 3D-56914)

568 HOUR KIT

PART NUMBER: 75124735

QUANTITY " PART NUMBER DESCRIPTION

2 70663977 GASKET HYDRAULIC FILTER
1 70926821 O'RING HYDRAULIC FILTER
1 74037047 LUBE OIL FILTER

1 70666421 HYDRAULIC FILTER

1 740628945 FUEL FILTER

1 74629089 COOLANT FILTFR

NOTE: For machines equipped with a bypass lube oil
filter, sell the customers one 74859373 as a
seperate item in addition to the Filter Care
Kit.

11B Added May 1989



"FILTER CARE" KIT
MODEL: 645B (PRIOR TO ENGINE S/N 3D-56914)

1068 HOUR KIT

PART NUMBER: 75124736

QUANTITY . -PART NUMBER DESCRIPTION
2 70663977 GASKET HYDRAULIC FILTER
1 70926821 O'RING HYDRAULIC FILTER
1 74837047 LUBE OIL FILTER
1 70666421 HYDRAULIC FILTER
1 74028945 FUEL FILTER
1 74029989 COOLANT FILTER
1 73067517 GASKET TRANSMISSION SUCTION STRAINER
1 790643778 AIR FILTER PRIMARY
1 70662609 , AIR FILTER - SAFETY
1 76679513 TRANSMISSION FILTER

NOTE: Clean and reuse:
Transmission suction strainer - 73044396.

For machines equipped with a bypass lube oil
filter, sell the customers one 74859373 as a

seperate item in addition to the Filter Care
Kit.

Added May 1989

11C



"FILTER CARE" KIT
MODEL: 645B ENGINE S/N 3D-56914 & UP

250 HOUR KIT

PART NUMBER: 75124732

QUANTITY PART NUMBER DESCRIPTION
2 70663977 GASKET HYDRAULIC FILTER
1 70926821 : O'RING HYDRAULIC FILTER
1 74037047 LUBE OIL FILTER
1 70666421 '~ HYDRAULIC FILTER

NOTE: For machines equipped with a bypass lube oil
filter, sell the customers one 74#59373 as a
seperate item in addition to the Filter Care
Kit.

Added May 1989
11D



"FILTER CARE" KIT
MODEL: 645B ENGINE S/N 3D-56914 & UP

508 HOUR KIT

PART NUMBER: 75124733

QUANTITY . PART NUMBER DESCRIPTION
2 70663977 GASKET HYDRAULIC FILTER
1 70926821 O'RING HYDRAULIC FILTER
1 74937047 LUBE OIL FILTER
1 70666421 HYDRAULIC FILTER
1 74029089 COOLANT FILTER
1 74321716 FUEL FILTER

NOTE: For machines equipped with a bypass lube oil
filter, sell the customers one 74859373 as a

seperate item in addition to the Filter Care
Kit.

Added May 1989

l11E



"FILTER CARE" KIT
MODEL: 645B ENGINE S/N 3D-56914 & UP

1000 HOUR KIT

PART NUMBER: 75124734

QUANTITY . PART NUMBER DESCRIPTION
2 70663977 GASKET HYDRAULIC FILTER
1 70926821 0'RING HYDRAULIC FILTER
1 74837047 LUBE OIL FILTER
1 70666421 HYDRAULIC FILTER
1 74029089 COOLANT FILTER
1 730867517 GASKET TRANSMISSION SUCTION STRAINER
1 79643778 AIR FILTER PRIMARY
1 78662609 AIR FILTER - SAFETY
1 78679513 TRANSMISSION FILTER
1 74321716 FUEL FILTER

NOTE: Clean and reuse:
Transmission suction strainer - 73044396.

For machines equipped with a bypass lube oil
filter, sell the customers one 74859373 as a
seperate item in addition to the Filter Care
Kit. :

11F Added May 1989



SERIAL NUMBER LOCATIONS

1. TRANSMISSION £

T-71046
TRANSMISSION SERIAL NUMBER

T-76641A
LOADER SERIAL NUMBER

1. AXLE SERIAL
NUMBER

= T-72567
T-76642 AXLE SERIAL NUMBER

ENGINE SERIAL NUMBER

12



PART NO.

74036089

70912415
73043879
73053929
73053928
70913105
70914487
70915789
70677010
70916589
70736263
70736264
70913105
70914487
70916264
70915256
73063249
70916272
70900367
73071620

73071619

[T L e e e Y NV QT . Y- Y g S g

HORBRBR NN L AN

ENGINE AND MOUNTING

T-76646

*Loader series 11Y
**] ,0ader series 23M

DESCRIPTION

ENGINE ASSY.(Less air cleaner, compressor assy., fan and
starter)(For engine installation prior to loader s/n 11Y0-
4903 and 23M05671, engine s/n 3D-56914 also order item 8)

DRAIN COCK
SHIM(.0598’ thick - use as required)
BRACKET, right
BRACKET, ' left
CAPSCREW, 1/2” NF x 1-1/2”
LOCKNUT, 1/2” NF
CAPSCREW, 5/8” NF x 2-1/2”
WASHER
LOCKNUT, 5/8° NF
BRACKET, left
BRACKET, right
CAPSCREW, 1/2” NF x 1-1/2”
LOCKNUT, 1/2” NF
CAPSCREW, 5/8° NCx 4”
LOCKNUT, 5/8” NC
ISOLATOR
CAPSCREW, 3/8” NC x 1-1/4”
LOCKNUT, 3/8” NC

*KIT(loaders 11Y and 23M03501 thru 11Y04800 and

23M04864)

*KIT(loaders 11Y04801 and 23M04865 thru 11Y05632

and 23M05670)

*Also order air heater kit page 41 and hourmeter kit

page 280.

(Revised August 1979)

13



PART NO.

74035903

70917673
70917542
70918887
70918851
70919134
70919840
70917536
70921023
74255577
74255109
70912415

74255982
74025025
74025259

QTY.

HRHNNWO N

o

4 5 67

CYLINDER BLOCK

12 13

T-75695

DESCRIPTION

BLOCK ASSY., cylinder (Includes PLUGS and items 2,3,7,
12, and 20 thru 23)

PLUG, 1/8” NPT, ctsk-hd.

PIN, dowel, 7/16” x 3/4”

PLUG, pipe, 3/8” NPT

PLUG, pipe, 3/4” NPT

PLUG, pipe, 1/8”° NPT

PLUG, pipe, hex head, 1/4”

PIN, dowel, 1/2” x 1-3/8”

PIN

PLUG, 3/4” pipe (rear oil gallery)

PLUG o o

COCK, drain, 1/4” NPT (Not required on engine
S/N 3D-56914and up)

PLUG, 3/8” pipe (air compressor pad)

'BEARING, camshaft, front (std.)
BEARING, camshaft, front (.010”’ undersize)

(Continued)

14" (Revised September 1980)



3
2

ORI O W

11
12

13
14

15
16

17

18

PART NO.

74029063
74022129
74500231
74507374
74507673
74062328
74025298
74025299
74025300
74025301
74025015
74028875
74025238
74025258
74026592
74036074
74026849
74035961
74025021
74026382
70916269
70910287
74354449

74035474
74025716

70914847

70910287
74027454
70916272
70913544
70910287
74025021
74025024
74028075
74027543
74035387
74027355

QTY.

LI NS Ty ST g Sy

HFNNHEREEREREEOTOTNDS

-

[y
A OT =DM N NN

CYLINDER BLOCK (Continued)

DESCRIPTION

PLUG
SCREW
SPRING oil pressure regulating valve
PISTON
INSERT
OSLEEVE KIT (includes sleeve and item 10 and 11)
SHIM (.005 thick)
SHIM (.010” thick) ,
SHIM (.015” thick) (Use as req’d)
SHIM (.020” thick)
OO-RING (Bottom groove-red)
OO-RING (Middle & top-black)
BEARING, camshaft (Int. & rear)(std.)
BEARING, camshaft (Int. & rear)(.010” undersize)
GAUGE (used prior 3D-56914)
GAUGE (eff. w/ 3D-56914)
ADAPTER (prior to 3D-56914)
ADAPTER (eff. w/ 3D-56914)
OGASKET
PLATE
CAPSCREW, 3/8” NCx 7/8”
LOCKWASHER, 3/8”
CLOSURE ASSY. (Serviced only as a unit)(Used
prior to engine s/n 3D-39134)
CLOSURE ASSY. (Serviced only as a unit)(Effective
with engine s/n 3D-39134)
ELBOW
CAPSCREW, 3/8” NCx 1-1/2” Used prior to engine
LOCKWASHER, 3/8” s/n 3D-39134
ELBOW
CAPSCREW, 3/8” NCx 1-1/4” Effective with
WASHER, plain, 3/8” engine s/n
LOCKWASHER, 3/8” 3D-39134
OGASKET
FCAP, rear main bearing
FCAP, intermediate & front main bearing
FCAP, center main bearing
CAPSCREW
PLUG (eff. w/engine s/n 3D-43403)

TReplacement bearing caps are semi-finished and must be
line-bored after installing.

O Also see PACKAGED PARTS.

15



T-70610

CRANKSHAFT

ITEM PART NO. QTY. DESCRIPTION

1

o

74025115 1 WASHER .
70918297 1 CAPSCREW, 1" NF x 2" o
74028443 1 PULLEY AND DAMPER (Used prior to engine
s/n 3D=39024) :
\74035401 1 PULLEY AND DAMPER (Effective with engine

s/n 3D-39024)

~70905845 1 KEY, woodruff, 1/4" x 7/8"
74025041 1 GEAR )
70905845 1 KEY, woodruff, 1/4" x 7/8"
74028608 1 CRANKSHAFT (includes instruction sheet)
74035007 5 BEARING, front and intermediate, upper (Std.)
74035037 5 BEARING, front and intermediate, upper (. 010')
-] 74035038 5 BEARING, front and intermediate, upper (.020")
74035040 5 BEARING, front and intermediate, upper (. 040")
74035008 5 BEARING, front and intermediate, lower (Std.)
{74035042 5 BEARING, front and intermediate, lower (. 010'")
74035043 5 BEARING, front and intermediate, lower (. 020'"")
: 74035045 5 BEARING, front and intermediate, lower (. 040'")
74035311 4 FLANGE, thrust, upper & lower (std,)
{74035313 4 FLANGE, thrust, upper & lower (, 005")
74035314 4 FLANGE, thrust, upper & lower (, 010'')”
74035315 4 FLANGE, thrust, upper & lower (, 015")
74251746 4 PIN, groove, thrust flange
74035009 2 BEARING, center and rear, upper (Std.)
74035047 2 BEARING, center and rear, upper (.010")
{ 74035048 2 BEARING, center and rear, upper (. 020")
"\ 74035050 2 BEARING, center and rear, upper (. 040'")

(Continued)

16



ITEM

10 -

11

12

N

(.

PART NO.

74035010
74035052
74035053
74035055
74061642
74061649
74061650
74061651
74061816

74061817

74061818

74061819

CRANKSHAFT

QTY.

— DN DIV

(Continued)

DESCRIPTION

BEARING, center and rear, lower (Std.)

BEARING, center and rear, lower (.010'")
BEARING, center and rear, lower (. 020'")
BEARING, center and rear, lower (. 040')

KIT, bearing, main, crankshaft (Std. )(Consists
of item 5, 6, 9 & 10 for crankshaft overhaul)
KIT, bearing, main, crankshaft (. 010'")(Consists
of item 5, 6, 9 & 10 for crankshaft overhaul)
KIT, bearing, main, crankshaft (. 020'")(Consists
of item 5, 6, 9 & 10 for crankshaft overhaul)
KIT, bearing, main, crankshaft (. 040'")(Consists
of item 5, 6, 9 & 10 for crankshaft overhaul)

KIT, flange, thrust (Std. ) (Consists of item
7 and 8 for crankshaft overhaul)

KIT, flange, thrust (. 005')(Consists of item
7 and 8 for crankshaft overhaul)

KIT, flange, thrust (.010')(Consists of item
7 and 8 for crankshaft overhaul)

KIT, flange, thrust (. 015'")(Consists of item
7 and 8 for crankshaft overhaul)

17



T-75644

USAGE:

ITEM

o \n B W N

ot
- O O [e<JEN]

HOUR METER

Used prior to loader s/n 11Y04904. See
page 280 for electric hourmeter.

PART NO.

74026514
74255932
74027564
74027562

74027573
70923865
70240536
74027690
74027570
74027559

74027561
74254836
74029197
70923934
74359293
74027687
70904204

18

QTY.

Pt et pd

bt ot et e pd et

DD = = N

DESCRIPTION

GEAR
RING
SHAFT
SHAFT ASSY. (Includes
items 1 thru 3)
INSERT
O-RING
CLAMP
CAPSCREW
GASKET
HOUSING ASSY.
(Includes item 9)
BUSHING
RING
METER
O-RING
CLAMP
CAPSCREW
LOCKWASHER,
1/4"



w‘?@ |

T-70609

PfSTON AND CONNECTING ROD

ITEM PART NO. QTY. DESCRIPTION
1 74035395 6 CAPSCREW KIT (Contains two capscrew and instructions)
3 74036217 6 ROD ASSY. KIT (Includes items 1 and 7)
4 74061606 1 BEARING KIT (Includes 12 BEARING 74029876 std.)
74061607 1 BEARING KIT (Includes 12 BEARING - .010”” 74035057)
74061608 1 BEARING KIT (Includes 12 BEARING - .020”’ 74035058)
74061609 1 BEARING KIT (Includes 12 BEARING - .040” 74035060)
5 74036657 6 APIN
6 74254608 12 A RETAINER
7 74025031 6 BUSHING
8 74062401 6 A RING SET (Each includes 4 rings)
9 ... 6 A PISTON (Not serviced separately. Order item 10)
10 74036681 6 KIT, piston (Includes 1 each of items 5, 8, 9 and 2 of item 6)

A Components of item 10

19 (Revised February 1984)



-
e

FIRST TYPE——

T-70615

CYLINDER HEAD

ITEM

B W N e

A

PART NO, QTY. DESCRIPTION

74035933
74028643
74029271
74028642
74028773

1

1 ocooovOd

JGASKET ASSY., cylinder head (Includes item 1A)
RING (Not serviced. Order item 1)
VALVE )
VALVE
INSERT, exhaust valve seat (std.)
INSERT, exhaust valve seat (.005" oversize)(Use as
required)(Requires remachining of cylinder head)

(Continued)

20 (Revised September 1980) )




CYLINDER HEAD (Continued)
DESCRIPTION

INSERT, intake valve seat (std.)

INSERT, intake valve seat (.005" oversize)(Use as
required)(Requires remachining of cylinder head)

" HEAD ASSY., cylinder (Includes items 4, 7, 20 and
PLUGS indented below)
PLUG, pipe, ctsk., 3/4"NPT

GUIDE

SPRING ASSY., intake and exhaust (Includes DAMPENER)
(Serviced only as a unit)

ITEM PART NO., QTY.
5 74028641 6
74025186 6
6 74028944 1

742555717 6
74022595 12
74025242 12

®

9 74343799 6 RETAINER
9A 74028644 6 ROTATER
10 74376497 24 LOCK
11 74025472 1 [JGASKET
12 e - 1 COVER (Engines prior to #3D-58831)(Order COVER
74036092, HOSE 74036094, CLAMP 74253978, 2
CLIP 74251848)
74036092 1 COVER (Effective with engine S/N3D-58831)
13 74153776 10 CAPSCREW
14 74025491 10 WASHER
16 74253977 1 CLAMP (Used prior to engine S/N3D-58831)
74253978 1 CLAMP (Effective with engine S/N3D-58831)
17 74029256 20 CAPSCREW
18 74025165 26 WASHER (Used prior to engine S/N3D-16723)
19 74029257 6 CAPSCREW
20 74255107 5 PLUG
21 74025177 2 EYE
23 74029252 1 HOSE (Used prior to engine S/N3D-58831)
74036094 1 HOSE (Effective with engine S/N3D-58831)
24 74253739 1 CLAMP (Used prior to engine S/N3D-58831)
74251848 1 CLAMP (Effective with engine S/N3D-58831)
70915408 1 CAPSCREW, 3/8"NC x 3 /4"
70911115 1 WASHER
70910287 1 LOCKWASHER, 3/8"
70910324 1 NUT, 3/8"NC
25 73075968 1  BRACKET

O Also see PACKAGED PARTS)

(Revised September 1980)

21



ITEM

1

10
11

12

VALVE OPERATING MECHANISM

T-70616

PART NO. QTY. DESCRIPTION .

74036496 1 GEAR KIT, camshaft (Includes instruction sheet)
74022430 1 KEY

74021454 1 PLATE

74254864 2 BOLT

74022339 1 WASHER

70925821 1 CAPSCREW, 7/16" NC x 4"

74029000 1 CAMSHAFT

74026699 12 LIFTER

74025175 1 TUBE

70912064 2 NUT, compression, 3/16" tube

70912367 2 SLEEVE, compression, 3/16" tube
70910376 1 CONNECTOR, compression, 3/16'" tube, 1/8'" NPT
74025237 1 ELBOW

74028110 12 ROD

74025187 1 SHAFT

70916271 1 CAPSCREW, 3/8" NC x 1"

70904206 1 LOCKWASHER, 3/8"

74025194 2 WASHER

74025193 2 WASHER

74025192 2 PLUG

(Continued)

(Revised August 1979)

22



VALVE OPERATING MECHANISM (Continued)

ITEM PART NO. QTY. DESCRIPTION

13 74025176 1 TUBE _
70911437 2 NUT, compression, 1/4' tube
70911435 2 SLEEVE, compression, 1/4'" tube
70910240 1 ELBOW, compression, 1/4'" tube 1/8" NPT
14 74025188 12 ARM ASSY., rocker (Includes item 17)
15 74025189 6 BRACKET
70916275 6 CAPSCREW, 3/8" NC x 3-3/4"
70904206 6 LOCKWASHER, 3/8"
70913544 6 WASHER, plain 13/32"
16 eeeeee- 6 CAPSCREW (See page 29)
17 74513206 12 SCREW
18 74025191 5 SPRING

23



ITEM

QU O DN =

PART NO.

70921539
74025461
74025082
74027769
74007230

IDLER GEAR ASSEMBLY

QTY. DESCRIPTION

CAPSCREW, 1/2” NC x 3-1/2”
WASHER

BEARING ASSY.

GEAR

SHAFT

= b b b

24

T-70758




ITEM

DN =

PART NO.

74027752
74027735
70916387
70913544
70910287
70910123
74025343
74036035
74036072
70916271
70910287
74254905
70916271
70910287
74035330
74035338

70916271
70914847
70912069
70920613
70919015
70913544
70910287
70910123
74036340
74026548

- 74025077

70920539
74026460
70910287
70910123
70923817

TIMING GEAR HOUSING

QTY

(N IIENY CRR PR PR S Y Yy

bk ok ok ok O b bt b D =T OT DO D DD = DD

T-75699

DESCRIPTION

OGASKET
COVER
CAPSCREW, 3/8” NF x 2-1/2”
- WASHER, plain, 3/8”
LOCKWASHER, 3/8”
NUT, 3/8” NF
OGASKET
PLATE ASSY. (Includes item 11)(used prior 3D-56914)
PLATE ASSY. (Includes item 11)(eff. w/ 3D-56914)
CAPSCREW, 3/8” NCx 1”
LOCKWASHER, 3/8”
BOLT
CAPSCREW, 3/8”NCx 1”
LOCKWASHER, 3/8”
DGASKET
COVER (prior to engine s/n 3D-17603 also order 1
COVER 74028735, 1 GASKET 74029053, 3 CAPSCREW
70916271, and 3 LOCKWASHER 70910287)
CAPSCREW, 3/8”NCx 1”
CAPSCREW, 3/8” NCx 1-1/2”
CAPSCREW, 3/8” NC x 2-1/2”
CAPSCREW, 3/8” NF x 3”
CAPSCREW, 3/8” NC x 3-1/2”
WASHER, plain, 3/8”
LOCKWASHER, 3/8”
NUT, 3/8” NF
SEAL KIT (Includes seal and instruction)
DOGASKET
COVER
CAPSCREW, 3/8” NC x 1’ (Nylock) ;
STUD : .
LOCKWASHER, 3/8” qty. 2 prior to 3D-56914
NUT, 3/8” -
O-RING (eff. w/ 3D-56914)

O Also see PACKAGED PARTS

25



ITEM

FLYWHEEL HOUSING

T-70679

PART NO. QTY. DESCRIPTION

74025097 1 0O 0-RING

74020879 1 O o-RING

74029007 1 HOUSING

70916311 8 CAPSCREW, 1/2" NC x 1-1/4"
70904208 8 LOCKWASHER, 1/2"
70919840 1 PLUG, pipe

70921023 2 PIN, dowel, 1/2" x 7/8"
70918888 1 PLUG, pipe 1" NPT ctsk. hd.
74062088 1 SEAL KIT

[0 (Also see PACKAGED PARTS)

26




ITEM

RN

PART NO.

74350235
74025765
74035530
74029556

FLYWHEEL HOUSING

w

T-71580

QTY. DESCRIPTION
1 GEAR
1 FLYWHEEL ASSY. (Includes item 1)
6 CAPSCREW, 12 pt. hd.(Replaces socket head screw)
1

DSLEEVE KIT, wear (Includes instruction sheet)

27

(Revised December 1980)

- -
Vet

T

v« i~




1 12

14 18 20

19

T-74845
OIL PUMP

ITEM

o Ut b

OO 00~

PART NO, QTY.

74035898
70915987
70916319
70912441
74026605
74027583
74254864
70914392
70904205
74026614
74028077

70917547
74026615
74028157
74026618
74255103

= WNOONDN = [N

— b e - N

DESCRIPTION

PUMP ASSY. (Includes items 2 thru 11)
CAPSCREW, 1/2"NC x 1-1/2"
CAPSCREW, 1/2"NC x 3-1/2"
LOCKWASHER, 1/2"

GEAR

COVER
CAPSCREW, Nylok, 5/16'"NC x 9/16"
CAPSCREW, Nylok, 5/16"NC x 1"
LOCKWASHER, 5/16"

SHAFT

GEAR

BODY ASSY. (Includes item 7 and PIN indented below)

(Order PUMP ASSY.)

PIN, dowel, 3/8'" x 3/4" (Engines prior to 3D-52531) »

SHAFT

GEAR ASSY. (Includes item 9)
BUSHING

PLUG

(Continued)
‘ (Revised August 1981)
28



ITEM
11

12
13

14
15
16
17

18

19
20

OIL PUMP (Continued)

PART NO. - QTY. DESCRIPTION
74026596 1 COVER ASSY. (Includes item 10)
70914392 3 CAPSCREW, 5/16” NCx 1”
70913730 1 CAPSCREW, 5/16”” NC x 2-1/4”
70904205 4 LOCKWASHER, 5/16”
70928302 2 O-RING
- 74035527 1 TUBE ASSY., oil outlet (Includes NUT indented
below)
70922377 1 NUT, 1” tube, 1-1/4” str. thd.
74028887 1 VALVE ASSY., pressure relief (Includes items 15 thru 17)
-------- 1 BODY . :
________ 1 PISTON Order item 14
74028888 1 SPRING
74359310 1 WASHER
70916001 1 PIN, spring, 3/16” x 1
74035237 1 TUBE
""" 70913599 -1 CAPSCREW, 5/16” NC x 2-1/2”
74026603 2 SCREEN
74255055 1 CAPSCREW ("Whiz-Lock")

29 (Revised September 1980)



PART NO.

74035974
70915408
70916269
70916271
70911115
70910287
74026602
74027908
70910023
70924673
70920416

OIL PAN

T-73103

QTY. DESCRIPTION

PAN
CAPSCREW, 3/8” NC x 3/4”
CAPSCREW, 3/8” NC x 7/8”
CAPSCREW, 3/8” NCx 1”
WASHER, plain, 3/8”
LOCKWASHER, 3/8”

GASKET SET

HOSE ASSY.
ELBOW, 45°, street, 3/4” NPT
LOCKNUT, 1-1/8 str. thd.
PLUG, drain, hex-hd., 1/2”° NPT

o

I—ll—ll—ll—ll—lc.gl—lslNCﬂl—l

30




[£2

ONIN



T0 CYLINDER BLOCK

USAGE:
ITEM

ENGINE OIL FILTER

T-77177

Special Equipment. Heavy Duty Filter.
PART NO. QTY. DESCRIPTION

-------- 1 FITER ASSY. (See page 34)
70914392 6 CAPSCREW, 5/16”NCx 1”
70915807 2 CAPSCREW, 5/16”” NC x 1-1/4”
70904205 8 LOCKWASHER, 5/16”
70910323 8 NUT, 5/16” NC

(Continued)

32




ENGINE OIL FILTER (Continued)

PART NO. QTY DESCRIPTION

73059105 1 PLATE

70910287 3 LOCKWASHER, 3/8”

70916272 3 CAPSCREW, 3/8” NCx 1-1/4”

73058938 1 HINGE

70914392 3 CAPSCREW, 5/16” NC x 1”

70904205 3 LOCKWASHER 5/16”

70910323 3 NUT, 5/16” NC

73059104 1 PLATE

70914392 3 CAPSCREW, 5/16” NCx 1”

70904205 3 LOCKWASHER, 5/16”

70910323 3 NUT, 5/16” NC

73059107 1 BRACKET ASSY. (Includes NUTSERT)

70912441 2 LOCKWASHER, 1/2”

70916310 2 CAPSCREW, 1/2” NCx 1”

70911115 2 WASHER, plain, 3/8”

70910287 2 LOCKWASHER, 3/8”

70916272 2 CAPSCREW, 3/8” NC x 1-1/4”

73059139 1 PLATE (Attached by filter mounting capscrews)

73058833 1 HOSE ASSY. (See HOSE PARTS)

70922753 1 - BUSHING, 1/2” to 1/4” pipe _

70919135 1 ELBOW, 3/8” tube, 9/16” str. thd., male (short)

70927661 1 ELBOW, 3/8" tube, 9/16" str. thd. male (long)

70929279 2 - CLAMP (Second type - eaxly unitsy use :

» useqty.l) } existing

70928656 1 " CLAMP (F'irst type) ‘ capscrew

73058834 1 HOSE ASSY. (See HOSE PARTS) ’

70922753 1 BUSHING, 1/2” to 1/4” pipe

70919135 1 ELBOW, 3/8” tube, 9/16” str. thd., male

70919088 1 ELBOW 3/8” tube, 9/16” str. thd., male

70928656 1 CLAMP (Attached by exlstmg capscrew) (First type)
1 DECAL

73107880

_______ ) (Revised September 1980)



T-74660

"FLEETGUARD" DESIGN

T -76480

ENGINE OIL FILTER

(HEAVY DUTY - BY PASS FILTER)

USAGE: Special equipment

* ""Luber-Finer'" Design
%% ''"Fleetguard'' Design

ITEM PART NO.

- 74027739

- 74027739
1 { 70082505
74059813

QTY.

* ok
1 -
- 1
1 -
- 1

NOTE: This filter Assembly is available in two
designs, '"Fleetguard'' and '"Luber-
Finer'. Order service parts
applicable to your unit.

DESCRIPTION

FILTER ASSY. (Includes items 1 thru 23)

FILTER ASSY. (Includes items 1 thru 4, 11, 15, 21, 24 thru28)
COVER

COVER
(Continued)

34

ok,

RN



ENGINE OIL FILTER
(HEAVY DUTY - BY PASS FILTER)

ITEM PART NO. QTY. DESCRIPTION

* ke
2 70630540 1 - RING ASSY. (Includes nut and bolt)
74059814 -1 COUPLING ASSY. (Includes hardware. Serviced only as a unit)
3 70082449 1 - GASKET :
73115065 - 1 GASKET
70082493 I - HOLD-DOWN ASSY. (Includes items 5 thru 10)
4 74059802 - 1 SUPPORT ASSY. (Includes indented service items)
74059952 - 1 O-RING
74059807 - 1 SPRING
5 70082489 3 - WASHER
6 70082490 ' 1 -  SPRING
7 70082487 1 - SEAL
8 70082488 1 - HANDLE
9 eeee--- 1 - . STUD (Not serviced separately)
10 70082491 1 - PLUG
11 74059373 1 1 ELEMENT .
12 70076668 1 - TUBE ASSY. (Includes nut)
13 70096816 1 - SUPPORT
70911049 2 - NUT, jam, 5/8'" NF
14 70096815 1 - RETAINER
15 m_—————— 1 - HOUSING (Not serviced separately) (Order complete Assy. )
——-—--- - 1 SHELL (Not serviced separately) (Order complete Assy.)
16 70082444 2 - BRACKET
17 70082443 2 - BAND
70900576 8 - ) CAPSCREW, 1/4" NC x 3/4"
70911024 8 - NUT, 1/4'"" NC
18 70063891 3 - GASKET
19 70063890 1 - VALVE ASSY. (Includes 1 spring, 1l ring, 1l cup. Serviced only
as a unit)
20 70080758 1 - VALVE ASSY. (Includes 1 spring, 1 ring, 1 cup. Serviced only
as a unit)
31 { 74060755 1 - COCK, drain
74060693 -1 COCK, drain
22 70084897 1 - PLUG
23 70084899 1 - WASHER _
24 74059817 - 2 BRACKET ASSY. (2-piece, includes hardware listed below.
Serviced only as a unit)
70915406 - 8 CAPSCREW, 1/4'"" NC x 3/4"
70904204 - 8 LOCKWASHER, 1/4"
70910880 - 8 NUT, 1/4" NC
"25 74059810 - 1 CAGE
26 74059811 - 1 SPRING
27 74059812 - 1 DISC
1 RING

28 74253555 -

(Revised February 1984)
35



FIRST TYPE
ENGINE OIL FILTER AND COOLER

T-76633

ITEM PART NO. QTY. DESCRIPTION
1 74035556 2 FILTER ASSY.
2 74028876 1 CAPSCREW, 3/4"NC x 1-3/8"n
70916777 1 WASHER, copper
3 74500231 1 SPRING
4 74507374 1 PLUNGER
5 70923637 2 O-RING, water side (color code blue-water)
(ethylene-propylene)
6 70933325 2 O-RING, lube o0il side (color code red)
7 74036100 1 HOUSING ASSY,. (Includes inserts)(Engines prior to
S/N 70-10266)
74036365 1 HOUSING ASSY. (Includes inserts)(Engine S/N 70-10266
and up)
70916191 3 CAPSCREW, 7/16"NC x 1-1/2"
70914678 3 LOCKWASHER, 7/16"
70916324 1 CAPSCREW, 1/2"NC x 6"
70912441 1 LOCKWASHER, 1/2"
70919134 1 PLUG, 1/8"NPT
8 74028820 1 GASKET
9 74028826 1 COOLER

10 74028827 1 ADAPTER (Used prior to engine S/N 3D-39024)

70916272 4 CAPSCREW, 3/8"NC x 1-1/4" (For use with
iron HOUSING)

70919225 4 CAPSCREW, 3/8"NC x 1-3/8" (For use with
aluminum HOUSING)

70910287 4 LOCKWASHER, 3/8"

11 74028059 1 TUBE (Used prior to engine S/N 3D-39024
70923664 4 O-RING, sealing, 1-1/2" I.D. x 1-3/4" O.D.
74029325 1 TUBE ASSY. (Effective with engine S/N 3D-39024)
70923621 1 O-RING, 1-3/4" 1L D. x 2" O.D.

70919225 4 CAPSCREW, 3/8'"NC x 1-3/8"
70910287 4 LOCKWASHER, 3/8" ,
12 --eeee-- 1 WATER PUMP (See page 78 and 80)
13 74028829 2 NIPPLE :

36 (Revised August 1981)



USAGE:

ITEM

T-76634

TRANSMISSION OIL COOLER

* Used prior to engine s/n 3D-39024

PART NO.

74035343
70916867
70914678
70915514
74028064
74028050
70916315
70916316
70912441
74028997
74028855
74035308
70916272
70919225
70910287
70919230
70912441
70921073
74028823

74028822

*%* Effective with engine s/n 3D-39024

QTY. DESCRIPTION

® %

1 1 BONNET (aluminum)

11 CAPSCREW, 7/16'" NC x 3"

1 1 LOCKWASHER, 7/16"

1 1 COCK, drain, 1/8'" NPT

1 1 GASKET

1 1 COOLER

8 4 CAPSCREW, 1/2'" NC x 2-1/4"

- 4 CAPSCREW, 1/2' NC x 2-1/2" (top)

8 8 LOCKWASHER, 1/2"

1 1 GASKET

1 - ELBOW

- 1 ELBOW i "
4 - CAPSCREW, 3/8'" NC x 1-1/4'} engine o1
- 4 CAPSCREW, 3/8" NC x 1-3/81f €00eT

4 4 LOCKWASHER, 3/8" mounting
2 2 CAPSCREW, 1/2" NC x 1-3/8'} engine block
2 2 LOCKWASHER, 1/2" mounting
1 1 "PLUG, 1'" NPT

1 1 GASKET

1 1 GASKET



T-80483

ENGINE COOLANT HEATER

USAGE: SPECIAL EQUIPMENT

* 120 Volts, 1000 Watts
** 240 Volts, 1000 Watts

ITEM PART NO. QTY. DESCRIPTION
. * E 3 3
. 74028936 1 - ELEMENT
74028939 -1 ELEMENT
74006788 1 - CORD
2 74006789 -1 CORD

38 - (Revised September 1980)



ITEM

PART NO.

74027708
70919134
70910014
70919224
70910287
70913544

74026579
74020880

74512343

e

INTAKE MANIFOLD

T-70624

DESCRIPTION

MANIFOLD
PLUG, pipe, 1/8” NPTF
PLUG, expansion, 1-1/2” L.D.
CAPSCREW, 3/8” NCx 1-1/8”
LOCKWASHER, 3/8”
WASHER, plain, 3/8”

0 GASKET

PLUG (remove when using air heater element)

GASKET
[0 Also see PACKAGED PARTS <

39 i




ITEM

PART NO.
- 74025720

70919230
70912441
74027014
74028795
70919230
70912441
70917425
74035354
70919230
70912441

QTY.

Lo N N N 2 Y

EXHAUST MANIFOLD

T-70672

DESCRIPTION

MANIFOLD
CAPSCREW, 1/2” NC x 1-3/8”
WASHER

OGASKET

MANIFOLD :
CAPSCREW, 1/2” NC x 1-3/8”
WASHER
PLUG, 1/4” NPT

MANIFOLD
CAPSCREW, 1/2” NC x 1-3/8”
WASHER

O Also see PACKAGED PARTS

-40




ITEM

o

{
{

PART NO.

74515187
74512343
73055461
73058699
73117176
70916284
70904204
73054504
70927202
73057436
73054824
73073459
73040013
73058450
73066589
73055456
70925097
73067155
70925094
73065887
73070500
73067419
73067420

QTY.

b bkt ok o e b ped b b b b ek e DD DD DND DN b e ek ek b

T-75658

ENGINE AIR HEATER

DESCRIPTION
ELEMENT (Includes GASKET indented below)
GASKET )
WIRE ASSY., ground (used prior to unit no. 05368)
WIRE ASSY. 4
SWITCH
CAPSCREW, 1/4” NCx 1/2”
LOCKWASHER, 1/4”
NUTSERT
GROMMET

WIRE ASSY., switch to key switch, 8” long

WIRE ASSY., switch to key switch (first type)

SWITCH

FUSE, 3 amp.

WIRE ASSY., 148 long (Includes fuse holder)

WIRE ASSY., 3” long (Includes fuse holder cap)

WIRE ASSY.

CLAMP

NAME PLATE (Caution)

CLIP

DECAL(used prior to unit 05633) \ engine starting instructions

DECAL(effective with unit 05633) [ applied to hyd. console

INSTALLATION INSTRUCTION (Items 2 thru 12)

KIT (For use when fitting engine assy. on page 13 to units
03501 thru 04903){ncludes items 2 thru 13 and 1 DECAL
73048897)

41 {Revised September 1980)



USAGE:
ITEM

[« < BEEE | D Ot N

10
11

=
e T-75674
COLD WEATHER STARTING AID
Special Equipment
PART NO. QTY. DESCRIPTION
73067510 1 STARTING AID, kit (Includes items 1, 3, 4, 5, 7, 8 and 10)
73052083 1 CABLE ASSY.
73016496 2 CLIP
74024792 1 CYLINDER
73041822 1 CLAMP ASSY :
74028262 1 ATOMIZER ASSY. (First Type)
73067535 1 ATOMIZER ASSY. (Second Type)
73052091 1 TUBE
70925615 1 CLIP
70910128 1 ELBOW
70669526 1 VALVE ASSY. (First Type)
73067533 1 VALVE ASSY. (Second Type)
70916285 2 CAPSCREW, 1/4”NCx 1”
70911114 2 WASHER, plain, 1/4”
70904204 2 LOCKWASHER, 1/4”
70910880 2 NUT, 1/4” NC
73056724 1 BRACKET
70913105 2 CAPSCREW, 1/2” NF x 1-1/2”
70910244 2 WASHER, plain, 1/4”
70912441 2 LOCKWASHER, 1/2”
70910195 2 NUT, 1/2” NF
70916271 1 CAPSCREW, 3/8”NCx 1”
70910287 1 LOCKWASHER, 3/8”
70910324 1 NUT, 3/8” NC
73066657 1 SCREW & STOP ASSY. (Serviced only as a unit)
73065888 1 DECAL, start instructions (applied to bonnet)

TR




ot

N

aoool N 1
B |

.

T-78159

TIRE INFLATION KIT

USAGE: Special equipment,

ITEM PART NO.

- -73062257

1 73062170
70914087
70921186
70924816

2 73062085
70916271
70904206

3 73062169

4 70185967
5 73062171
6 70185966

70933705

QTY.

et ot ot et

[ WS S

o

DESCRIPTION
TIRE INFLATION KIT (includes items 1 thru 6é)
HOSE ASSY.
TEE
ELBOW, 90°
CONNECTOR
BRACKET
CAPSCREW, 3/8'"'NC x 1"
LOCKWASHER, 3/8'"NC
BULKHEAD FITTING (Includes WASHER AND NUT)
AIR CHECK UNIT
HOSE ASSY.

AIR CHUCK ASSY,
ELBOW

43



13

USAGE:
ITEM

1

O 0 N o8 o WD

T
B A W DN =~ O

-t
~ o

PART NO.

74024229
70912401
70904203
70901310

74060695
74050638
74048649
74050645
74060956
74050637
74053035
74053037
74059620
74053036
74050646
74024217

74024224
70923167

74024223
74024237

QTY.

1
2
2
2
1
1
1
1
1
1
2
1
1
1
1
1
1
1
2
1
1

T-78734

WATER SEPARATOR
Prior to loader s/n 11Y05633. See page 48 for standard equipment fuel filter/water separator.

DESCRIPTION

PUMP ASSY., hand primer (Includes items 2 thru 13)
SCREW, #10 -24
LOCKWASHER, #10
NUT, #10 - 24

BODY, pump (Order PUMP ASSY.)
O-RING

SPRING

SEAL

RING

NUT

VALVE

SEAL

GUIDE

CAP

PLUNGER

CLAMP ASSY. (Includes SCREW and WIRE)
VALVE ASSY. drain (Includes 1 O-RING 70921884)
BASE ASSY.

PLUG ASSY., 5/16" tube (Includes 1 O-RING 70921884)

ELEMENT ASSY. (Water Separator)
CLAMP
(Continued)

44




) WATER SEPARATOR (Continued)
ITEM PART NO. QTY. DESCRIPTION

b 18 73061598 1 BRACKET
70914847 2 CAPSCREW, 3/8"NC=x1-1/2"

70916272 2 CAPSCREW, 3/8" NCx 1-1/4"
70911115 4 WASHER, plain, 3/8"
70910287 4 LOCKWASHER, 3/8"
70910324 4 NUT, 3/8'" NC

19 73043879 1 SHIM (. 059" thick)

20 73059499 1 HOSE ASSY. (Serviced only as a unit)

21 73058010 2 ELBOW ASSY. (Includes 1 O-RING 70921884)
70917807 2 SLEEVE, 3/8'" tube
70917810 2 NUT, 3/8'" tube

22 74024215 1 ELBOW ASSY. (Includes 1 O-RING 70921885)



T-76639

ITEM
1

2
3

FUEL FILTER AND LINES
USAGE: Used prior to engine S/N3D-56914. Also see page 48

PART NO, QTY. DESCRIPTION

74028945 1 ELEMENT (Includes item 2)
------- 1 O-RING (Not serviced separately)
74028802 1 BASE ASSY. (Includes insert)(Serviced only as a unit)
70916197 2 CAPSCREW, 7/16" NC x 1-1/4"
70904207 2 LOCKWASHER, 7/16"
70912298 2 WASHER, plain, 7/16"
70919134 1 PLUG, pipe, 1/8" NPTF
74023721 2 ELBOW, filter, in and out (Includes 1 O-RING 70921885)
70921885 2 O-RING
74029251 1 TUBE
70917807 2 SLEEVE
70917810 2 NUT, 3/8"
74029250 1 TUBE
70917807 2 SLEEVE
70917810 2 NUT, 3/8"
74023720 1 ELBOW (Includes 1 O-RING 70921884)
70921884 1 O-RING
74023556 1 CONNECTOR (Includes 1 O-RING 70921884)
70921884 1 O-RING

(Continued)

46



)
)

ITEM
9

10

11

PART NO,
73058010
70917807
70917810
70921884
73057706

73047158
70921349

v

FUEL FILTER AND LINES (Continued)

QTY.
1

1
1
1

P

DESCRIPTION

ELBOW ASSY. (Includes 1 O-RING 70921884)
SLEEVE, Imperial, 3/8"
NUT, Imperial, 3/8" O.D.
O-RING, 7/16" L. D.

HOSE ASSY. (See HOSE PARTS)

TUBE ASSY. (Includes 1 O-RING 70921349)
O-RING, 5/8" I.D.

47



‘:\J'/,'
|n, '7-) "!’,

_'k\&; iod | L5
5 2 1 BT ’K
EARLY UNITS

@'«..“ ." " frﬁ

T-80507

FUEL FILTER AND LINES

USAGE: Effective with engine S/N 3D-56914.

ITEM PART NO., QTY. DESCRIPTION
. 1 PUMP ASSY. (See page 58)

2 74023556 1 CONNECTOR (Includes indented O-ring)(Engines
prior to 3D-57152)
70921884 1 O-RING '
3 74008064 1 TEE (Engine S/N 3D-57152 and up)
4 70915514 2 DRAIN COCK (Engines prior to S/N 70-09420)
el e 2 FPLUG, vent ) pngine S/N 70-09420 and up
5 74035956 1 TUBE (Engine 3D-56914 thru 3D-57151)
74036272 1 TUBE (Effective with engine 3D-57152)
70917807 2 SLEEVE, 3/8'" tube
70917810 2 NUT, 3/8" tube
6 74023720 2 ELBOW (Includes indented O-ring)
70921884 2 O-RING .
7 74024229 1 PUMP ASSY. (See page 44 for parts)
70902174 2 SCREW, No. 10-32 x 7/8"
70904203 2 LOCKWASHER, No, 10
8 74035957 1 TUBE
70917807 2 SLEEVE, 3/8'" tube
70917810 2 NUT, 3/8" tube

(Continued)"

48 (Revised August 1981)



ITEM

10

11
12

14
15
16

17
18

19

20

PART NO.

74023721
70921885
74036098
70916254
70914678
70929934
74036099
74254873
74025232
74321716

74035958
70916197
70914678
74359776
70921885
73057706
70917807
70917810
70928656
70916270
70910287
73047158
70921349

FUEL FILTER AND LINES (Continued)

QTY.

o DD DO DD

S i g T Y = B Xl

DESCRIPTION

ELBOW (Includes indented O-RIN
O-RING

BASE ASSY. (Includes items
CAPSCREW, 7/16” NCx 1”
LOCKWASHER, 7/16”
WASHER, plain, 7/16”

SCREW

WASHER

BASE (Order item 10)

INSERT

FILTER

BRACKET

G)

13 and 14)

CAPSCREW, 7/16” NC x 1-1/4”

LOCKWASHER, 7/16”

CONNECTOR (Includes indented O-RING)

O-RING

HOSE ASSY. (see HOSE PARTS)
SLEEVE, 3/8” tube
NUT, 3/8” tube

CLIP
CAPSCREW, 3/8” NCx 1/2”
LOCKWASHER, 3/8”

TUBE ASSY. (Includes indented O-RING)

O-RING

49

(Revised August 1981)



ITEM

LIS I N L )

-3 O

'

PART NO.

73053301
70915788
70921573
70921206
73026289
70916589
73058726
73028393
70921915
73053512
73035950
73055490

73055488
73055487

73058016

73058910
70931742

170729442
70734139

FUEL TANK AND GAUGE

QTY. DESCRIPTION

TANK
CAPSCREW, 5/8” NF x 2-1/4”
PLUG, 3/4” str. thd. (Includes 1 O-RING)
O-RING
WASHER
LOCKNUT, 5/8” NF
TUBE ASSY.
HOSE
CLAMP
DIPSTICK
CAP 3
LOCKING KIT, fuel cap (Consists of items 6 and 7)
" (Special equipment) (Machinery item)
CAP ASSY ., fuel tank (Special equipment)
PADLOCK (Special equipment) (Used prior to unit
no. 04801 (includes item 8)
PADLOCK (Special equipment) (Effective with unit
no. 04801) (includes item 9)
KEY

(-2

>.S‘/N 11Y
‘and 16L,

KEY _ i,

e Y S T Y Y Srg ey Sy . S W Ay " WY

CAP, locking, fuel tank (Includes Keys)
(Special equipment)

50 (Révi'_sec} December

Not

"CAP, fuel tank }S/N 23M
illustrated

1980)



0

s 51 0 on o
/@L@é «e—_—L:\O :/\C@w\ﬁx

NOZZLE HOLDER ASSEMBLY

USAGE:
NOTE:

ITEM

50 00 ~10 Ui o b

gy
B

* Used prior to engine s/n 3D-56914(See page 52)
*%Engine S/N 3D-56914 thru 70-11321 (See page 54)(For third type see

a
Quantity indicated is for one NOZZLE HOLDER ASSY. only. Page 514)
PART NO. QTY. DESCRIPTION
* Kk
74036042 -- 1 NOZZLE HOLDER ASSY. ‘(Not serviced, order
74035511 1 - NOZZLE HOLDER ASSY. items 1 and 10)
74060859 11 HOLDER ASSY., nozzle (Includesitems 2 thru 9 and 11)
74023570 11 SCREW
74023571 11 WASHER
74517266 1 1 NUT )
74380652 11 SPRING
74025148 11 ROD
70930506 11 O-RING
-------- 11 BODY (Order item 1)
74025149 2 2 PIN
74035509 1 - NOZZLE ASSY. :
74036044 - 1 NOZZLE ASSY. } , (neludes item 12)
74025146 11 NUT
74025150 11 GASKET

(Revised September 1980)

7/



2 4 5 6 7 8 9
TN |
T Ly ]
A = /, 7 ANRARNY
;
- T-81304
NOZZLE AND HOLDER ASSEMBLY

USAGE: Engine S/N 70-11322 and up, also earlier engines with Nozzle and Lines
Conversion Kit,

ITEM PART NO, QTY. DESCRIPTION’

- 74036654 - NOZZ1LE AND HOLDER ASSY. (Includes items 1 thru
9)

1 cecema-- 1 BODY (Not serviced)

2 74062762 - 2 SPACER

3  eemcmea- - SHIM (Use as required (See item 10)

4 74062805 - 1 SPRING

5 74062806 1 SEAT

6 74062807 1 SPACER

7 74036653 - 1 NOZZLE ASSY. (Includes item 9)

8 74062808 . 1 NUT

9 74025150 1 GASKET
10 74062761 - 1 KIT, shim (Assortment of shims in . 062", . 002"

.007",,010" and . 025" thickness)(Sufficient
quantity to service approx. 100 nozzles)

51A (Revised February 1984)



7

o
G {%j’? =0

1

N

— -
W -

G&@L{@@Tﬂ

USAGE:
ITEM

N o s W Ny~

INJECTION NOZZLES AND LINES

T-76644

Used prior to engine S/N 3D-56914

PART NO.

74028835
74028836
74028837
74028838
74028839
74028840

74504409
74501149

74029450
70917809
70917806
70918626

70924189

70917135
70904205

QTY.

et Q0 QO Pt =t bt e = el e e
NIV

[

12
12

DESCRIPTION

TUBE, injection (#1 cylinder)
TUBE, injection (#2 cylinder)

TUBE,
TUBE,
TUBE,

injection (#3 cylinder)
injection (#4 cylinder)

injection (#5 cylinder)

TUBE, injection (#6 cylinder)

NUT
SLEEVE

TUBE
NUT, 1/4" O.D. tube
SLEEVE, 1/4" O.D. tube
CONNECTOR ASSY., 1/4' tube, 1/4"NPT
(Includes 1 SLEEVE 70917806)
ELBOW, (Brass) 9009, 1/4'" O.D. tube

NOZZLE HOLDER ASSY., fuel injection (See page 51)

CAPSCREW, 5/16'"" NC x 1-5/8"
LOCKWASHER, 5/16"

(Continued)

52



INJECTION NOZZLES AND LINES (Continued)
ITEM PART NO. QTY. DESCRIPTION

10 74025385 12 SHIELD
11 74336532 2 SPACER
12 74029052 2 CLAMP
70915807 1 CAPSCREW, 5/16'" NC x 1-1/4"
70916279 1 CAPSCREW, 5/16" NC x 1-1/4"
70904205 2 LOCKWASHER, 5/16"
70910323 1 NUT, 5/16" NC
13 74031159 1 SPACER .
14 74029083 1 PLATE
70915807 1 CAPSCREW, 5/16" NC x 1-1/4"
70910323 1 NUT, 5/16" NC
15 74029084 2 SPACER
16 74029253 1 PLATE
17 74029255 2 PILATE
70916278 1 CAPSCREW, 5/16" NC x 1/2"
70911421 1 WASHER
70904205 1 LOCKWASHER, 5/16"
70910323 1 NUT, 5/16" NC
18 74029254 2 SPACER
19 73058232 1 HOSE ASSY.
70917806 2 SLEEVE, 1/4'" O.D. tube
70917809 2 NUT, 1/4" O.D. tube
70921534 1 UNION, 1/4" O.D. tube
70925011 1 ELBOW ASSY., 37° flare, 1/4" O.D. tube, 9/16"
straight thread (Includes O-RING 70921885)
20 70925617 2 CLAMP
70916402 1 CAPSCREW, 1/4" NF x 1-1/2"
70911114 1 WASHER, plain, 1/4"
70904204 1 LOCKWASHER, 1/4"
70910267 1 NUT, jam, 1/4"
21 74029449 1 TUBE
70917809 2 NUT, 1/4" O.D. tube
70917806 2 SLEEVE, 1/4'" O.D. tube
22 74024258 1 CONNECTOR

53



e , b T-80508

INJECTION NOZZLES AND LINES

USAGE: Engine S/N 3D-56914 thru 70-11321 (See page 55A for 3rd. type)

ITEM PART NO. QTY. DESCRIPTION
) 1 PUMP ASSY. (See page 58)
2 70919800 1 CONNECTOR, 1/4” tube, 1/8” NPT
3 70921534 2 UNION, 1/4” tube
4 73058232 1 HOSE ASSY. (serviced as an assy.)
70925617 1 CLAMP
70916402 1 CAPSCREW, 1/4”
70911114 1 WASHER, plain, 1/4”
70904204 1 LOCKWASHER, 1/4”
70910267 1 NUT, jam, 1/4”° NC
L 6 NOZZLE HOLDER ASSY. (See page 51)
6 70917135 12 CAPSCREW, 5/16” NC x 1-5/8”
70904205 12 LOCKWASHER, 5/16”
7 74025385 12 SHIELD
8 74035941 1 TUBE
9 74021440 1 PLUG
10 74035540 1 TUBE
11 74029661 1 TUBE(No. 1 CYL)
12 74029662 1 TUBE(No. 2 CYL)
13 74029663 1 TUBE(No. 3 CYL)
14 74029664 1 TUBE(No. 4 CYL)
15 74035346 1 TUBE(No. 5 CYL)
16 74029666 1 TUBE(No. 6 CYL)

(Continu:;i) : (Revised September 1980)



ITEM
17
18

19

20

21
22

PART NO.

74501149
74504409
74029052
74336532
74031159
74029486
70914392
70904205
74029052
74029487
70916279
70915807
70904205
70910323
74029052
74029826
74029824
74029825
70919785
70904205
70910323
70917806
70917809
70925011

70921885

INJECTION NOZZLES AND LINES (Continued)

QTY.

12

et
NN EDNNNNEEDNDHDN

e
H DN DNDNDN N

-

DESCRIPTION

SLEEVE, 1/4” tube
NUT, 1/4” tube

PLATE, bracket (upper)
SPACER, rubber
SPACER, 1/2”(bar stock tube)
PLATE, bracket (bottom)
CAPSCREW, 5/16” NCx 1”
LOCKWASHER

PLATE, bracket
SPACER, rubber
CAPSCREW, 5/16” NC x 1-1/2”
CAPSCREW, 5/16” NC x 1-1/4”
LOCKWASHER, 5/16”
NUT, 5/16” NC

PLATE
SPACER, rubber (rear outer)
SPACER, rubber (inner)
SPACER, rubber (front outer)
CAPSCREW, 5/16” NC x 1-3/4”
LOCKWASHER, 5/16”
NUT, 5/16” NC

SLEEVE, 1/4” tube
NUT, 1/4” tube

ELBOW, 1/4” tube, 9/16” str. thd.

(includes indented O-RING)

O-RING

55



INJECTION NOZZLES AND LINES

- T-81303

USAGE: Engine S/N 70-11322 and up. (Also engines with American Bosch
conversion kit)

ITEM

O O30 Ui WY

11
12
13

PART NO.,

70920411

74322293 -

74009199
70904205
74009035

74009040 -

74036548
70921534
70917806

.70917809
74036549 .
74036559 -
74036560 -
74036561 ~

fd ot

QTY.

1
1
6
6
2
2
6
6
1
1
2
2
1
1
1
1

DESCRIPTION

PUMP ASSY. (See page 58)
TEE, 1/4" tube, 1/8'"NPT
FLANGE
NOZZLE HOLDER ASSY. (See page 51A)
CAPSCREW, 5/16"NC x 1-5/8"
LOCKWASHER, 5/16"
WASHER
SHIELD
TUBE
UNION
SLEEVE, 1/4" tube
NUT, 1/4" tube
TUBE
TUBE (No. 1 Cylinder)
TUBE (No. 2 cylinder)
TUBE (No. 3 cylinder)
(Continued)

55A

(Revised December 1980)



ITEM

14
15
16
17

18

19

20 .

21

22

23

24
25

PART NO.

74036562
74036563
74036564
74501149
74504409
74036350
74036349
74036351
70914392
70920029
70904205
74029052
74029487
70916279
70915807
70904205
70910323
74029052
74029826
74029824
74029825
70919785
70904205
70910323
70917806
70917809
74507415
74035715
70918237
70904204
70910880
74036645
70927263
70915809
70904205
70910323
74009236
74322188
74322189

1

—
[3Y)

—
NO R ENMREERENNNNNNNABRMNNNNNE, NN ~RNNDNE~DN

1
1
1
2

INJECTION NOZZLES AND LINES (Continued)
QTY.

DESCRIPTION

TUBE (No. 4 cylinder)

TUBE (No. 5 cylinder)

TUBE (No. 6 cylinder)

SLEEVE, 1/4" tube
NUT, 1/4" tube

PLATE, bracket (upper)
PLATE, bracket (bottom)
SPACER, rubber
CAPSCREW, 5/16''NC x 1"
CAPSCREW, 5/16"NC x 1-3/4"
LOCKWASHER

PLATE, bracket
SPACER, rubber
CAPSCREW, 5/16"NC x 1-1/2"
CAPSCREW, 5/16"NC x 1-1/4"
LOCKWASHER, 5/16"
NUT, 5/16"NC

PLATE
SPACER, rubber (rear outer)
SPACER, rubber (inner)
SPACER, rubber (front outer)
CAPSCREW, 5/16"NC x 1-3/4"
LOCKWASHER, 5/16"
NUT, 5/16""NC

SLEEVE, 1/4" tube
NUT, 1/4" tube

CLAMP :
SPACER, rubber ‘
CAPSCREW, 1/4”NC x 1-1/4"
LOCKWASHER, 1/4"
NUT, 1/4"NC

BRACKET
CLAMP A
CAPSCREW ,5/16"NC x 3/4"
LOCKWASHER, 5/16"
NUT, 5/16"NC

TUBE (To fuel tank)

SCREW
GASKET

55B

(Added September 1980)



e

1
Sy

6

m compngioa
17’Q ]9 AL
o #

FUEL INJECTION PUMP

USAGE: Used prior to engine S/N 3D-56914

ITEM

= W

o\

PART NO.
74029970

74029968

70919224
70904206

74028901
70917806
70917809
74023883

74023882
70926328

74023557
74023884
70917806

70917809
70928564

74028716
70920660

74028781

QTY.

1

— = N = = VI [ENIEN)

— = = DN

DESCRIPTION

T-76645

PUMP ASSY. (Factory adjusted replacement for original Pump

Assembly 74029969)

PUMP KIT, (Basic - requires calibration)

(NOTE: Refer to Fuel Injection Pump parts catalog for service

parts)

CAPSCREW, 3/8" NCx 1-1/8"

LOCKWASHER, 3/8"

TUBE ASSY., oil supply, pump to block (Includes nuts and

sleeves indented below)

SLEEVE, 1/4" O.D. tube

NUT, 1/4" O.D. tube
CONNECTOR

ADAPTER
WASHER

CONNECTOR

TUBE ASSY., to hydraulic retard (Includes nuts and sleeves

indented below)

SLEEVE, 1/4" O.D. tube

NUT, 1/4" O.D. tube
ELBOW

GEAR

CAPSCREW, 5/16" NCx 1-1/2"

GASKET

(Continued)

56




ITEM

10

11
12
13

14

15

16
17
18
19

FUEL INJECTION PUMP (Continued)

PART NO.

70924271
70904203
74029176
70910335
70927791
74029169

74029516
70916271
70910287
70916197
70914678
74371118
74367090
70917819
70901469
70928599
70919040

QTY.

e S b e et

Pt e ek e b = et NN

DESCRIPTION

See FUEL INJECTION PUMP parts catalog
LEVER (order item 13)
CAPSCREW, #10 NF
LOCKWASHER, #10
SPRING
LEVER(order item 13)
WASHER, plain, 5/16"
RING
LEVER ASSY., throttle (Includes item 10,11,
and 12)
BRACKET
CAPSCREW, 3/8" NCx 1"
LOCKWASHER, 3/8"
CAPSCREW, 7/16" NCx 1-1/4"
LOCKWASHER, 7/16"
COVER
WASHER
ELBOW, female, 1/4'" tube, 1/8'" NPT
NIPPLE, 1/8'" NPT, 2'" long
TEE, 1/8" NPT
ELBOW, male, 1/4" tube, 1/8'" NPT

57



T-80501

FUEL INJECTION PUMP ASSEMBLY

USAGE: Effective with engine S/N 3D-56914

NOTE: Refer to Fuel Injection Pump Parts Catalog
for item 1 service parts.

ITEM PART NO. QTY. DESCRIPTION

1 74035827 1 PUMP ASSY. (Standard without aneroid)
74036268 1 PUMP ASSY. (Optional with aneroid)(Refer to page 58A)
2 74028781 1 OGASKET
3 74028716 1 GEAR
70920660 4 CAPSCREW, 5/16'"NC x 1-1/2"
74028076 4 WASHER
4 70919224 5 CAPSCREW, 3/8'"NC x 1"
74020145 5 WASHER

DOAlso see PACKAGED PARTS

58 : (Revised September 1980)



SIDE VIEW

END VIEW

543 2

T-81307

ANEROID

USAGE: Optional equipment, used with engine S/N 3D-56914 and up.

ITEM

N ONU R W -

PART NO. QTY.

74036216

74062348

74036213
70915399
70928454
70929402
70926917
74036311
74036215

1

1

— = NN = =

NOTE: Refer to Fuel Injection Pump, Parts Catalog
for service items, Pump Part No. 74036268,

DESCRIPTION

KIT, aneroid installation (Includes aneriod con-
version kit and items 1 thru 7) ’

KIT, aneroid conversion (Includes aneroid, bracket
boot, rod, shut-off arm, adjusting screws and
required hardware)

NOTE: When 74036216 aneroid kit is installed on
standard injection pump, pump should be
reidentified as Part No. 74036268, (See
Aneroid Kit)

TUBE

ELBOW, 90°, 1/8" pipe

FITTING, barb, 3/16" hose, 1/8'" pipe
CLAMP

CLAMP

HOSE (Serviced as a unit only)

PRINT, instructions

58A ~ (Added September 1980)



b ITEM
1
2

T-75617

)
: 1
2
3
4
5
6
E/ 7
7
- ead
r T-78111

EXHAUST TUBE

(
PART NO.
73043516
73040883

70236705
70916272

70904206
70910324
70912772

QTY.

1
1

— W b

DESCRIPTION
TUBE

CLAMP ASSY., exhaust
tube (Serviced only as
a unit)

ELBOW
CAPSCREW, 3/8"
NC x 1-1/4
LOCKWASHER, 3/8"
NUT, 3/8" NC
NUT, jam, 3/8" NC

MUFFLER

and 16103969

ITEM PART NO.

73061683
73040883
73061668
73061477
70916271
70904206
70911115
73061684

74027742
70916272

70904206
70910324

73061475

59

QTY.

1

2

b > - Ll LN I

—

USAGE: Effective with loader serial number 11Y03969

DESCRIPTION
TUBE

CLAMP ASSY.
MUFFLER

BAND ASSY.

CAPSCREW, 3/8"NCx1"
LOCKWASHER, 3/8"
WASHER, plain, 3/8"

ELBOW

FLANGE
CAPSCREW, 3/8"NC
x 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8'" NC

BRACKET (Requires weld-
ing to install)(Special
Equipment) (Used prior
to loader serial no. 3969)



1
8
2
3
4
o o =
EE—— I\
INTAKE MANIFOLD \_’_//);7 \\ \—EXHAUS]'MANIFOLO
. .. ~—
.
= =] "
[ 13
% h
/’ it _
P D e
‘/(\/.\\___...
CYLINDER BLOCK :
P S
—~E =4 ~10
(O
CRANKCASE _f ., n

T-76641

TURBOCHARGER
(Airesearch)

ITEM PART NO, QTY. DESCRIPTION

1 74029207 1 TURBOCHARGER ASSY. (See page 62)
2 74513701 4 STUD

70913544 4 WASHER, plain
3 74255977 4 NUT
4 74028190 1 0O GASKET
5 74027975 1 HOSE

70927140 2 CLAMP

(Continued)

60



) TURBOCHARGER (Continued)
ITEM  PART NO. QTY. DESCRIPTION

6 74027765 1 ELBOW
70916269 4 CAPSCREW, 3/8'" NC x 7/8"
70904206 4 LOCKWASHER, 3/8"
7 74025376 1 GASKET
8 74339532 1 GASKET
9 74036275 1 TUBE
70919224 2 CAPSCREW, 3/8" NC x 1-1/8"
70904206 2 LOCKWASHER, 3/8"
10 - 74027719 1 HOSE
70922660 2 CLAMP, hose, 11/16" to 1-1/4" diam.
11 70927476 1 FITTING, hose connecting, 45°
12 74029235 1 TUBE ASSY., oil feed line (Includes NUTS and SLEEVES
) indented below)
70917810 2 _ NUT, Imperial, 3/8" tube
70917807 2 SLEEVE, Imperial, 3/8'" tube (lower)
74338301 1 SLEEVE, Imperial, 3/8'" tube (upper)
70920280 1 ELBOW, Imperial, 90°, 3/8'" tube, 1/4" NPT male
(At turbo)
70920790 1 ELBOW, 90° (At cylinder block)
13 74029238 2 CLAMP
70916284 1 CAPSCREW, 1/4" NF x 1/2"
70904204 1 LOCKWASHER, 1/4"
» 70910880 1 NUT, 1/4" NF

O (Also see PACKAGED PARTS)

) (Revised August 1979)
61



ITEM

OV N0V W -~

—

11

PART NO.

74029207
74036513

74060950
74059990
74059991
74059998
74062662
74060936
74059997
74060935
74060726
74060940
74053422
74056300
74060939

T-78162

TURBOCHARGER ASSEMBLY (Airesearch)
USAGE': See page 60

QTY. DESCRIPTION

TURBOCHARGER ASSY. (Includes items 1 thru 24)
(Engines prior to S/N 70-02666)(Order 74036513)

TURBOCHARGER ASSY. (Includes items 1 thru 23)
(Engine S/N 70-02666 and up)

HOUSING KIT

CLAMP

LOCKPLATE

BOLT

SHAFT AND TURBINE WHEEL

RING

SHROUD

BEARING

RING

HOUSING KIT (Includes item 6 and pms below)

PIN
RING
BEARING

(Continued)

—

—

== N BN == m N W

62 (Revised September 1980)



ITEM

13
14
15
16
17
18
19
20
21
22
23
24

TURBOCHARGER ASSEMBLY (Airesearch)(Continued)

PART NO.,

74059987
74059988
74059984
74062086
70928202
74059992
74062085

- 74062464

74060949
740609438
70916278
74060947

QTY.

O WWrE =N D -

DESCRIPTION

SPRING

COLLAR

RING

BACKPLATE ASSY. (Includes item 13)
CAPSCREW, 1/4"NC x 5/8"
LOCKPLATE

WHEEL

NUT

LOCKPLATE

CLAMP

CAPSCREW, 5/16"NC x 1/2"
HOUSING

63 (Revised September 1980)



T-73184

AIR CLEANER

ITEM PART NO. QTY. DESCRIPTION
1 73053290 1 CLEANER ASSY. (Includes items 2 thru 9)
/S 1 BODY (Order item 1)
3 73059827 1 O-RING
4 70684733 1 ELEMENT
4A 70662609 1 "ELEMENT
5 70664343 2 NUT ASSY. S iced onl
6 70662257 1 BAFFLE A.SSY.} erviced only as anassy.

(Continued)

%4 (Revised June 1980)




ITEM

OO 0

11

12

13

14
15

16
17
18
19

20
21

22
23
24
25

PART NO,

70622897
73042943
70662258

70622081

70903764
70910292
70916271
70911115
70904206
70910324
73050352

70919249
70928800
70907059
70928799

73047450
73064536
70915408
70904206
70911115
73045531
70916400
70904204
70911040
74388648
70925617
70928654
70916273
70900817
70904206
70910324
70911993
70621979
73045843
73043736
73055075
70925263

73050333

73040648
70925634
73108722
73107894
73112663
73067681

QTY.

— B R B Y DN b

—

[y e — gy —

I bt et et [\ pd e et et et pd ek et e b b e = = = DD = DN DN

AIR CLEANER (Continued)
DESCRIPTION

CLAMP. ASSY. (Includes bolt)(Serviced only as a unit)

VALVE

CLIP

BAND ASSY. (Includes 1 Screw 70903764 and 1

Nut 70910292)
SCREW, 5/16"NC x 1-1/2"
NUT, 5/16"NC
CAPSCREW, 3/8"NC x 1"
WASHER, 3/8"
LOCKWASHER 3/8"
NUT, 3/8"NC
HOSE ASSY. (Serviced only as a unit)( loaders- prior
unit no. 06180)
TUBE (42" - Refer to item 25)(loader unit no. 06180
and up)
ELBOW, 1/4'" tube (loaders prior to unit no. 06180)
ELBOW, 1/4" tube (loader unit no. 06180 and up)
ELBOW, 1/8"NPT (loaders prior to unit no. 06180)
CONNECTOR, 1/4" tube 7/16" str. thd. (loaders
unit no. 06180 and up)

BRACKET (Used prior to unit no. 04801)

BRACKET (Effective with unit no. 04801)
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"

WASHER, 3/8"

FLANGE
CAPSCREW, 1/4"NF x 3/4"
LOCKWASHER, 1/4"

NUT, 1/4"NF

INDICATOR

CLIP (Used prior to unit no. 06180)

CLAMP (Effective with unit no. 06180)

CAPSCREW, 3/8"NC x 1-3/4"
WASHER, 3/8"

LOCKWASHER, 3/8"

NUT, 3/8"NC

WASHER (Use as required)(. 120" thick)

CAP

TUBE

CLAMP ASSY.

ELBOW
CLAMP

TUBE

ELBOW
CLAMP

DECAL, starting fluid

DECAL, element cleaning

DECAL, cyclopac

TUBE (100' roll. Use as required)

65 (Revised September 1980)



S T FUEL INJECTION
. PUMP
6 8
7
~ oD
6 | i
P=1 ‘%" |
2 _wﬁ
'T‘CC@
T-73294

ENGINE CONTROLS
USAGE: Used prior to Loader S/N 11705633

ITEM PART NO. QTY. DESCRIPTION

1 73014226 1 SPRING
2 73021657 1 ROD
3 73056651 1 PEDAL ,
70927402 1 CAPSCREW, 3/8'"NC x 2-3/8"
70910324 2 NUT, 3/8'" NC
4 73021696 2 PIN
70904001 2 PIN, cotter, 3/32'" x 1/2"
5 73054062 1 ROD
70925040 2 JOINT
70904204 2 LOCKWASHER, 1/4"
70910267 2 NUT, jam, 1/4" NF
70911040 2 NUT, 1/4" NF
6 73014549 2 BEARING
70904207 4 LOCKWASHER, 7/16"
70910876 4 NUT, jam, 7/16" NF
7 73058237 1 LEVER
8 73058235 1 ROD
70925040 2 JOINT
70904204 4 LOCKWASHER, 1/4"
70910267 4 NUT, jam, 1/4" NF

66 (Revised September 1980)



L9

OWAIW



(R

T-80506

ENGINE CONTROLS

USAGE: Effective with loader S/N 05633, .
ITEM PART NO, QTY. DESCRIPTION
| it 1 PUMP ASSY. (See page 58)
2. 70686384 4 BALL JOINT
70911040 4 NUT, jam, 1/4"NF
3 73068412 1 ROD
70911040 2 NUT, jam, 1/4"
4 73071835 1 LEVER, weld assy.
5 73014549 2 BEARING
70910986 2 NUT, 7/16"NF
70918946 2 LOCKNUT, 7/16"NF
6 73068408 1 PLATE, weld assy.
70922287 2 CAPSCREW, 3/8'"NC x 1-3/4"
70910287 2 LOCKWASHER, 3/8"
7 73068411 1 ROD :
70911040 2 NUT, jam, 1/4"NF
8 " 73043391 1 LEVER
9 73014549 2 BEARING
70912441 2 LOCKWASHER, 7/16"
70910876 4 NUT, jam, 7/16"NF
10 70686384 2 BALL JOINT
70904204 2 LOCKWASHER, 1/4"
70911040 2 NUT, 1/4"NF ~
11 73068952 1 ROD
70910267 2 NUT, jam, 1/4"NF

(Continued)

68




ITEM
12

13
14

15
16

ENGINE CONTROLS (Continued)
PART NO, QTY. DESCRIPTION

73021696 1 PIN

70904001 2 PIN, cotter, 3/32" x 1/2"
73056651 1 PEDAL, weld assy.

70903390 1 SETSCREW, 3/8"NC x 2-1/2"
70910324 1 NUT, 3/8'"NC

73021657 1 ROD

73014226 1 SPRING

69 (Revised February 1984)



RN = o == ) ‘@@
/ /

2 3 4 5
T-75698
ENGINE SHUT-OFF CONTROL
USAGE: Used prior to Loader S/N 11Y05633, Engine S/N 3D-56914
ITEM PART NO. QTY. DESCRIPTION
1 73057472 1 CABLE ASSY. (Includes items 2 thru 5 and hard-
ware indented below)
73058945 3 WASHER
70912794 3 NUT, 3/8" NF
70911327 1 NUT, jam, 1/4" NC
70926917 1 CLIP
2 73058943 1 HANDLE
3 73059027 1 NUT
70900817 2 WASHER, plain, 3/8"
4  ememeeea- 1 CABLE (Order item 1)
5 73058944 1 SEAL
6 74024089 1 BRACKET
7 73067625 1 DECAL, fuel shut off

70




USAGE:

ITEM

T-76640

ENGINE WATER FILTER

Used prior to engine serial no. 3D-21088

PART NO.

74393427
70916197
70904207
70912201
73131933

74029089

74029120
74254756

74255287
70912483
70922967

74029210
74255286
74029087

74029586
70916272
70904206

70089894

74029088
70917026

QTY.

— = NN N

bt ot it DN DN ped pmd i et ped ped b D

DESCRIPTION

BASE ASSY.
CAPSCREW, 7/16" NC x 1-1/4"
LOCKWASHER, 7/16"
NUT, 7/16" NC
PLUG, pipe, 1/8'" NPT

FILTER (Original equipment all purpose, recommend for use
with plain water as well as most types of permanent and non-
permanent anti-freeze except "Dowtherm' 209)

FILTER(CHROMATE type, for use with ""Dowtherm' 209 anti-freeze)
CLAMP

VALVE ASSY.
ADAPTER, 3/8"x 1/4"
ELBOW, 45°, 1/4" NPT

HOSE
ELBOW
BRACKET, mounting (Used prior to engine s/n 3D-20329)

BRACKET, mounting (Effective with engine s/n 3D-20329)
CAPSCREW, 3/8" NC x 1-1/2"
LOCKWASHER, 3/8"

VALVE ASSY.

HOSE
NIPPLE, pipe, 3/8" NPT x 1-1/2"

’ (Revised February 1984)
71



10 @

COMPRESSOR .
: 8
I ’k/
acimmr - ’,’h .

S, Ve
R-

>~

FIRST TYPE

~_ T-78749

ENGINE WATER FILTER

USAGE: Used with engine serial No. 3D-21088 thru 3D-56913. Also see page 74.
ITEM PART NO. QTY. DESCRIPTION

1 74393427 1 BASE ASSY.(Includes insert and indented PLUG)
70916197 2 CAPSCREW, 7/16" NC x 1-1/4"
70904207 2 LOCKWASHER, 7/16"
70912201 2 NUT, 7/16" NC

70919134 1 PLUG, pipe, 1/8" NPT

(Continued)
72



ENGINE WATER FILTER (Continued)

ITEM PART NO. QTY. DESCRIPTION
74029089 1 FILTER (Original equipment all purpose, recom-
mend for use with plain water as well as most
2 types of permanent and non-permanent anti-
freeze except "Dowtherm!' 209)
74029120 1 FILTER (CHROMATE type, for use with "Dow-
‘ therm' 209 anti-freeze)
3 74029694 1 VALVE (at block)
4 70928947 2 VALVE, shut-off, 3/8"
5 74029653 1 TUBE, inlet
70917807 2 SLEEVE, 3/8'" compression
70917810 2 NUT, 3/8"
70919005 1 ELBOW, 90°, male, 3/8" (Used with engine
6 { s/n 3D-21088 thru 3D-39023)
70920700 1 CONNECTOR, 3/8'" tube, 3/8" NPT (Effective
with engine s/n 3D-39024) -
7 74029586 1 BRACKET
70916272 2 CAPSCREW, 3/8'"NC x 1-1/4"
70910287 2 LOCKWASHER, 3/8"
74035117 1 TUBE (Usedwith engine s/n 3D-21088 thru
8 { 3D-39023)
74035409 1 TUBE (Used with engine S/N 3D-39024
thru 3D-55489)
74036203 1 TUBE (Used with engine S/N 3D-55490
thru 3D-56913).
70917807 2 SLEEVE, 3/8" compression
70917810 2 NUT, 3/8"

73



TO COMPRESSOR

6

TO

FIRST TYPE

T-80509
ENGINE WATER FILTER

USAGE: Effective with engine S/N 3D-56914

ITEM
1

Ol W

PART NO, QTY.

74393427
70916197
70904207
70912201
70919134
74029089

bt et NNV DNV

74029120

—

70919134
70928947
74036084
74036328
70917807
70917810
70920700

ot DNV IV et s DNV~

74029586
70916272
70910287

NIV

DESCRIPTION

BASE ASSY,. (Includes insert and item 3)
CAPSCREW, 7/16"NC x 1-1/4"
LOCKWASHER, 7/16"
NUT, 7/16"NC
PLUG, pipe, 1/8"NPT
FILTER (Original equipment all purpose, recom-
mend for use with plain water as well as most
types of permanent and non-permanent anti-freeze
except ""Dowtherm' 209).
FILTER (CHROMATE type, for use with "Dowtherm"
209 anti-freeze). '
PLUG, 1/8"NPT
VALVE, shut-off, 3/8"
TUBE, inlet (3D56914 thru 3D59292)
TUBE, inlet (Effective with 3D-59293)
SLEEVE, 3/8'" compression
NUT, 3/8"
CONNECTOR, 3/8'" tube, 3/8'"NPT (1 additional used
prior to engine #3D-59293)
BRACKET
CAPSCREW, 3/8'"'NC x 1-1/4"
LOCKWASHER, 3/8"

(Continued)

74




ITEM

10

ENGINE WATER FILTER (Continued)
PART NO. QTY. DESCRIPTION

74036085 1 TUBE

70917807 2 SLEEVE, 3/8" compression
70917810 2 NUT, 3/8"

70926917 1 CLAMP (Effective with 3D-59293)
70916269 1 CAPSCREW, 3/8"

70910287 1 LOCKWASHER, 3/8"
70920280 1 ELBOW (Effective with 3D-59293)

75



THERMOSTAT AND HOUSING

T-70627

USAGE:

ITEM

B W N

Used prior to engine s/n 3D-39024
PART NO. QTY. DESCRIPTION

74025594 1 HOSE

74255528 2 CLAMP

74025101 1 0O GASKET

74029459 1 HOUSING (First Type - Iron)
74035329 1 HOUSING (Second Type - Aluminum)
70919228 2 CAPSCREW, 7/16'""NC x 1-1/8"
70914678 2 LOCKWASHER, 7/16"

70904223 1 PLUG, pipe, ctsk., 1/2'" NPT
70920416 1 PLUG, pipe, hex-hd., 1/2" NPT
74025103 1 THERMOSTAT

74025101 1 0O GASKET

74021152 1 FLANGE

70916197 2 CAPSCREW, 7/16" NC x 1-1/4"
70914678 2 LOCKWASHER, 7/16"

70914498 2 WASHER, plain, 15/32"

O (Also see PACKAGED PARTS)

76




TO WATER PUMP

THERMOSTAT AND HOUSING

USAGE: Effective with engine s/n 3D-39024.
ITEM PART NO. QTY. DESCRIPTION
1 74035344 1 FLANGE
70914392 6 CAPSCREW, 5/16" NC x 1"
70904205 6 LOCKWASHER, 5/16"
2 74029324 1 0O GASKET
3 74025103 2 THERMOSTAT
4 74036218 1 HOUSING
70916197 1 CAPSCREW, 7/16" NC x 1-1/4"
70916868 1 CAPSCREW, 7/16" NC x 3-1/4"
70904207 2 LOCKWASHER, 7/16"
70920416 3 PLUG, pipe, 1/2' hex.-hd.
5 74352409 1 HOSE
74255093 2 CLAMP
6 74025101 1 0O GASKET

0O Also see PACKAGED PARTS

77



WATER PUMP AND FAN

T-76630

USAGE:  Used prior to engine s/n 3D-39024.

ITEM PART NO.

1 74035000

70910948
70919227
74025139
73042576
73042577
70928077
70910287
74025641
74028447
713065062
74025068
74507084
a 74254608
0 74029129
70919224
70910287
11 74026887

70923822

=HWWOO-1 & Ulh

12 74025710
13 74025067

QTY.

e GO GO b e e e e e b e e e e e NS b e

-

-t

-~

DESCRIPTION

KIT, water pump (Includes items 7 thru 13, 16 and item
14 O-RING)
CAPSCREW, 3/8” NC x 2”
CAPSCREW, 3/8” NC x 3-1/4”
WASHER , -
FAN, pusher type (Standard Equipment) See page 81
FAN, suction type (Special Equipment) for SHROUD
CAPSCREW, 3/8” NF x 4-1/4”
LOCKWASHER, 3/8”
SPACER oL qd)
BELT (See page 292 or 294).

_PULLEY (standard equipment) A _
PULLEY (service replacement for increased fan speed)
HUB
SHAFT, BEARING & SLINGER ASSY.

SLINGER, water (Early type)
RING, snap, internal (Not illustrated, same as 70927575)
BODY
CAPSCREW, 3/8” NC x 1-1/8”
LOCKWASHER, 3/8”
GASKET, water pump to volute, later type
O-RING, water pump to volute (early type, not
illustrated)
SEAL ASSY.
IMPELLER ASSY.

4 (Continued)

.
78



WATER PUMP AND FAN (Continued)

ITEM PART NO. QTY. DESCRIPTION
14 74025528 1 VOLUTE
70919224 2 CAPSCREW, 3/8” NC x 1-1/8”
70912069 1 CAPSCREW, 3/8” NC x 2-1/2”
70910287 3 LOCKWASHER, 3/8”
70923684 1 O-RING, 2-1/16” L.D.
15 74027247 1 PIPE
70914847 2 CAPSCREW, 3/8” NC x 1-1/2”
70910287 2 LOCKWASHER, 3/8”
70913544 2 WASHER, plain, 3/8”
70920416 1 PLUG, pipe, 1/2”° NPT
70925053 1 NIPPLE, str., hose, 1/2” NPTF
16 - 74025106 1 [0 GASKET
17 74029506 1 REPAIR KIT, water pump (Consists of items 8, 9, 11, 12
and 13) .

O Also see PACKAGED PARTS

T Refer to item 17

79



WATER PUMP AND FAN

T-78781

USAGE:  Effective with engine s/n 3D-39024

ITEM PART NO.

-1 74035859

70919224
70918829
70910287
70923621

74035849
74007234
74029320
70923971
74035350
70918829
70929996
10 70923684
11 74035402
12 73029772

70916191

70904207

74255612

70920416
13 74029327
14 74025641
15 { 73064521

73064530
70928077

O 001Uk W
[

70910287

17 - 74035204

QTY.

N N R Y L O G T S U N = W JC R W

[ury

DESCRIPTION

KIT, water pump (Includes item 2 thru 8, 10, 13 and
2 O-RING indented below)

CAPSCREW, 3/8” NC x 1-1/8”
CAPSCREW, 3/8” NC x 3-1/4”
LOCKWASHER, 3/8”
O-RING, (147/64” 1.D.)

BODY (Order item 1)

SHAFT, BEARING & SLINGER ASSY. (Order item 17)

HUB

SEAL ASSY. : o 17

FACE ASSY. } (also included in item 17)

IMPELLER (order item 17)

O-RING (4-55/64” 1.D.)

VOLUTE
CAPSCREW, 3/8” NC x 3-1/4”
CAPSCREW, 3/8” NC x 1-5/8”

O-RING (2-3/64”1.D.)

PULLEY

PIPE, water inlet
CAPSCREW, 7/16” NC x 1-1/2”
LOCKWASHER, 7/16”

ELBOW, 45°
PLUG, 1/2” NPT

GASKET

SPACER

FAN, pusher (Std.)

FAN, suction (Special Equipment)
CAPSCREW, 3/8” NF x 4-1/4”
LOCKWASHER, "3/ 8

BELT (See page 292) = .)

REPAIR KIT (Includes item 3, 5, 6, 7, 8)

EI Also see PACKAGED PARTS - .

80 .

o T



e A e R 1 i o et

N

USAGE:

ITEM

~N o

(

T-76635

RADIATOR AND FAN GUARD

Used prior to loader serial no. 11Y04801. Also see page 83 for service
replacement engine application.

PART NO.

70914847
70904206
70911115
70912415

73043082
70921913

73042628

73057736
70921913

73042641
73048603
70914847
70911115
73037444

73058733

QTY.

— O~ 0N O

@ N

—

Lo

DESCRIPTION

RADIATOR ASSY., engine coolant (See page 84)
CAPSCREW, 3/8"NC x 1-1/2"
LOCKWASHER, 3/8"
WASHER, plain, SAE std., 3/8"
COCK, drain, 1/4" NPT

HOSE, 2-1/8"1.D, x 6"
CLAMP, adjustable (1-13/16" to 2-1/4")

TUBE

HOSE
CLAMP, adjustable (1-13/16" to 2-1/4")

GUARD, fan (Used with pusher fan - standard equipment)
GUARD, fan (Used with suction fan - special equipment)
CAPSCREW, 3/8"NCx 1-1/2"
WASHER, plain, SAE std., 3/8"
NUT

SHROUD, fan (Used with suction fan only - special equipment)

81



USAGE:

ITEM

W

RADIATOR AND FAN GUARD

1)

7))

‘//

T- 78780

Effective with loader seriai no. 11Y04801.

PART NO,

70916271
70910287
70911115
70912415
73031151
73024966
70921914
73064090
73064089
70921914
73065439
73065440
70916271
70910287
70911115
70910324

j—
NINOOO = HIN = 00 = = 0000 00 =

—

QTY.

DESCRIPTION

RADIATOR ASSY. (See page .84)
CAPSCREW, 3/8" NCx 1"
LOCKWASHER, 3/8"

WASHER, plain, 3/8"
COCK, drain, 1/4" NPT

HOSE, 2-1/4"1.D. x 6" (radiator end)

HOSE, 2-3/8"I1.D. x 3-1/2" (engine end)
CLAMP (1-13/16"to 2-1/4")

TUBE

HOSE
CLAMP (2-5/16" to 3-1/4"

GUARD, left } (Used with pusher and suc-

GUARD, right tion fan)(See page 78)
CAPSCREW, 3/8" NC x 1"
LOCKWASHER, 3/8"

WASHER, plain, 3/8"
NUT, 3/8'" NC

;°°’



)

T-80479

USAGE:

ITEM

[~ Ot W BN =

RADIATOR AND HOSES

Adapts service replacement engine to loader s/n 11Y03501 thru 11Y04800. Also see
page 81 -I.

PART NO. QTY. DESCRIPTION

-------- 1 RADIATOR ASSY. (See page 84)

73043082 3 HOSE

70921914 12 CLAMP (1-13/16 to 2-1/4”)

73066231 1 TUBE

73066230 1 TUBE

73066229 1 HOSE

70921914 2 CLAMP (1-13/16 to 2-1/4”)

73067446 1 INSTALLATION INSTRUCTION (items 1 thru 5)

83



USAGE:

"NOTE:

ITEM

o " bW

AN A N

T-78783

RADIATOR ASSEMBLY

* Used prior to loader serial no. 11Y04801

* %% Effective with loader serial no. 11Y04801

See pages 81, 82and 83 . i . . /)
PART NO. QTY. DESCRIPTION
* i
73056847 1 - RADIATOR ASSY. (Includes items 1 thru 10)
73064022 - 1 RADIATOR ASSY. (Includes items 1 thru 10)
70087528 1 - CAP
73056845 1 - TANK
73056758 - 1 TANK
70915809 40 40 CAPSCREW, 5/16" NC x 3/4"
70904205 32 32 LOCKWASHER, 5/16"
70910323 32 32 NUT, 5/16" NC
73055850 2 2 GASKET
73056531 4 4 BAR
73056840 2 - BRACKET
73056863 - 2 BRACKET
73056846 1 - SHROUD
73064412 - 1 SHROUD
70922902 8 10 _ CAPSCREW, self tapping, #14 x 3/8'""
73056843 1 - CORE (Standard equipment-staggered tubes)
73062311 1 - CORE (Service replacement - canted tubes)
73056866 - 1 CORE
73056844 1 - TANK
73065061 - 1 TANK
70915809 37 37 CAPSCREW, 5/16'"" NC x 3/4"
70915807 3 3 CAPSCREW, 5/16" NC x 1-1/4"
70904205 32 32 LOCKWASHER, 5/16"
70910323 32 32 NUT, 5/16" NC
73056530 4 4 STRIP
73056852 1 1 TUBE
70927978 2 2 CLAMP
74

eq



T-80505

TRANSMISSION
USAGE:  * Loader series 11Y
** Loader series 23M
ITEM PART NO. QTY. DESCRIPTION
*x Kk
73075041 11 TRANSMISSION ASSY., complete std.
73075042 11 TRANSMISSION ASSY., complete (2 speed forward, 1
- reverse with rear axle disconnect)
73075043 11 TRANSMISSION ASSY., complete (2 speed forward, 2
reverse without rear axle disconnect)
70916271 12 12 CAPSCREW, 3/8” NCx 1” } Flywheel housing
70910287 12 12 LOCKWASHER, 3/8” to trans.
70913828 8 8 CAPSCREW, 5/8” NC x 1-1/2”} Mounting plate
70912942 8 8 LOCKWASHER, 5/8” to trans.
1 e - - PARKING BRAKE ASSY. (See page 148) /-
2 ceeeena- - - TRANSMISSION HOUSING & COVERS (See page 94) ,
3 e - - DISCONNECT CLUTCH AND OUTPUT SHAFT (See page 106) - - :
4  eeeae-. - - TORQUE CONVERTER HOUSING (See page 90)
5  eeeee-.. - - FLEX DISK AND CONVERTER DRIVE (See page 86) .°
6  eeeea--. - - CONTROL VALVE (See page 114) /) -
7 73042894 2 - PLATE L
70915788 4 - CAPSCREW, 5/8” NF x 2-1/4”
70677010 4 - WASHER
70916589 4 - LOCKNUT, 5/8” NF
8 73064682 - 2 PLATE
9 73063249 - 2 ISOLATOR
70916272 - 4 CAPSCREW, 3/8” NC x 1-1/4”
70900367 - 4 NUT, 3/8” NC
10 70916264 - 2 CAPSCREW, 5/8” NC x 4”
70915256 - 2 LOCKNUT, 5/8” NC

g5 . (Revised August 1981)



FLEX DISK AND CONVERTER DRIVE

T-70694A

86

—_—



FLEX DISK AND CONVERTER DRIVE

ITEM PART NO. QTY. DESCRIPTION

1 73044495 6 CAPSCREW

2 73041453 1 PLATE

3 73041454 3 DISK

4 73041448 8 BOLT

5 73042762 1 DISK ASSY. (Includes washers)

6  emmeaaa - NUT (See page 88)

7 73041459 1 COVER

8 73027012 1 CJRING

. JR R - See TORQUE CONVERTER page 88,
10 73051197 1 [IJDIAPHRAGM ASSY., converter (Includes seal)
11 73021158 1 PLUG

12 eeeee-- - HOUSING (See page 90)

O (Also see PACKAGED PARTS)

87



T-70695A

TORQUE CONVERTER

88



TORQUE CONVERTER

}) ITEM PART NO. QTY. DESCRIPTION

1 73007501 1 BEARING
2 73044355 1 TURBINE ASSY. (Includes items 3, 7, and 8)
3 eeaeea- 1 HOUSING (Order item 2)
4 73044373 1 BEARING
5 73050550 1 RING
6 73050549 1 TURBINE
7 ceeeee- 1 TURBINE (Order item 2)
8 73044432 9 PIN

-) 9 73044374 1 RING

- 10 73044375 1 STATOR
11 73044376 1 SPACER
12 70929013 12 CAPSCREW, 1/4'" NF x 1-1/4"
13 73044377 6 [OSTRIP
14 73044378 1 RETAINER

[\ 15 73044354 1 PUMP ASSY. (Includes item 13)

' 16 73033044 24 CAPSCREW, 5/16" NF x 1-3/8"
17 73021041 24 NUT, 5/16" NF
18 73054475 1 [JGASKET
19 73044380 1 BEARING
20 73058774 1 GEAR
) 21 73044382 1 ORING

O(Also see PACKAGED PARTS)

89



@,
T-70696
TORQUE CONVERTER HOUSING
ITEM PART NO. QTY. DESCRIPTION
1 73058775 1 HOUSING ASSY. (Includes items 2, 3, 5, 6, and 25)
70920649 23 CAPSCREW, 7/16'" NC x 1-3/8"
70916866 1 CAPSCREW, 7/16" NC x 2-3/4"
70912298 24 WASHER, 7/16"
70904207 24 LOCKWASHER, 7/16"
2 70924085 1 PLUG
3 73044433 1 SLEEVE
(Continued)

90

\"/

Ny

(~ad



) TORQUE CONVERTER HOUSING (Continued)

ITEM PART NO. QTY. DESCRIPTION

b 4 73044417 1 GEAR
5 73044435 2 PLUG (Not required for this application)
6 73044436 2 PIN
7 73044418 1 BEARING
8 73021055 1 RING
9 73055228 1 BEARING, roller
10 73065176 1 GEAR (Replaces 73057663 GEAR)
11 73027710 1 BEARING
12 73044422 2 ORING
14 73044420 - 1 SLEEVE
) 15 73044508 4 CAPSCREW
16 73044430 2 VALVE
17 73069440 1 SPRING
18 73044449 2  PIN
19 73044429 1 SPRING
b 20 73044373 1 BEARING
’ 21 73044428 1 GEAR
22 73044427 1 RACE
23 73044426 1 BEARING
24 73044425 1 RACE
25 73044437 1 PLUG
/\; 26 emmema- 1 PLUG (See page 87)

[0 Also see PACKAGED PARTS

-) (Revised November 1979)
91 '



ITEM

W 9 O U W W

11
12
13

14
15
16

PART NO.
73044383
73046510
73044440
73058853

- -
-

73044447
73044438

73044448
73044450
73044451

TURBINE DRIVEN GEARS AND FREEWHEEL UNIT

QTY.

W W e e e e~ W

— e L
NN

T-70697

DESCRIPTION
BEARING

GEAR

BEARING

CLUTCH KIT (Consists of items 5 thru 11 and 14)
PLATE (Order item 4)
SPRING (Order item 4)
PIN (Order item 4)
CAGE (Order item 4)
ROLLER (Order item 4)
CAM (Order item 4)

PLATE {Order item 4)
BOLT
NUT

GEAR
SPACER
SPACER

92

~-



€6

ONIEIN



i
"n”‘ym:"//l.‘nh
'y

o
T-70698
TRANSMISSION HOUSING AND COVERS
ITEM PART NO. QTY. DESCRIPTION
73068390 1 HOUSING (Transmission with 2-speed forward, 1-reverse
1 with rear axle disconnect)(Also order item 10 and 16)(Re-

plaées 73058802)

73068401 1 HOUSING, transmission (Transmission with 2-speed forward,
2-reverse)(Also order item 10)(Replaces 73058830)

70921500 1 PLUG, 1-1/4” NPT

70919840 2 PLUG, 1/8° NPT
(Continued)

94



ITEM

= O 00 1O Ot

12

13
14
15

16

TRANSMISSION HOUSING AND COVERS (Continued)

PART NO.

70920133
73067517
73044396
70916269
70904206
73044397
73044390
73055223
73044388
73044399
73044400
73044391
70904224
73021062
73044394
70916269
70904206
73044410
73044411
73071170
73034218
70919224
70904206
73021091

ek b et e e e ) O b b e e ek el ek el e e 5D O b ND

QTY.

e}

DESCRIPTION

PLUG
GASKET

STRAINER ASSY. (Serviced only as a unit)

CAPSCREW, 3/8” NC x 7/8”
LOCKWASHER, 3/8”
PIN
O GASKET
TUBE
CAPSCREW
NUT
ORING
PLUG, remote filter
PLUG, 3/4° NPT
BREATHER
COVER
CAPSCREW, 3/8” NC x 7/8”
LOCKWASHER, 3/8”
O GASKET
O RING
COVER
PLUG
CAPSCREW, 3/8” NC x 1-1/8”
LOCKWASHER, 3/8”
CAP

[J Also see PACKAGED PARTS

95

(Revised February 1984)



/ST
/ /

T - 76649

. REVERSE CLUTCH AND PLANETARY

96



USAGE:

ITEM

DN =

© o300

REVERSE CLUTCH AND PLANETARY

* Transmission with 2-speed forward, 1- reverse
** Transmission with 2-speed forward, 2- reverse

PART NO.

73058792
730568791
73058793
73058781

73074032

73058782
73058783
73045458
73057409
73021092
73041696
73021051
73021097
{73046015
73021096
{ 73058786

73046547

73046960
73041678
73044367

73069336

QTY.
* ok

Pl b
P e e

Y RO CTOT

=

NN

= DNDN =
N N

NN O

bk fd ' N QO OO b e QT O

DESCRIPTION

O RING
O RING
O RING

PISTON ASSY. (Includes item 19 and 20)(Used prior to
transmission serial no. 106708)
PISTON ASSY. (Includes item 19 and 20)(Effective with
transission serial no. 106708)
PLATE
PLATE
SPACER
CARRIER ASSY. (Includes items 9 thru 13)
CARRIER (Order item 8)
WASHER
PINION SET (Consists of 4 pinions)
ROLLER
PIN
GEAR
GEAR
ANCHOR ASSY. (includes item 16) (Effective with trans.
serial no. 37312 on TRT only)
ANCHOR ASSY. (includes item 16) (Used prior to
transmission serial no. 37312)

BALL S
RETAINER order item 4 or 21

KIT (includes item 19, 20 and instruction sheet)

O Also see PACKAGED PARTS

(Revised August 1979)
97



FORWARD CLUTCH AND PLANETARY

USAGE:

ITEM

% Transmission with 2-speed forward, 1-reverse (TT std.)
% % Transmission with 2-speed forward, 2-reverse (TRT optional)

PART NO. QTY. DESCRIPTION

. ® 0 kk

73021104 11 ‘GEAR
o ~ (Continued)

98 -

av

TRT TRAN.

PRIOR TO
TRAN.
S/N 37312

T-71727A




FORWARD CLUTCH AND PLANETARY (Continued)

PART NO.

73045281

73044359
73045279

273021097
73021072
(78021092
73021073
73021051
{73021074
73041696
{73021250
73045282
73021079
73058783
73058782
{ 73069194
73057630

( 73058789

73058789

73074033
73058781

73058793
73058791
73058792
73058790
73046017
70917717

73069336

QTY .

= %

L o' LI~

I N

HMMHSHHHH

e Y

L~ R

120

ey

[y N e el Y

—

HNMHSHHHH

DESCRIPTION

WASHER

CARRIER ASSY. (Includes items 4 thru 8)

CARRIER ASSY. (Includes items 4 thru 8)

CARRIER

CARRIER

PIN

PIN

WASHER

WASHER

ROLLER

ROLLER

PINION SET (Consists of 4 pinions)

PINION SET (Consists of 6 pinions)

WASHER

RING

PLATE } (3 used prior to trans. serial no. 37312 on I'R'I' only)

PLATE

GEAR (Eff. with trans. serial no. 37312 on TRT only)

GEAR (Used prior to trans. serial no, 37312)

PISTON ASSY. (Includes items 20 & 21) (Eff. with trans.

PISTON ASSY. (Includes items 20 and 21)(Effective with
transmission serial no. 37312 for TRT only)(Used prior to
transmission serial No. 106046)

PISTON ASSY. (Includes items 20 and 21)(Effective with
transmission serial no. 106046)

PISTON ASSY. (Includes items 20 and 21)(Used prior to
transmission serial no. 37312)

RING

RING

RING

HOUSING

CAPSCREW

PLUG, 1/4” PTF

BALL ;

RETAINER Order item 14 or 22

KIT (Includes item 20, 21 and instruction sheet)

order item 3

(Revised August 1979)
99



USAGE:
ITEM

1

2

Transmission with 2-speed forward, l-reverse (Standard).

PART NO,
73044513

73055221
73044404

73021055

73035711

QTY.

1

1

DESCRIPTION

BEARING

GEAR ASSY. (Includes item 3)
PIN

RING

RING

(Continued)

100

¥
|
'
!
I
]
I
I
i
1

T-73173A

HIGH RANGE CLUTCH AND TRANSFER DRIVE GROUPF

i

ol



HIGH RANGE CLUTCH AND TRANSFER DRIVE GROUP (Continued)
ITEM PART NO. QTY. DESCRIPTION

D 6 73046029 6 [OSTRIP
7 73046030 2 PLATE
8 73058782 1 PLATE
9 73046031 1 HUB
73047737 12 CAPSCREW
73046032 12 WASHER
70910233 12 NUT, 5/16"
10 73035719 1 RING
11 73035739 1 SPRING
12 73035714 1  [ORING
13 73050555 1 PISTON
) 14 73042151 1 OKIT, seal and expander
15 73046034 1 BUSHING
16 73057813 1 HOUSING ASSY. (Includes items 15 and 18)
70916422 6 CAPSCREW, 1/2" NF x 2-3/4"
17 73044460 6 Orock
18 73057815 1 SLEEVE
19 - 73044383 1 BEARING

[J(Also see PACKAGED PARTS) -

101



USAGE:

ITEM
1

2

LOW RANGE CLUTCH AND TRANSFER

Transmissions with 2-speed forward, 2-reverse

PART NO.
73044513
73045283
73045284
73045285
73044411
73045286

70919224
70904206

QTY.

1

17
17

DESCRIPTION
BEARING
GEAR
BEARING
CJGASKET
ORrING
ADAPTER ASSY. (Includes item 7)

CAPSCREW, 3/8'" NC x 1-1/8"
LOCKWASHER, 3/8" :

(Continued)

102

DRIVE GEAR

T-71560

NP

A

d'_f'-I'\
!



LOW RANGE CLUTCH AND TRANSFER DRIVE GEAR (Continued)

ITEM PART NO. QTY, DESCRIPTION

7 73045303 1 SLEEVE

8 73045299 2 RING

9 73045294 1 SLEEVE ASSY. (Includes items 10 and 11)

10 eeeeee- 1 SLEEVE (Order item 9)

11 73045295 1 BUSHING

12 73021057 1 ‘RING

13 73021186 1 SPRING

14 73021212 1 PISTON

15 73021121 1 RING

16 73042147 1 KIT, seal and expander

17 73045290 1 HOUSING ASSY. (Includes item 18)

18 73045304 4 PIN )
19 73045289 2 ORING ‘
20 73058783 4 PLATE

21 73056895 ’ 3 PLATE

22 73057109 1 GEAR

23 73045302 1 PLATE

24 73021124 1 RING

[J(Also see PACKAGED PARTS)

103



- —— e s o e e

/

L S

T-71561

USAGE:
ITEM

1

2

HIGH RANGE CLUTCH

Transmission with 2-speed forward, 2-reverse

PART NO.
73045306
73045316

73033075

73033076

73033077

QTY. DESCRIPTION

1 GEAR ASSY. (Includes item 2)

1 WASHER

1 CARRIER ASSY. (Includes items 4 thru 8)

1 CARRIER (Order item 3)

12 WASHER

1 PINION SET (Consists of 6 pinions)
(Cpntinued)

104



ITEM

10
11
12
13
14
15
16
17
18
19

PART NO.

73021051
73033078
73045311
73045312
73045317
73058783
73058782
73045318
73021057
73021186
73045313

73021121

73045314

96
6

HIGH RANGE CLUTCH (Continued)

QTY. DESCRIPTION

ROLLER
PIN
RING
ANCHOR ASSY. (Includes itemsg 11 and 14)
PIN
PLATE
PLATE
PIN
RING
SPRING
OKIT, seal and expander
ORING
PISTON
O(Also see PACKAGED PARTS)

105



REAR OUTPUT GROUP

106

T-70702

7/



ITEM

o~ U

12

13
14
15
16

PART NO.

73044414
73044416

73044369
73063067

73063083
73044462
73044463
73065780
73044467

73063019

73044465
73021091
73044466
73044363

73045333

73044506
73044495
73044304
73063018
73045264
73061738
73061739
73063023

REAR

QTY.

2 a
2

— — et — — o N — -

DDV DN = R s

OUTPUT GROUP

DESCRIPTION

NUT '

WASHER (Order items 14 and 15 for service re-
placement prior to tran. s/n 53291)

YOKE (Used prior to tran. s/n 53291)

YOKE (Service replacement prior to tran.

s/n 53291)

YOKE (Effective with tran.

SEAL

RING

BEARING (Replaces 73044464)

SHAFT (First Type)(For service replacement
prior to tran. s/n 53291, order SHAFT
73063019 and item 16)

SHAFT (Second Type)(Effective with tran.

s/n 53291)

GEAR

PLUG

BEARING

BRAKE ASSY. (Tran. with 2- soeed forward, 1-
reverse)(See page 148)

BRAKE ASSY. (Tran. with2-speed forward, 2-
reverse)(See page 148) :

s/n 53291) *

CAPSCREW, 3/8" NF x 5/8"(Drum Mounting)
CAPSCREW, 1/2'" NC x 7/8'"(Brake Mountlng)

s/n 53291)
s/n 53291)

YOKE (Used prior to tran.
YOKE (Effective with tran.
SPACER

WASHER } (Service replacement prior
O-RING to tran. s/n 53291)

SEAL (Effective with tran. s/n 53291)

O (Also see PACKAGED PARTS)

e
b

NOTE: 73063083 YOKE must only be used with

73063019 SHAFT.

107



.....

T-71565A] "‘%

REAR AXLE DISCONNECT

. 33
108 —



USAGE:
ITEM

OV WY

o

10
11
12

13

14
15

16

17

18
19
20

I

REAR AXLE DISCONNECT

For optional transmission.

PART NO.

73065780
73045264
73044465
73044462
73044463
73045261

73063017

73045262
70915905
73045263
73021128
73035864
73021053
73021094
73045265

73063015

73044414
73044416

73044369
73063067

73063083
73044304
73063018
73061738
73061739
73063023

— NN~ W

— = = N

o

[

NIV N =

DESCRIPTION

BEARING (Replaces 73044464)

SPACER

GEAR

SEAL

RING

SHAFT, output (First Type)(For service replace-
ment prior to tran. s/n 53291, order SHAFT
73063017 and item 20)

SHAFT, output (Second Type)(Effective with
tran. s/n 53291)

SPRING

BALL, 3/8"

COUPLING

FORK

SHAFT

SEAL

BUSHING

SHAFT ASSY., output (First Type)(For service
replacement prior to tran. s/n 53291, order
SHAFT 73063015 and item 20)

SHAFT ASSY., output (Second Type)(Includes
item 12)(Effective with tran. s/n 53291)

NUT

WASHER (Effective with tran. s/n 53291)(Prior
to tran. s/n 53291, order items 18 and 19)

YOKE (Used prior to tran. s/n 53291)

YOKE (Service replacement prior to tran.
s/n 53291)

YOKE (Effective with tran. s/n 53291)*

YOKE (Used prior to tran. s/n 53291)

YOKE (Effective with tran. s/n53291)

WASHER } (Service replacement prior

O-RING to tran. s/n 53291)

SEAL (Effective with tran. s/n 53291)

0O (Also see PACKAGED PARTS)
<« NOTE: 73063083 YOKE must only be used with

73063017 SHAFT.

109



TRANSMISSION -REAR HOUSING

T-71562

USAGE:
ITEM
1

2

10

Transmission with 2 -speed forward, 2-reverse

PART NO. QTY. DESCRIPTION

73045320 1 OGASKET

73045321 1 HOUSING

70919224 16 CAPSCREW, 3/8" NC x 1-1/8"
70914847 3 CAPSCREW, 3/8" NC x 1-1/2"
70904206 19 LLOCKWASHER, 3/8"
70907070 1 PLUG, pipe, ctsk., hd., 1/4"
73046956 1 SHAFT

73045323 1 BEARING

73045325 1 RING

70927877 2 RING

73045327 1 OSEAL

73045328 1 RETAINER

73045329 1 PIN

73045330 1 PLUG

O(Also see PACKAGED PARTS)

110




ITEM

o

OOV oOgOo U kW

TRANSMISSION CHARGING OIL PUMP

PART NO, QTY. DESCRIPTION

73044386
73066547
73077847
70910948
70920275
70910287
73066601
73044402

73044436

et bt = DN b = O A e

OGASKET

T-70703A

PUMP ASSY. (Used prior to transmission S/N88959)
PUMP ASSY. (Effective with transmission S/N 88959)

CAPSCREW, 3/8"NC x 2"
CAPSCREW, 3/8"NC x 3"
LOCKWASHER, 3/8"

COVER

OGASKET

GEAR )

GEAR> QOrder item 2

BEARING

%%%P;T } Order item 2

PIN

[JAlso see PACKAGED PARTS

(Revised February 1984)

111




T-70705A

POWER TAKEOFF

ITEM PART NO. QTY. DESCRIPTION

1 73044405 1 GEAR

2 73044406 1 BEARING
3 73044407 1 RING

4 73056260 1 SHAFT

5 73044408 1 BEARING
6 .A 73055857 1 OSEAL

O(Also see PACKAGED PARTS)

112



114

ONIN



T-70706A .

ITEM

Q1 o W

OO 00~

PART NO,

73048782
73071315
73134837
70916271
70912069
70904206
73044473
73044474
73048836
73075030

73062075
73076871

73134854
70919134
73044478
73044479
73044480
73054808

TRANSMISSION CONTROL VALVE

* Transmission with 2-speed forward, l-reverse
** Transmission with 2-speed forward, 2-reverse

QTY. DESCRIPTION
* k%
OGASKET
VALVE ASSY., control (Includes items 3 thru 28)
VALVE ASSY., control (Includes items 3 thru 28)
CAPSCREW, 3/8"NC x 1"
CAPSCREW, 3/8"NC x 2-1/2"
LOCKWASHER, 3/8"
2 2 PLUG
2 2 OGASKET
1 1 VALVE, regulator (Early type)
1 - VALVE, regulator (Late type)(Used with late type
valve body only)
1 - BODY, control valve (Early type)(Order item 24)
1 BODY, control valve (Late type)(Use with late type
regulator only)(Order item 24)
BODY, control valve
PLUG, pipe, hex-hd., 1/8"NPT
BALL
PLUG
STOP
RETAINER
(Continued)
114

== DN
— = = N

(Revised February 1984)



TRANSMISSION CONTROL VALVE (Continued)

ITEM PART NO. QTY. DESCRIPTION
11 73070693 1 1 SPRING
12 73048839 1 1 SPRING '
13 73104559 1 1 PLUG
14 73044485 1 1 ODGASKET
15 73044486 1 1 PLUG
16 73047128 1 1 SPRING
17 73062720 1 1 VALVE
18 73031846 1 1 PLUG
19 73021058 1 1 ORING
20 73044489 2 2 OGASKET
21 73031847 ° 1 1 OCUP
22 73021170 1 1 PLUG

73131933 11 PLUG, pipe, hex-hd., 1/8" NPT
23 73063376 1 1 OSEAL

73062076 1 - VALVE
24 {73062140 - 1 VALVE
25 73044493 1 1 PLUG
26 73077783 2 2 SPRING

70917580 2 2 BALL, detent, 1/2"
27 73063378 1 1 WASHER

1 1 PLUG

28 73063379

OSee PACKAGED PARTS

(Revised February 1984)
115



N LA s e e A N 5 0 AR n - A N B e b it e

T-73278

TRANSMISSION CONTROL GROUP

116

s L



AN

ITEM

1

10

11

12

13

14

15

16

PART NO.

73053224
70916385
70904206
70911041

73043222
70904208
70911043

73053307

73053306
73053524

70916284
70911114
70904204

73001171
73048860

73053308
70916271
70904206
70910324
70914465
73057766
70911159

73058028

73050319
70925041
70904206
70910329
70910123

73050400
70911100

73018142
70904209
70916404

73026405
70925041
70904206
70910329
70910123

73045248
70904208
70919423
70910244
73050771

73050770

QTY.

Pt et s

[ N V]

NNV NN - wWww — NN N~ b e NN DN Ll W WW e

S N S 3 (V)

N

TRANSMISSION CONTROL GROUP

DESCRIPTION

LEVER
CAPSCREW, 3/8'" NF x 2"
LOCKWASHER, 3/8"
NUT, 3/8" NF

U-BOLT
LOCKWASHER, 1/2"
NUT, 1/2" NF

BRACKET

COVER (2-speed forward, 1 reverse)
COVER (2 speed forward, 2-reverse)

CAPSCREW, 1/4" NC x 1/2"
WASHER, 1/4"
LOCKWASHER, 1/4"

KNOB
WASHER

BEARING
CAPSCREW, 3/8" NCx 1"
LOCKWASHER, 3/8"
NUT, 3/8" NC
FITTING, lube, 1/8" PTF
SPRING
WASHER, 1"

LEVER

ROD
JOINT
LOCKWASHER, 3/8"
NUT, jam 3/8" NF
NUT, 3/8" NF

LEVER ASSY.
WASHER

BEARING
LOCKWASHER, 5/8"
CAPSCREW, 5/8" NF x 1-1/4"

ROD
JOINT
LOCKWASHER, 3/8"
NUT, jam, 3/8" NF
NUT, 3/8" NF

BEARING
LOCKWASHER, 3/8"
NUT, 1/2" NF
WASHER, 1/2"
LEVER ASSY. (Includes item 16)

BUSHING

{Continued)

117



ITEM

17

18
19

20

21

TRANSMISSION CONTROL GROUP (Continued)

PART NO.

73050769
70911115
70917646
70918448

73057402
73057506
73050321

70904204

70911040
70911114

73061193

QTY.

NNV NN

[N NN

DESCRIPTION

BAR
WASHER, 3/8"
PIN, yoke 3/8" x 1-1/16"
PIN, cotter, 3/32" x 1"

BRACKET
SWITCH (Includes mounting nuts)
U-BOLT

LOCKWASHER, 1/4"

NUT, 1/4" NF

WASHER, 1/4"
BOOT

118

o’

N-—7



611

ONIN



SEE TRANSMISSION
CONNECT

REAR AXLE DIS

T-73297

REAR AXLE DISCONNECT CONTROL

120



REAR AXLE DISCONNECT CONTROL

USAGE: Optional equipment

ITEM PART NO. QTY. DESCRIPTION
1 73017119 1 SHAFT
70916937 1 PIN, 1/4” x 1-1/4”
2 73017118 1 BRACKET
70915228 3 CAPSCREW, 3/8“ NF x 1-1/4”
70910287 3 LOCKWASHER, 3/8”
70910123 3 NUT, 3/8”
3 73041952 1 GRIP
4 73058393 1 LEVER ASSY. (Includes 2 ea. items 5, 6 and qty. 1 item 7)
5 70052662 4 SEAL
6 70208253 4 BEARING
7 73013909 2 BUSHING
8 73058389 1 SPACER
70910255 1 WASHER, 3/4”
9 73001565 2 PIN
70900806 2 PIN,1/4”x 17
70910244 1 WASHER, 1/2”
10 73054738 1 ROD
70917666 1 YOKE
70913177 2 NUT, jam, 1/2” NF
70925042 1 JOINT
70912441 1 LOCKWASHER, 1/2”
70910195 1 NUT, 1/2” NF
11 73012171 1 LEVER ASSY. (Includes gty. 1 item 7)
70916385 1 CAPSCREW, 3/8” NF x 2”
70910287 1 LOCKWASHER, 3/8”
70910123 1 NUT, 3/8” NF
12 73047149 1 BRACKET ASSY. (Includes items 5 and 6)
70916271 2 CAPSCREW, 3/8” NCx 1”
70910287 2 LOCKWASHER, 3/8”
13 73047151 1 LEVER -
70905122 1 KEY, no. 7 woodruff, 1/8” x 3/4”
14 aeeeea-- 1 SHAF'T (see page 108)
15 73067627 1 DECAL, rear axle control instruction
16 73054781 1 CLIP, hose support (Not illustrated)

(Revised April 1979)
121



USAGE:

ITEM

TRANSMISSION FILTER AND MOUNTING

TRANSMISSION
\
\

~—— FIRST TYPE —

T-73275

* Used prior to loader s/n 11Y04553.
*% Effective with loader s/n 11Y04553 except 11Y04554.

PART NO.

73065137

70916311
70904208

73053924
70916311
70904208
70910325

73054019
70926598

70921203

73044802
70924182

70921203

70921217

QTY.

% ek

1

— = NN = NIV

—

Pt NIV = NNV

[\Y]

DESCRIPTION

FILTER ASSY. (First Type) (For field replacement, order 1
FILTER ASSY. 73065137, 1 ELBOW 70921203 and 1 CON=—~
NECTOR 70921217) (See page 123)

FILTER ASSY. (See page 123)

CAPSCREW, 1/2" NC x 1-1/4"
LOCKWASHER, 1/2"

BRACKET
CAPSCREW, 1/2" NC x 1-1/4"
LOCKWASHER, 1/2"
NUT, 1/2" NC

HOSE ASSY. (See HOSE PARTS)
ELBOW, 3/4" tube, 1-1/16" x 1-5/8" st. thd. (Includes
1 O-RING 70921235) (at FILTER)
ELBOW, 3/4' tube, 1-1/16" st. thd. (Includes 1 O-RING
70921206)(Qty. 1 each at FILTER and TRAN., effective
with unit no. 04553, except 04554)

HOSE ASSY. (See HOSE PARTS)
CONNECTOR, 3/4' tube, reducing, 1-5/8" st. thd. (In-
cludes 1 O-RING 70921235)
ELBOW, 3/4" tube, 1-1/16" st. thd. (Includes 1 O-RING
70921206) (at TRAN, )
CONNECTOR, 3/4' tube, 1-1/16" st. thd. (Includes 1
O-RING 70921206)

122



e

USAGE:

ITEM

{

PART NO,

70666243

73065358
70923584

70920648
70929247

70666244
70666245
73065357
70901653
70679513
73065359

70922996
70923584

FIRST TYPE

TRANSMISSION OIL FILTER

% Used prior to loader s/n 11Y04553,
#% Effective with loader s/n 11Y04553, except 11Y04554.

QTY.

%
1

ek

1

LS [\

—

[y e ]

SECOND TYPE

T-75221

See page 122)

DESCRIPTION
FILTER ASSY. (First Type - order FILTER ASSY. 73065137)
FILTER ASSY. (Includes item 1 thru 5)

HEAD ASSY.) '

HEAD ASSY.
O-RING

(Includes O-RING indented below)

CAPSCREW, 7/16" NC x 2"

WASHER, 15/32"
SEAL
HOUSING

(Includes PLUG indented below)

HOUSING »

PLUG, 3/8" NPT
ELEMENT KIT (Includes Element and item 2)
ADAPTER ASSY.

below)

CAPSCREW, skt. hd., 5/16" NC x 1"
O-RING

(Each includes 1/2 quantitiy of items indented

123



b s S ) S i, N Vb £ S et bpn et e et a1

T-73283

ITEM

TRANSMISSION COOLING LINES AND DIPSTICK

PART NO. QTY. DESCRIPTION

74378871 2 GASKET

73058213 1 HOSE ASSY. (Serviced only as a unit)
70916271 2 CAPSCREW, 3/8" NC x 1"

70904206 2 LOCKWASHER, 3/8"

70921203 1 ELBOW (Includes 1 O-RING 70921206)
73057809 1 TUBE

73006439 1 HOSE

70921912 2 CLAMP

70925057 1 NIPPLE, 1-1/4" NPT

73005382 1 CLIP

70916309 1 CAPSCREW, 1/2" NC x 3/4"
70904208 1 LOCKWASHER, 1/2"

73057810 1 DIPSTICK

73058214 1 HOSE ASSY. (Serviced only as a unit)
70916271 2 CAPSCREW 3/8" NC x 1"

70904206 2 LOCKWASHER, 3/8"

70921203 1 ELBOW (Includes 1 O-RING 70921206)
73058238 1 PLATE

70916309 2 CAPSCREW, 1/2" NC x 3/4"
70904208 2 LOCKWASHER, 1/2"

124



ITEM

> O BN =

PART NO.

73057507

73055494
73036200

73061343

73066603

70933010
70912808

QTY.

I

ok

b /

) {

/V\!
REAR AXLE

T-76661

DRIVE SHAFT GROUP

DESCRIPTION

SHAFT ASSY. (See page 126) I-- )
SUPPORT (See page 130) !: -
SHAFT ASSY. (See page 129) -~
SHAFT ASSY. (See page 127) (Used prior to loader s/n
11Y03876, 161.03876) <"
SHAFT ASSY. (See page 127)(Effective with loader s/n
11Y03876, 16L03876) '=".
HOSE ASSY., lube (Serviced only as a unit)(Effective with
unit no. 05001)
LOCKNUT, 1/8”” NPSM
FITTING, lube, 1/4” taper thd.

125



NOTE:
ITEM

See page 125
PART NO.

73057507

73044128
70914687
73021863

73021861
70911169

73013807

QTY.

1

T-76660

DRIVE SHAFT ASSEMBLY
(Front axle to cartridge)

DESCRIPTION
SHAFT ASSY. (Includes items 1 thru 5}
SHAFT, stub assy.(Order complete Assy.)
CROSS ASSY., universal joint (Includes 1 FITTING 70914687)
and items 3,4 and 5)
FITTING, lubricating, 90°, 1/4" NF
PLATE

PLATE
CAPSCREW, 5/16" NF x 5/8"

VALVE

126



TRANSMISSION
END

DIFFERENTIAL
END

T-78730

DRIVE SHAFT ASSEMBLY
(Transmission to Rear Axle)

USAGE: #* Used prior to loader serial no. 11Y03876 and 161.03876
*% Effective with loader serial no. 11Y03876 and 16103876

NOTE: Quantity indicated is for one complete SHAFT ASSY.
ITEM | PART NO. QTY. DESCRIPTION

% k%
_ 73036200 1 - SHAFT ASSY. (Includes items 1 thru 10)
73061343 - 1 SHAFT ASSY. (Includes items 1 thru 11)
73024508 1 - CROSS ASSY. (Includes 1 FITTING 70914687 and
1 { items 7, 8 and 10)
73044128 - 1 CROSS ASSY. (Includes 1 FITTING 70914687 and
: items 7, 8,1 needle cup assy. and item 11)
70914687 1 1 FITTING, lubricating, st. thd., 1/4" NF
2 73024514 1 - YOKE
73061470 - 1 YOKE
70914465 1 1 FITTING, lubricating, st. thd., 1/8"NPTF
3 73021866 1 1 WASHER
4 73024515 1 - WASHER
73021865 - 1 WASHER
5 73024516 1 - CAP
73021867 - 1 CAP
6 73036805 1 - YOKE
73048794 - 1 YOKE
7 73013811 8 4 PLATE, lock
73021861 - 4 PLATE, lock (Used with CROSS ASSY. 73044128)
70911169 16 16 CAPSCREW, 5/16" NFx 5/8"
73013810 8 4 PLATE, cover
73021863 - 4 PLATE, cover (Used with CROSS ASSY. 73044128)
9 73024508 1 1 CROSS ASSY. (Includes 1 FITTING 70914687 and
items 7, 8, and 10) ,
70914687 1 1 FITTING, lubricating, st. thd., 1/4" NF
10 eeee-ee- 8 8 NEEDLE CUP ASSY. (Order CROSS ASSY.)
' 73024506 8 4 SEAL, oil (Used with CROSS ASSY.73024508)
11 73013807 - 1 VALVE, relief (Used with CROSS ASSY. 73044128)

127, 1



T-70666 -

DRIVE SHAFT ASSEMBLY (Cartridge to Transmission)
- 128



NOTE: See page 125,

ITEM

10

11

PART NO.
73055494
73057394
70928313
70928314
70928315
73057399
73057401

73043522
70924068

73057397
70928347

73044128
70914687

73021863

73021861
70911169

73013807

DRIVE SHAFT ASSEMBLY

QTY.

1

—

DESCRIPTION

SHAFT ASSY. (Include items 1 thru 11)
YOKE

WASHER, shaft, 7/16"

CAPSCREW, 7/16" NF x 3/4"

RING

SEAL

WASHER

SPRING
BALL

YOKE
FITTING, lubricating, straight, 1/4" NF

CROSS ASSY., center (Includes items 9 thru 11)
FITTING, lubricating, straight, 1/4'" NF

PLATE

PLATE
CAPSCREW, 5/16'" NF x 5/8"

VALVE

129



T-76627

I UNIVERSAL JOINT CARTRIDGE AND SUPPORT

ITEM PART NO. QTY. DESCRIPTION
1 73057571 1 BRACKET
70916334 4 CAPSCREW, 3/4” NF x 3”
70921343 4 LOCKNUT, 3/4” NF
2 73057071 1 BEARING
70914876 4 CAPSCREW, 5/8” NC x 2-1/2”
70914501 4 NUT, 5/8” NC
3 73057070 1 YOKE
4 73022056 1 WASHER .
70921140 1 LOCKNUT, 1-1/4” NF

AXLE AND SUPPORTS

(Continued)
130



USAGE:

NOTE:

ITEM

16

17

N

AXLE AND SUPPORTS

* Used prior to loader s/n 11Y03876, 16L.03876 }
** Effective with loader s/n 11Y03876, 16103876 / See NOTE

Effective with loader s/n 11Y03876, 16L.03876 AXLE 73064647 DIFFERENTIAL ASSY.
73064652 used both front and rear.

PART NO.

73064522
73064647

73055191

73036937
70928136
70925284
73064652
73042335
70928136
70925284
73042326
73059717
73042688
73043902
70925761

73052662
73032350
70910345
70915274
73019807
70910345
70915274

73066603

73066605

70933010
70912808
70917013

NDNNNHEDNNDN ¢ -

NN

QTY.
* ok
1 1
1 2
2
2
2
2
2
2
2
2
2 2
1 -
1 1
1 1
1 1
1 1
1 1
1 1
- 1
-1
- 2
-2
2 2

DESCRIPTION

* AXLE ASSY., no spin

AXLE ASSY., front and rear (See pages 133 thru 138, 152, 153
and 156)(See NOTE)(Effective with axle s/n 3-75-0006, unit
no. 04427)(Replaces 73055190 AXLE ASSY.)

AXLE ASSY., rear (See page 141 thru 147, 154, 155 and 156)

SHAFT AND HUB (See page 137)

HOUSING (See page 135) -

PIN

WASHER, plain, 1-9/16”

LOCKNUT, 1-1/2” NF

DIFFERENTIAL ASSY. (See page 133 for parts)(See NOTE)

PIN

WASHER, plain, 1-9/16”

LOCKNUT, 1-1/2” NF

SUPPORT

SUPPORT

WASHER

WASHER (.010” thick - use as required)

LOCKNUT, 2” NC

HOUSING (See page 139) '

SHAFT AND HUB (See page 147)

DIFFERENTIAL ASSY. (See page 141).

TUBE ASSY ., lube (Includes fittings)

NUT, jam, 5/8” NF

FITTING, lube, 1/8” NPT Used prior
TUBE ASSY., lube (Includes fittings) to unit no.

NUT,jam, 5/8” NF 05001.

FITTING, lube, 1/8” NPT

HOSE ASSY., lube, rear pin (Serviced only

as a unit)(Effective with unit no. 05001)

HOSE ASSY., lube, front pin (Serviced only

as a unit )(Effective with unit no. 05001)
LOCKNUT, 1/8” NPSM

FITTING, lube, 1/4” taper thd.
ELBOW, 90°, 1/8” NPT

* For use on front or rear not both. See page

133 thru 138, 144, 152, 153 and 156.

(Revised September 1980)
131



N
N
N
0T, N
[t 1 N
2 ~
‘ N
_ ©
—— FIRST TYPE

DIFFERENTIAL CARRIER ASSEMBLY T-73104

132 (Revised November 1979)



DIFFERENTIAL CARRIER ASSEMBLY

USAGE: Front axle only used prior to loader serial no. 11Y03876,161.03876
: Front and rear axle effective with loader serial No. 11Y03876, 161.03876

ITEM PART NO. QTY.

—= OO 0o 8] DW=

—

12

14
15
16
17

18

19

21
22
23

73064652
73073381

73022048
73022047
73022028
73064649

73064650

73022397
73022030
73022029
73022032
73026945
73022034

73071016

73038206
70928511
73062164

70930376
70930377
73022108
73027634
73022031
73022314
73043332

70934722
73032989
73022109
70904224
70902214
70928512
73051889
73022112
73033029
73022162
73022053
73022050
73022051
73022052

1

=N = 00 00

I == == NN~ N

DESCRIPTION

NOTE: See page 131

DIFFERENTIAL CARRIER ASSY. (Units prior to axle
S/N 027-79-105)(Includes items 1 thru 37)

DIFFERENTIAL CARRIER ASSY. (Effective with axle
S/N 027-79-105)(Includes items 1 thru 37)

RING

CUP, bearing (Order both cup and cone)

CONE, roller bearing (Order both cup and cone)

DIFFERENTIAL ASSY. (Includes 1 CASE ASSY,
73064650 and items 6 thru 9 and 12 thru 15)

CASE ASSY. (2 halves-plain and flange) differential
(Serviced only as a unit)

WASHER

GEAR

WASHER

PINION

PINION AND GEAR ASSY,

RIVET (Units prior to axle S/N 027-79-105)(See

item 38)
CiPZSClP}E“;N, socket-hd.,5/8'""NF Effective
- with axle S/N
WASHER 027-79-105

NUT, 5/8"NF
CAPSCREW, 9/16"NC x 3-1/2" (Used prior to axle
S/N 3-75-0006, unit no. 04427)
CAPSCREW, 1/2"NC x 3" Effective withaxles/n
CAPSCREW, 1/2"NC x 3-1/2"/3-75-0006, unit no.04427.
WIRE, locking, 16GA. x 12" (Early units only)
WIRE, locking, 16 GA, x 30" (Early units only)
SPIDER
PIN '
CARRIER ASSY,, differential (Includes carrier cap, 4
WASHER 73032989 and items 16, 18 and 37)
CAPSCREW
WASHER
WIRE, locking (Early units only)
PLUG
SCREW, puller, sq. -hd., cone point, 1/2"NC x 1-1/4"
NUT
SCREW
NUT
RING
BEARING
SHIM (. 003" thick)
SHIM (. 005" thick)
SHIM (. 010" thick).
SHIM (. 020" thick)

Use as required

(Continued)

(Revised November 1979)
133



DIFFERENTIAL CARRIER ASSEMBLY (Continued)
ITEM PART NO, QTY. DESCRIPTION

24 73022038 1 CONE, bearing (Order both cup and cone)

25 73022036 1 CUP, bearing (Order both cup and cone)

26 73022040 1 SPACER KIT, differential (Consists of the following
six (6) spacers)

73022446 - SPACER (. 259" thick)

73022447 - SPACER (.260" thick)

73022448 - SPACER (.261" thick)

73022449 - SPACER (.262" thick) Use as required

73022450 - SPACER (. 263" thick)

73022451 - SPACER (. 264" thick) v

73022041 - SPACER KIT, differential (Consists of the following
five (5) spacers)

73022452 - SPACER (.270" thick)

73022453 - SPACER (. 276" thick)

73022454 1 SPACER (.282" thick) Use as required

73022455 - SPACER (.288" thick)

73022456 SPACER (.294" thick)

27 73033030 1 CAGE ASSY., pinion bearing (Includes items 25 and 28)
28 73022037 1 CUP, bearing (Order both cup and cone)
29 70059934 1 CONE, bearing (Order both cup and cone)
30 73022055 1 GASKET
31 73022043 1 SEAL
32 73022042 1 COVER ASSY. (Includes item 31)
70920585 8 CAPSCREW (Special)
33 73014543 1 SLINGER
34 73022045 1 YOKE ASSY. (Includes item 33)
35 73022056 1 WASHER
36 73059731 1 NUT
37 73037174 2 PIN
1

38 73070264 BOLT SERVICE KIT (Consists of 12 BOLT 73071014
12 WASHER 73038206 and 12 NUT 70930986)(Can be

used in place of RIVET, item 11)

(Revised November 1979)
134



¢ e ieien e e b e e e ¢ 2 22

AXLE HOUSING ASSEMBLY

T-31408

USAGE: Front axle only used prior to loader s/n 11Y03876, 16103876
Front and rear axle effective with loader s/n 11Y03876, 16103876

ITEM PART NO.

}
E 1 73043150
2 73022115
3 73043919
73044609
70930986
70901667
73028093
4 73007145
i 5 73041275
o 6 73021833
7 73021840

S

QTY.

-0 = Q0 IV =
o

'S

—

DESCRIPTION

HOUSING ASSY., front axle (Includes items 2,3, 6, and 7)
STUD, 3-1/2" long
STUD, 2-3/4'" long
STUD, 3-3/4" long
NUT, 5/8" NF
PLUG, pipe, 1/4" NPT
WASHER (Special) 1/2v

BREATHER

GASKET

BUSHING

SPACER

135



ek

9 8

——FIRST TYPE ——

SHAFT AND HUB (Front Axle)

136

No— /

L



SHAFT AND HUB

(Front Axle)
USAGE: Used on front axle effective with loader s/n 11Y03501 & up, 16103501 & up
Used on rear axle effective with loader s/n 11Y03876, 161.03876
(Units prior to loader s/n 11Y03876, 161.03876 order parts on page 147 for Rear Axle)

ITEM PART NO. QTY. DESCRIPTION

1 73048409 2 SHAFT
2 73027632 2 SPINDLE
70923590 2 O-RING
3 eemeee-- 2 BRAKE ASSY. (See page 152)
4 70927532 14 CAPSCREW, 5/8" NF x 3-1/2"
70928550 14 CAPSCREW, 5/8" NF x 3-1/8"
5 73024689 16 WASHER
6 70930986 28 NUT (Special)
7 73065906 2 SLINGER (Replaces 73055309)
8 73022066 2 SEAL (First Type)
S 2 RETAINER (First Type) (Not serviced - order item 9A)
9A 73056536 2. SEAL ASSY. (Includes retainer and seal)(Serviced only as a unit)
10 73014571 2 CONE (Also order item 11) '
11 70181742 2 CUP (Also order item 10)
12 73059735 2 DRUM
73026068 20 CAPSCREW, drilled-hd., 5/8" NC x 1-1/2"
73024892 2 WIRE, locking #16 GA. x 50"
13 73022074 2 RING
14 73022083 2 GEAR
15 73022070 2 WASHER
16 73022077 4 RETAINER
17 73022122 2 NUT
18 73022082 2 GEAR
19 cemee--- 2 SLEEVE (Not serviced separately, order item 20)
20 73022086 2 HUB ASSY. (Includes item 19)
21 73022069 8 LOCK
70928532 16 CAPSCREW (Special)
73022108 8 WIRE, locking, 16 GA. x 6"
22 73022064 2 CONE (Also order item 23)
23 73022061 2 CUP (Also order item 22)
24 73055307 2 HUB ASSY. (Includes items 11 and 23)
73022116 2 PLUG, magnetic, 3/4'" NPT (Oil filler and drain)
25 73022121 24 STUD
73007152 24 NUT
26 70930984 - SEALANT (30z. tube - use as required)
27 73040365 6 WASHER
28 73022084 6 GEAR
29 73022071 6 WASHER
30 73026076 2 SPIDER
70920583 32 CAPSCREW, 1/2" NC x 1-1/2n
71143613 32 WASHER (hardened)
31 73040493 6 SHAFT
32 73022079 2 GASKET

{Continued)

(Revised June 1980)
137 '



ITEM

33
34

SHAFT AND HUB (Continued)

PART NO. QTY. DESCRIPTION '

73063189 2 BUTTON ‘(Replaces 73022076 BUTTON)

73063187 2 COVER ASSY. (Includes item 33) (Replaces 73051862 COVER)
73048405 16 CAPSCREW, 7/16" NC x 1-1/8" (First Type) (Jay-Lock)
70930985 16 CAPSCREW, 7/17"NC x 1" (Jay-Lock)

70907070 2 PLUG, pipe, countersunk-hd., 1/4" NPT (Oil level)

138



USAGE:
ITEM

W N

AXLE HOUSING ASSEMBLY

TP N

T-31409

(Rear Axle)

Used prior to loader s/n 11Y03876, 16L.03876

PART NO.

73054948

70901667
70907072
73007145
70930984
73024639
73048404
73043828
70930996
73021833
73021840

QTY.

et

o

DO W b bt P b b el et
NN

DESCRIPTION

HOUSING ASSY. (Includes items 4, 5, 6 and 2 PLUG
indented below)

PLUG, pipe, 1-1/4” NPT (oil drain)
PLUG, pipe (oil filler)

BREATHER

SEALANT (3 oz. tube - use as required)

STUD, 2-5/8” long Carrier

STUD, 3” long to housing
WASHER (special harden)
LOCKNUT, 1/2” NF

BUSHING

SPACER

139



T-73104

DIFFERENTIAL CARRIER ASSEMBLY (Rear Axle)

140



Rl s i, 2

' USAGE:
NOTE:

ITEM

10
11

12
13
14
15
16
17

19
20

21
22

23

DIFFERENTIAL CARRIER ASSEMBLY

{Rear Axle)

Used prior to loader s/n 11Y03876, 16103876

See page 131 for listing of complete Assy.

PART NO.
73052662
73024623
70210733
73024592
73024588
73048775

71119348
73024594
73024598
73024597

73052663
73062165
70929732
70931301
70930996
71143613
70930375
70930376

73024596
73022314
73043185

70930471
73032781
70904224

73051890
70910847

73033029
73071463
73024625
73024624
73024626
73024627

QTY.

1

[ AU o B

P Y Y

12
12
12
12
12

b = 00

b

ot

T

DESCRIPTION

DIFFERENTIAL CARRIER ASSY, (Includes items 1 thru 37)
RING

CUP (Order both CUP and CONE)

CONE (Order both CUP and CONE)

DIFFERNTIAL ASSY. {(Includes items 5 thru 9, 14 and 15)

CASE ASSY. (2 halves-plain and flanged) (Includes items 12
and 13)

WASHER

GEAR

WASHER

PINION

PINION AND GEAR ASSY. (Serviced only as a unit)
CAPSCREW, 1/2'" NCx 1-3/4" First
NUT, 1/2" NF type

SCREW, slotted, 1/2" NF x 1-3/4"
LOCKNUT, 1/2" NF
WASHER
CAPSCREW, 1/2" NC x 2-1/4"
CAPSCREW, 1/2" NC x 3-1/16"
LOCKWIRE, 16 gauge x 30" (obtain locally)
SPIDER
PIN
CARRIER ASSY. (Includes carrier, bearing caps, 4
CAPSCREW 70923801, 4 WASHER 73032781, and item 16)
STUD (See page 139)
CAPSCREW, 5/8" NC x 4-1/2"
WASHER
PLUG, 3/4" NPT

} Second Type

SCREW
NUT, 7/8'" NF

RING
BEARING

SHIM KIT, differential (Consists of following 3 SHIMS)

0O SHIM (.003'" thick. Use as required)
O SHIM (. 005" thick. Use as required)

0 SHIM (.010'" thick. Use as required)

(Continued)
(Revised August 1979)
141



ITEM
24
25

27
28
29
30
31

32

33

34

36

37
38

DIFFERENTIAL CARRIER ASSEMBLY (Continued)

PART NO.

73043168
70611770
73024603

73024605
73024606
73024607
73024608
73024609
73024610
73024611

73024612
73024613
73024614
73024615
73024616
73032881
70611770
73043167
73024632
73024620

73024619
70927583

73024622
73024621

73024633
73059730

73037174
73069535

{(Rear Axle)

QTY. DESCRIPTION

1
1

—

CONE, inner (Order both cup and cone)
CUP, inner (Order both cup and cone)

SPACER KIT, differential (Consists of the following six (6)
spacers)

SPACER (.219'" thick. Use as req'd)
SPACER (. 220" thick. Use as req'd)
SPACER (.221" thick. Use as req'd)
SPACER (.222'" thick. Use as req'd)
SPACER (. 223" thick. Use as req'd)
SPACER (.224'" thick. Use as req'd)

SPACER KIT, differential (Consists of the following five (5)
spacers)

SPACER (.230'" thick. Use as req'd)

SPACER (.236" thick. Use as req'd)

SPACER (.242" thick. Use as req'd)

SPACER (.248'>'vthick. Use as req'd)

SPACER (.254" thick. Use as req'd)

CAGE ASSY., pinion bearing (Includes items 25 and 28)
CUP, outer (Order both cup and cone)

CONE, outer (Order both cup and cone)

GASKET

SEAL

COVER ASSY. (Includes item 31)
CAPSCREW, 7/16" NC x 1-3/4"

SLINGER
YOKE ASSY. (Includes item 33)

WASHER
NUT

PIN
KIT

tincluded with item 38

00 Also see PACKAGED PARTS

142

N S



134!

OWHW



TR B e e e | i e

USAGE: Special Equipment
*

(Used prior to loader s/n 11Y03876, 161.03876) NOTE;

DIFFERENTIAL NO-SPIN
(Rear Axle)

T-77321

The following parts replace

items 6 thru 9 and 15 on page 141, all other differential carrier parts are inden-

tical to those listed on pages 141 and 142.

*% (Effective with loader s/n 11Y03876, 16L03876) NOTE: The following parts re-
place items 6 thru 9 and 15 on page 133, all other differential carrier parts are

indentical to those listed on pages 133 and 134.

ITEM PART NO.
(73061093
1 { 73064726
\ 73063523
(73061095
2 { 73064728
\ 73063525
73061100
3 73064727
1 73063524

QTY.
* k%
2 -
2 -
- 2
2 -
2 -
-2
2 -
2 -
- 2

DESCRIPTION

GEAR
GEAR
GEAR
SPRING
SPRING
SPRING
RETAINER
RETAINER

RETAINER

(Continued)

} NOTE: Used between item 3 and 4

144



A4

9

10

11

73061124
73064732
73063528
(73063526
73063598
L 73064729

73063522

. 73064664

[P PINEIY S P

DIFFERENTIAL NO-SPIN (Continued)
(Rear Axle)

QTY. DESCRIPTION
& ek

2 2 MEMBER ASSY. (Order item 10)
2 2 RING (Order item 10)

1 1 SNAP RING (Order item 9)

1 1 SPIDER (Order item 9)

1 1 CAM (Order item 9)

—
]

SPIDER ASSY. (Includes items 6 thru 8)

—
1

SPIDER ASSY. (Includes items 6 thru 8),
- 1 SPIDER ASSY. (Includes items 6 thru 8)
- 2 CLUTCH ASSY. (Includes items 4 and 5)

[\3]
]

CLUTCH ASSY. (Includes items 4 and 5)

[\V]
)

CLUTCH ASSY. (Includes items 4 and 5)

—
[]

NO-SPIN ASSY. (For field replacement, order 1 NO-SPIN
ASSY. 73064664)

- 1 * NO-SPIN ASSY. (Includes items 1 thru 10)

—
)

NO-SPIN ASSY. (Includes items 1 thru 10)

* included with no-spin AXLE ASSY,
on page 131.

145



T-31411

SHAFT AND HUB

_ (Rear Axle)
146



SHAFT AND HUB
(Rear Axle)

USAGE:  Used prior to loader s/n 11Y03876, 161.03876 (For units effective with loader s/n
( 11Y03876, 161.03876 order parts on page 137)

ITEM PART NO. QTY. DESCRIPTION

1 73048406 2 SHAFT
2 73028096 2 SPINDLE
70923607 2 O-RING ‘
3 eeeeea-. 2 BRAKE ASSY. (See page 154) i~/
4 70921174 24 CAPSCREW, 5/8” NC x 2-1/2”
5 . 73028093 24 WASHER
7 73053236 2 SLINGER
8 R ALLE 2 SLEEVE - (Order item 9)
9 73059713 2 SEAL ASSY.. (Includes item 8)
10 73024650 2 CONE ‘ '
11 73022047 2 cup
12 73055310 2 DRUM
70921411 20 CAPSCREW, 5/8” NC x 1-1/2”
73038206 20 WASHER
13 73024683 2 RING
14 73024676 2 GEAR
14A 73024678 4 PIN
15 73024677 2 WASHER ASSY. (Includes item 14A)
16 73024672 4 RETAINER
17 73024671 2 NUT
18 73024681 2 GEAR
19 aeee..-. 2 SLEEVE (Order item 20)
20 73024660 2 HUB ASSY. (Includes item 19)
21 73024673 8 PLATE
70922925 16 CAPSCREW, 5/16” NC x 3/4”
22 73024652 2 CONE
23 73024651 2 CupP
24 73024648 2 HUB ASSY. (Includes items 30 stud, 11 and 23)
73022116 2 PLUG, magnetic, 3/4” NPT (Oil filler and drain)
25 73022121 24 STUD
73007152 24 LOCKNUT
26 70930984 2 GASKET MATERIAL (3 oz. tube)(Use as required)
27 73024674 6 WASHER
28 73024680 6 GEAR
29 73041349 6 WASHER
30 73024682 2 SPIDER
73024687 24 STUD
71143613 24 WASHER
70930996 24 NUT, 1/2” NF
31 73058578 6 SHAFT
32 73022076 2 BUTTON
33 73024684 2 COVER ASSY. (Includes item 32)
73048405 16 CAPSCREW (Jay-lock)
70907070 2

PLUG, pipe, countersunk-hd., 1/4” NPT (oil level)

147



NOTE:
ITEM

Wi

1O NV

N

PART NO.

73044363

73045338
73044496

73045339
73018606
73044498

73044499
73044500
73044501
73044506
73044495
73031056

‘TRANSMISSION PARKING BRAKE

USAGE: * Transmission ‘with 2-speed forward, l-reverse.
*% Transmission with 2-speed forward, 2-reverse.

L=

See page 107 for complete aégrgyﬂbly;

QTY.
* kR
)
- 1
1 -
- 1
1 1
2 2
2 2
1 1
1 1
4 4
4 4
1 1

DESCRIPTION

BRAKE ASSY. (Includes items 1 thru 6)
BRAKE ASSY. (Includes items 1 thru 6)
PLATE

PLATE

ROLLER

SHOE ASSY. (Includes lining)(Serviced only as
a unit)

SPRING

LEVER

DRUM _

YOKE (See page 107, 109)

CAPSCREW, 3/8" NF x 5/8"

CAPSCREW, 1/2" NC x 7/8"

LINING KIT, brake (Consists of 2 lining and
24 rivets)

148,



T-73111

ITEM PART NO.

1

‘149

PARKING BRAKE CONTROL

74722511

70921978

70904205
70910323

70916385

70910287
70910123

73050433
70917663
70910980
70917664
70911048
70917646
70918448

73050351

70199933
70921333

70910335
70904205
70910323

73050318
70917664
70910329
70917646
70918448

70917665
70917647
70918448
70910876

73071690

QTY.

1

—

— b ot ot s LGN [\ — L o I T NN

n

DESCRIPTION

LEVER ASSY., parking
brake (Serviced as a
unit)

CAPSCREW, 5/16"
NC x 2" ,
LOCKWASHER, 5/16"
NUT, 5/16'" NC
CAPSCREW, 3/8"
NF x 2"
LOCKWASHER, 3/8"
NUT, 3/8'" NF

ROD

YOKE

NUT, 5/16" NF

YOKE

NUT, jam, 3/8" NF

PIN

PIN, cotter, 3/32"
x 1”

LEVER

BLOCK
CAPSCREW, 5/16"
NC x 1"
WASHER

LOCKWASHER, 5/16"

 NUT, 5/16" NC

ROD

YOKE

NUT, jam, 3/8'" NF
PIN

PIN, cotter, 3/32"
x lll

YOKE

PIN

PIN, cotter, 3/32"
x lll

NUT, 3/8" NF

SPACER

(Revised August 1979)



5

12

ITEM

10
11
12

13
14
15
16
17

18

PART NO.
73058327

73059408
73059409

73059407
73059403
73059401
73033340
70923559
73033342
73033337
73033336
70923376
73059406

70916019
70917209

70919134
73089410
73059411

73059412

13

QTY.

EMERGENCY CONTROL VALVE ASSEMBLY

DESCRIPTION
VALVE ASSY. (Includes item 1 thru 18)

PLATE
SCREW

GASKET

PIN

CAM

PLUNGER

O-RING

SPRING

BODY (Order complete assembly)

VALVE

SPRING

O-RING

PLATE
CAPSCREW, 1/4" NC x 3/4"
LOCKWASHER, 1/4"

SPACER (Order complete assembly)

PLUG, 1/8" NPT

DIAPHRAGM

SPRING

RETAINER

LEVER ASSY. (Order complete assembly)

150

N



ITEM
1

B Wiy

et

v
.
by
&
&

7
INSTRUMENT PANEL

—EARLY UNITS—

N

M 6 M

/
Ly

b 8L

: : T-76647
EMERGENCY BRAKE CONTROL GROUP (Instrument Panel Mounted)—
DESCRIPTION

PART NO,

73058327
70911017

QTY.
1
2

70917495
70928800

[y ——

70917027
73058882
73058912
73058002

vVIVIVIY

73058003

e

73058639

73057633
70917415
70925369
70917365
73066553

Pt Pd et et et

VALVE (See page 150 for parts)
ELBOW, compression, 1/4", 1/8"NPT male
(1 less on late units)
NIPPLE, 1/8"NPT, 3/4" long
Elbow, compression, 1/4'" tube, Late units
1/8"NPT, female
TEE, compression, 1/4'" tube
PLUG ASSY. (Includes item 3)
FILTER
TUBE ASSY. (40-1/2" long)(To upper and lower
parts)(Service only as an Assy.)
TUBE ASSY. (51" long)(To rear check valve)(Service
only as an Assy.) :
TUBE ASSY. (34-1/2" long)(To front check valve)
(Service only as an Assy.)
PLATE
NUT, No. 10
SCREW, rd.hd., No. 10 x 5/8" First type
LOCKWASHER, No, 10
DECAL, emergency brake

151 (Revised September 1980)




BRAKE ASSEMBLY

{SAGE:

NOTE:

ITEM

OCO-1 O Ui~ W N

10_1 15

@{/

T-75691

154

Front axle only used prior to loader serial number 11Y03876, 16L.03876. See page 154.
Front and rear axle effective with loader serial number 11Y03876, 16L.03876.

Quantity indicated is for one brake assy. except item 28.

PART NO.

70910365
70905347
73063789 <

73048462
73027620
73055326
73070711
73027613
73024764
73048461
73027612
73055327
73022262
73055349

--.. -----

QTY.

FLONDNNDNHBRNENEHEDNDNDNN NN’

DESCRIPTION

SEAL, felt (Not used in this application)
NUT, 7/8” NF
LOCKWASHER, 7/8”
PLATE ASSY., backmg (Includes anchor, nvets and items
13,14, 26 and 27)
PIN

+ BUSHING

SHOE ASSY ., riveted includes items 5 and
SHOE ASSY ., bonded and riveted J 15 thru 17

LINK

WASHER

SPRING

WASHER

WASHER

SPACER (Not used in this application)

CAM

SPRING

+ SHOE

1 LINING :
+ RIVET, 1/8” x 1/2” } also see item 28

PIN (Not used in this application)

1=

152 =

.



ITEM
19

PART NO.

73055336
70916269

70910287 -

73014535
73006799
73014534
73014537
73006797
73014536
73055332
73055331
73055351

BRAKE ASSEMBLY (Continued)

QTY.

NN e N NN

DESCRIPTION

CYLINDER ASSY., wheel (See page 156)
CAPSCREW, 3/8” NCx 7/8”
LOCKWASHER, 3/8”

ROD

WASHER

SCREW

BOLT

WASHER

CONNECTOR

PIN

BOLT ASSY., shoe adjusting (Includes washer)

LINING KIT (Consists of 4 item 16 and 72 item 17)

+ included with item 6

153



87 9 10_1 15
N\
- :
) n
) \Pé 26 19 20
\ ‘ . 12
ep Qﬂﬁjﬁ/
N 13%@‘5: 1
/\\T@ N ';;/"'ﬁi\a Jj
/e g 8wty
4//: ;I \'}\\ i
U T
\\'\“,oun ’g‘l:’ i
. /. \7
3 2
1
S T-75691
— ~———————— BRAKE ASSEMBLY
. o , (Rear Axle)
USAGE: Used prior to loader serial number 11Y03876, 16L.03876. See page 152.
NOTE: Quantity indicatedis for one brake assy. except item 28.
ITEM PART NO. QTY. DESCRIPTION
1 ... - SEAL, felt (Not used in this application)
2 70910365 2 NUT, 7/8” NF
70905347 2 LOCKWASHER, 7/8” -
3 73055338 1 PLATE ASSY., backing (Includes anchor, rivets and items
13, 14, 26 and 27)
4 73048462 2 PIN
5 73027620 2 + BUSHING
6 { 73055326 2 - SHOE ASSY., riveted includes item 5, 15,
73070711 2 SHOE ASSY., bonded and riveted/ 16 and 17
N 73027613 1 LINK
8 73024764 2 WASHER
9 73048461 1 SPRING
10 73027612 2 WASHER
11 73055327 4 WASHER
12 73055339 1 SPACER
13 73022262 2 CAM
14 73055349 2 SPRING
15 eeemeann 2 + SHOE
16 aae----. 2 t LINING } item 28
17 70921430 32 +RIVET /8" x1/2» | soseeitem
18  eeea-.-- - PIN (Not used in this application)
19 73021892 1 CYLINDER ASSY., wheel (See page 156)-
70903631 2 CAPSCREW, 3/8” NC x 1-1/4”
70910287 2 LOCKWASHER, 3/8”

-154



PART NO.

73014535
73006799
73014534
73014537
73006797
73014536
73055332
73055331
73055351

BRAKE ASSEMBL Y (Continued)

QTY.

= DO DD b e b N

(Rear Axle)
DESCRIPTION

ROD

WASHER

SCREW

BOLT

WASHER

CONNECTOR

PIN

BOLT ASSY., shoe adjusting (Includes washer)
LINING KIT (Consists of 4 item 16 and 72 item 17)

+ included with item 6

155



WHEEL CYLINDER ASSEMBLY

T-34408

USAGE: * 73021892 CYLINDER ASSY., wheel (1-3/4"1.D.)
*% 73055336 CYLINDER ASSY., wheel (2" 1.D.)

ITEM PART NO, QTY.
* ok

73014532 - 1

73021893 1 -

73021895 2 -
' {73014533 - 2
70067503 2 -
: {73014530 - 2
70067504 2 -
’ {73014531 - 2
4 = eemeee- 1 1
5 {70067505 1 -

73014582 - 1

DESCRIPTION

NOTE: See page 153 or 155, ,
Quantities shown are for one (1) wheel cylinder only

BOOT

BOOT

PISTON

PISTON

CUP

CUP

HOUSING, wheel cylinder (Order complete assy. )
SPRING

SPRING

REPAIR KIT, cylinder (Consists of items 1 and 3)

REPAIR KIT, cylinder (Consists of items 1 and 3)

156



Lal

ONWIHNW



15

USAGE:

ITEM
1

HYDRAULIC BRAKE LINES

0 1 10 1318 12 13-19

T-76623

(Rear Section)

* Used prior to loader serial number 11Y03876, 16L03876
*% Effective with loader serial number 11Y03876, 16103876

PART NO.,
73043197

70911049

73050375
70922248

73050377
70913704

73012490
73012488
70904203
70917415

73050376
70913704

bt QO W bt et bt et e e

QTY.
% ek
1 1

Pt et DN W P P e el e

DESCRIPTION

HOSE ASSY. (to front brake tube){Crimped-type)(Serviced only
as a unit)
NUT, jam, 5/8'" NF

TUBE ASSY.
TEE, inverted flare type, 1/4' tube

TUBE ASSY.
ELBOW, flared type, 1/4'" tube, 1/8" NPT

VALVE ASSY., clutch cut-off (See page 160)(See page 64 for
CAPSCREW, skt.-hd., #10 NF x 2" mounting BRACKET)
LOCKWASHER, #10
NUT, #10 NF

TUBE ASSY.
ELBOW, flared type, 1/4'" tube, 1/8" NPT

(Continued)

158

N o~



e

ITEM
6
7

8

9

10

11

12

13
14

15

16

17

18

19

{

PART NO.

70925604
70916206
70904205
70913636
70916270
70915228
70910287
73057569

73058287
73007115
73006806
73006799

73061341
73014873

70919982
73006797

73050380

73045908
73043280

70922248
70910345

73055298
73055299

73006769
70910244
70910345

70911049

73055297

73052046
73014873
73006797

73050378
70919982
70913704

73053205
70920612
70910287

73016496
70916270
70910287

73042836
70919982

73055300

QTY.
% ok
8 8
1 -
1 -
1 -
7T 4
1 1
- 1
- 1
1 -
1 -
1
1 -
- 1
1
1 1
1 1
1 1
1 -
-1
1 1
1 1
1 -
- 1
2 2
2 2
2 2
2 2
1 -
1 1
1 1
1 1
1 1
1 1
1 1
2 2
2 2
2 2
2 2
2 2
2 2
- 1
- 1
- 1

HYDRAULIC BRAKE LINES (Continued)

(Rear Section)
DESCRIPTION

POWER CLUSTER (See page 172)

CLAMP
CAPSCREW, 5/16" NF x 1-1/2"
LOCKWASHER , 5/16"
NUT,5/16" NF
CAPSCREW, 3/8" NCx 1/2"
CAPSCREW, 3/8'" NCx 1-3/8"
LOCKWASHER, 3/8"
NUTSERT

TUBE ASSY.
FITTING
FITTING
WASHER

TUBE ASSY.
CONNECTOR

UNION, inverted flare type, 1/4'" tube
WASHER

TUBE ASSY.

HOSE ASSY., tube to tee (Crimped type) (Serviced only as a unit)
HOSE ASSY., tube to tee (Crimped type) (Serviced only as a unit)
TEE, inverted flare type, 1/4'" tube ‘

NUT, jam, 5/8" NF
TUBE ASSY.
TUBE ASSY.
CLIP

WASHER, plain, 1/2"

" NF .
Egg: 55,;3" NF} (Use as applicable)

TUBE ASSY.

TUBE ASSY.
CONNECTOR
WASHER

TUBE ASSY.
UNION, inverted flare, 1/4' tube
ELBOW, flared type, 1/4' tube, 1/8" NPT

cLP
CAPSCREW, 3/8" NF x 1/2"
LOCKWASHER, 3/8"

CLIP
CAPSCREW, 3/8" NC x 1/2"
LOCKWASHER, 3/8"

TUBE ASSY.
UNION, inverted flare, 1/4'" tube

TUBE ASSY.

159



T-29389

ITEM

~N N B e

CLUTCH CUT-OFF VALVE

PART NO. QTY. DESCRIPTION

73012490
73014044
73014043
73014042
70907856
70923663
73014045

73014046

NOTE: See page 158 for listing of complete Assy.

1 VALVE, clutch cut-off (Includes items 1 thru 8)

1 HOUSING (Not serviced separately)

1 FOLLOWER

1 PLUNGER

1 SPRING

1 PLUG, pipe, ctsk., 3/8'" NPT

2 O-RING (Also order back-up ring)

2 RING, back-up (Also order o-ring)

1 CAM ASSY. (Includes lever) (Serviced only as a unit)

160

(.
-



ITEM

[y

(V4]

N

S on

PART NO.

73028787
70910345
73055299
73055300
73006769
70923683
70911115
70910345
73044140
70922248
73042836
70919982
73044159

HYDRAULIC BRAKE LINES

T-70655

(Front Section)
QTY. DESCRIPTION

CLIP
NUT, jam, 5/8” NF
TUBE ASSY., left
TUBE ASSY., right
CLIP
CAPSCREW, 3/8” NC x 3/4”
WASHER, 3/8”
NUT, jam, 5/8” NF (differential studs)
TUBE ASSY.
TEE, 1/4”
TUBE ASSY. _
UNION, 1/4” tube, 7/16” st. thd.
BRACKET

RGN Y CY CJ gy CY ¢

161




' FRAME RAIL
cnmp;ssso % 3

T0 GOVERNOR

ITEM

PART NO,

73050286
70916272
70904206
70911115
73058021
70915990
70911993
70904206
73050355
70921186
70912793
70921189
70921184
73031609
70901724
73029259

W NI = VIV = VDYDY B D D

QTY,

AIR TANK AND LINES:

T-76622

DESCRIPTION

TANK
CAPSCREW, 3/8'"NC x 1-1/4"
LOCKWASHER, 3/8"
WASHER, plain, 3/8"
CLAMP
CAPSCREW, 3/8"NC x 2-3/4"
WASHER, plain, 1" O, D.
LOCKWASHER, 3/8"
TUBE
ELBOW, compression, 1/2' tube, 1/2"NPT
SLEEVE, compression, 1/2" tube
NUT, compression, 1/2'" tube
CONNECTOR, compression, 1/2" tube, male
VALVE
ELBOW, street, 90°,
COCK

(Continued)
162

1/2"NPT

(Revised June 1980)




ITEM

10

11

12

13

14

15
16

17

PART NO.,

73050354
70921186
70912793
70921189
70921184
70914087
73071708
73050296
70901714
70921185

70911435
70914627
70910161
73050295
70921184
70901705
70901500
70921186

73029930
70915813
70904205
70160425
70901703
70901478

73075841
70904269

70901825
70911017
70901825
70925161
70925618
70916308
70904208
70925606
73070229
70916028
70910210
70915746
70925618
70913249
70915746

Pt et et et et et DN DN et

e e et et ot et

et et DN et et et et O et bt DNV et et B et b ] e e DN et e DV DNV

AIR TANK LINES (Continued)
QTY.

DESCRIPTION

TUBE
ELBOW, compression, 1/2' tube, 1/2'"NPT
SLEEVE, compression, 1/2" tube
NUT, compression, 1/2'" tube
CONNECTOR, compression, 1/2'" tube, male
TEE, pipe, 1/2”NPT
HOSE ASSY. (Effective with unit No. 05633)
HOSE ASSY, (Used prior to unit No., 05633)
CROSS, 1/4" pipe
ELBOW, compression, 1/4'" tube, 1/4"NPT
male
SLEEVE, compression, 1/4"
NUT, compression, 1/4"
EIBOW, compression, 1/4'" tube, 7/16" str.thd.
HOSE ASSY,
CONNECTOR, compression, 1/2' tube, male
TEE, pipe, 1/2"NPT
NIPPLE, 1/2"NPT to l=- 1/8“
ELBOW, compression, 90
male
ADAPTER
CAPSCREW, 5/16"NC x 7/8"
LOCKWASHER, 5/16"
VALVE
TEE, pipe, 1/4"NPT
NIPPLE, pipe, 1/4"NPT x 7/8"
SWITCH
BUSHING, reducing, 1/2" to 1/8"
TUBE ASSY. (See page 166)
BUSHING, reducing, 1/4 to 1/8"
ELBOW, compression 1/4'" tube, 1/8"NPT male
TUBE ASSY. (See page 288)
BUSHING, reducing, 1/4" to 1/8"
C()NP«E(:T()R
CLIP :
CAPSCREW, 1/2"NC x 7/8" -
LOCKWASHER, 1/2"
CLIP (Used prior to unit No, 05633)
BAR
CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2"
LOCKNUT, 1/2"NF
CLIP
CAPSCREW, 1/2""NF x 1l=1/4"
NUT, 1/2"NF

1/2* tube, 1/2"NPT

S (Revised September 1980)
163 ) '



AIR BRAKE LINES

164

T-76625




AIR BRAKE LINES
ITEM PART NO. QTY. DESCRIPTION

73063694 1 VALVE ASSY., air application (See page 175)
70916281 2 CAPSCREW, 5/16" NC x 2-3 /4"
70921333 2 CAPSCREW, 5/16" NC x 1"

70677005 3 WASHER

70910323 3 NUT, 5/16" NC

70928654 1 CLAMP

70918951 3 PLUG, 3/8'" NPTF

70901835 1 ADAPTER

2 73044015 2 CLIP

3 73031667 1 SWITCH
70917351 1 BUSHING, pipe, 3/8'" x 1/4"

4 73058282 2 VALVE
70921185 2 ELBOW, compression, 1/4' tube, 1/4" NPT male
70929234 1 ELBOW, 45° street, 3/8" NPT

© 70928861 1 NIPPLE, pipe, 3/8" NPT x 1-1/2"
70917368 1 NIPPLE, pipe, 3/8" NPT x 1"
70918951 1 PLUG, 3/8" NPTF

L p—— 1 POWER CLUSTER, rear (See page 172)

6 @ ~---- “-- 1 POWER CLUSTER, front {See page 172)

7 73047506 1 TREADLE ASSY. (Includes items 1, 3 and 6 on page 175)
70921333 3 CAPSCREW, 5/16" NC x 1" )
70910335 3 WASHER, plain, 5/16"

70910323 3 NUT, 5/16" NC

8 73054055 1 BAR
70916225 4 CAPSCREW, 3/8"NF x 1"

70910287 4 LOCKWASHER, 3/8"
70910123 4 NUT, 3/8" NF

9 73057997 1 TUBE - o
70917370 2 ELBOW, compression, 1/2' tube, 3/8" NPT male

10 73058289 1 TUBE
70919507 1 ELBOW
70917354 1 CONNECTOR, compression, 1/2' tube, 3/8'" NPT male
70928868 1 NIPPLE, 3/8'" pipe, 3" long

11 73057991 1 TUBE
70919497 1 CONNECTOR, compression, 1/4' tube, 1/4" NPT male
70917354 1 CONNECTOR, compression, 1/2'" tube, 3/8" NPT male
70917351 1 BUSHING, pipe, 3/8" x 1/4"
70929233 1 TEE, pipe, 3/8"
70917368 1 NIPPLE, pipe, 3/8" NPT x 1"
70921186 1 ELBOW, compression, 1/2'" tube, 1/2'" NPT male
70918951 1 PLUG, 3/8" NPTF

12 73057933 1 TUBE
70919497 1 CONNECTOR, compression, 1/4' tube, 1/4'" NPT male
70917354 1 CONNECTOR, compression, 1/2'" tube, 3/8'" NPT male
70917351 1 BUSHING, pipe, 3/8" x 1/4"
70929233 1 TEE, pipe, 3/8"
70917368 1 NIPPLE, pipe, 3/8" NPT x 1"
70921186 1 ELBOW, compression, 1/2' tube x 1/2" NPT male
70924636 1 PLUG, 3/8" NPTF

| - EMERGENCY BRAKE CONTROL (See page 151)

14 73059261 10 CLAMP '
70915408 5 CAPSCREW, 3/8'" NF x 3/4"
70910287 5 LOCKWASHER, 3/8"

15 70925617 2 CLAMP
70916272 1 CAPSCREW, 3/8"NCx 1-1/4"
70910287 1 LOCKWASHER, 3/8"
70911115 1 WASHER, plain, 3/8"
70910324 1 NUT, 3/8" NC

165 (Revised November 1979)

e



g
3

T-73182

ITEM
1

PART NO.

73053921
70916282
70904204
70916622

73057931
70914626
70911018

70181478
70916401
70904204
70911040

73057930
70921185

QTY.

bt bt DN DN s bt et bt DN DNV DNV

AIR HORN AND LINES

DESCRIPTION

HORN
CAPSCREW, 1/4" NCx 7/8"
LOCKWASHER, 1/4"
NUT, 1/4'" NC

TUBE ASSY. :
CONNECTOR, compression typé, 1/4' tube, 1/8" NPT male
ELBOW, compression, 1/4' tube, 1/4" NPT male
VALVE .
CAPSCREW, 1/4"NF x 1"
LOCKWASHER, 1/4"
NUT, 1/4" NF
TUBE ASSY.
ELBOW, compression, 1/4'" tube, 1/4'" NPT male

SWITCH({(see page 165)

166



T-77267

AIR HORN

) NOTE: See page 166

ITEM PART NO. QTY. DESCRIPTION

- 73053921 - HORN ASSY., (Includes items 1 thru 4)
1 73056154 1 PROJECTOR
2 73056153 1 PROJECTOR
) 3 73061126 2 GASKET
4 73061127 1 DIAPHRAGM

) 167



USAGE:

ITEM

1

o U0 b

Special Equipment

PART NO.
73103486

73065080

73104683
73104684

73104685

70915813
70917356

70918887

QTY.

1
1

Lo N ol

—

AIR TANK DRAIN VALVE

T-74160

(Moisture Ejector)

DESCRIPTION
VALVE ASSY (Includes items 1 thru 7)

ADAPTER

BODY (Order complete VALVE ASSY.)

VALVE ASSY.

GUIDE, valve (nylon)

RING, seal

COVER (Order complete VALVE ASSY.)
CAPSCREW, cd. pltd., 5/16'" NC x 7/8"
LOCKWASHER, pltd., 5/16"

PLUG, 3/8" NPT

168



691

ONIEN



LEFT SIDE VIEW

TOP VIEW OF PLATFORM

r— VIEW A" “A”

=,

T-71178 : T-76657

ALCOHOL INJECTOR

170



ALCOHOL INJECTOR

USAGE:  Special Equipment
ITEM PART NO. QTY. DESCRIPTION

1 73059030 ALCOHOL INJECTOR ASSY. (Includes items 5 thru 10, 12,
13 and item 11 BRACKET)

[y

2 73024079 1 COVER
3 - 73058242 1 TUBE
70919503 1 UNION, compression, 1/2” tube
70912793 2 SLEEVE, compression, 1/2”
70921189 2 NUT, compression, 1/2”
70921184 1 CONNECTOR, compression, 1/2” tube, male
70925617 2 CLAMP
70916272 1 CAPSCREW, 3/8” NC x 1-1/4”
70900817 2 WASHER, plain, 3/8”
70910287 1 LOCKWASHER, 3/8”
70910324 1 NUT, 3/8” NC
4 73058241 1 TUBE
: 70912793 2 SLEEVE, compression, 1/2”
70921189 2 NUT, compression, 1/2”
70921186 1 ELBOW, compression, 90°, 1/2” tube, 1/2” NPT
70921184 1 CONNECTOR, compression, 1/2”° tube, male
5  eeeaaa-. 1 VALVE
6 e 1 SPRING } Order item 15
T e 1 RETAINER
8 73059054 1 COVER ASSY.
70927477 4 SCREW, self-tapping, 5/16”
9 73059055 1 VALVE
10 70926803 1 SEAL, tetra (also see item 15)
11 73048748 1 BRACKET, mounting
70916272 2 CAPSCREW, 3/8” NC x 1-1/4”
70900817 2 WASHER, plain, 3/8”
70910287 2 LOCKWASHER, 3/8”
70910324 2 NUT, 3/8” NC
12 e 1 SEAL, tetra (Order item 15)
13 73048741 1 RESERVOIR
70915514 1 COCK, drain, 1/8” NPT
14 73108819 2 DECAL, tire explosion
15 73048750 1 KIT, repair, alcohol injector (Includes items 5 thru 7, 10, and

12)

171



T-73171

POWER CLUSTER ASSEMBLY

16L.03876. page

USAGE:  * Front - all serial no. Rear - effective with loader serial no. 11Y03876, } See
*¥ Rear - used prior to loader serial no. 11Y03876, 161.03876. - 164

NOTE: Also see items 26, 27 and 28.

ITEM PART NO. QTY. DESCRIPTION
% ¥k
{ 73046821 1 - POWER CLUSTER, 6” (Includes items 1 thru 23)
- 73050364 -1 POWER CLUSTER, 5” (Includes items 1 thru 23)
73048282 1 - CYLINDER ASSY., air (Includes items 1 thru 11)
73050535 -1 CYLINDER ASSY., air (Includes items 1 thru 11)
73048283 1 - CYLINDER ASSY., hydraulic (Includes items 13 thru 23)
73050536 - 1 CYLINDER ASSY., hydraulic (Includes items 13 thru 23)
{ 73048392 1 - SHELL
1 73050542 -1 SHELL
{ 73048393 1 - CUP
2 73050541 -1 CUP
{ 73048395 1 - WIPER
3 73050540 1 WIPER
{ 73048394 1 - ROD
4 73050539 -1 ROD
5 73048396 1 1 BOOT
{ 73048397 1 - SPRING
6 73050538 -1 SPRING

(Continued)
o 172



ITEM

10
11

12

13
14
15

16
17

18
19

20

21
22
23
24

26
27

28

NN NN TN A

POWER CLUSTER ASSEMBLY (Continued)

PART NO. .

73058398
73050537
70905661
70904205
70901826
73048299
73048300
73048301
73048399
70904206
73048284
70914398
70910287
70910123
73014314
70067488
73013937
73050544
73014312
73050543
73014311
73050545
73014310
73050546
73013940
73050547
70076489
73050548
73006899
73022440
73013943
70067508
73048400
73050553

73050552

QTY.

* Kk
1 -

- 1
8 8
8 8
1 1
2 2
1 1
1 1
1 1
1 1
1 1
4 4
4 4
4 4
1 -

- 1
1 -

- 1
1 -

- 1
1 -

- 1
1 1
1 -

- 1
1 -

- 1
1 -

- 1
1 1
1 1
1 1
1 1
1 1
1 -

- 1

DESCRIPTION

HEAD ASSY. (Includes items 8 thru 10)
HEAD ASSY. (Includes items 8 thru 10)
CAPSCREW, 5/16” NC x 5/8”

LOCKWASHER, 5/16”
BUSHING, 3/8” NPT to 1/4” NPT

SCREEN

FILTER

RETAINER

INDICATOR ASSY. (Serviced only as a unit)
LOCKWASHER, 3/8”

BRACKET
CAPSCREW, 3/8°NF x 1”
LOCKWASHER, 3/8” '
NUT, 3/8” NF

WIRE

WIRE

PISTON ASSY. (Includes items 15 and 17)

PISTON ASSY. (Includes items 15 and 17)

PISTON (Not serviced, order item 16)

CuP

Ccup

SPRING

SPRING

VALVE ASSY. (Includes seat)(Serviced only as a unit)

VALVE ASSY. (Includes seat)(Serviced only as a unit)

HOUSING (Order HYDRAULIC CYLINDER ASSY.)

GASKET

PLUG

GASKET

PLUG

REPAIR KIT (Includes items 2, 3, 5, 16, 18 and 20)

REPAIR KIT, power cluster (Includes items 2, 3, 5, 16, 18
and 20)

REPAIR KIT, master cylinder (Includes items 13, 16, 18 and
20)

173



AIR APPLICATION VALVE ASSY.

174



USAGE:

ITEM

D O LN

6A

10
11

12

13
14

(

(

AIR APPLICATION VALVE ASSEMBLY

* Used prior to loader s/n 11Y04589 } Se 1
** Effective with loader s/n 11704589  See page 164

QTY.

PART NO.

73048322
73048319
73048317
70907801
73048318
73048321
73048320
70922463
70911327
70916523
70929548
73063682
73048338
73048340
73048386
73048387
73048338
73048388

70923580
73048342
70919351
70904204
73048344

73048345

73048347
70931135
70926804
73048346
73053758
73053759
70923944
70926805
73048349
70923558
70923852
70931189
73048373

*

1

CO bt pd b ek ot N) b = N !

[ T S g g e e e N L

e L

U ek 0 et s

kk

Fed bt b 0 QO P b e ek ek e DO b b DO P

e e el el e T el el o el e el e N

pd

DESCRIPTION

VALVE ASSY. (Order 1 VALVE ASSY. 73063694 and 1
PLUG 70924636)
VALVE ASSY. (Includes items 1 thru 36)
PIN
ROLLER
TREADLE
PIN, cotter, 3/32” x 1-1/8”
BOOT
PLUNGER
FLANGE
SCREW, set, slotted, 1/4”” NC x 1-1/4”
NUT, 1/4” NC
* SCREW, machine, flat hd., No. 6-32 x 5/16”
SCREW, machine, flat hd., 5/16” NC x 7/8”
VALVE ASSY. (Order VALVE ASSY. 73063682)
VALVE ASSY. (Includes items 7 thru 36)
RETAINER
PISTON ASSY. (Includes items 9 thru 12)
RING
RETAINER
RETAINER
SPRING
PISTON
PISTON (Order item 39)
O-RING
SPRING
BODY (Order item 6A)
CAPSCREW, 1/4” NCx 7/8”
LOCKWASHER, 1/4”
VALVE
SPRING
PACKING
PACKING
SEAL
GUIDE
ROD
GUIDE
O-RING
SEAL
COVER
COVER (Order item 6A)
O-RING
O-RING
O-RING
PISTON
PISTON (Order item 39)

(Continued)

(Revised August 1979)
175



ITEM

27 -

28
29
30
31
32
33
34
35

36
37

38
39

AIR APPLICATION VALVE ASSEMBLY (Continued)

PART NO.

73048376
73048384

--------

73048382
73063690
73048381
70926803
70923376
73048379
70931134
73048378

73048375
70931133
73048402
73063683

73063684

QTY.
* Kk
1 1
1 -
-1
1 -
-1
1 -
-1
1 -
-1
1 -
-1
1 -
-1
1 -
-1
1 -
|
1 -
-1
1 -

1

1

DESCRIPTION

SPRING

BODY

BODY (Order item 6A)

VALVE

VALVE (Order item 38)

SPRING

SPRING

GUIDE

GUIDE (Order item 39)

SEAL

SEAL

RETAINER

SEAL, tetra

RETAINER

RETAINER (Order item 39)

SHIELD

SHIELD (Order item 39)

RING

RING

REPAIR KIT, valve (Includes items 4, 15, 17, 18, 21, 22, 24,
25, 29, 32, 33 and item 12 O-RING

SEAL KIT (Includes items 4, 15, 17, 18, 21, 22, 24, 25, 29,
32, 33, 36 and item 12 O-RING

MAINTENANCE KIT (Includes items, 12, 13, 16, 19, 20, 204,
26, 27, 30, 31, 34 and 35)

176



T-36633

GOVERNOR (Compressor)

USAGE: See pages 178 and 180
ITEM PART NO. QTY. DESCRIPTION

- 74056278 1 GOVERNOR ASSY, (90-105 P.S, L) Each includes items
- 74389823 1 .~ GOVERNOR ASSY, (105-125 P.S.L) } 1 thru 12 and 14
74055341 2 ..  CAPSCREW SR
70904205 - - 2 - - LOCKWASHER, 5/16"
1 74055277 - 1 COVER
2 74056265 1 RING | |
3 74055276 1 SCREW AND SPRING ASSY., adjusting (Includes screw, nut,
spring, guide and seats) (Serviced only as a unit)
4 74055278 1 STEM
5 74055279 1 SPRING
6 74055275 1 WASHER
7 74054151 1 GROMMET
8 74055283 2 GROMMET
9 74055274 1 PISTON ASSY. (Includes items 6 and 7)
10 74055273 1 VALVE
11 74055272 1 SPRING
12 74055281 1 BODY ASSY. (Includes item 14)
70917673 4 PLUG, ctsk-hd., 1/8" NPT
13 74040345 1 GASKET
14 74055282 2 FILTER

177



TO WATER
INLET PIPE

TO THERMOSTAT
HOUSING

ITEM

RF-NUNN

PART NO.

74358577
74036201

70916255
70914678
70912201
74040305
74025979
70916197
70914678
74025622
74025623
74025652
74025653
70914383

AIR COMPRESSOR AND LINES

T-70675

*Used prior to engine S/N 3D-55490
*%¥Effective with S/N 3D-55490 thru 3D56913

QTY, DESCRIPTION
%k %k
1 - COMPRESSOR ASSY.,
(TU-FLO 400 #281786)
COMPRESSOR ASSY.,

(TU-FLO 400 #289402)

]
—

11 below

4 4 CAPSCREW, 7/16"NC x 1-3/4"
4 4 LOCKWASHER, 7/16"

4 4 NUT, 7/16"NC

1 1 GASKET

1 1 BRACKET

6 6 CAPSCREW, 7/16" NC x 1-1/8"
6 6 LOCKWASHER, 7/16"

1 1 OGASKET

1 1 BELT

1 1 PULLEY

1 1 PULLEY

3 3

SETSCREW, 3/8"NC x 1/2"
O(Also see PACKAGED PARTS)

(Continued)

178

Includes parts on
pages 182 thru 185
except items 8 thru




ITEM

10
11
13

14
15
16

17

18

19
20
21

22
23
24
25
26

27

28
29

PART NO. QTY. DESCRIPTION
*k
74056278 1 1 GOVERNOR ASSY. (See page 177)
74055341 2 2 CAPSCREW
70904205 2 2 LOCKWASHER, 5/16"
74040345 1 1 GASKET
74704244 1 - HOSE
74513740 - 1 HOSE
74254156 2 2 CLAMP
74255286 2 2 ELBOW
74372378 1 - HOSE
74035405 - 1 HOSE (Used with 3D39024 thru 3D-55489)
74036202 - 1 HOSE (Effective with 3D-55490)
74029247 - TUBE ASSY. (Compressor cover to tee in oil
‘ gallery)(Includes Nuts and Sleeves indented below)
74035114 - 1 TUBE ASSY. (Compressor cover to tee in oil
gallery)(Includes Nuts and Sleeves indented below)
70917809 2 2 NUT, 1/4" tube
70917806 2 2 SLEEVE, 1/4" tube
70919040 2 2 ELBOW, 1/8"NPT male
74716089 1 1 CLAMP (at water pump)
70915408 -1 CAPSCREW, 3/8"NC x 3/4"
70910287 - 1 LOCKWASHER, 3/8"
74025634 1 - CLAMP (at water inlet pipe)
74040341 1 1 GASKET
74338174 1 1 ELBOW
70916280 2 2 CAPSCREW, 5/16"NC x 2"
70917330 2 2 WASHER, plain, 11/32" I.D. (copper)
74650229 2 2 HOSE
70922660 4 4 CLAMP
74025603 1 1 TUBE, air inlet
70913257 - 1 TEE, 3/8'"NPT
70913257 1 - TEE, 3/8'NPT
70904257 1 - BUSHING, 1/2" x 3/8"
70928602 1 - NIPPLE, 3/8"NPT, 1' long
70914087 - 1 TEE, 1/2"NPT
70925053 1 NIPPLE, 1/2"NPTF
70920416 - 1 PLUG, 1/2"NPT
70925053 1 - NIPPLE, straight, 1/2"NPTF
74255612 - 1 ELBOW, 45° 1/2"NPTF
70921911 2 2 CLAMP
1 1 STRAINER

74056066

AIR COMPRESSOR AND LINES (Continued)

179



7 T0
WATER
6 FILTER-X
3

s
B

FIRST TYPE ——

TO TURBO j

CROSSOVER

FIRST TYPE
T-80510

AIR COMPRESSOR
USAGE: Effective with engine S/N 3D-56914, Also see page 74 for cooling lines.
ITEM PART NO, QTY. DESCRIPTION

1 74036075 1 COMPRESSOR ASSY, (Includes items 24 thru 29 and
items on page 177,182, 184,186)(3D-56914 thru
3D-59292)

74036330 1 COMPRESSOR ASSY, (Effective with 3D-59293)

(TU=FLO 400 #289400)(Includes 24 - 29 and items
on page 177,182,184, 186)

74026460 STUD

70920613 CAPSCREW, 3/8"NF x 3"
70910287 LOCKWASHER, 3/8"
70913544 WASHER, plain, 3/8"
70910123 NUT, 3/8'NF

2 74389823 GOVERNOR ASSY. (See page 177)

HNDNEWDNDWIN -

3 74055341 CAPSCREW
70904205 LOCKWASHER, 5/16"
4 74040345 GASKET
(Continued)

180




AIR COMPRESSOR (Continued)

ITEM PART NO. QTY. DESCRIPTION
5 70924440 1 TEE, 3/8'" pipe (Used with engine 3D-56914 thru
3D-59292) ,
6 70920398 1 CONNECTOR
7 74036077 1 TUBE (engine 3D-56914 thru 3D-59292)
74036327 1 TUBE (effective with 3D-59293)
70917808 2 SLEEVE, 3/8"
70917811 2 NUT, 3/8"
8 70921339 1 CONNECTOR
9 70914087 1 TEE, 1/2" pipe
70920416 1 PLUG, 1/2" pipe
10 74036080 1 TUBE ASSY. (Includes indented Sleeve and Nut)
70929849 1 SLEEVE
70927301 1 NUT
11 74650229 1 HOSE
70922660 2 CLAMP
12 74036081 1 ELBOW, dryseal
13 70920398 1 CONNECTOR
14 74036076 1 TUBE
70917808 2 SLEEVE
70917811 2 NUT
15 70921021 1 ELBOW, 1/2" pipe
16 70919040 2 ELBOW
17 74036078 1 TUBE (Includes indented Sleeve and Nut)
70917806 2 SLEEVE
70917809 2 NUT
18 74716089 1 CLAMP
70915408 1 CAPSCREW, 3/8"NC x 3/4"
70910287 1 LOCKWASHER, 3/8"
19 74256033 1 HOSE
70921911 2 CLAMP
20 70927198 2 NIPPLE
21 74036079 1 COVER
70916269 2 CAPSCREW, 3/8"NC x 7/8"
70910287 2 LOCKWASHER, 3/8"
22 74025021 1 GASKET
23 74024247 1 GEAR
70912231 1 NUT, slotted, 3/4"NF
70918452 1 PIN, cotter
24 74393667 1 FITTING
70915809 2 CAPSCREW
70917356 2 LOCKWASHER, 5/16"
25 74056066 1 PLATE, strainer
26 74040341 2 GASKET
27 74040302 1 GASKET
28 74041002 1 FITTING )
74049265 2 STUD, 5/16"NF .
70920263 2 NUT, 5/16''NF :£§1n§D31:g;ggg14
70917356 2 LOCKWASHER, 5/16" u oL
70915813 2 CAPSCREW effective with
74112723 2 LOCKWASHER engine 3D-59293
29 74053235 1 DRAIN COCK (3D-56914 - 3D-59292)

181



T-31333

COMPRESSOR CYLINDER BLOCK

USAGE: See page 178 and 180

ITEM PART NO,

AW =

74040336
74052124
74040335
74058898

= NN

* Used prior to 3D=55490
*% Used with 3D-55490 thru 3D-56913
**% Used with 3D-56914 thru 3D-59292
¥k Effective with 3D-59293

#*¥
%

QUANTITY DESCRIPTION

2 2 2 SPRING

2 2 2 GUIDE

2 2 2 VALVE

1 1 1 VALVE KIT, unloader (Includes one (1)
saddle, spring, gasket, seat and two (2)
plungers, pistons and guides)(Service
only as a unit)

(Continued)

182



COMPRESSOR CYLINDER BLOCK (Continued)

.t &

ITEM PART NO, QUANTITY DESCRIPTION
5 74053235 1 - - - COCK, drain, cylinder block (Not illustrated)
6 73059212 - - - BLOCK ASSY. (Includes items 4, 17 and 18)
74053195 1 - - - BLOCK ASSY,. (Includes items4, 17 and 18)
74062254 - 1 - 1 BLOCK ASSY, (Includesitems4, 17 and 18)
70918850 1 2 - - PLUG, pipe, 1/4"NPT
70918887 3 - 2 - PLUG, pipe, ctsk., 3/8" NPT
70916269 ) 6 6 6 CTAPSCREW, 3/8"NCx 7/8"
70904206 6 - 6 - LOCKWASHER, 3/8"
74110730 - 6 - 6 LOCKWASHER, 3/8"
70919840 - - - 1 PLUG, 1/4"NPT
7 74049262 1 - 1 - RING SET (Includes 8 RING 74062368)
74062368 - 6 - 6 RING
8 74049260 2 - 2 - PISTON ASSY. (Includes item 9)
74062369 - 2 - 2 PISTON
9 74049261 2 - 2 - PIN (standard)
74062367 - 2 - 2 PIN (standard)
74054436 2 - 2 - PIN (. 005" oversize)
74062407 - 2 - 2 PIN (. 005" oversize)
10 74040340 2 - 2 - WIRE
74062374 - 4 - 4 BUTTON
11 74056426 2 - 2 - ROD ASSY, (Includes cap and items 12,
13 and 16) :
74062362 - 2 - 2 ROD ASSY, (Includes cap and items 12,
13 and 16)
12 74053356 4 4 4 4 BOLT
13 74053298 4 4 4 4 LOCKWASHER
14 74040494 1 - 1 1 GASKET
74062372 - 1 - - GASKET
15 74060370 2 2 - - BEARING KIT
74060661 - - 2 2 BEARING KIT
16 74056412 2 - 2 - BUSHING
74062365 - 2 - 2 BUSHING
74062366 - 2 - 2 BUSHING (oversize)
17 74054439 2 2 2 2 BUSHING (oversize)
18 74040330 2 2 2 2 SEAT

(Revised August 1981)

183



T-31334

COMPRESSOR CYLINDER HEAD

USAGE: See page 178 and 180
* Used prior to 3D-55490
*% Used with 3D-55490 thru 3D-56913
*%* Used with 3D-56914 thru 3D-59292
*kk*k Effective with 3D-59293

:

ITEM PART NO,

1

wiN

ENIe) R, ITN

74062252
74049255
74053197
70918887
70920333
74049256
74049264
74062370
74040523
74040303
74040522
74040302

¥*
:>**

Q DESCRIPTION
HEAD ASSY., cylinder
HEAD ASSY., cylinder

CAPSCREW

c
Z
H
-
H
v

PLUG, hex-hd., 3/8"NPT
SEAT
GASKET
GASKET
NUT
SPRING
VALVE
GASKET

=INDNNY =N hNOO |
= VNN VNI 0

=INNNE =N WO |
e NN N N0 |

184

PLUG, pipe, ctsk., 3/8"NPT




ITEM

G WV

o

O 00

10

11
12
13

PART NO.,

74062364
74056129
70915809
70904205
74112723
70917673
74056133
74056130
74056132
74056128
70910545
74056626
74062406
74040305
74062360
74049259
74056560
74062361
74040515
70915813
70904205
74112723
74058886
70920403
74040550

*Used prior to 3D-55490 :
**Effective with 3D-55490 thru 3D56913

QTY.

sk

R S B N N R SV R S I T S S SR R RN N NG |

w3k
1

[ L S S B S I R e S e S RN =Y G [ G |

=

COMPRESSOR CRANKCASE

T-70676

} See page 178
DESCRIPTION

COVER ASSY.

COVER ASSY. (Includes item 2)
CAPSCREW, 5/16'""NC
LOCKWASHER, 5/16"
LOCKWASHER, 5/16"
PLUG, 1/8" pipe

BEARING

WASHER, thrust

SEAL

CRANKSHAFT
KEY, hi-pro, 1/4" x 1"

CRANKCASE

CRANKCASE

GASKET

GASKET

BEARING

GASKET

GASKET

COVER
CAPSCREW, 5/16"NC
LOCKWASHER, 5/16"
LOCKWASHER, 5/16"

SEAL

NUT

PLUG

185 .



T-76700

COMPRESSOR CRANKCASE

USAGE: See page 180
* Used with engines 3D-56914 thru 3D-59292
*% Effective with engine 3D-59293

ITEM PART NO, QTY. DESCRIPTION

1 74056129 1 1 COVER ASSY., front (Includes item 2)
70915809 4 6 CAPSCREW, 5/16"NC x 3 /4"
70904205 4 - LOCKWASHER, 5/16"
74112723 - 6 LOCKWASHER, 5/16"
70919134 - 1 PLUG, 1/8" NPT

2 74056133 2 2 BEARING, crankshaft, front cover

3 74056130 2 2 WASHER, thrust

4 74056132 1 1 O-RING

5 74062373 - 1 CRANKSHAFT, compressor
73059208 1 - CRANKSHAFT, compressor
70910545 1 - KEY, hi-pro, 1/4"x 1"
74047966 - 1 KEY

6 74062380 1 1 CRANKCASE ASSY,.,, compressor

7 74062381 - 1 GASKET, bottom plate
73059210 1 - GASKET, bottom plate

8 74062382 - 1 PLATE, bottom
73059211 1 - PLATE, bottom
70910170 6 - CAPSCREW, flat head, 1/4"NC x 1/2"
70910271 - 6 SCREW, machine, 1/4"NC x 5/8"

9 70912331 1 1 NUT, jam, slotted, 3/4"NF Not included
70918452 1 1 " PIN, cotter, 1/8"x 1" Compressor

186

with
Assy.




L8I

OWHEAWNW



34 /%

— SPECIAL EQUIPMENT -

25-26

24

1
2\7
’7\

2829 13\ I 30

29

20
6
31 14 7
7 89 10
|
1

36
7 89
Y -
-3
T-73280

HYDRAULIC POWER STEERING SYSTEM

188 (Revised September 1980)




) HYDRAULIC POWER STEERING SYSTEM

) ITEM  PARTNO. QTY. DESCRIPTION

) N 1 GEAR ASSY. (See page 193)
70916311 3 CAPSCREW, 1/2" NC x 1-1/4"
70904208 3 LOCKWASHER, 1/2"
70910244 3 WASHER, 1/2"
2 73043222 1 BOLT
70910244 2 WASHER, 1/2"
70904208 2 LOCKWASHER, 1/2"
70911043 2 NUT, 1/2" NF
3 73044172 2 HOSE ASSY. (See HOSE PARTS)
70921409 1 CONNECTOR (Includes 1 O-RING 70921349)
70921402 1 ELBOW (Includes 1 O-RING 70921349)
’ 4 73043490 1 ARM
5 = mmm=s=s-e- 1 ROD ASSY. (See page 195)
70900819 2 WASHER, 5/8"
70900808 2 PIN, 1/8" x 1-1/2"
6 73043918 1 BRACKET )
70916028 2 CAPSCREW, 1/2" NF x 1-3/4"
70915779 2 CAPSCREW, 1/2" NF x 2"
70914487 4 NUT, safety, 1/2'" NF
7 73001621 4 PIN '
) 70900806 4 PIN, cotter, 1/8" x 1"
8 73042706 4 PIN
9 73042705 8 BOSS
10 ===me--- 2 CYLINDER ASSY. (See page 196)
11 73043353 2 HOSE ASSY. (See HOSE PARTS)
70921402 2 ELBOW (Includes 1 O-RING 70921349)
70923157 2 TEE (Includes 1 O-RING 70921349)
12 73044015 1 ‘CLIP
13 -mme---- 1 PUMP ASSY. (See page 198)
70916271 2 CAPSCREW, 3/8" NC x 1"
70904206 2 LOCKWASHER, 3/8"
70911115 2 WASHER, 3/8"
14 73053413 1 HOSE ASSY. (See HOSE PARTS)
70923664 2 O-RING
70921117 4 FLANGE, half (2-5/16")
70916197 8 CAPSCREW, 7/16'" NC x 1-1/4"
70904207 8 LOCKWASHER, 7/16"
15 73054640 4 HOSE
70922660 10 CLAMP

(Continued)

189



ITEM

16

17
18
19

20

21

22

23

24
25

HYDRAULIC POWER STEERING SYSTEM (Continued)

PART NO.

73002196
70915408
70904206
70910324

73053887
73054634
73053427
70921217

70923718
70921116
70916272
70904206

70916275
70920743
70904206
70910123
70916276

73053731

70923578
73044104
70916311
70904208
70923664
70921117
70916197
70904207

73053746
70922974

70923718
70921116
70916272
70904206
70922981

70920107

73053890
70916281
70910335
70904205
70910323

73043399
73062754
73048971

07Y,

NIV IV

—

BN e

N W W W

Lo AN ] -

o ot

Lol S N S N

NN~

b pmo

DESCRIPTION

CLIP
CAPSCREW, 3/8'" NC x 3/4"
LOCKWASHER, 3/8"
NUT, 3/8'" NC

TUBE
TUBE
HOSE ASSY. (See HOSE PARTS)

CONNECTOR, flare type, 3/4" tube, 1-17/16" straight
thread (Includes 1 O-RING 70921206)

O-RING

FLANGE, half (2-1/16")

CAPSCREW, 3/8" NC x 1-1/4"

LOCKWASHER, 3/8"

VALVE ASSY. (See page 201)
CAPSCREW, 3/8'" NC x 3-3/4"
WASHER
LOCKWASHER, 3/8"

NUT, 3/8" NC
CAPSCREW, 3/8" NC x 4-3/4"

HOSE ASSY. (See HOSE PARTS)

O-RING

FLANGE -

CAPSCREW, 1/2" NC x 1-1/4"
LOCKWASHER, 1/2"

O-RING

FLANGE, half (2-5/16")
CAPSCREW, 7/16" NC x 1-1/4"
LOCKWASHER, 7/16"

TUBE ASSY.

ELBOW, flare type, 3/4'" tube 1-1/16'" straight
thread (Includes 1 O-RING 70921206)

O-RING

FLANGE, half (2-1/16")

CAPSCREW, 3/8" NC x 1-1/4"

LOCKWASHER, 3/8"

CONNECTOR, flare type, 3/4' tube, 1-1/16"
straight thread (Includes 1 O-RING 70921205)

VALVE ASSY. (See page 199)
PLUG, 7/8" straight thread (Includes 1 O-RING
70921205)
ELBOW
CAPSCREW, 5/16" NC x 2-3/4"
WASHER, 5/16"
LLOCKWASHER, 5/16"
NUT, 5/16" NC

WHEEL
MEDALLION
SCREW

(Continued)

(Revised August 1979)
190



ITEM

26

27

28
29

30

31

32

33

34
35

36

HYDRAULIC POWER STEERING SYSTEM (Continued)

PART NO.

73048968
70923582

73011248
70915408
70911115
70916381
70910287
70916225
70910123

73050441

73035978
70921912

73053469

73054642
73002196
73054781

70916271
70910287
70910513
73054641

70922974

73019646
70922660

73055371

73045016
70921912

73070416
73070417
70933602
70933010
70912808

QTY.

1
1
6
4
4
2
2
2
2
1

el o] e

Pt et et ot Pt

-

NN~

DESCRIPTION

SPACER
O-RING

CLIP
CAPSCREW, 3/8" NC x 3/4"
WASHER, plain, 3/8"
CAPSCREW, 3/8" NF x 3/4"
LOCKWASHER, 3/8"
CAPSCREW, 3/8" NC x 1"
NUT, 3/8" NF

TUBE ASSY.

HOSE, 1-1/4"1.D. x 3"
CLAMP

TUBE

TUBE ASSY.
CLIP (Short)
CLIP (long - Used with REAR AXLE DISCONNECT
GROUP)
CAPSCREW, 3/8" NC x 1"
LOCKWASHER, 3/8"
NUT, 3/8'" NC
TUBE ASSY.
ELBOW, flare type, 3/4" tube 1-1/16" straight
thread (Includes 1 O-RING 70921206)

HOSE
CLAMP

KNOB, steering (Special Equipment)

HOSE
CLAMF

HOSE, lube left (Serviced only as a unit)
HOSE, lube right (Serviced only as a unit)

FITTING, lube, 1/4" PTF ff)f:::ii"e with
LOCKNUT, 1/8" NPSM
FITTING, lube 1/4" taper thd. - S/N 11Y-05516

191 (Revised September 1980)



T-70708

STEERING GEAR ASSEMBLY

—

*192° 1z



USAGE: See page 189 -
ITEM

© OO N -

[uy
[

-
D

13

14
16

PART NO.

73075949
73075951

- 73006599

73003933
73006598
73006597
73016721
73044546
70905347
73044569
73044549
73075950
70905261
73075952
73003896
70910876
73003883
73003884
73003885
73003886
73044573
73068646
73044544
70915408
70910287
73061036

73016721
73044318
73044315
70919228
70914678
70923647
73044572
73062521
73011651
73076072
73032564
73032565
73032595
73011664
73062522
73044547
73044568
73050533
70919227
70910287
70923647

STEERING GEAR ASSEMBLY

QTY.

CO 0O QO b b b ok ok ek ek bk ok ek ek ek b bk ek ek ek O W GO b et

et GO QO b bk b ot e et QO O b DD b bt bk e S e el

* * ¥ ¥

E S

DESCRIPTION

GEAR ASSY., steering (Includes items 1 thru 36)

SHAFT ASSY., (Includes items 2 thru 5)

CLAMP .

BOLT ASSY. (Includes washer)

GUIDE

BALL

BEARING

NUT
LOCKWASHER, 7/8”

SEAL

BUSHING

HOUSING ASSY., (Includes items 6 and 9)
PLUG, pipe 1/2” NPT

GEAR

ADJUSTER
NUT, jam, 7/16” NF

SHIM (.063” thick)

SHIM (.065” thick) .

SHIM (.067” thick) use as required

SHIM (.069” thick)

BUSHING

GASKET

COVER ASSY. (Includes item 14) ‘
CAPSCREW, 3/8” NC x 3/4”\ (Used prior to
LOCKWASHER, 3/8” unit no. 03628)
CAPSCREW, 3/8” NC x 7/8” self-locking (Effective

with unit no. 03628)

BEARING

GASKET

ADAPTER ASSY., (Includes items 17, 20 and 21)
CAPSCREW, 7/16” NC x 1-1/8”
LOCKWASHER, 7/16”
O-RING (2.80” 1.D.)

WASHER

SEAL :

BEARING ASSY. (Serviced only as a unit)

VALVE ASSY. (Includes items 24, 25, 35 and 36)

PLUNGER

SPRING

SPRING

NUT

SEAL

BEARING

GROMMET

COVER ASSY. (Includes items 28 thru 30)
BOLT, cover assy.
LOCKWASHER, 3/8”
O-RING

included with item 37

Continued)

193 | (Revised September 1980)



ITEM

33
34

35
37

" STEERING GEAR ASSEMBLY (Continued)

PART NO.

73044545
73003891
70913177

73044365

QTY.

e e

DESCRIPTION

BEARING ASSY. (Serviced only as a unit)
WASHER

NUT, jam, 1/2” NF
HOUSING
SPOOL
KIT, shim

order item 23

194



NOTE: See .page 189.

ITEM

PART NO.

73043372
73044311

73044310
70912840

73044309

73044308
70912840

QTY.

el

T-70693

TIE ROD ASSEMBLY

DESCRIPTION

ROD ASSY., tie (Includes items ] thru 4}
SEAL

SOCKET
NUT, slotted, 5/8'" NF

NUT

SOCKET (with tube)
NUT, slotted, 5/8'" NF

195




~———FIRST TYPE

T-73166

POWER STEERING CYLINDER

USAGE: * Used prior to loader s/n 11Y03736
*% Used with loader s/n 11Y03736 thru 11Y04556
*%% Effective with loader s/n 11Y04557

NOTE: See page 189. Quantity indicated is for one CYLINDER ASSY.

ITEM PART NO. QTY. DESCRIPTION
* ¥ %
-------- - - CYLINDER ASSY. For field replacement order
A -1 . CYLINDER ASSY 1 CYLINDER ASSY. 73064435
73064435 - - 1 CYLINDER ASSY. (Includes items 2 thru 11 and 15 thru
19)
2 70925996 4 4 4 RING
73042530 2 - - BUSHING
3
70928851 - 2 2 BUSHING
4 { 73055136 1 1 - TUBE ASSY. } (Each includes 2 RING 70925996 and 1
73064429 - - 1 TUBE ASSY. BUSHING 70928851)
70915276 1 1 1 FITTING, lubricating, 900, 1/8" NPT
5 73055125 1 1 1 SEAL
(Continued)

196



ITEM

10

|

12
13
14
15
16
17
18
19

-

POWER STEERING CYLINDER (Continued)

PART NO. QTY. DESCRIPTION
* z %
73055120 1 1 1 HEAD ASSY. (Includes 5 thru 9)
73069566 1 1 1 SEAL
73052403 1 1 1 BEARING
70925994 1 1 1 RING
73063364 1 1 1 RING, back-up
70924686 1 1 1 ‘ O-RING
73056473 1 .1 - ROD ASSY. } (Each includes 2 RING 70925996, and
73064433 - - 1 ROD ASSY. 1 BUSHING 70928851)
70914465 1 1 1 FITTING, lubricating, straight, 1/8" NPT
70924719 1 - - NUT, 1" NF
73073293 - 1 1 LOCKNUT
73050353 2 - - PISTON
70930331 2 - - RING
73044021 1 - - RING
73058630 - 1 1 RING
70928850 - 1 1 RING
73058629 - 1 1 PISTON
73058631 - 1 1 RING
73047958 1 1 1 BOSS
73055137 1 - - REPAIR KIT (Consists of items 5, 7, 10, 13 and 14)
73064512 - 1 1 REPAIR KIT (Consists of items 5, 7, 10, 15, 16 and 18)

(Revised September 1980)
197



DO

T-73279
POWER STEERING PUMP ASSEMBLY :
See page 189
PART NO. QTY. DESCRIPTION
73058283 1 PUMP ASSY. (Includes items 1 thru 15)
70933630 1 SEAL
73054341 1 COVER ASSY. (Includes item 1)
70922820 6 CAPSCREW, 12 point, 3/8” NC x 1-1/4”
73054355 6 WASHER
73054354 2 PIN
70926825 1 GASKET
73054347 1 BEARING ASSY.
73054346 1 BEARING ASSY.
73056619 1 GEAR SET (Consists of 2 matched gears)
73054340 1 BODY
73054348 1 BEARING ASSY.
73054349 1 BEARING ASSY.
73054350 1 SEAL
73054351 1 SEAL
70926826 1 GASKET
73054343 1 COVER
70926352 6 CAPSCREW, 12 point, 3/8” NC x 1-1/2”
73054355 6 WASHER
73058278 1 GASKET

198



T-73281

USAGE:
ITEM

OO0 =3 M U

RELIEF VALVE ASSEMBLY

See page 190~ | [~

PART NO. QTY. DESCRIPTION

73053741 1 VALVE ASSY., (Includes items 1 thru 11)
73069409 2 WASHER

70921882 2 O-RING

-------- 1 CAP, (Order item 11)

70921349 1 O-RING, (1/2”1.D.)

70926909 1 O-RING, (23/64”1.D.)

70926355 1 RING, back-up

73054377 1 SCREW

70924236 1 NUT, acorn, 5/16” NF

70910980 1 NUT, jam, 5/16”° NF

73046117 1 SPRING

-------- 1 PLUNGER .

________ 1 SEAT, pilot } Order item 11

73054376 1 SPRING

73054378 1 POPPET ASSY., (Serviced only as an assy.)
73054375 1 SEAT

-------- 1 BODY (Order VALVE ASSY.)

70919134 1 PLUG, hex-hd., 1/8” NPT

73055497 1 CAP AND SEAT ASSY. (Consists of 1 Cap and items 5 and 6)

199



DEMAND VALVE ASSEMBLY
200

T-73174




)

NOTE:

ITEM

- W

o W\

-3

10
11
12
13
14
15
16
17
18
19

See page 190
PART NO,
73053919
73050683
73050682
70925453
70926809
73050567
73050569
70926801
70927279
73050688
73001717
70636102
70926807
73050568
73050570
73018397
70927278

73050571
70923645

DEMAND VALVE ASSEMBLY

QTY.
1

1

DESCRIPTION

VALVE ASSY., demand (Includes items 1 thru 19)
SPRING

SPACER

O-RING

RING

PLUG

CAP

RING

RING

BODY, demand valve (Order DEMAND VALVE ASSY.)
PLUG

PLUNGER

SPRING

RING

PLUG

PLUG

SPOOCL (Order DEMAND VALVE ASSY. )
PLUNGER

RING

PLUG
O-RING

201



ITEM

PART NO.

70915987
70904208

73045838
70923664
70921117
70916197
70904207

73044104
70916311
70904208

73050435
70923578

73020955
70921913

73045837
70923578

QTY.

o N - o0 00V 00 GO W I\ — ] Lo

——

HYDRAULIC PUMP AND PIPING

7

T-731656

DESCRIPTION

PUMP ASSY., hydraulic (See page 205)
CAPSCREW, 1/2" NC x 1-1/2"
LOCKWASHER, 1/2"

See HYDRAULIC POWER STEERING

HOSE ASSY.
O-RING
FLANGE, half (2-5/16")
CAPSCREW, 7/16" NC x 1-1/4"
LOCKWASHER, 7/16"

FLANGE
CAPSCREW, 1/2" NC x 1-1/4"
LOCKWASHER, 1l/2"

TUBE ASSY,.
O-RING

HOSE
CLAMP

TUBE ASSY.
O-RING

202




T-73169
HYDRAULIC PIPING

(Rear Section)

ITEM PART NO, QTY. DESCRIPTION

1

W

O

73045827
70923664
70921117
70916197
70904207
73045825
73071207

70923664

70921117
70916197
70904207
73045819
70923664
70921117
70916197
70904207
73045823
73071206
70923664
70921117
70916197
70904207
73044146
73062464
73044152
70920613
70910287
70911115
70910123
73048524
70921467

NI NI NS U ST NN NN I P NN S il N S A i N S SV

TUBE ASSY.
O-RING
FLANGE, split (2-5/16")
CAPSCREW, 7/16"NC x 1-1/4"
LOCKWASHER, 7/16"
TUBE ASSY. (First type)
TUBE ASSY. (Second type)(Also order item 9)
O-RING
FLANGE, split (2-5/16")
CAPSCREW, 7/16"NC x 1-1/4"
LOCKWASHER, 7/16"
VALVE ASSY. (See page 232)
TUBE ASSY.
O-RING
FLANGE, split (2-5/16")
CAPSCREW, 7/16"NC x 1-1/4"
LOCKWASHER, 7/16"
TUBE ASSY. (First type)
TUBE ASSY. (Second type)(Also order item 9)
O-RING
FLANGE, split (2-5/16")
CAPSCREW, 7/16"NC x 1-1/4"
LOCKWASHER, 7/16"
HOSE ASSY. (Used prior to unit #04156)| See
HOSE ASSY, (Effective with unit #04156) | HOSE PARTS
CLAMP
CAPSCREW, 3/8"NF x 3"
LOCKWASHER, 3/8"
WASHER
NUT, 3/8"NF
SHIM (. 25'" thick)(Use as required)
CAP, 1/4" tube '

(Revised November 1979)
203



_-;;/)2 [l i

T-70664

HYDRAULIC PUMP ASSEMBLY

204 .



ITEM
USAGE:

10

11
12

13

14
15
16

17

PART NO.

See page 202

73058284
73044045

73044030

73053765
73044047
73044031
73044040
73046169
70926814
73044032
73055668
70910231
73044042
70659494
70923459
70666128

73046170
73044036

70669623

73058299

QTY.

HYDRAULIC PUMP ASSEMBLY
DESCRIPTION

PUMP ASSY. (Includes items 1 thrul7)
SEAL

COVER ASSY (Includes 2 BEARING 73044047, and items 1 and 16)

KIT, seal (Consists of 4 seal)
BEARING
PLATE
SEAL
GEAR SET (Consist of drive gear and driven gear)
RING
HOUSING
CARRIER
PLUG, pipe, ctsk,-hd., 1/8" NPT
STUD
WASHER
NUT, 5/8'" NC

COVER

GEAR SET (Consist of drive gear and driven gear)
SHAFT
PLUG

GASKET

205



18 20

n—-22-25 23 26

T-70652

HYDRAULIC PIPING AND CYLINDERS

ITEM

> o N

© oo

11

(Front Section)
PART NO. QTY. DESCRIPTION
73044134 8 CLAMP
70916387 4 CAPSCREW, 3/8” NF x 2-1/2”
70911115 4 WASHER, 3/8”
70910287 4 LOCKWASHER, 3/8”
70910123 4 NUT, 3/8” NF
73053354 1 TUBE ASSY., lift cylinder (raise)
73053347 1 TUBE ASSY., lift cylinder (lower)
73044154 1 TUBE
70921116 2 FLANGE, 17
70916272 4 CAPSCREW, 3/8” NCx 1-1/4”
70910287 4 LOCKWASHER, 3/8”
70923718 1 O-RING
73044156 1 TUBE, dump cylinder (dump)
73044157 1 TUBE, dump cylinder (retract)
73044152 2 CLAMP (Early units)
73061501 2 CLAMP (Late units - use with one 73044152 CLAMP)
73054531 1 BRACKET
70916398 2 . CAPSCREW, 3/8” NF x 3-1/4”
70910287 2 LOCKWASHER, 3/8”
70910123 2 NUT, 3/8” NF
70915779 2 CAPSCREW, 1/2” NF x 2”
70914487 2 NUT, 1/2” NF
73042086 4 CAGE ASSY., outside (Includes item 22) ) L/2 Qt used
70916421 16 CAPSCREW, 1/2” NF x 2-1/2” trunnion effective
70912441 16 LOCKWASHER, 1/2” " with unit no
70910195 16 NUT, 1/2” NF ' 05001 Also.see
70924178 4 FITTING, 1/8” NPT (with relief valve)./, item 25
(Continued) "(Revised August 1979)

206



ITEM
12

13
14

15

16

17

18

20

21

22
23

24

PART NO.

73055037
73055038
70914465
73055047
73055048
70923718
70916272
70910287
73044164
73071131
73044165
73071132
70923718
70921116
70916272
70910287
73044144
73071129
73044145
73071130
70923718
70921116
70916272
70910287
73058183
73058184
70914465
73050144
70923718
70916272
70910287
73044869
73001559
70917835
73044149

70923718
70921116
70916272
70910287
73001319
73019133
70915408
70910287
70911115
73019133
70916381
70910287
70911115

HYDRAULIC PIPING AND CYLINDERS (Continued)

QTY.

=
W O O 00 W ek b ek = 00 00 N bk bk N DD =

e

ket
MMOMNMNNNNNNBEOGOR RN DNP O OG®

(Front Section)
DESCRIPTION

CYLINDER ASSY., lift, left (See page 215)
CYLINDER ASSY., lift, right (See page 215)
FITTING, 1/8” NPT
PIN (See page 262)
TUBE, left
TUBE, right
O-RING
CAPSCREW, 3/8” NCx 1-1/4”
LOCKWASHER, 3/8”
HOSE ASSY., left (Used prior to unit no. 05883) -
HOSE ASSY., left (Effective with unit no. 05883)
HOSE ASSY ., right (Used prior to unit no. 05883)
HOSE ASSY., right (Effective with unit no. 05883)
O-RING
FLANGE, split (17’ dia.)
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”
HOSE ASSY., lower, left (Used prior to unit no. 05883)
HOSE ASSY., lower, left (Effective with unit no. 05883)
HOSE ASSY., lower, right (Used prior to unit no. 05883)
HOSE ASSY., lower, right (Effective with unit no. 05883)
O-RING
FLANGE, split (17 dia.)
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”
CYLINDER ASSY., dump, left (See page 213)
CYLINDER ASSY., dump, right (See page 213)
FITTING, lube, st., 1/8” NPT
TUBE, dump cylinder
O-RING
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”
PIN
WASHER
NUT, safety, 1-1/2” NF
HOSE ASSY., dump and retract (crimped-type)
(See HOSE PARTS)
O-RING
FLANGE, split, 1
CAPSCREW, 3/8” NC x 1-1/2”
LOCKWASHER, 3/8”
BUSHING
CLIP
CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8”
WASHER, plain, 3/8”
CLIP
CAPSCREW, 3/8” NF x 3/4”
LOCKWASHER, 3/8”
WASHER, plain, 3/8”

(Continued)

(Revised August 1979)
207



ITEM
25

26

27

PART NO.

73066632

70916421
70912441
70910195
70932505
73066604

73066603
70933010
70912808
73107890

HYDRAULIC PIPING AND CYLINDERS (Continued)

QTY.

= DN OO0 OO0 OO0 [

DN DN =

(Front Section)
DESCRIPTION

CAGE ASSY., inside (Each includes qty. 1, item 15)
(Effective with unit no. 05001)
CAPSCREW, 1/2” NF x 2-1/2”
LOCKWASHER, 1/2”
NUT, 1/2”NF
FITTING, relief, 1/8” NPSF
HOSE ASSY., left Serviced only as a unit effective with
unit no, 05001 (See page 125 for
HOSE ASSY ., right hanger bearing hose assy.)
LOCKNUT, 1/8” NPSM
FITTING, lube, 1/4” taper thd.
DECAL, scissors point

(Revised August 1979)
208



602

ONWIN



T-73236

FRONT PIPING GROUP

210



USAGE:
ITEM

1

10

Special equipment

PART NO.

73047077
70923664
70924180

73047078
70923664
70924180

73051180

73051179

73045679
70920611
70904206
70911041

73045624

73015837
70915408
70904206

73050616
70925031
70922186

73050618
73011248

70915408
70904206

73050619
11

73050620
70922195

QTY.

o W

L

— N

[oa e A0« S [N N o N

—

FRONT PIPING GROUP

DESCRIPTION
TUBE ASSY.

O-RING

CAPSCREW, 7/16" NC x 2"
TUBE ASSY.

O-RING

CAPSCREW, 7/16'" NC x 2"

TUBE ASSY.

TUBE ASSY.

CLAMP '
CAPSCREW, 3/8" NF x 3-3/4"
LOCKWASHER, 3/8"

NUT, 3/8" NF

HOSE ASSY. (Crimped-type) (See HOSE PARTS)

CLIP
CAPSCREW, 3/8'" NC x 3/4"
LOCKWASHER, 3/8"

TUBE ASSY.

ELBOW, 3/4", 90°, bulk head
NUT, locking, 3/4"

HOSE ASS'Y. (Crimped-type) (Serviced only as a

CLIP
CAPSCREW, 3/8" NC x 3/4"
LOCKWASHER, 3/8" -

TUBE ASSY., left

TUBE ASSY., right

CAP, flare type, 1'" tube

211

unit)



DUMP CYLINDER ASSEMBLY
212

T-75652




DUMP CYLINDER ASSEMBLY

USAGE: 73058183 CYLINDER ASSY., left
73058184 CYLINDER ASSY., right

ITEM PART NO. QTY. DESCRIPTION

NOTE: Quantities indicated are for one (1) cylinder only.

1 73058176 2 ROD ASSY., left and right (Includes 1 BUSHING 73045049)
73073212 1 LOCKNUT.
70914465 1 FITTING, straight, 1/8'" NPT
73045049 3 BUSHING
3 73052879 1 WIPER
73059335 1 PLATE
70914847 4 CAPSCREW, 3/8" NC x 1-1/2™
70904206 4 -LOCKWASHER, 3/8"
5 73054486 4 SHIM (0.0299' thick)
6 @ eeeee-- 1 WASHER (0. 190" thick){Not required on late models)
(Early models order 73059335 end plate)
73053886 1 PACKING ASSY.
73054066 1 BUSHING, rod packing ( Not illustrated) (Required on early
73062214 1 HEAD units only)
70924925 1 O-RING
73063368 1 RING
10 73052998 1 RING
11 73054079 1 PISTON
’ 70926819 1 RING
12 73052996 1 RING
13 73053977 1 SPACER
{ 73058181 1 TUBE ASSY., left (Includes 2 BUSHING 73045049)
14 73058182 1 TUBE ASSY., right (Includes 2 BUSHING 73045049
- 73056485 1 REPAIR KIT, cylinder (Consists of 1 O-RING 70924925, 1

RING 70926819, 1 RING 73063368 and items 3, 5,7,10 and 12)

(Revised September 1980)
213



T-75646

LIFT CYLINDER ASSEMBLY PARTS

214



o

NOTE:

ITEM

(8]

o

- 10
11

12
13

14

15

LIFT CYLINDER ASSEMBLY PARTS

Quantities indicated are for one (1) cylinder only.

PART NO.
{:73055037
73055038
73045092
730£5813
73073212
70914465
73052879
73059335
70914847
70904206
73054486

73053886

73053885
73062208
73063369
70931231

73053357

73053356
70926865

73053359
73053977
73055035
{7 3055036
73042082
73056493

QTY.
1
1

[ Y

N

DESCRIPTION
CYLINDER ASSY., left (Includes items 1 thru 15)
CYLINDER ASSY., right (Includes items 1 thru 15)
BUSHING
ROD ASSY. (Includes item 1)
LOCKNUT
FITTING, lubricating, 1/8'" NPT
WIPER
PLATE
CAPSCREW, 3/8"'NC=x 1-1/2"
LOCKWASHER, 3/8"
SHIM (0. 0299" thick)
WASHER (Not required on later models){Early

models order 73059335 End Plate)
PACKING ASSY.

BUSHING, rod packing (Not Nlustrated) (Use with early units)

HEAD
RING
O-RING
RING

PISTON
RING

RING

SPACER

TUBE ASSY., cylinder, left (Includes item 15)
TUBE ASSY., cylinder, right (Includes item 15)

BUSHING

REPAIR KIT, cylinder (Consists of 1 RING 73063369, 1
RING 70931231, 1 RING 70926865, items 3,5,7,10 and

12)

(Revised September 1980)

215



o 41 —
©E§a
38 [ l I % ‘ j
39 e )

»,) .
Y ,\

2 SPOOL VALVE WITHOUT 2 SPOOL VALVE WITH 3 SPOOL VALVE

BOOM KICKOUT

12 L 10 9 8 7 6 5 4
BOGM KICKOUT WITHOUT BOOM KICKOUT

3 SPOOL VALVE
& BOOM KICKOUT

28
25 26 27 29 30 31 32

AR

[/VA
\ | BoEmID
b= T

52 59 585756 55

T-76654

AUTOMATIC BIJ2106KET'LEVELER (Revised August 1979)




USAGE:
ITEM

21

22
24

Special equipment

PART NO.

73058457
73045248
70912441
70911043
70910325
70910244
73057523
70915408
70910287
73076581
70920275
70910287
73058980
73076584
73058978

--------

70929194
73058975
73058974

73058981
73058982
73058983
73058984

73076583

73057547
73059213
70910244
70928434
73059248
70912298
70911042
70916584
70900806
70917200
73059021
70928625

70930350
70930351
70921883
70925094
73048123
73057432
70927218
70911115
70619260
70918308
70913105
70913177

QTY.

S e N e e T e L T N S N O e O e e N el N N N R LR N

HENNENFE HDDNDDN [ 3]

AUTOMATICBUCKET LEVELER

DESCRIPTION

ROD
BEARING
LOCKWASHER, 1/2”
NUT, 1/2” NF
NUT, 1/2” NC
WASHER, plain, 1/2”
TUBE ASSY.
CAPSCREW, 3/8” x 3/4”
LOCKWASHER, 3/8”
CYLINDER ASSY., master (Includes items 4 thru 16)
CAPSCREW, 3/8” NCx 3”
LOCKWASHER, 3/8”
ROD

¥ BOOT

# LOCKWIRE
 PLATE

+ PISTON ASSY.
T

¥ CUP

O-RING
SPRING ASSY.

t VALVE ASSY.

HOUSING
GASKET
ADAPTER
DIAPHRAGM
CAP
REPAIR KIT, master cylinder
BELLCRANK ASSY. (Includes items 19 and 20)
CAPSCREW
WASHER, plain, 1/2”
BEARING
FOLLOWER
WASHER, plain, 7/16”
NUT, 7/16” NF
PIN, clevis, 5/16” x 1-1/4”
PIN, cotter, 1/8” x 1”
FITTING, lube 3/16” drive type
TUBE {100’ length - use as required)
ELBOW ASSY. compression type (Includes NUT,
SLEEVE and O-RING indented below)
SLEEVE, 1/4” tube
NUT, 1/4” tube
. O-RING, 11/32” 1. D.
CLIP
CHANNEL (25’ length - use as required)
CYLINDER ASSY ., slave (Includes items 25 thru 34)
CAPSCREW, 3/8” CN x 2-3/4”
WASHER, 3/8”
SPRING
NUT, lock, 3/8” NC
CAPSCREW, 1/2” NF x 1-1/2”
NUT, 1/2” NF
T also included with item 17
(Continued) ; - .
217 (Revised September 1980)



ITEM

25
26
27
28
29
30
31
32
33
34
35
36

37
38
39
40
41
42
43

44
45
46
47
48
49
50
51
52
53
54

55

56
57
58
59
60
61

AUTOMATIC BUCKET LEVELE R (Continued)

PART NO.

70067487
70927694
73058960
73058959
73058962
73058963
70927783
70638413
73058961
73057869
70910255
73057188
73057875
73057872
73057197
73057876
73057198
73057868
70916284
70904204
73058106
73044692
73058500
73058503
73058501
73068882
73059028
73058497
73058492
73067342
73058499
73069094
73058495
73051812
73051813
73063558
73069093
73058307

QTY.

bt ek ek OO bt b bk bed DO DO = DN b b et b b DN b b e et DO et et DD b b e b el e e e e e b b e bl e

DESCRIPTION

BOOT
RING
ROD ASSY.
PISTON ASSY., hydraulic (Includes items 29 thru 32)
PISTON, hydraulic (Order item 28)
Cup
RETAINER
RING
HOUSING, cylinder (Order item 24)
SCREW
REPAIR KIT, slave cylinder
SHAFT
WASHER, plain, 3/4”
SPACER
LEVER ASSY., straight (Includes one item 39)
BUSHING
SPACER
LEVER ASSY. (Includes qty. one item 39)
SPACER
TAB
CAPSCREW, 1/4” NC x 1/2”
LOCKWASHER, 1/4”
SPACER
RETAINER
SPRING
SPACER
WASHER
STUD
SPACER
SPACER
CAP
CLAMP
CAPSCREW
PLUG (First type)
SCREW, adj.(for initial replacement also order item 60)
SPRING : ’
CAM
BALL
WASHER
WASHER , '
DETENT ASSY. bucket spool (Includes items 4 9 thru 60)

* also included with item 35

218 (Revised December 1980)



61¢

ONIAN



20 21 19

}\

\—\

=C "r— e

38 3940 41 44 46 47 53

b LT@@EPM“"’im

38 42 43 4552515049 48

27 2829

i

T-76654

" AUTOMATIC BUCKET LEVELER

(Single Lever) - \(Revised August 1979)
220-



ITEM

22

23

26

PART NO.

73045248
70912441
70910244
70910195
73058457
70910325
73057523
70915408
70910287
73076581
70920275
70910287
73058980
73076584
73058978

70929194
73058975
73058974

73058981
73058982
73058983
73058984
73076583
73057547
73059213
70910244
70928434
73059248
70912298
70911042
70916584
70900806
70917200
73059021
70928625

70930450
70930351
70921883
70925094
73048123
70921230
73057432
70927218
70911115
70619260
70918308
70913105
70913177

AUTOMATIC BUCKET LEVELER

E

=N N [V
o

N D DN

o e OO0 b e e b b e b e b e e e e el (e e ek ek e et DD DN b b b N DD DN

*

* ¥ x - ¥ x ¥

(Single Lever)

DESCRIPTION

BEARING
LOCKWASHER, 1/2”
WASHER, plain, 1/2”
NUT, 1/2” NF
ROD
NUT, 1/2” NC
TUBE ASSY.
CAPSCREW, 3/8”” NC x 3/4”
LOCKWASHER, 3/8”
CYLINDER ASSY., Master (Includes items 5 thru 17)
CAPSCREW, 3/8” NC x 3”
LOCKWASHER, 3/8”
ROD '
BOOT
LOCKWIRE
PLATE, stop, piston

PISTON ASSY.
O-RING
Cup
SPRING ASSY.
VALVE ASSY.
HOUSING
GASKET
ADAPTER
DIAPHRAGM
CAP
REPAIR KIT, master cylinder
BELLCRANK ASSY. (Includes item 20 and 21)
CAPSCREW
WASHER, plain, 1/2”
BEARING
FOLLOWER
WASHER, plain, 7/16”
NUT, 7/16”” NF
PIN, clevis, 5/16” x 1-1/4”
PIN, cotter, 1/8”x 1”
FITTING, lube, 3/16” drive type
TUBE (100’ length - use as required)
ELBOW ASSY ., (Includes NUT, SLEEVE and O-RING
indented below)
SLEEVE, 1/4” tube
NUT, 1/4” tube
O-RING, 11/32” 1. D.
CLIP
CHANNEL (25’ length - use as required)
GROMMET
CYLINDER ASSY. (Includes items 27 thru 36)
CAPSCREW, 3/8”” NC x 2-3/4”
WASHER, 3/8”
SPRING
NUT, lock, 3/8” NC
CAPSCREW, 1/2” NF x 1-1/2”
NUT, 1/2” NF
* also included with item 18 _ L
(Continued) (Revised September 1980)
221 ’




AUTOMATICBUCKET LEVELER (Continued)

(Single Lever)
ITEM PART NO. QTY. DESCRIPTION
27 70067487 1 + BOOT
28 70927694 1 ¥ RING
29 73058960 1 ROD ASSY.
30 73058959 1 PISTON ASSY. (Includes items 31 thru 34)
31 cmeeeane 1 PISTON (Order item 30)
32 73058962 . 1 + CUP
33 73058963 1 + RETAINER
34 70927783 1 t RING
35 e 1 HOUSING (Oxder item 26)
36 70638413 1 SCREW
37 73058961 1 REPAIR KIT slave cylinder
38 73044692 2 RETAINER
39 73058500 1 SPRING
40 73058503 1 SPACER
41 73058501 1 WASHER
42 73068882 1 STUD
43 73059028 1 SPACER
44 73058497 2 SPACER
45 73058492 1 CAP
46 73067342 L2 CLAMP
47 73058499 2 CAPSCREW
-------- 1 PLUG (First type)
48 { 73069094 1 SCREW, adj.(for initial replacement also order item 53)
49 73058495 1 SPRING
50 73051812 1 CAM
51 73051813 8 BALL
52 73063558 1 WASHER
53 73069093 1 WASHER
54 73058307 1 DETENT KIT, bucket spool (Includes items 42 thru 53)

+ also included with item 37

999 (Revised September 1980)



B 444

ONIN



e 3 SPOOL VALVE WITHOUT —1___ ——d ___ 2 SPOOL VALVE WITHOUT
BUCKET LEVELER 2 SPOOL VALVE WITH BUCKET LEVELER BUCKET LEVELER

3 SPOOL VALVE
& BUCKET LEVELER

28 29 30 32 33 3435 36

17 1615 141312 1110 9

T-76658

AUTOMATIC BOOM KICK-OUT
224 (Revised August 1979)




AUTOMATIC BOOM KICK-OUT

USAGE: Special equipment

ITEM
1
2

10
11
12

13

14
15
16
17
18
19
20

21

PART NO.
73058915
70684010
70904207
70911042
70917889
73058914
73058935
70914847

70904206
70910324

70929241
73058897
70925225
70914847
70904206
70910324
73058896
70910324
70917648
70900806
73076582
70916275
70904206
70910324
73059079
73076584

73058978

70929194
73058975
73058974

73058981
73058982
73058983

73058984

QTY.
1

bt et et pod et ™~ N NN - Pt ot ot et et

bt et ot ot

NN N

—

DESCRIPTION

CLAMP ASSY., boom level adjustment (Includes capscrew)

CAM
LOCKWASHER, 7/16"

NUT. 7/16" NF
FITTING, lube 659, 3/16" drive type.

LLEVER

BRACKET ASSY., extension (Includes item 5)
CAPSCREW, 3/8" NCx 1-1/2"
LOCKWASHER, 3/8"

NUT, 3/8" NC

BEARING

LEVER
KEY, flat, 1/8" x 3/16" x 61/64"
CAPSCREW, 3/8"NCx 1-1/2"
LOCKWASHER, 3/8"

NUT, 3/8" NF

YOKE
NUT, 3/8" NC
PIN, connecting, lever
PIN, cotter, 1/8" x 1"

CYLINDER ASSY., master (Includes items 9 thru 21).
CAPSCREW, 3/8" NC x 3-3/4"
LOCKWASHER, 3/8"

NUT, 3/8" NC

ROD

BOOT

LOCKWIRE

PLATE, stop, piston (Order item 22)

PISTON ASSY. (Includes 1 O-RING 70929194 ) (Order item 22)
O-RING, piston

CUP

SPRING ASSY.

VALVE ASSY. (Order item 22)

HOUSING, master cylinder (Order item 3)
GASKET

ADAPTER

DIAPHRAGM

CAP

* Included with item 22

(Continued)

(Revised September 1980)
225



ITEM

22

23

24

25
26
27

28
29
30
31
32
33
34
35
36
37

38

39

40
41
42

43

AUTOMATIC BOOM KICK-0OUT (Continued)

PART NO. QTY, DESCRIPTION

73076583 1 REPAIR KIT, master cylinder
73058931 1 COVER
70911115 2 WASHER, 3/8"
70910324 2 NUT, 3/8" NF
........ - TUBE (Order 108" of item 49)
70928625 2 ELBOW ASSY. (Includes NUT, SLEEVE and O-RING
indented below)

2 SLEEVE

2 NUT
70921883 2 O-RING, 11/32" 1.D.
70925094 6 CLIP
70925425 1 GROMMET
73057432 1 CYLINDER ASSY. (Includes items 28 thru 37)
70927218 2 CAPSCREW, 3/8"NC x 2-3/4"
70911115 4 WASHER, 3/8"
70619260 2 SPRING
70918308 2 NUT, lock, 3/8'NC
70913105 1 CAPSCREW, 1/2"NF x 1-1/2"
70913177 1 NUT, 1/2"NF
70067487 1 + BOOT
70927694 1 + RING
73058960 1 ROD ASSY. (Serviced only as a unit)
73058959 1 PISTON ASSY. (Includes items 32 thru 35)
-------- 1 PISTON (Order item 31)
73058962 1 + CuUP
73058963 1 + BRETAINER
70927783 1 + RING
-------- 1 HOUSING (Order item 27)
70638413 1 SCREW
73058961 1 REPAIR KIT, slave cylinder
73057869 1 SHAFT
70910255 1 WASHER, plain, 3/4"
73057188 1 SPACER
73057875 1 LEVER ASSY. (Includes one item 42)
73057872 2 BUSHING
73057197 1 SPACER

1 Also included with item 38

(Continued)

(Revised September 1980)
226

2



ITEM
44
45
46

47
48
49
50

PART NO,
73057876
73057198
73057868
70916284
70904204
73058106

73059021
73048123

AUTOMATIC BOOM KICK-OUT (Continued)

QTY.
1

i et

DESCRIPTION
LEVER ASSY. (Includes one item 42)
SPACER
TAB
CAPSCREW, 1/4" NC x 1/2"
LOCKWASHER, 1/4"
SPACER
CHANNEL, rubber (Order 7" of item 50)
TUBE( supplied in 100" roll or dealer cut to length)
CHANNEL( supplied in 25" roll or dealer cut to length)

227



=20
=
S 18

f:g/ 000ED =7
Feer T

2829 30 32 33343536

1716151413121110 9 -

USAGE:
ITEM ~
1

2

Special equipment

PART NO.
73058915

70684010
70904207
70911042
70917889

73058914
73058935
70914847
70910287
70910324

70929241

QTY.

NN DN = - — =

(Y]

AUTOMATIC BOOM KICK-0OUT

T-76658A

(Single Lever Control)

DESCRIPTION
CLAMP ASSY., boom level adjustment (Includes capscrew)
CAM
LOCKWASHER, 7/16"
NUT, 7/16'" NF ‘
FITTING, lube, 65° 3/16'" drive type
LEVER
BRACKET ASSY., extension (includes item 5)
CAPSCREW, 3/8"NCx 1-1/2"
LOCKWASHER, 3/8"
NUT, 3/8" NC

BEARING

(Continued)

(Revised August 1979)
228

~



ITEM

6

10
11
12
13

14
15
16
17
18
19
20
21
22

23

24

25

PART NO,

73058897
70925225
70914847
70910287
70910324

73058896
70910324
70917648
70900806
73076582
70916275
70910287
70910324
73059079
73076584

73058978

70929194

73058975

73058974

73058981
73058982
73058983
73058984
73076583
73058931

70911115
70910324

70928625

70930350
70930351
70921883

73044015

AUTOMATIC BOOM KICK-OUT (Continued)

QTY.

Pt et et Pt Pk et ettt

NNV -

[y

] NNV -

[\Y]

o [N AV oV

(Single Lever Control)
DESCRIPTION

LEVER
KEY, flat, 1/8" x 3/16" x 61/64"
CAPSCREW, 3/8" NCx 1-1/2"
LOCKWASHER, 3/8"
NUT, 3/8'" NC

YOKE
NUT, 3/8'" NC
PIN, connecting, lever
PIN, cotter, 1/8" x 1"

CYLINDER ASSY., master (Includes items 9 thru 21)
CAPSCREW, 3/8'" NC x 3-3/4"
LOCKWASHER, 3/8"
NUT, 3/8'" NC

ROD

* BOOT

*

LOCKWIRE

. % PLATE, stop, piston (Order item 22)

*

PISTON ASSY. (Includes 1 O-RING 70929194 )(Order item 22)
O-RING, piston

*

x CUP
SPRING ASSY.
* VALVE ASSY. (Order item 22)
HOUSING, master cylinder (Order item 8)
GASKET
ADAPTER
DIAPHRAGM
CAP
REPAIR KIT, master cylinder (Consists of items 10 thru 14 & 16)
COVER
WASHER, plain, SAE std., 3/8"
NUT, 3/8'" NC
TUBE, hydraulic line (Order 108" of item 40)
See NOTE
ELBOW ASSY., compression type (Includes nut, sleeve
and O-RING indented below)
SLEEVE
NUT
O-RING, 11/32" 1. D.

CLIP
* Also included with item 22

(Continued)

(Revised September 1980)
229



ITEM
26
27

28
29
30
31
32
33
34
35
36
37
38

39

40

41

PART NO.
70925425
73057432
70927218
70911115
70619260
70918308
70913105
70913177
70067487
70927694
73058960
73058959
73058962
73058963
70927783

70638413
73058961

73059021

73048123

AUTOMATIC BOOM KICK-OUT (Continued)

QTY.
1

et ek o TN DV S DN

[

(Single Lever Control)

DESCRIPTION

GROMMET

CYLINDER ASSY., slave (Includes items 28 thru 37)

CAPSCREW, 3/8"NC x 2-3/4"
WASHER, 3/8"%
SPRING
NUT, lock, 3/8"NC
CAPSCREW, 1/2"NF x 1-1/2"
NUT, 1/2"NF

t BOOT

t RING

ROD ASSY., push (Serviced only as a unit)

PISTON ASSY., hydraulic (Includes items 32 thru 35)

PISTON, hydraulic (Order item 31)
+ CUP
+ RETAINER
+ RING
HOUSING, cylinder (Order item 27)
SCREW

REPAIR KIT, slave cylinder

CHANNEL, rubber (Order 7' of item 41)

TUBE(supplied in 100' roll or dealer cut to length)

CHANNEL(supplied in 25' roll or dealer cut to length)

¥ Also included with item 38

230

(Revised August 1979)

I
RN



ITEM PART NO.

1

73045248
70904208
70910244
70910195

73057583
70910325

73057966
70916271
70904206

QTY.

N - N = -

NN -

BUCKET LEVEL INDICATOR

DESCRIPTION

BEARING
LOCKWASHER, 1/2"
WASHER, plain, 1/2"
NUT, 1/2'" NF

ROD
NUT, 1/2" NF

PIPE ASSY.

CAPSCREW, 3/8"NCx 1"
LOCKWASHER, 3/8"

231

T-75694




FIRST TYPE—

T-73277

¥+

L— FIRST TYPE —

HYDRAULIC TANK AND VALVE

232-



HYDRAULIC TANK AND VALVE

ITEM PART NO. QTY. DESCRIPTION
1 73053518 1 TANK
70913249 4 CAPSCREW, 1/2”° NF x 1-1/4”
70910244 4 WASHER, plain, 1/2”
70912441 4 LOCKWASHER, 1/2”
: 70911043 4 NUT, 1/2” NF
2 70663977 2 GASKET
3 70666421 1 ELEMENT
4 73045861 1 VALVE ASSY. (Serviced only as a unit)
5 70926821 3 RING
6 73053604 1 CUP
7 73045324 1 COVER
70916272 4 CAPSCREW, 3/8” NC x 1-1/4”
70910287 4 LOCKWASHER, 3/8”
73046080 1 CAP ASSY. (Serviced only as a unit)(Used prior to unit
8 { no. 04009)
70665726 1 CAP (Effective with unit no. 04009)
70923950 1 O-RING
70926274 1 RING
9 73044225 1 VALVE ASSY. (includes 2 O-RING below and items 10 and
11) .
70923559 1 O-RING
70923719 1 O-RING
10 ceeea--. 2 RING, locking (Not sexviced. Order item 9 or 28)
11 73046508 1 FILTER .
12 { 73057448 1 COVER (Used prior to unit no. 04009)
73053697 1 COVER (Effective with unit no. 04009)
70916272 4 CAPSCREW, 3/8” NC x 1-1/4”
. 70910287 4 LOCKWASHER, 3/8”
13 73044791 1 STRAINER, oil filter (Used prior to unit no. 04009 and
order hardware indented below)
70919235 3 CAPSCREW, 3/8” NF x 5/8”
70900817 3 - WASHER, plain, 3/8”
70904206 3 LOCKWASHER, 3/8”
14 73053806 1 ROD
70912772 2 NUT, jam, 3/8” NC
70916004 1 PIN, roll, 3/16” x 2”
15 70185203 1 STRAINER ASSY. (Serviced only as a unit)
16 70185202 1 MAGNET
17 73053459 1 CANISTER
-------- 1 GAUGE ASSY. (First type - see page 235 for parts)
18 {70919262 2 NUT, 1/2” NF
70923565 2 O-RING
70678984 1 GAUGE ASSY. (Second type - serviced only as a unit)
70913177 2 NUT, 1/2” NF
70906961 2 LOCKWASHER, 1/2”
19 73010159 1 PLUG ASSY. (Includes item 20)
20 73010158 1 GASKET
21 73053472 1 TUBE ASSY.
70916272 6 CAPSCREW, 3/8” NC x 1-1/4”
70910287 6 LOCKWASHER, 3/8”

(Continued)

(Revised June 1980)
233



HYDRAULIC TANK AND VALVE (Continued)

ITEM PART NO. QTY. DESCRIPTION

22 73045864 1 BRACKET
70916383 1 CAPSCREW, 3/8” NF x 1-1/2”
70911115 1 WASHER, plain, 3/8”
70910287 1 LOCKWASHER, 3/8”
70911041 1 NUT, 3/8” NF
70913105 2 CAPSCREW, 1/2” NF x 1-1/2”
70910244 2 WASHER, plain, 1/2”
70912441 2 LOCKWASHER, 1/2”
70911043 2 NUT, 1/2” NF

23 { 73058207 1 VALVE ASSY. (2 spool) control (See page 236)
73058208 1 VALVE ASSY. (3 spool) (See page 236)
70923909 3 CAPSCREW, 1/2” NC x 5-1/2”
70910210 3 LOCKWASHER, external teeth, 1/2”
70910325 3 NUT, 1/2” NC

24 73045859 1 TUBE ASSY.
70923578 1 O-RING
70921118 2 FLANGE, split, (2-3/4”)
70915987 4 CAPSCREW, 1/2”” NC x 1-1/2”
70912441 4 LOCKWASHER, 1/2”

25 73006439 1 HOSE
70921912 4 CLAMP

26 - 73054571 1 GAUGE, glass (See page 235)
70924003 1 O-RING
70926835 2 . O-RING

27 73044216 1 COVER

- 70923578 1 O-RING

70915987 4 CAPSCREW, 1/2” NC x 1-1/2”
70904208 4 LOCKWASHER, 1/2”

28 73064043 1 "~ KIT, valve pressure relief (includes 2 O-RING below and qty.

1 of item 10 and 11)

70923559 1 O-RING
70923719 1 O-RING

234 (Revised November 1979)



-—
-t
[° L} ]

| %——»c: 3
5 5
4 . 4
\° \°
Go @60 =)
6 7 ™~ 7 8 | —9

NI )

/ \4/
LUBE DEVICES TYPE

OIL RITE TYPE

’ T-77341
SIGHT GAUGE ASSEMBLY
NOTE: See page 233
ITEM PART NO. PART NO. QTY. DESCRIPTION
Oil Rite Lube Devices
e« eececess  scecceees 1 *GAUGE ASSY.
1 emeecece ecmeeaes 1 x=CAP .
\ 2 70924003 70923560 2 O-RING, cap (Quantity 1 used with Oil Rite Type)
‘ K L D e T 1 =*CAP
4 70926835 73061913 2 O-RING
5 73054571 73061912 1 GAUGE
6 70919262 70919262 2 NUT
-------- 70909589 2 LOCKWASHER
70923565 70923645 2 O-RING
---------------- 2 xSTUD
9  eemeeees eeeeee-- 1 *=BODY

NOTE: A third gauge having black plastic end caps has been discontinued as an assembly. Order
the following service items.

70915746

70923565

70923560

70930946

LOCKNUT, 1/2" NF
O-RING
O-RING
O-RING

N NNV

*Order second type GAUGE ASSY page 233,

) 235



45678

ML VL

jw\

10 N 84

1819 20 21 22 23

bl

IIAR Mﬁ
EVERV ) i eslﬂé

4 7 28 72930 3

Do Aot

L]\ 52 53 54 55 ?a 58

47 48 49 50

é@c}@é@&@

59 60 61 6263 64 222 20 19

1 m:{q I@%@OOOO‘Z}) cr_)

l

18\(;\09 @00%0

65

L

67 24

mgm

44 3938 37 35 34 33 32 21
(Coc ? .@00
4

43 42

23 22 21 201918

\ WA d

(AUX. SPOOL):

|- LOAD CHECK

MBI

74 75

T-76631

CONTROL VALVE PARTS

236



USAGE: See page 232

*Standard equipment - 2 spool
**Special equipment - 3 spool

ITEM

= OO=I0 O > w

[y
o

{

{

PART NO.

73058207
73058208
70928605
70921883
70924621
70921206
73046567
70923664
70916191
70914678
73058504
70923571
73044690
70923813
73052661
73058496
73044692
73058494
73068881

73072843
73058499
73076533
73051813
73076534
73058495

73072735
73044733
73048330
73044734
73044735
70926611
70923566
70926612
70923988
73046520
70921214
73058480
73058482
73058479
70921206
73058503
73058500
73058501
73058502
73044695
73044696

CONTROL VALVE PARTS

QTY.

*

1

DO b = GO b b= DO DD b = QO OO DO DS ' ' e e et

W b e e 00 b D)

DD bt b b b e b e b DO b b D OO

Kk

O ek ek e ek b

DO b= bt QU bt QOGO bt bt * !

BN NNNHE S ENWWOON OO N R o 0N

DESCRIPTION

VALVE ASSY.} .
VALVE ASSY. Includes items 1 thru 81 and 84

BODY (Order VALVE ASSY.)
PLUG, 1/4” tube (includes O-RING)
O-RING (.351”1.D.)
PLUG, 3/4” tube (includes O-RING)
O-RING (.924” 1. D.)

COVER
O-RING (1.484”1.D.)
CAPSCREW, 7/16” NC x 1-1/2”
LOCKWASHER, 7/16”

SLEEVE
O-RING (1.737°1.D.)

RETAINER '
O-RING (1.359” 1. D.)

RETAINER

SPRING

RETAINER

RETAINER

STUD

SPACER (Order item 11)

COVER
SCREW
WASHER
BALL
CAM
SPRING
PLUG (First type)
PLUG (for initial replacement also order item 84)

"PLUG, bleeder

SEAT (Short)
SEAT (Long)
POPPET
SPRING
RING, back-up
O-RING (.862” 1. D.)
RING, back-up
O-RING (.924”1.D.)
CAP
O-RING (1.171”1.D.)
POPPET
SPRING
END
O-RING (.924”1.D.)
SPACER
SPRING
WASHER
SCREW
COVER
SCREW
(Continued) (Revised February 1984)

237



39
40
41
42

43
44

45
46

47

49
50

51
- 52

PART NO.

73061792
70921214

70929104
70923945
73061197

73061198

73072767
73072945

73072943

73046117
70921886
73054377
73069409
70923559
70924236
70910980
73044744
73044745
73044746
70928604

70921235
73058478
70921206
73044730
70922286
70915809
70904205
73044729
73058484
70923813
70924038
73062354
73062355
70923813

--------

70921204
70921206
73058487
73058687
73058688
70923561
70928583

CONTROL VALVE PARTS (Continued)

QTY.
*

[ N RN NN

NN

NN NN IR C IR T CY T C] Y S S I Y TR T O Y CY O

kK

NN Y IR CRE CRTC CECY Y LY X

= DN R NN NN

R R R R EERNDEPRNDEEOOONDN W -

DESCRIPTION

CAP
O-RING (1.171”1.D.)
SEAT (Order items 32 and 37)
RING :
SCREEN } (Order item 37)
RING (. 768 1, D.)
O-RING (.739”1.D.)
POPPET ASSY. (Includes items 34, 35, 1 RING 70927563 ud
(.702 I.,D.) and 1 O-ring 70923379 (,674 L D. )
SPRING (Loaders prior to no. 04200; also loaders no.
04200 thru 04500 with Cap and Seat Assy. 73058294)
SPRING (Loader no. 04400 and up)
TUBE
SEAT } ,
POPPET (Orxder item 42)
KIT ASSY. (Consists of 1 each: CAP from item 44, 40 and
41) :
SPRING
CAP (Order item 42)
O-RING (1.048”1.D.)
SCREW
WASHER
O-RING (.301”1.D.)
NUT, acorn, 5/16” NF
NUT, jam, 5/16” NF
SEAT
HOLDER
SPACER
PLUG, 1-1/4” tube, 1-5/8” st. thd. (includes O-RING
indented below)
O-RING (1475’ 1. D.)
EYE
O-RING (.924”1.D.)
RETAINER
CAPSCREW, 5/16” NC x 1-3/4”
CAPSCREW, 5/16” NC x 3/4”
LOCKWASHER, 5/16”
WIPER
RETAINER
O-RING (1.359”1.D.)
O-RING (1.925”1.D.)
SLEEVE
EXTENSION, seal
O-RING (1.359”1.D.)
SEAL ASSY. (Order items 52, 53, 54, 55 and 56)
SPOOL (Order VALVE ASSY.)
PLUG (Includes O-RING indented below)
O-RING (.924” 1. D.)
SPACER
SPRING
SEAT
O-RING (.614”1.D.)
RING

(Continued)
238

(Revised December 1980)



CONTROL VALVE PARTS (continued)

ITEM PART NO. QTY. DESCRIPTION
* Aok
63 73058689 11 POPPET
- 70910244 11 WASHER
70917415 2 2 NUT, No. 10 NC
64 73058486 11 AP
70921214 11 O-RING (1.171”1.D.)
65 73058478 11 EYE .
70921206 11 O-RING (.924”1.D.)
66 73058481 11 SPRING
67 73105283 1 2 RETAINER
70927026 1 2 O-RING (1.989”1.D.)
70923813 1 2 O-RING (1.359”1.D.)
68 @ -eeee--. 1 2 SEAL ASSY. (Order items 52, 53 and 67)
69  aee--... 11 SPOOL
O 11 SPOOL } (Order VALVE ASSY.)
71 73044758 2 2 SEAL
70913463 11 NUT, 1/2” NF
73044759 11 NUT
72 70927295 11 SCREW
73 ceeeaaas 1.1 CAP (Order item 78)
70921235 11 O-RING (1.475” 1.D.)
74 70926617 11 RING
70923811 11 O-RING (1.109”1.D.)
75 73044754 11 SPRING
6 @ ceeeeea. 11 PLUNGER .
M . 11 SEAT } (Order item 78)
78 73054770 - - KIT ASSY. (Consists of item 73 CAP, 76 and 77)
79 73044749 11 SPRING
80 73044748 11 PLUNGER
81 73062356 2 2 SPACER
73062174 -1 VALVE ASSY. (bucket dump - 865 psi) (Includes items
82 18 thru 22, 32, and 34 thru 46)
73062175 1 - VALVE ASSY. (Bucket dump - 950 psi) (Includes items
18 thru 22, 32, and 34 thru 46)
83 73062177 11 VALVE ASSY. (bucket retract - 2400 psi) (Includes items
' 18 thru 22, 32, and 34 thru 46)
84 73069093 11 WASHER

239



ITEM

PART NO.

73057860
70915987
70900818
70912441
73007065
70910255
70915874

T-75697

HYDRAULIC CONTROLS

QTY. DESCRIPTION

=00 DN DN DN =

SUPPORT
CAPSCREW, 1/2” NC x 1-1/2”
WASHER, 1/2”
LOCKWASHER, 1/2”
BUSHING
WASHER, 3/4”
WASHER, shim (.020” thick) (use as required)

Continued
240



ITEM

10
11

12
13
14

15

PART NO.
73057312

70917666
70922419
73001171
73057310

70917666
70922419
73057869
73057880
73057879
70915406
70911114
70904204
73067620
73057866
70915406
70911114
70904204
73043676
73057870
70913177
73057305
70913177
73025958
70900806
73057868
70915406
70904204
73065887

HYDRAULIC CONTROLS (Continued)

QTY.

=

D bk

Pt bt et bt DD DO DD = DD = N GO GO QO bk ek QO GO OO pd e pd ek

DESCRIPTION

LEVER ASSY., control (Includes 1 BUSHING and
items indented below)
YOKE, adjustable, 1/2’ NF
PIN, roll, 1/2” x 1-1/8”

KNOB

LEVER ASSY., control (Includes 1 BUSHING item 2 and
items indented below)
YOKE, adjustable, 1/2”’ NF
PIN, roll, 1/2” x 1-1/8”

SHAFT

COVER (used prior to unit no. 04801)

COVER (effective with unit no. 04801)
CAPSCREW, 1/4” NC x 3/4”
WASHER, 1/4”
LOCKWASHER, 1/4”

STICKER

COVER
CAPSCREW, 1/4” NC x 3/4”
WASHER, 1/4”
LOCKWASHER, 1/4”

YOKE

ROD
NUT, jam, 1/2” NF

ROD
NUT, jam, 1/2” NF

PIN
PIN, cotter, 1/8” x 1”

TAB.
CAPSCREW, 1/4” NC x 3/4”
LOCKWASHER, 1/4”

DECAL, engine starting instruction

241



2
&

2

6

14

USAGE:
A [ 59 ~
ITEM
1

3 SPOOL VALVE CONTROLS

Special Equipment

PART NO.

73057860
70915987
70900818
70912441
73007065
70910255
70915874

QTY.

bt R QO DN NN

T-75697

DESCRIPTION

SUPPORT
CAPSCREW, 1/2” NC x 1-1/2”
WASHER, 1/2”
LOCKWASHER, 1/2”
BUSHING
WASHER, 3/4”
WASHER, shim (.020” thick) (Use as required)

Continued
242 -




HYDRAULIC CONTROLS (Continued)

ITEM PART NO. QTY. DESCRIPTION
3 73057312

-

LEVER ASSY., (Includes 1 BUSHING item 2 and items
indented below)

70917666 1 YOKE, adjustable, 1/2”° NF
70922419 1 PIN, roll, 1/2” x 1-1/8”

4 73001171 3 KNOB

5 73057310 1 LEVER ASSY., control (Includes 1 BUSHING item 2 and

items indented below)

70917666 1 YOKE, adjustable, 1/2’ NF
70922419 1 PIN, roll, 1/2” x 1-1/8”

6 73057869 1 SHAFT

7 { 73057880 1 COVER (used prior to unit no. 04801)
73057879 1 COVER (effective with unit no. 04801)
70915406 3 CAPSCREW, 1/4” NC x 3/4”
70911114 3 WASHER, 1/4”
70904204 3 LOCKWASHER, 1/4”

8 73067620 1 DECAL, boom and bucket control

9 73057866 1 COVER
70915406 3 CAPSCREW, 1/4” NC x 3/4”
70911114 3 WASHER, 1/4”
70904204 3 LOCKWASHER, 1/4”

10 73043676 3 YOKE

11 73057870 1 ROD
70913177 2 NUT, jam, 1/2” NF

12 73057305 1 ROD
70913177 2 NUT, jam, 1/2” NF

13 73025958 3 PIN
70900806 3 PIN, cotter, 1/8” x 1”

14 73057868 1 TAB
70915406 1 CAPSCREW, 1/4° NC x 3/4”
70904204 1 LOCKWASHER, 1/4”

15 73057311 1 LEVER ASSY.
70917666 1 YOKE, adjustable, 1/2’ NF
70922419 1 PIN, roll, 1/2” x 1-1/8”

16 73057304 1 ROD
70913177 2 NUT, jam, 1/2” NF

243



_ad o
i ()
: [ orp
g of
2 - 72/d)
1\ '
AT T
T muw‘ ™~ o] o
. e 0
T~ L0 @y B
6/.IL“ m«....rﬁ Il
| ' m ™
“ .
e S | [ a
l\\\l\l\\\\\l\“NW%@hV AU \n N 7IWMH
(0) © > Om
2 O
| L= ;
> - / / Y7777 7777
S eI
™ \
& —fc— . =] 0 # /
«© o] N e N o *
..t.ﬂu

T-76687

HYDRAULIC CONTROL (Single Lever)

244



USAGE:

ITEM

v

10

11

12
13

HYDRAULIC CONTROL
(Single Lever)
Special Equipment

* 2 Spool VALVE ASSY.
*% 3 Spool VALVE ASSY.

<o oty e

PART NO. QTY. DESCRIPTION
* sk

73058589 1 1 COVER (used prior to unit no. 04801)
73058588 1 1 COVER (effective with unit no. 04801)
70916284 4 4 CAPSCREW, 1/4"NCx 1/2"
70904204 4 4 LOCKWASHER, 1/4"
70911114 4 4 WASHER, 1/4"
73058567 1 1 COVER
70916284 3 3 CAPSCREW, 1/4" NC x 1/2"
70904204 3 3 LOCKWASHER, 1/4"
70911114 3 3 WASHER, 1/4"
73001171 1 2 KNOB
73057085 1 1 LEVER
70661454 1 1 BRACKET )
70914847 3 3 CAPSCREW, 3/8" NCx 1-1/2"
70904206 3 3 LOCKWASHER, 3/8"
70910324 3 3 NUT, 3/8" NC
73057081 1 1 ROD
70653570 2 2 STUD ASSY.
70904206 2 2 LOCKWASHER, 3/8"
70910329 4 4 NUT, 3/8"
70661455 3 SHAFT
70915797 3 PIN, roll, 3/16" x 1-1/4"
73058599 1 1 LEVER ASSY., (Includes 2 BEARING indented below)
70928434 2 2 BEARING
73058439 2 2 BRACKET
70916272 4 4 CAPSCREW, 3/8" NC x 1-1/4"
70904206 4 4 LOCKWASHER, 3/8"
70910324 4 4 NUT, 3/8" NC
73057338 1 1 ROD
70653570 1 1 STUD ASSY.
70910325 2 2 NUT, 3/8" NF
70904206 1 1 LOCKWASHER, 3/8'"
70910195 1 1 NUT, 1/2" NF
73043676 1 1 YOKE
73057340 1 1 ROD
73043676 1 1 YOKE, 1/2'" NF
70910195 3 3 NUT, 1/2" NF
70925042 1 1 JOINT
70904208 1 1 LOCKWASHER, 1/2"

------- 1 1 VALVE, hydraulic control (See page 237)
73058211 1 1 CONSOLE

(Continued)

245



ITEM

14

15

16

17

18
19

20

21

22

23
24
25

PART NO.

70738335
70928434

70639916
70914847
70904206
70911115
70910324
70910329

70617932
70916272
70904206

70661456
70915797

73057108

73057106
70917648
70900806

73057345
70917666
70910195

73043676
70655718
70915987
70904208
70910325

70655712
70915797

73054504
73067622
73057339

QTY,
& ok
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1

1
1 1
1 1
1 1
1 1
- 1
- 1

1

1
- 2

1
- 1
- 2
- 2
- 2
- 1
- 1
7 7
1 1
1 1

HYDRAULIC CONTROL

(Single Lever)
(Continued)

DESCRIPTION

LEVER ASSY. (Includes 2 bearing)
BEARING

BEARING
CAPSCREW, 3/8" NC x 1-1/2"
LOCKWASHER, 3/8"
WASHER, plain, SAE std., 3/8"
NUT, 3/8'" NC
NUT, 3/8'" NF

BEARING
CAPSCREW, 3/8" NC x 1-1/4"
LOCKWASHER, 3/8"

SHAFT
PIN, roll, 3/16" x 1-1/4"

LEVER

LEVER
PIN, 1/2'" SAE std., x 1-3/8"
PIN, cotter, 1/8" x 1"

ROD
YOKE, 1/2" NF

NUT, 1/2" NF
YOKE

BRACKET
CAPSCREW, 1/2" NC x 1-1/2"
LOCKWASHER, 1/2"
NUT, 1/2'" NC

SHAFT
PIN, roll, 3/16" x 1-1/4"

NUTSERT
DECAL, loader control (applied to item

SPACER

246

1) (not illustrated)

(Revised September 1980)



ITEM

T-70692

LADDER, HAND RAIL AND FENDERS

PART NO. QTY. DESCRIPTION

73055693 1 RAIL

70916225 3 CAPSCREW, 3/8"NF x 1”

70910287 3 LOCKWASHER, 3/8”

70911041 3 NUT, 3/8” NF

73052024 1 HANDLE

70916225 2 CAPSCREW, 3/8” NF x 1”

70910287 2 LOCKWASHER, 3/8”

70910195 2 NUT, 3/8” NF

73061609 1 LADDER (Effective with unit no. 04020)
73047952 1 LADDER (Used prior to unit no. 04020)

70916225 2 CAPSCREW, 3/8” NF x 1”

70916385 2 CAPSCREW, 3/8” NF x 2”

70910287 4 LOCKWASHER, 3/8”

70911041 4 NUT, 3/8” NF

73061897 1 BRACKET (Effective with unit no. 04020)

73045234 1 BRACKET (Used prior to unit no. 04020)

70915408 2 CAPSCREW, 3/8” NF x 1”

70910287 2 LOCKWASHER, 3/8”

73050799 1 FENDER, left

73050800 1 FENDER, right

70916028 12 CAPSCREW, 1/2”NF x 1-3/4”

70912441 12 LOCKWASHER, 1/2”

70910195 12 NUT, 1/2” NF




USAGE:

ITEM

2 -y
REAR FRAME1 J

%

T-76632

LADDER — RIGHT SIDE

Special Equipment

¥ Without Cab
** With Cab

PART NO.

73061609
73047952
70915480
70916225
70910287
70911041
73061897
73045234
70916271
70910287
70646631
73055763
70916225
70910287
70911041
73066552

QTY. DESCRIPTION

*  kk

1 1 LADDER, weld assy. (13” width)
1 1 LADDER, weld assy. (17” width)
2 2 CAPSCREW, 3/8” NF x 1-3/4”
2 2 CAPSCREW, 3/8”NFx1”
4 4 LOCKWASHER, 3/8”

4 4 NUT, 3/8” NF

1 1 BRACKET (Use with 13” ladder)
1 1 BRACKET (Use with 17’ ladder)
2 2 CAPSCREW, 3/8” NCx 1”

2 2 LOCKWASHER, 3/8”

2 2 WELDNUT, 3/8” NC

1 - RAIL

3 - CAPSCREW, 3/8” NF x 1”

3 - LOCKWASHER, 3/8”

3 - NUT, 3/8° NF

1 - DECAL, stay off ladder

[N




USAGE:

ITEM

O W N

T-76637

SIDE PANELS

*Used prior to loader serial no. 11Y04801

PART NO.

73058445
73064071
73058446
73064072
70914847
70900817
70904206
70910324
73058443
73058444
73058383
73058910
73057635
70916285
70911114
70904204
70916622

QT
*

00 00 00 00 i 1 DNV = bt oS N N N )

00 00 00 00 th 1 BN = = 5 N W N e 1 g

Y.

%

*%Effective with loader serial no. 11Y04801

DESCRIPTION

PLATE, left

PLATE, left

PLATE, right

PLATE, right
CAPSCREW, 3/8" NCx 1-1/2"
WASHER, plain, 3/8"
LOCKWASHER, 3/8"
NUT, 3/8" NC

PANEL, side (left)

PANEL, side (right)

HANDLE, with key (Includes item 4)

KEY

CLIP
CAPSCREW, 1/4" NCx 1"
WASHER, plain, 1/4"
LOCKWASHER, 1/4"
NUT, 1/4" NC

249,



T-73285

COWL AND PLATFORM

USAGE: * Used prior to loader serial no. 11Y03700, 16103701
*% Effective with loader serial no. 11Y03700, 16103701

ITEM PART NO. QTY. DESCRIPTION

%k k3%

1 { 73058264 1 - PLATFORM
73059523 - 1 PILATFORM
70921178 2 2 CAPSCREW, 5/8" NF x 2-3/4"
70927532 2 2 CAPSCREW, 5/8" NF x 3-1/2"
70677010 2 2 WASHER, plain, 5/8"
70927328 6 6 WASHER, plain, 5/8"
70926712 4 4 NUT, safety, 5/8" NF
70923901 2 2 - CAPSCREW, 3/4" NC x 2-3/4"
70928914 4 4 WASHER, plain, 3/4"
70916170 2 2 NUT, safety, 3/4'" NC

2 { 73052324 1 - COVER
73059552 - 1 COVER
70923683 4 4 CAPSCREW, 3/8" NC x3/4"

(Continued)

. , 4
250 (Revised February 1984)



ITEM

10
11
12
13
14

COWL AND PLATFORM (Continued)

PART NO.

73058162
70923683
73058155
70923683
73050403
70923683
73057908
73059551
70923683
73024079
73059232
73108820

73066552
73108815

73107897

73067712
73064106

QTY.
1 1
6 6
1 1
2 2
1 1
2 2
1 -
- 1
4 4
3 3
1 1
1 1
1 1
1 1
1 1
1.1
1 1
1 1

DESCRIPTION

COWL

CAPSCREW, 3/8" NC x 3/4"
COVER

CAPSCREW, 3/8'" NC x 3/4"
COVER

CAPSCREW, 3/8'" NC x 3/4"
COVER
COVER

CAPSCREW, 3/8'" NC x 3/4"
COVER

STICKER, smooth shift trans.

DECAL, brake fluid

SEAL. rubber; 23" left side, 24" right
, side (refer to item 14)

DECAL, front fender

DECAL, check air tanks

DECAL, inoperative brakes

DECAL, patent

SEAL (10' length - use as required)

251



FIRST TYPE
14 15 13

UNDERCARRIAGE GUARD

252

T-78729




USAGE:

ITEM

10
11
12
13
14
15
16

UNDERCARRIAGE GUARD

#* Used prior to loader g=.:ial no. 11Y03876 and 16103876 }
#% Effective with loader serial no. 11Y03876 and 16103876 / SPecial Equipment
PART NO. QTY. DESCRIPTION
¥* %%
73058814 1 1 GUARD
73058809 6 6 LUG (Requires welding to install)
73058807 8 8 PIN : '
70915408 4 4 CAPSCREW, 3/8'" NC x 3/4" (for front guard only)
70921965 4 4 CAPSCREW, 3/8'" NC x 3/4" (for front guard only)
70904206 8 8 LOCKWASHER, 3/8"
73061588 2 -« GUARD
73061984 1 2 GUARD, left (Rear only prior to serial no. 3876, front and rear
effective with serial no. 3876)
73061985 1 2 GUARD, right (Rear only prior to serial no. 3876, front and
rear effective with serial no. 3876)
70916271 4 4 CAPSCREW, 3/8" NC x 1" (rear guard)
70915408 4 4 CAPSCREW, 3/8" NC x 3/4" (front guard)
70904206 8 8 LOCKWASHER, 3/8"
73061335 6 4 U-BOLT
70904208 12 8 LOCKWASHER, 1/2"
70911043 12 8 NUT, 1/2" NC
73061336 6 4 BAR
73061988 1 2 BRACKET, left (Requires welding to install)
73061989 1 2 BRACKET, right (Requires welding to install)
73061589 2 - PLATE, (Front guard only)(Requires welding to install)
70646728 4 8 WELDNUT
73059010 1 1 PLATE
70916271 10 10 CAPSCREW, 3/8" NC x 1"
70904206 10 10 LOCKWASHER, 3/8"
73061039 1 1 GUARD
73059007 2 2 LUG (Requires welding to install)
73059006 4 4 BAR
73061337 2 - GUARD
73058841 2 - GUARD, rear (Requires welding to install)
73058842 2 - BLOCK (Requires welding to install)
70916310 8 - CAPSCREW, 1/2"NCx 1"
70904208 8 - LOCKWASHER, 1/2"

253



T-71559
DRAWBAR
USAGE: Special Equipment
ITEM PART NO. QTY. DESCRIPTION
1 73044717 1 DRAWBAR
70920057 4 CAPSCREW, 7/8” NF x 4-3/4” (Used prior to unit no.
03876)
70914488 4 NUT, safety, 7/8” NF
70916359 4 CAPSCREW, 7/8” NF x 5-1/2” (Effective with unit no.
03876)
2 70633730 1 PIN
3 73107885 1 DECAL, towing

254



562

ONWIN



N

)

7
g

Yl

ik

-
N

ITEM

PART NO.

73058231
73041936
73042898

QTY.

CON =

DESCRIPTION

FRAME
PIN
COLLAR

256

T-70650




14
16

17

18
19

20

21

22

23
24
25
26

28
29

31

73042896
73042895
73042994
70916409
70921342
73042938
73042941
73026026
73016458
73042939
70914465
73042937
73041927
73061374

73064216

73020678
73042935
73058246
70925258
70916360
73044048
70919108

73067624

73053501

70916375
70910916
70911047
73061892

73061895
73061793
70919116
73012689
73058601
70928972
70928802
73062374
70929251
73044048
70914488
70694423
70694460
73062870

70694435

73066557
70633730
73107885
73107882
73048123

DD = DD DO DO DD N W

NN

=

HMOMNNHNDNWWWW - N

N EHNMNDEE OO OO N

FR AME (Continued)

COLLAR

BOSS

RETAINER ASSY. (Includes items 6 thru 10)
CAPSCREW, 5/8” NF x 3-1/4”

NUT, 5/8” NF

SEAL

RETAINER

CAPSCREW, 3/8” NC x 1-1/8”

BUSHING

RETAINER
FITTING, 1/8” NPT

SPACER

NUT

FRAME ASSY. (Includes items 14 and 15)(Used prior to

unit no. 04801)
FRAME ASSY. (Includes items 14 and 15)(Effective with
unit no. 04801)

BUSHING

BUSHING (upper)

COUNTERWEIGHT (Used prior to unit no. 03876)
CAPSCREW, 7/8” NF x 6-1/4”
CAPSCREW, 7/8” NF x 6”

WASHER
NUT, 7/8” NF

STRIP, 7” each side (Refer to item 31)

STICKER (Relief fitting)

BAR, safety (Used prior to unit no. 04370)
CAPSCREW, 1” NF x 3-1/4”
LOCKWASHER, 1”

NUT, 1” NF
BAR, weld assy. (Effective with unit no. 04370)(includes
chain)
PIN, detent (Includes ring)
PIN, pivot
PIN, roll

GROMMET

COUNTERWEIGHT (Used prior to unit no. 03876)
CAPSCREW, 7/8” NF x 12”

CAPSCREW, 7/8” NF x 13’ ‘

COUNTERWEIGHT (Effective with unit no. 03876)
CAPSCREW, 7/8” NF x 8-1/2”

WASHER
NUT, 7/8” NF

DECAL, F-A trademark

EMBLEM, 645-B

DECAL, stripe (25’ roll - use as required)

DECAL, Fiat-Allis

DECAL, warning (applied to front frame)

PIN

DECAL, towing

DECAL, flammable vapors

STRIPE (25’ length - use as required)

257



16—

I
15 ﬁﬁ: i
B

SPECIAL EQUIPMENT

T-76650

R:A.D'I'ATOR SUPPORT, HOOD AND FENDERS

USAGE:  * Used prior to loader serial no. 11Y04801
** Effective with loader serial no. 11Y04801

ITEM PART NO. QTY. DESCRIPTION
*  okk

1 73042646 4 4 CLIP o
70910948 4 4 CAPSCREW, 3/8” NCx 2"
70910287 4 4 LOCKWASHER, 3/8”
70928845 4 4 WASHER

{ 73057738 1 - GRILL

73064256 -1 GRILL

3 { 73057715 1 - SUPPORT
73064207 -1 SUPPORT
70924149 6 ‘8 CAPSCREW, 3/4” NF x 2-1/4”
70927901 6 8 WASHER, 25/32”
70915763 6 8 NUT, 3/4” NF

4 { 73059138 1 - HOOD (Used prior to unit no. 03969)
73061781 1 - HOOD (Used with unit no. 03969 thru 04800)
73064258 -1 HOOD (Effective with unit no. 04801)
70916225 2 2 CAPSCREW, 3/8” NF x 1”
70911115 2 2 WASHER3/8”
70910287 2 2 LOCKWASHER, 3/8”
70910195 2 2 NUT, 3/8” NF

(Continued)

258 (Revised December 1980)




RADIATOR SUPPORT, HOOD AND.FENDERS (Continued)

ITEM PART NO. QTY. DESCRIPTION
% kk
5 74359167 2 2 LATCHKIT
6 73057291 11 FENDER, left
73057292 11 FENDER, right
70915228 8 8 CAPSCREW, 3/8” NF x 1-1/4”
70911115 8 8 WASHER, 3/8”
70910287 8 8 LOCKWASHER, 3/8”
70910195 8 8 NUT, 3/8”
7 73058311 1 - BONNET ASSY., hydraulic tank (Includes item 8)
73059113 -1 BONNET ASSY., hydraulic tank (Includes item 8)
70916271 4 7 CAPSCREW, 3/8” NCx 1”
70911115 4 7 WASHER, plain, 3/8”
70910287 4 7 LOCKWASHER, 3/8”
8 73059573 1 - COVER .
73061888 -1 COVER
70926339 9 9 CAPSCREW, no. 10 - 24 NC x 3/8” (includes lockwasher)
9 70924551 2 - DECAL, Allis-Chalmers
10 73056967 2 2 BAR
11 73058219 2 - DECAL, 645
12 70924535 2 - DECAL, A-C trademark
70694430 2 2 DECAL, F-A Fiat-Allis
13 aeee-e-s - - STRIP (Use as required) (Refer to item 23)
14 73057513 11 COVER, weld assy., special equipment (Vandalism
protection)
15 73058015 11 LOCK ASSY. (Special equipment) (Includes item 16)
16 73058910 2 2 KEY (used with item 15)
70931742 2 2 KEY (used with item 17)
17 70930998 11 LOCK ASSY. (includes item 16)
18 73058875 2 - DECAL, series B
19 73067606 11 DECAL, clutch release
20 73067607 11 DECAL, oil level
21 73040300 1 - COVER, exhaust tube opening (Not illustrated)
(Used prior to unit no. 03969)
70920651 3 - SCREW, self tapping no. 8
22 73064257 1 PLATE
70915408 - 2 CAPSCREW, 3/8” NC x 3/4”
70910287 2 LOCKWASHER, 3/8”
70911115 -1 WASHER
23 73048123 - - STRIP (15’ length - use as required)
24 73067611 11 DECAL, hydraulic tank
25 73062870 11 DECAL, stripe (25’ length - use as required)
26 73107884 11 DECAL, coolant pressure
27 73107881 2 2 DECAL, blades and belts
28 73109134 2 2 DECAL, disconnect batteries
29 73067621 11 DECAL, restrictor indicator
30 73067625 11 DECAL, fuel shut off

ARevised April 1979)
259



T-73132

SEAT AND MOUNTING

USAGE: * First Type — Used prior to loader serial no. 11Y05008.
** Second Type — Effective with loader serial no. 11Y05008 except 05009 and 05013.

ITEM PART NO. QTY. DESCRIPTION
: * k%
-------- 1 - SEAT ASSY.
73068244 -1 SEAT ASSY. (includes items 2 thru 8)
73100879 -1 1 BACKREST ASSY.
70922586 5 - CAPSCREW, 3/8° NC x 5/8”
70916956 5 - WASHER, plain, 13/32”
70921311 - 5 CAPSCREW, 5/16” NC x 5/8” (includes washer)
3 73100880 11 CUSHION
70922586 2 - CAPSCREW, 3/8” NC x 5/8”
70916956 2 - WASHER, plain, 13/32”
70921311 - 2 CAPSCREW, 5/16°° NC x 5/8” (includes washer)
4 .. 1 1 SHELL ASSY. (order item 1)
70921332 4 - CAPSCREW, 5/16” NC x 3/4”
70904205 6 - LOCKWASHER, 5/16”
70910323 4 . NUT, 5/16” NC
5 73060174 -1 ADJUSTER
70921311 - 2 CAPSCREW, 5/16” NC x 5/8” (includes washer)
70904205 - 3 LOCKWASHER, 5/16”
70910323 3 NUT, 5/16” NC
70921566 - 2 CAPSCREW, 5/16” NC x 1” (use for replacement of stud)
6 73060175 -1 ADJUSTER
' 70921311 -2 CAPSCREW, 5/16”° NC x 5/8” (includes washer)
70904205 - 3 LOCKWASHER, 5/16”
70910323 - 3 NUT, 5/16” NC
70921566 - 2 CAPSCREW, 5/16” NC x 1” (for replacement of stud)
(Continued)

260



SEAT AND MOUNTIN G (Continued)

ITEM PART NO. QTY. DESCRIPTION

7 73061060 11 SPRING
73108441 1 - POUCH

8 70916081 2 - SCREW, rd. hd., 1/4” NC x 1/2”
73068320 -1 POUCH (Velcro closure)
70912307 - 2 SCREW, no. 8 x 1/2”
70923212 - 2 WASHER, no. 10

9 73109131 11 DECAL, operators manual

10 73058049 11 PEDESTAL ASSY.
70916311 3 3 CAPSCREW, 1/2” NCx 1-1/4”
70915987 11 CAPSCREW, 1/2” NC x 1-1/2”
70912441 4 4 LOCKWASHER, 1/2”
70910325 11 NUT, 1/2” NC : :

11 73108440 1 1 CHAIN ASSY. (secures O.M. to item 8)(not illustrated)

T-76626

SEAT BELT

NOTE: Use of Seat Belts on Roll Over Protection Structure (ROPS) equipped vehicles is recom-
mended. FASTEN SEAT BELTS SECURELY.

ITEM PART NO. QTY. DESCRIPTION
1 70680080 1 BELT ASSY., seat (Includes 2 eyebolts, 2 nuts, and 2 lock-
washers)
2 73057770 2 SPACER
. (Revi t 1979)
261 (Rgvxﬁed Au@s J)

Z6



T-71732
LINKAGE GROUP
ITEM PART NO. QTY. DESCRIPTION
1 73054687 1 BOOM ASSY. (Includes items 3 and 7)(When machine is
equipped with Front Piping also order weldnut indented
below) .
70915274 2 FITTING, lubricating, 45°, 1/8”’ NPT
70914465 6 FITTING, lubricating, st., 1/8”° NPT
70646728 6 WELDNUT
2 73050040 2 PIN
70924130 2 NUT, 1-3/4” NC
3 73010347 4 BUSHING
4 73044963 2 WASHER
5 73011625 2 PIN
70900811 2 PIN, cotter, 3/16” x 1-1/2”
6 73045107 2 PIN
7 73045042 8 BUSHING
8 73045059 4 PIN
9 73050141 1 LINK
10 73050139 1 LINK
11 73050174 2 LINK ASSY., dump (Includes item 7)
70914465 2 FITTING, lube., st., 1/8” NPT
12 73050140 1 LINK
(Continued)

262

—



ITEM

13
14

15
16

17
18

1

©

{
{

{

PART NO.

73050142
73001559
73042772
73042773
73045055
70917835
70634237
73046315
73046317
73011625
70900811
70927180
70915272

LINKAGE GR O UP (Continued)

3

L -2z R -

DESCRIPTION

LINK
WASHER
WASHER, spacing (.0359” thick ) \ . e
WASHER, spacing (.059” thick) } Use as required
PIN

LOCKNUT, 1-1/2” NF
WASHER, (To allow .125 max. side play)
WASHER (.0359” thick) } ,
WASHER (.059” thick) Use as required
PIN .

PIN, cotter, 3/16” x 1.1/27 ] TSt type
CAPSCREW, 1/2” NC x 5-1/4”

LOCKNUT, 1/2” NC Second type

263



¥92

ONWIWN



T-70711

BUCKET
USAGE: * 95” BUCKET
** 105” BUCKET
NOTE: use items 3, 4 and 5 as required
ITEM PART NO. QTY. DESCRIPTION
% kk
seeeeee- 1 - BUCKET ASSY. (2 cu. yd.)
-------- 1 - BUCKET ASSY. (2.25 cu. yd.) :
-------- 1 - BUCKET ASSY. (3. cu. yd.) Refer to page 266
1 ) -e-ee-- -1 BUCKET ASSY. (3.5 cu. yd.) for service
-------- -1 BUCKET ASSY. (2.5 cu. yd.) replacement
"""" -1 BUCKET ASSY. (2.75 cu. yd.)
9 { 73045720 1 - + EDGE (Heat treated) 3/4” thick
73053247 -1 1 EDGE (Heat treated) 3/4” thick
73027870 - - TOOTH ASSY. s :
8 { 73055701 .. TOOTH ASSY. } (includes items 4 and 5)
73027869 - - SHANK
4. { 73044957 - - SHANK
70921572 - - CAPSCREW, 1/2” NF x 3-1/8”
70038234 - - NUT, high, 1/2” NF
5 73062624 - - POINT (High impact application)
73020853 - - POINT (General purpose)
73070461 - - POINT (Extreme abrasion application)
70921200 - - PIN, roll, 1/2"
6 73062292 4 4 {STOP
7 73062293 4 4 {BOSS

tRequires welding to install

(Revised June 1980)
265 ~



T-80367

BUCKET
#%105” bucket width } with bolt on cutting edge and shank

USAGE:  * 95” bucket width

NOTE: Complete BUCKET ASSY. is a Machinery item - see your FIAT-ALLIS dealer. Quantity
indicated is for one bucket. Items 5 thru 11 are Special Equipment.

ITEM PART NO. QTY. DESCRIPTION
* ok
(73065903 1 - BUCKET ASSY. (1-3/4 cu. yd.) )
73065904 1 BUCKET ASSY. (2 cu. yd.)
73065905 1 BUCKET ASSY. (2-1/4 cu. yd.) each includes
1 { 73065157 1 BUCKET ASSY. (2-1/2 cu. yd.) > items 2. 3 and 12
73065924 - BUCKET ASSY. (2-1/2 cu. yd.) ’
73065925 - BUCKET ASSY. (2-3/4 cu. yd.)
73064881 - BUCKET ASSY. (3 cu. yd.) )
* 73065926 BUCKET ASSY. (3-1/2 cu. yd.)
2 73065704 + EDGE (heat treated)(1-1/8” thick) -
73064546 + EDGE (heat treated)(1-1/8” thick)
3 70648977 t STOP
4 e TOOTH ASSY. (order items 5, 6 and 7)
5 73064906 SHANK

CAPSCREW, 3/4” NCx 3”
NUT, heavy, 3/4” NC
POINT, general purpose
POINT (High impact application)

POINT (Extreme abrasion application)
PIN ASSY. (Serviced only as an assy.)

EDGE, heat treated)
(Continued) -
266

1

4

8

8

70922789 16
70930912 16
8

8

8

8

2

o 00

6 { 73020853

73062624
73070461
7 73066439

8 73064139

DN OO I =4 W i = '

(Revised December 1980)



ITEM

10

11

12

PART NO.

73064170
73064171
70931934

70930912
73064553
70921174
70677010
70911029
73064167

QTY.

k7 okk

BUCKET (Continued)
DESCRIPTION

EDGE heat treated
EDGE

BOLT, plow, 3/4” NC x 3”
NUT, 3/4” NC
PLATE, spill
CAPSCREW, 5/8” NC x 2-1/2”
WASHER
NUT, 5/8” NC
BIT

+ requires welding to install

267



BUCKET

USAGE: 105" bucket width (with welded cutting edge and shank)

ITEM

O b W

~ o

PART NO,

73074038

73069345 -

70648977
73074030
73020853
73062624
73070461
73066439
73064553
70921174
70677010
70911009
73069346

QTY.

[Snrpr—

[—
DN =~ = 00 00 00 00 00 >

DESCRIPTION

NOTE: Complete Bucket Assy, is a Machinery item
- see your Fiat-Allis dealer. Quantity in-
dicated is for one bucket. Items 5 thru 7 are
Special Equipment.

BUCKET ASSY., 3 cu, yd., with welded teeth
EDGE (1-1/8" thick, heat treated)(requires welding
to install)
STOP (requires welding to install)
SHANK (requires welding to install)
POINT (general purpose)
POINT (high inpact application)
POINT (extreme abrasion application)
PIN ASSY. (serviced only as an Assy.)
PLATE, spill guard
CAPSCREW, 5/8'"NC x 2-1/2"
WASHER
NUT, 5/8"NC
BIT (requires welding to install)

267A (Added December 1980)



13

4
T-72471
MULTI-PURPOSE BUCKET
USAGE: Special equipment
ITEM PART NO. QTY. DESCRIPTION
1 70654268 1 MOLDBOARD ASSY., (Includes items 2 thru 4)
2 70654266 1 EDGE
70924797 14 BOLT, plow, 3/4" NC x 2"
70911030 14 NUT, 3/4" NC
3 70654149 2 BIT
70924797 6 BOLT, plow. 3/4" NC x 2"
70911030 6 NUT, 3/4"
4 70654275 4 * SHOE
5 70654249 2 PIN ASSY., clam pivot (Includes FITTING indented below)
70914465 2 FITTING, lubricating straight 1/8'" NPT
6 70654250 2 PIN
70900806 2 PIN, cotter, 1/8" x 1"
7 70654267 1 CLAM ASSY. (Includes items 8 thru 11)
8 70654276 1 *EDGE

(Continued)

268



MULTI-PURPOSE BUCKET (Continued)
ITEM PART NO. QTY. DESCRIPTION

9 70654278 1 * EDGE
10 70654265 2 * HINGE
11 70653253 4 * BUSHING
12 70654132 10 SHANK Lo f
70037332 10 CAPSCREW, 5/8" NC x 3"
70037851 10 CAPSCREW, 5/8" NC x 3-1/4"
70911029 20 NUT, 5/8" NC
13 70654172 10 TIP
70918245 10 PIN, spring, 1/2" x 2-1/2"
14 70654127 2 TRANSFER, ''clean daily" (Applied to moldboard)
15 70654272 1 TRANSFER, clam opening indication (Applied to rear of
moldboard) -

*Requires welding to install

269



.‘/

19

!

18 17 16 15 1

& s

\

USAGE:

ITEM

10

11

Special equipment.

PART NO.

- -

70654115

70652419
70900806

70654252

70654250
70900806

70654271

70654258
70919472

70654125
70911026
70904206

70654123

70908944

1

L LS NN

NNV

B

QTY.

T-72477

UCKET HYDRAULICS

For units with multi-purpose bucket

DESCRIPTION

CYLINDER ASSY.. clam operating left side JSee page 272

CYLINDER ASSY., clam operating. right sideJfor parts
PIN
PIN
PIN, cotter, 1/8" x 1"
PIN
PIN

- PIN, cotter, 1/8" x 1"
HOSE (See HOSE PARTS)

TUBE
CONNECTOR, flare type, 5/8" tube 1/2'" NPT male

CLAMP
NUT, 3/8" NC
LOCKWASHER, 3/8"
VALVE ASSY., safety (Consists of items 11 thru 20)

BODY, relief valve (Not serviced separately)
PLUG, hex-socket, 1/2" NPT

(Continued)

270



ITEM
12
13
14
15
16
17
18
19
20

21

22

23

24

PART NO.
7 0654133‘
70654257
70657204
70654033
70656895
70656896
70656897
70656898
70656899

70654270
70920751

70654269
70920751

70654121
70910324
70904206

70668927

70919198
70925854

BUCKET HYDRAULICS (Continued)

QTY.

—

[\YI S V]

DESCRIPTION

O-RING

RING

PLUNGER ASSY. . rélief yalve (Includes seat)
O-RING Ll

RING

SPRING

SCREW

GASKET

CAP

TUBE _ L _ ‘
ELBOW, flare type, 90°, 3/4" tube, 1/2'" NPT male

TUBE
ELBOW, flare type, 90°, 3/4'" tube, 1/2" NPT male

CLAMP
NUT, 3/8" NC ,
LOCKWASHER, 3/8" .

HOSE .
NUT, flare, 1'" tube, 1-5/16" st. thd.
REDUCER, 1" x 3/4"

(Revised June 1980)

271



L9 10 11 12 13 M4 15

T-72460

USAGE:

ITEM

1

10
11
12
13

14

15

16

17

{

CYLINDER PARTS

Special equipment-multi-purpose bucket - First Type

PART NO.
70654135

70654136

70654146
70914465

70654170
70654145

70654155
70913528

70654137
70654142
70654138
70923818
70654139
70654141
70923649
70654140
70654134
70917776

70654143
70654144

70923080

70921349

QTY.

B NN N e e

[aM)

DESCRIPTION
CYLINDER ASSY., clam, left (Includes items 1 thru 15)

CYLINDER ASSY., clam, right (Includes items 1 thru 15)

ROD ASSY., piston (Includes item 2)
FITTING, lubricating, straight, 1/8" NPT

BUSHING
SEAL

STUD
NUT, self-locking, 3/8" NF

FLANGE

PACKING SET

HEAD

O-RING

PISTON

PACKING SET

O-RING

PISTON

RING

NUT, piston rod (1-1/4" NF)

TUBE, left cylinder
TUBE, right cylinder

CONNECTOR, hydraulic line (Includes item 17)

O-RING

272



USAGE:

ITEM

(o 2NN B S V2 B M

9a
10
11
12

13
14

15
16

CYLINDER PARTS

Special Equipment - Multi-Purpose Bucket - Second Type
* First Type
%% Second Type

PART NO.

70679699
70679700

70680142
70914465

70682585
70680136
70680135

70684344
70680131
70900551

70680138
70923818

70680133
70680134
70684345
70680132
70928448
70928421
70680129
70680130
70921349
20923080
70684400

QTY.
%k Rk
1 1
1 1
1 1
1 1
2 2
1 -
2 1
- 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
2 2
2 2
- 1

DESCRIPTION

NOTE: Quantities indicated are for one (1) cylinder only
CYLINDER ASSY., left (Includes items 1 thru 13)
CYLINDER ASSY., right (Includes items 1 thru 13)

ROD ASSY., piston (Includes item 2)
FITTING, lubrication, 1/8" NPT

BUSHING
SEAL
WIPER

WIPER
HEAD
SCREW

RING
O-RING

PISTON

PACKING SET

PACKING PISTON

PISTON

WASHER

CAPSCREW, 1-1/4" Std. x 2-1/2"

TUBE, left cylinder -
TUBE, right cylinder

O-RING

CONNECTOR, hydraulic line (Includes item 14)

REPAIR KIT, cylinder (Consists vof items 3,4,5,7 and 9)

273



T-39680

WHEEL GROUP

(3 Piece Rim)

USAGE: * Used with 73043135 wheel only (14. 00 x 24 and 16, 00 x 24)
%% Used with 73042608 wheel only (17.5 x 25)

ITEM PART NO. QTY.

¥ %k

73027334 1 -
! { 73042615 - 1
73043135 1 -
2 { 73042608 - 1
73024118 1 -

’ {73038767 - I
73024120 1 -

o

73038765 - 1
‘ 73024119 1 -
° { 73038768 - 1

73027459 1 1

DESCRIPTION

NOTE: Quantities indicated are for one (1) wheel only.
VALVE ASSY. (Serviced only as a unit)

VALVE ASSY. (Serviced only as a unit)

WHEEL (Accommodates 14, 00 x 24 and 16. 00 x 24 tires)
WHEEL (Accommodates 17.5 x 25 tires)

RING

RING

O-RING

O-RING

RING

RING

EXTENSION, valve (Special equipment)

274



e S e Wl e R e e e

USAGE:

ITEM

0 ~N O 0 h W

ITEM

"M s W N -

WHEEL GROUP

T-39682

(5 Piece Rim)

* Wheel Assemblies with tubless tires
** Wheel Assemblies with tube type tires

PART NO.

73043566
73053599
70179487
73024126
73027549
73024128
73024127
73047649
73053592

PART NO.

--------

QTY.
ke

1
—

et et e N e
t (]

— e e

QTY.

DESCRIPTION

NOTE: Quantities indicated are for one (1) wheel only.
WHEEL (Accommodates 20.5 x 25 tires)

WHEEL (Accommodates 20. 5 x 25 tires)

VALVE ASSY. (Serviced only as a unit)

FLANGE

O-RING

BAND

RING

EXTENSION, valve (Not Illustrated)

FLAP, tube protecting (Not Illustrated)

TIRES
( Not Illustrated - Obtain Locally)

DESCRIPTION

TIRE, tubeless, 14.00 x 24 - 12 ply

TIRE, tubeless, 16.00 x 24 - 12 or 16 ply
TIRE, tubeless, 17.5 x 25 - 12 or 16 ply
TIRE, tubeless, 20.5 x 25 - 12, 16 or 20 ply
TUBE (For 20.5 x 25 tires)

275



SECOND TYPE

ITEM

3A

3B

O 00 -3 O

PART NO,

73048106

70921706
73061395

73048112
70911115
70916954
73061398
70695471

70243526
70243527
70243528
73024383
70911115
73059270
70916028
70910210
70915746
73043418
73043416
73008046
73006816

QTY,

2

(NI

NN

Pt S et bt et et et bt NNV

BATTERIES AND CABLES

FIRST TYPE

T-76628

DESCRIPTION

PLATE, battery hold-down (Used prior to loader
S/N 3876)
CAPSCREW, 3/8'"NC x 5"
PLATE, battery hold-down (Effective with loader
S/N 3876)
NUT, speed, 3/8"
WASHER, plain, 3/8"
NUT, 3/8"NC '
ROD (Effective with loader S/N 3876)
BATTERY, storage, 12 volt, dry charged
(Requires 14,0 gts. electrolyte)
ELECTROLYTE ("Z" Pack) 6.1 quarts
ELECTROLYTE("F" Pack) 5.0 gallons
HOSE, dispenser (For use with 5 gallon pack)
CLIP
WASHER, plain, U,S, std., 3/8"
CABLE
CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2"
LOCKNUT, 1/2"NF
CABLE
CABLE
WASHER
CLIP (Also see page 162 for air compressor line
clamps)

276



T-70691

BATTERY COVERS

USAGE:  *Used prior to loader serial no. 11Y03876, 161.03876
* *Effective with loader serial no. 11Y03876, 16L.03876

ITEM PART NO. QTY. DESCRIPTION
* Ok
73043427 1 - COVER, left
73061404 -1 COVER, left
1 73043428 1 - COVER, right
73061405 -1 COVER, right
70915228 6 - CAPSCREW, 3/8” NF x 1-1/4”
70923470 1 4 CAPSCREW , 3/8” NC x 1-1/2”
70911115 6 4 WASHER, plain, 3/8”
70910287 6 - LOCKWASHER, 3/8”
70910123 6 - NUT, 3/8”NF
70911993 6 - WASHER, plain, 7/16”
70916954 - 4 LOCKNUT., 3/8” NC
2 73043841 2 2 LATCH .
70923703 4 - SCREW, tapping, no. 10 NF x 1/2”
70930416 - 4 SCREW
3 70930998 11 LOCK (Special Equipment) (Includes item 4)| Nt
4 70931742 2 2 KEY :
5 73104936 2 2 DECAL (Attached to underside of battery illustrated
box cover )

277



10 Ot

70928623
70915408
70904206
70910324
73057977
70923341
70904204
70910880
73057767

70925094

70925620
70916381
70915408
70904206
70911115

70925618
73006816

70915408

70911115
73069813

QTY.

Ot = = =t b = DD DD DD W !

T R Ty Ty Ty O

ELECTRICAL SYSTEM

T-76629

DESCRIPTION

INSTRUMENT PANEL (See page 286)
CLIP :
CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8”
NUT, 3/8” NC
BOX ASSY. (Includes items 26 thru 31) 24 volt
CAPSCREW, 1/4” NC x 3/4”
LOCKWASHER, 1/4”
NUT, 1/4” NC
DECAL
CLIP '
HARNESS (See page 282)
CLAMP
CAPSCREW, 3/8 NF x 3/4”
CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8” .
WASHER, 3/8”
INSTRUMENT PANEL
INSTRUMENT PANEL } See page 288
INSTRUMENT PANEL
CLIP
CLIP e
- CAPSCREW, 3/8” NC x 3/4”
WASHER, plain, SAE std., 3/8”
HARNESS (See page 282)
(Continued)
278~




ITEM
14

18
19
20

21
22

2

[S%)

24
25

27
28
29

30

31

32

{

PART NO.

70925617
70916271
70915228
70910287
70910123
70910324

70917376
70921880
70917415
70917365

70927156
70910323
70926917
70915807
70904205
70910323
70926049
70925617
70916271
70904206
70910324
70926779
70650944
70916284
70904204
73054504
73058528
73058527
73058651
70929117
70917365
73134274
70924237
70922711
70916880
73058529
70924237
70922711
70916880

73134272

70916402
70911114
70904204
70910267

ELECTRICAL SYSTE M (Continued)

QTY.

D = QO = DD O

N

Pt b et b e i e DN 00 00 00 #: DI DD = DO DO b=b DO N DD b ek b e ol ol ok ek b e ek C CORND Y

DESCRIPTION

CLIP
CAPSCREW, 3/8” NCx 1”
CAPSCREW, 3/8° NF x 1-1/4” lower
LOCKWASHER, 3/8”
NUT, 3/8” NF lower
NUT, 3/8” NC

STARTER (See page 291)

CLIP

ALTERNATOR (See page 292)
NUT, No. 12
LOCKWASHER, No. 12 4
NUT, No. 10 } used prior to unit
LOCKWASHER, No. 10 no. 05368

CABLE (See page 276)

LIGHT (See page 282)

fastens battery wire

-CLIP

NUT, 5/16” NC
BATTERY (See page 276)
CLIP
CAPSCREW, 5/16” NC x 1-1/4”
LOCKWASHER, 5/16”
NUT, 5/16” NC
CLAMP (used prior to unit no. 05368)
CLAMP (effective with unit no. 05368)
CAPSCREW, 3/8” NCx 1”
LOCKWASHER, 3/8”
NUT, 3/8” NC
GROMMET
REGULATOR (used prior to unit no. 05368)
CAPSCREW, 1/4”"NCx 1/2”
LOCKWASHER, 1/4”
NUTSERT
BODY, junction box (Order item 3)
GROMMET (open)
GROMMET (closed)
COVER
SCREW, self tapping, No. 10
LOCKWASHER, No. 10
BREAKER, 8 amp
WASHER, plain, No. 10
LOCKWASHER, No. 10
NUT, No. 10 NF
BREAKER, 15 amp
WASHER, plain, No. 10
LOCKWASHER, No. 10
NUT, No. 10 NF
CLAMP
CAPSCREW, 1/4” NF x 1-1/2”
WASHER, plain, 1/4”
LOCKWASHER, 1/4”
NUT, 1/4” NF

(Continued)
279 (Revised February 1984)



ELECTRICAL SYSTEM (Continued)

ITEM PART NO. QTY. DESCRIPTION

33 73066429 1 SWITCH, back-up alarm (See page 282 for HORN)
70904230 1 ELBQOW, 45° street, 1/8” pipe

34 70699126 1 METER, hour (Effective with unit no. 04904 )(See page 18

for mechanical meter)

35 73064865 1 BOOQT, insulating

36 70925613 1 CLAMP
70915809 1 CAPSCREW, 5/16” NC x 3/4”
70904205 1 LOCKWASHER, 5/16”

37 73035268 1 CABLE (see page 276 for fasteners)

38  eeeaea.. 2 CLAMP (see page 276)

39 73067418 1 KIT, hourmeter (for use when fitting engine assy. on page

13 to units 03501 thru 04903)(Includes item 34 and
mounting plate, 1 HARNESS 73066469 and items 12 and
13, page 289)

*Prior to unit no. 05368 order alternator replacement kit on
page 293.

280 — (Revised August 1979)



T-70750

LIGHT ASSEMBLY PARTS

"USAGE: * FLOOD LIGHT ASSEMBLY 70621429
*¥% HEAD LIGHT ASSEMBLY 73044810
*%% FLOOD LIGHT ASSEMBLY 73059873 (ROPS CAB AND CANOPY) Special Equip.

NOTE: Quantity shown is for one light only.
See page 282 and 300,

ITEM PART NO. QTY. DESCRIPTION
* 0 dedle gk
70182763 1 - - SEALED BEAM (24 volt)
1 73046497 - 1 - SEALED BEAM (24 volt)
73061207 - - 1 SEALED BEAM (24 volt)
{7062 1428 1 1 - RETAINER (rubber)
2
70621821 - - 1 RETAINER (rubber)
3 70621724 2 2 - CABLE (Includes terminals)
70912731 1 1 - SCREW, machine, #8 NC x 5/16"
4 { 73061208 - - 1 SHELL ASSY.
-------- 1 1 - BODY ASSY. (Not serviced separately)
70912731 1.1 - SCREW, machine, #8 NC x 5/16"
5 71006992 - - 1 BUSHING
6 73061210 - - 1 WASHER
7 70919440 - - 1 NUT, safety, 1/2" NF

281



TO ALTERNATOR
TO PLATFORM HARNESS

TO REGULATOR
T0 JUNCTION BOX
T0 INSTRUMENT PANEL

—SPECIAL EQUIPMENT—

ITEM

T-76653
LIGHTS AND WIRING
*Standard
*%Special equipment
PART NO, QTY. DESCRIPTION
73052615 2 2 BRACKET
70915987 2 2 CAPSCREW, 1/2"NC x 1-1/2"
70904208 2 2 LOCKWASHER, 1/2"
70910325 2 2 NUT, 1/2"NC
73044810 2 - LIGHT ASSY. (See page 281)
70900703 2 - WASHER, 1/2"
70904208 2 - LOCKWASHER, 1/2"
70910195 2 - NUT, 1/2"NF
70621429 2 2 LIGHT ASSY, (See page 281)
70900703 2 2 WASHER, 1/2" (Not required with front floods)
70904208 2 2 LOCKWASHER, 1/2"
70910195 2 2 NUT, 1/2"NF
73044067 - 4 BOSS (Required with front flood)
73058078 1 1 HARNESS
(Continued)
282 (Revised August 1981)



LIGHTS AND WIRING (Continued)

ITEM PART NO. QTY. DESCRIPTION
* k%
73058129 1 1 HARNESS (Used prior to unit no. 03701)
5 { 73061020 1 1 HARNESS (Effective with unit no. 03701 thru 04903)
73069814 1 - HARNESS (Effective with unit no. 04904)
70925620 1 1 CLAMP
70916381 1 1 CAPSCREW, 3/8” NF x 1”
70904206 1 1 LOCKWASHER, 3/8”
70911115 1 1 WASHER, 3/8”
6 70925094 7 - CLIP
73058161 1 - HARNESS (Used prior to See page 294
7 { unit no. 04904) for high output
73069813 1 - HARNESS (Effective with alternator
unit no. 04904) : HARNESS.
8 73069238 2 - LIGHT ASSY. (See page 284)
9 73058587 2 - " BRACKET
70915987 2 - CAPSCREW, 1/2” NC x 1-1/2”
70904208 2 - LOCKWASHER, 1/2”
70910325 2 - NUT, 1/2” NC
10 73058748 - 1 GUARD (Requires welding)
11 70699053 1 - HORN (Effective with unit no. 05008 except 05009 and
05013)
70918237 3 - CAPSCREW, 1/4” NC x 1-1/4”
70911114 3 - WASHER, plain, 1/4”
12 73066233 1 - PLATE ASSY. (Includes NUTSERTS indented below)
(Effective with unit no. 05008 except 05009 and 05013)
70915987 2 - CAPSCREW, 1/2” NC x 1-1/2”
70912441 2 - LOCKWASHER, 1/2”
70910325 2 - NUT, 1/2” NC
73054504 3 NUTSERT

283



TAIL LIGHT ASSEMBLY

T-70713

USAGE: First Type — Uses 3 Lens Mounting Screws.
ITEM PARTNO. - QTY. DESCRIPTION
. eeeeaaas 1 LIGHT ASSY.
1 .. 1 BODY ﬁSSY. } (Orxder Second Type LIGHT ASSY.)
2 73039643 1 BULB, 24 volt -
3 73036242 1 REFLECTOR
4 73036241 1 GASKET
5 73036240 1 LENS
@ T-70713
TAIL LIGHT ASSEMBLY
USAGE: Second Type — Uses 2 Lens Mounting Screws
ITEM PART NO. QTY DESCRIPTION
- 73069238 1 LIGHT ASSY. (Includes items 1 thru 6)
70906985 1 WASHER, 7/16”
70914678 1 LOCKWASHER, 7/16”
70912201 1 NUT, 7/16”NC
1 e 1 BODY (Order LIGHT ASSY.)
2 73069241 1 PAD
3 73069240 1 WIRE ASSY. (Includes terminals)
4 73039643 1 BULB, 24 volt
5 73069196 1 GASKET
6 73069239 1 LENS

284




11214

ONIN



12 177 18122 2-3

14

= e— 15

T-80493

—— INSTRUMENT PANEL AND ELECTRICAL COMPONENTS
NOTE: Also see pages 41 and 288 for remaining components

ITEM PARTNO. - QTY. DESCRIPTION

1 - 1 PANEL (See page 288)

-2 73021334 2 LIGHT ASSY. (Includes item 3)

3 73040937 2 BULB

4 73067618 1 PLATE

5 73058073 1 SWITCH (Includes item 6)
70917365 3 LOCKWASHER, no. 10
70917415 3 NUT, no. 10 NF

6 70231713 2 KEY

7 73064081 1 AMMETER ASSY.

8  eeeea-. 1 VALVE ASSY. (see page 151)

9 73034558 1 LIGHT ASSY. (includes LENS indented below but not

item 10)

73044614 1 LENS

10 73034566 1 BULB

11 73066551 1 DECAL

12 73057505 1 PLATE

13 73057960 1 SWITCH (Includes items 14, 15, and items

indented below)

70917393 5 SCREW, no. 8 NC x 3/8”
70917395 5 , LOCKWASHER, no.8

14 73058917 1 KNOB
70928595 1 SCREW, no.8 NC x 5/8”

15 73058919 1 NUT

16 70922088 1 WASHER, plain 23/32”

17 73057952 1 BUZZER »
70923341 2 CAPSCREW, 1/4” NC x 3/4”
70916964 2 LOCKWASHER, 1/4”
70916622 2 NUT, 1/4” NC

(Continued)

" (Revised November 1979)
286




INSTRUMENT PANEL AND ELECTRICAL COMPONENTS (Continued)

ITEM PART NO. QTY. DESCRIPTION

18 73058052 2 CLIP (qty. 3 used without ROPS)
70923341 - 1 CAPSCREW, 1/4” NCx 3/4”
70916622 1 NUT, 1/4” NC First type
70916964 1 LOCKWASHER, 1/4” .
70922708 1 SCREW, rd. hd., 10-32 x 1-1/4” _
70917365 1 LOCKWASHER, No. 10 } Second type
70917415 1 NUT, 10-32

19 73057436 1 WIRE ASSY. switch to ammeter (Used prior to unit no. 04904)

20 70925094 1 TIE (qty. 2 used without ROPS)

21 aee-.-- - HARNESS (See page 282)

22 73107895 1 DECAL ,

23 73057441 1 * RESISTOR (see item 18 for second type mounting hardware)
70928592 2 SCREW, 6-32 x 1/4” (includes lockwasher)
70917479 2 NUT, 6-32

* Effective with unit no. 05368. See page 293 for alternator
replacement kit.

287 -



ITEM

o W

PART NO.

73057504
70923683
70921113
70926908
73048711
70925093

70925161

70907059

70697266
73070829
73064083
70691745

INSTRUMENT PANEL & GAUGES

QTY.

IV BV bt et (B =

[ e

DESCRIPTION

PANEL

CAPSCREW, 3/8'" NC x 3/4'" (self tapping)

PLUG

PLUG

TUBE

ELBOW, compression type, 3/16" tube,
3/8" NPT female (gauge end)(Includes 1
SLEEVE 70927257)

CONNECTOR, compression type, 3/16"
tube, 3/8'" NPT male (tank end and trans-
mission end)

ELBOW, street, 900, 1/8'" NPT (trans-
mission pressure)

GAUGE ASSY., air pressure

GAUGE ASSY., torque converter temperature
GAUGE ASSY., clutch pressure

GAUGE ASSY., engine pressure

(Continued)

288



ITEM

10
11

12
13

14
15

INSTRUMENT PANEL & GAUGES (Continued)

PART NO.

70928800
70928799

70907059

- -

73024932
73066487
70920992

73050105
73067681

QTY.

DESCRIPTION

TUBE, 117", engine oil pressure (Refer to item 15)
ELBOW, compression type, 1/4'" tube,
1/8" NPT
CONNECTOR, compression type, 1/4"
tube, 1/8" NPT
ELBOW, pipe, 90°, 1/8" NPT
TRIM, plastic, 41'" (refer to item 14)
GAUGE ASSY., engine temperature
AMMETER ASSY. (See page 286)

CLAMP (located at rear of hydraulic
tank)

SWITCH (Effective with unit no. 04904) (See
page 282 for HARNESS)

TEE, 1/8" pipe (Effective with unit no. 04904)

TRIM (25' roll - use as required)

TUBE (100' length - use as required)

289



COVER ASSEMBLY
SHOWN IN
STORED POSITION

USAGE:

ITEM

INSTRUMENT PANEL COVER

T-76638

(Vandalism Protection)

Special Equipment

PART NO.

73057512
70916284
70916622
70904204

73058015
73058910
73057642
73058056
70916079

70991310
70904203

QTY. DESCRIPTION

COVER ASSY. (Serviced only as a unit)
CAPSCREW, 1/4" NC x 1/2"
NUT, 1/4" NC
LOCKWASHER, 1/4"

W W W

[

LOCK ASSY. (Includes item 3)

2 KEY, lock assy.

—t

TAB

STRIP
SCREW, #10 NC x 3/8"
NUT, #10 NC
LOCKWASHER, #10

NN =

290




ITEM

w N

PART NO.

74387529

70915963
70904209
74036273
73035268
70916028
70910210
70919423
73039071

73039072

QTY.

1

bt et et = W

[

T-31324

STARTER

DESCRIPTION

MOTOR (Original motor DELCO REMY
#1113855 or #1113849 replacement motor
DELCO REMY #1113898)(Order parts from
Local Service Agency)

CAPSCREW, 5/8'"" NC x 2-1/4"
LOCKWASHER, 5/8"
ADAPTER
CABLE
CAPSCREW, 1/2" NF x 1-3/4"
LOCKWASHER, 1/2"
NUT, 1/2" NF

GASKET, hole dia. 3-7/8'" (Effective with
loader serial no. 11Y03876)

GASKET, hole dia. 3-5/8" (Effective with
loader serial no. 11Y03876)

5 91. (Revised November 1979)



SIDE_VIEW

ITEM

PART NO,

73068554
73119134

74516431
70912069
70922465
70910287
74029396
70922763
70910287
70928845
70915807
70904205
70927452
70916311
70677008
74362611

70912597

70928845

QTY,
1

—

feny

ALTERNATOR AND MOUNTING

FRONT VIEW

T-76664

DESCRIPTION

ALTERNATOR (Delco-Remy 1100074)(30 amp.)
(Engines prior to 3D-54482)(Loaders prior to
No. 05368)(Order item 12)

ALTERNATOR (Delco-Remy 1102934)(40 amp.)
(Engine S/N 3D-54482 thru 70-10607) See
ALTERNATOR (Delco-Remy 1117645)(45 amp,) [ Note

(Engine 70-10608 and up)
BRACE

CAPSCREW, 3/8''NC x 2-1/2" Engines

WASHER, 3/8" prior to

LOCKWASHER S/N 70-10608
BRACE

CAPSCREW, 3/8'"NC x 1" Engine S/N 70-10608

LOCKWASHER, 3/8" and up
WASHER, plain, 3/8"

CAPSCREW, 5/16"NC x1-1/4" Engines
LOCKWASHER, 5/16" prior to

WASHER, plain, 5/16" S/N 70-10608
CAPSCREW, 1/2'"NC x 1-1/4" } Engine S/N 7010608
WASHER and up
WASHER, spacer (.250" thick)(Engines prior to
S/N 3D-54482)
WASHER, spacer (.065'" thick)(Engine S/N 3D-54482
thru 70-10607) :
WASHER, spacer (.083" thick)(Engine S/N 70-10608
and up)

NOTE: See Electrical Components Parts Catalog
for service break-down.
(Continued)

292 (Revised December 1980)



ITEM

10
11
12

PART NO.

74028468
74036389

73069271 -

74028905
74035403

74035404 -

70916275
70910287
70915521

70677008
70910325
74029368
74029391
70914847
70910287
74029053
70904224
73105127
73069165

73057441
73064865
73069161
70925094
70915809
70921383
70904205
70928630
70933299
70933300
73069162
70925606

73117124 -

73072917
73052008

1
1

1

[onray—

e el o X Yl el i)

et b b e e DN e O

ALTERNATOR AND MOUNTING (Continued)
QTY.

DESCRIPTION

BELT SET (Matched set of 2)

BELT SET (Matched set of 3)(Engines prior to
S/N 70-10608)

BELT SET (Matched set of 3)(Engine S/N 70-10608
and up)

PULLEY (2 groove)

PULLEY (3 groove)(Engines prior to S/N 70-10608)
(2-1/32" wide)

PULLEY (3 groove)(Engine S/N 70-10608 and up)
(2-13/32" wide) |

CAPSCREW, 3/8" x 3-3/4" } Engines prior to

LOCKWASHER, 3/8" S/N 3D-54482

CAPSCREW, 1/2'"NC x

6-1/2"
WASHER
NUT, 1/2"NC

BRACKET (Engines prior to S/N 70-10608)
BRACKET (Engine S/N 70-10608 and up)
CAPSCREW, 3/8'"NC x 1-1/2"
LOCKWASHER, 3/8"
GASKET
PLUG, pipe, 3/4"NPT
DECAL
KIT, alternator replacement - for machines prior to
unit No, 05368 (Engines prior to 3D-54482)(Includes

40 amp, alternator and indented items)

RESISTOR

BOQT, insulation

WIRE ASSY, Alternator to resistor)
TIE :

CAPSCREW, 5/16'"NC x 3/4"
CAPSCREW, 1/4"NC x 1-1/2"
LOCKWASHER, 5/16"
TERMINAL, splice
TERMINAL, No. 6 ring
TERMINAL, 5/16" ring
INSTRUCTION SHEET
CLAMP

CAACITOR

WIRE ASSY,

TERMINAL

Engine S/N 3D-54482
and up

293 (Revised September 1980)



SIDE VIEW

USAGE:

ITEM

W -

ALTERNATOR AND MOUNTING

SPECIAL EQUIPMENT
* High output alternator
*% Enclosed alternator

PART NO.

74029391
74029053
70915521
70910325
73119995

70660144

74029396
70922763
70926180
70910287
70916311
70677008
74028454
74035404
74029485
73069271
70910948
73069813
73066479

bt bt o et o e b () et b e

QT

=

bt d fd el

Y.

| o 3t

—

I o1 bt et ot et = (D = et b b

DESCRIPTION

BRACKET
GASKET

FRONT VIEW

A
e “T=77259

CAPSCREW, 1/2" NC x 6-1/2"

NUT, 1/2" NC

* ALTERNATOR, high output, 50 amp (Includes
regulator ),

* ALTERNATOR, totally enclosed, 20 amp

BRACE

CAPSCREW, 3/8" NC x 1"

WASHER, plain 3/8"

LOCKWASHER, 3/8"
CAPSCREW, 1/2" NCx 1-1/4"

WASHER, 1/2"
PULLEY (2-groove)
PULLEY (3-groove)

BELT SET (matched set of two)
BELT SET (matched set of three)
CAPSCREW, 3/8" NC x 2"

WIRE HARNESS (Early units)
WIRE HARNESS (Late units)

294

. *See Fiat-Allis dealer for parté

(R’evis ed December 1980)
i



b

===

T-78822

USAGE:
NOTE:
ITEM

N

LIGHT ASSEMBLY

(Warning)
(See pages 296 and 298)

Quantity shown is for one LIGHT ASSY.

PART NO. QTY.  DESCRIPTION

73070480 1 LIGHT ASSY., turn signal (Includes items 1 thru 5)
70254941 3 SCREW

70254939 1 LENS, amber

70254940 1 GASKET

71006995 1 BODY

70934706 1 BULB (24v)

70915746 1 NUT, lock, 1/2” NF } Not

70248111 1 WASHER, rubber ot illustrated

(Revised November 1979)
295



LIGHT ASSY MOUNTING DETAIL

FLASHER

1
mse\ WIRE ASSY
LIGHT ASSY
KEY swm:u—-/ ke ke
BATTERY
|
beeesmsmnenee. WIRING SCHEMATIC
T-76643
TURN SIGNALS
(Cab Mounted)
USAGE: Special Equipment (Used prior to ROPS Cab)
ITEM PART NO. QTY. DESCRIPTION
1 73058712 1 SWITCH ASSY. (Includes HARDWARE PARTS KIT and BULB
1 indented below, items 4 and 5, and STRAP)
73057142 1 HARDWARE PARTS REPLACEMENT
70917443 2 SCREW, #8 NC x 3/4"
70917395 2 LOCKWASHER, #8
70923906 2 WASHER, plain
70929158 1 BULB, 24 volt
70926919 1

CLIP (Secure harness to steering column)

(Continued)

(Revised November 1979)
296



TURN SIGNALS
(Cab Mounted)

ITEM PART NO. QTY. DESCRIPTION

2 73058298 1 BRACKET
70923341 2 CAPSCREW, 1/4'" NC x 3/4"
70904204 2 LOCKWASHER, 1/4"
70910880 2 NUT, 1/4" NC
3 70925094 2 CLIP
4 73058879 1 FUSE
5 73058880 1 FLASHER
6 73055535 1 STRAP
70917452 2 SCREW, #10 x 1/2"
70917415 2 NUT, #10
70917365 2 LOCKWASHER, #10
7 73052008 4 TERMINAL
8 73045633 1 GROMMET
9 73055483 1 WIRE ASSY.
10 73055484 1 WIRE ASSY.
11 70929135 12 CLIP
12 73058713 2 LIGHT ASSY. (See page 295)
13 70927202 2 GROMMET

(Revised November 1979)
297



TURN SIGNALS

USAGE:
ITEM

Special Equipment

PART NO.

73058712
73057142
70917443
70917395
70923906
70929158
70926919

QTY.

[ ECY T C) T

LIGHTS

+

T
BATTERY—

T-77271

(ROPS CAB)

DESCRIPTION

SWITCH ASSY. (Includes BULB, items 4 & 5 and STRAP)

HARDWARE PARTS REPLACEMENT
SCREW, No. 8 NC x 3/4”
LOCKWASHER, No. 8
WASHER
BULB, 24 volt (indicator)
CLIP

(Continued)

298 (Revised August 1979)



ITEM

UL W

10
11

PART NO.

73058298
70923341
70904204
70916622
70925094
73058879
73058880
73055535
70917452
70917415
70917365
70923212
73052008
73061022
70926917
70916271
70910287
70910324
73059832
73059884

QTY.

DO DO DD =t ek b et ek i DN ND NI N b b b=t U DD DO DD

TURN SIGNALS (Continued)

(ROPS CAB)
DESCRIPTION
BRACKET

CAPSCREW, 1/4” NC x 3/4”
LOCKWASHER, 1/4”

NUT, 1/4” NC

TIE

FUSE

FLASHER

STRAP
SCREW, No. 10 x 1/2”
NUT, No. 10

LOCKWASHER, No. 10
WASHER, No. 10
TERMINAL

CLAMP
CAPSCREW, 3/8”NCx 1
LOCKWASHER, 3/8”
NUT, 3/8” NC
LIGHT ASSY. (See page 295)
PLUG
CLIP

299

- WIRE HARNESS (Used prior to unit No. 03700)

(Revised August 1979)



——INSTRUMENT PANEL —

T-77288

"INSTRUMENT PANEL & WIRING
(ROPS CAB)

ITEM & PART NO. QTY. DESCRIPTION

1 73059890 - 1 PANEL
70925369 4 SCREW, #10 NF x 5/8"
70909055 4 LOCKWASHER, # 10 (INT. TOOTH)
70917415 4 NUT, #10 NF
2 73059891 4 SWITCH (Includes hex nut and round nut)
3 73059893 1 SWITCH (Included hex nut and round nut)
4 74791157 3 HOLDER
5 73040013 4 FUSE
6 73059920 1. FUSE

(Continued)

300



ITEM

10
11
12
13

14

15

16

17
18

19
20
21

PART NO.

73059894

73058052
70925369
70909055
70917415

73021334
73040937
73037183
73059919

70925615
70916294
70900816
70904204

70928931
70916284
70900816
70904204

70928176
70916284
70900816
70904204

73059875
70926308
70925369
70923212
70917365
70917415

73052008
73045633

73059873
73059884

INSTRUMENT PANEL & WIRING (Continued)

QTY.

NIVINNN TN WWWW = = = = NIV O

— b RO BBRN

DESCRIPTION

WIRE

TIE
SCREW, #10 NF x 5/8"
LOCKWASHER, #10 (Internal Tooth)
NUT, #10 NF

DASHLIGHT (Includes items 10 and 11)
BULB (24 volt) ’
SHIELD

HARNESS

CLIP
CAPSCREW, 1/4" NC x 1/2"
WASHER, plain, 1/4"
LOCKWASHER, 1/4"

CLIP (Harness, left side and rear)
CAPSCREW, 1/4" NCx 1/2"
WASHER, plain, 1/4"
LOCKWASHER, 1/4"

CLIP (Harness, right side)
CAPSCREW, 1/4"NCx 1/2"
WASHER, plain, 1/4"
LOCKWASHER, 1/4"

DEFROSTER FAN GROUP (Includes items 16 thru 18)(Special
Equipment)

FAN ASSY. (24 volt)(See page 306)
CAPSCREW, #10 NF x 3/4" (Front Fan)
CAPSCREW, #10 NF x 5/8"

WASHER, plain, #10
LOCKWASHER, #10
NUT, #10 NF (Rear Fan)

TERMINAL, male bullet (early units only)
GROMMET

FLOOD LIGHT GROUP (Includes items 19 and 20)(Special
Equipment)

LIGHT, Flood (24 volt)(See page 281)
CLIP
LIGHT ASSY., turn signal (See page 295)(Special Equipment)

{Revised November 1979)
301



T-73205

USAGE:

ITEM

- CAB

Special equipment (Used prior to ROPS Cab)

PART NO.

70903775
70911115
70904206
70916950
70921176
70910244
70904208
70910325

QTY.

—
o\mn

oo —
[o ) ®mmm

DESCRIPTION

CAB ASSY. (See Machinery Manual)

CAPSCREW, 3/8" x 7/8"
WASHER, plain, SAE std., 3/8"
LOCKWASHER, 3/8"

NUT, 3/8" NC

CAPSCREW, 1/2'"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"

NUT, 1/2"

(Continued)

302



ITEM

10

11

12
13
14
15

16
17

18

PART NO.

70903773
70910335
70904205
70910323

73050730

73057221
70903775
70911115
70904206

73050723

73050725
70923701
70911115
70904206
70916950

73051832
73054320
73057220
73050722
73057230

70903773
70910335
70904205
70910323

73050719

70903773
70910335
70904205
70910323

73050726
73050727

73050728
7092370}
70911115
70904206
70916950

QTY.

1
9
18
9
9

N S N ol w

-

RN ISR N

[ 4]

[\V)

o S I ]

CA B (Continued) .

DESCRIPTION

DOODR ASSY., (See page 312)
CAPSCREW, 5/16'" NC x 1-1/4"
WASHER, 5/16"
LOCKWASHER, 5/16"

NUT, 5/16" NC

PLATE

BRACKET
CAPSCREW, 3/8" NCx 7/8"
WASHER, 3/8"
LOCKWASHER, 3/8"

INSULATION

BRACKET
CAPSCREW, 3/8" NC x 2"
WASHER, 3/8"
LOCKWASHER, 3/8"
" NUT, 3/8"

- TUBE ASSY.

PIN

GLASS (Refer to Glass Manual no. 70698502)
STP;IP

GASKET

DOOR ASSY. (See page 312)
CAPSCREW, 5/16' NC x 1-1/4"
WASHER, 5/16"
LOCKWASHER, 5/16"

NUT, 5/16'" NC

GASKET
BODY ASSY. (Order CAB ASSY.)
BUMPER
FRAME ASSY. (See page 310)
CAPSCREW, 5/16" NC x 1-1/4"
WASHER, 5/16"
LOCKWASHER, 5/16"
NUT, 5/16" NC
GLASS, (Refer to Glass Manual no. 70698502)
STRIP

BRACKET
CAPSCREW, 3/8'" NC x 2"
WASHER, 3/8"
LOCKWASHER, 3/8"
NUT, 3/8" NC

(Continued)

303



ITEM
19

20
21

PART NO,

73046596
70905657
70911114
70904204
70916622

73054322

73054321

QTY,

O O OO

~ CAB (Continued)
DESCRIPTION

PLATE
CAPSCREW, 1/4" NC x 1"
WASHER, plain, SAE std., 1
LOCKWASHER, 1/4"
NUT, 1/4" NC

PIVOT ASSY.
TUBE ASSY.

/4n

REAR DEF. SWITCH

FRONT DEF. SWITCH
FUSE HOLDER7 /]

DEFROSTER FAN GROUP

\
\ C
YELLOW “I
IGNITION
SWITCH ,
BATTERY

FRONT DEF. MOTOR
REAR DEF. MOTOR

——WIRING SCHEMATIC ——

T-76624

USAGE: Special equipment (Used prior to ROPS Cab)

ITEM

1

PART NO.

73058509
70926308
70917415
70917365
70923212

73058510
70923341
70916964
70918264

73056774
70929135

73040013

73045633

QTY.

b b Y 00 00 GO CO NV

-]

DESCRIPTION

FAN (24 volt)(See page 305)
SCREW, #10 NF x 3/4"
NUT, #10 NF
LOCKWASHER, #10
WASHER, plain, #10

BRACKET, fan mounting
CAPSCREW, 1/4" NC x 3/4"
LOCKWASHER, 1/4"
WASHER, plain, 1/4"

WIRE ASSY.
CLIP, wire support

FUSE (3 amp)

GROMMET

304

~



USAGE:
ITEM

W N

DEFROSTER FAN ASSEMBLY

T-80444

Used prior to ROPS CAB. See page:304

PARTNO. QTY. DESCRIPTION

73058509 1 FAN ASSY. (Includes item 1 thru 7)
73069010 1 MOTOR, 24V

70917602 2 TERMINAL

73069016 1 BASE

73069004 1 U-BRACKET

70932844 1 WASHER, nylon, 13/32”
70900816 1 WASHER, plain, 1/4”
70922932 1 LOCKNUT, 5/16° NF
73069020 1 BRACKET, motor mtg.

70929008 1 CAPSCREW, 1/4” NF x 1-3/4”
70929932 1 WASHER, 13/64”

70921702 1 LOCKNUT, 1/4” NF
73069007 1 FAN

70917570 1 SETSCREW, no. 10 NF x 1/4”
73069011 1 GUARD

70928919 2 NUT, no. 10 (Includes washer)
73069002 1

SWITCH, (Includes attaching hardware)

305




DEFROSTER FAN ASSEMBLY

T-80444

Effective with ROPS CAB. See page 300

PARTNO.

73059875
73069010
73052008
73069015
73069004
70932844
70900816
70922932
73069020
70929008
70929932
70921702
73069007
70917570
73069011
70928919

QTY.

DO bt b b bt b b e ek b e et ek DD

DESCRIPTION
FAN ASSY. (Includes item 1 thru 6)
MOTOR, 24V
TERMINAL
BASE
U-BRACKET -
WASHER, nylon, 13/32”
WASHER, plain, 1/4”
LOCKNUT, 5/16” NF
BRACKET, motor mtg.
CAPSCREW, 1/4” NF x 1-3/4”
WASHER, 13/64”
LOCKNUT, 1/4” NF
FAN
SETSCREW, no. 10 NF x 1/4”
GUARD
NUT, no. 10 (Includes washer)

306




W
N |

T-80521

REAR VIEW MIRROR
USAGE:  Special Equipment
ITEM PART NO. QTY. DESCRIPTION
- 73072772 1 REAR VIEW MIRROR, outside (Includes items 1 thru 9)
1 73072904 1 HEAD, mirror
2 73072905 1 HEAD, convex
3 73072906 1 LOOP
70934674 2 CAPSCREW, 5/16° NC x 3/4”
70934675 2 WASHER
70934673 2 " LOCKWASHER
70934676 2 NUT, 5/16”” NC
4 73072907 2 CLAMP
73072908 2 GASKET, clamp
70934673 2 LOCKWASHER
73072909 2 BOLT, acorn
5 73072910 3 CAB FOOT
70934677 6 CAPSCREW, 1/4” NC x 3/4”
70934678 6 LOCKWASHER
70934679 6 NUT, 1/4” NC
(Continued)

Added April 1979
307 (Added April 1979)



REAR VIEW MIRROR (Continued)

PART NO. QTY. DESCRIPTION

73072912 1 BRACE, lower -

70934674 2 CAPSCREW, 5/16” NC x 3/4”
70934675 1 WASHER

70934673 2 LOCKWASHER

70934676 2 NUT, 5/16”” NC

73072911 2 CLAMP

73072913 1 BRACE, upper

70934674 2 CAPSCREW, 5/16” NC x 3/4”
70934675 1 WASHER

70934673 2 LOCKWASHER

70934676 2 NUT, 5/16” NC

73072914 1 CAB FOOT

70934677 2 CAPSCREW, 1/4” NC x 3/4”
70934678 2 LOCKWASHER :
70934679 2 NUT, 1/4” NC

(Added August 1979)
307A '



ITEM

Ot WO N

PART NO.

73059455
70912299
70915408
70910287
70911115
73059477

CAB AND WIPER ASSEMBLY
(ROPS CAB)

DESCRIPTION

QTY.

LB )

PIN
WASHER, plain, 1-1/4”
CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8”
WASHER, plain, 3/8”
BUSHING
STRIP, 62” (Refer to item 29)
CHANNEL, 77 (Refer to item 28)
PANEL ASSY. (See page 300)

(Continued)
308

T-77289




18

70922287
70911115
70918308
73059832
73059831
73059832
70921113
70927541
70677004
73066804
70916282
70900816
70904204
70916622
70918237
70910880
73063621
73063622
70915406
70900816
70904204

73059679
70915343
70900816
70904204
70916622
73061582
73066554
73066555
73066556
73066561
73063053
73063489

73070266
73059951
73059952
73059954

CAB AND WIPER ASSEMBLY (Continued)

QTY.

[=2]

Opd pd pd pd pd ' NNUTOTUI ' P OO D NN RN IO = DNNDN B = BRDNNN -

DESCRIPTION

WIPER GROUP (See page 318)~
GLASS (Part No. 73059610) (See NOTE below)
CHANNEL, 130 (Refer to item 30)
GLASS (Part No. 73059611) (See NOTE below)
CHANNEL, 100” (Refer to item 30)
DOOR ASSY. (See page 314)-
CAPSCREW, 3/8” NC x 1-3/4”
WASHER, plain, 3/8”
NUT, safety, 3/8”° NC
PLUG
PLUG } (Not required with flood lights)
PLUG
PLUG (Not required with rear window wiper)
PANEL ASSY. (See page 311)-
CAPSCREW, 1/4” NC x 3/4”
WASHER
BUMPER
CAPSCREW, 1/4” NC x 7/8”
WASHER, plain, 1/4”
LOCKWASHER, 1/4”
NUT, 1/4” NC
CAPSCREW, 1/4” NC x 1-1/4”
NUT, 1/4” NC
PLATE, left
PLATE, right
CAPSCREW, 1/4” NC x 3/4”
WASHER, plain, 1/4”
LOCKWASHER, 1/4”
CHANNEL, 46” per CAB (Refer to item 28)
CHANNEL, 40 (Refer to item 28)
PLATE (Used prior to unit no. 04801)
CAPSCREW, 1/4”” NC x 5/8”
WASHER, plain, 1/4”
LOCKWASHER, 1/4”
NUT, 1/4” NC
PAD
DECAL, start up, shut down
DECAL, operation
DECAL, bucket
DECAL, ROPS
HEADLINER, rear
FASTENER, 1/4” NC x 5/8” } Not
(1-3/4”’ long) Illustrated
CHANNEL, rubber (25’ long - used as required)
STRIP (20’ length - use as required)
CHANNEL (100’ length - use as required)
ADHESIVE, 5 oz. tube (use as required - not illustrated)

NOTE: GLASS must be procured locally. Refer to CAB
GLASS DATA Catalog 70698502 for pattern.

309



N

2

T-71587

REAR WINDOW ASSEMBLY

USAGE: Special equipment NOTE: See page 303 (Used prior to ROPS Cab)

ITEM PART NO. QTY. DESCRIPTION

- 73050717 1 - FRAME ASSY. (Includes items 1 thru 6)
1 73050746 1 GLASS (Refer to Glass Manual No. 70698502)
2 73050747 1 STRIP
3 73054390 1 GASKET
4 73050745 1 FRAME

70910323 4 NUT, 5/16" NC

70910335 4 WASHER '

70904205 4 LOCKWASHER, 5/16"
5 73054391 1 ARM ASSY., right (Includes items 7 thru 10)
6 73054392 1 ARM ASSY., left (Includes items 7 thru 10)
7 73054735 2 ARM, left and right (male)

70911115 4 WASHER, 3/8"

73039856 4 NUT, 3/8" NC

{ 73054734 1 ARM, left (female)

8

73054736 1 ARM, right (female)
9 73041782 2 KNOB
10 73050749 2 RETAINER

310



T-77274

ITEM PART NO, QTY,

W

(G058

00 ~31 O

73059774

73068389
73061276
73061275
70911115
70929613
73061253
73059952

11 DO Ul e ped b

REAR PANEL ASSEMBLY
(ROPS CAB)

DESCRIPTION

PANEL ASSY, (Includes items 1 thru 6)
CHANNEL (Order 125" of item 8)
GLASS (Refer to GLASS MANUAL 70698502)
PANEL (Includes hinge)(Order PANEL ASSY.)
PLUG (Late units) '
KNOB
ARM
WASHER, 3/8" (Use as required)
SCREW, 3/8"NC x 3/8"
STRIP (Order 100" of item 7)
STRIP (Supplied in 100' roll or dealer cut to length)
CHANNEL (Supplied in 100! roll or dealer cut to length)

(Revised November 1979)
311



T-73188

DOOR ASSEMBLY

USAGE: Special equipment (Used prior to ROPS Cab)
* I eft Door Assy. 73050716
*% Right Door Assy. 73050715

ITEM
L

la

PART NO.

73052789
73052790

70901171
70904203

73054329

73050735
70918448

QTY.
% ko
1 -
- 1
2 2
2 2
1 1
1 1
1 1
1 1

DESCRIPTION

NOTE: See page 303

HANDLE ASSY. (with lock) (Includes 1 KEY 73054329)
HANDLE ASSY. (with lock) (Includes 1 KEY 73054329)

SCREW, machine, #10 NC x 3/8"
LOCKWASHER, #10

KEY
DOOR ASSY. (Order 73050716 or 73050715)

ROD
PIN, cotter, 3/32" x 1"

(Continued)

312

ol
S



ITEM

w

10
11
12
13

{

PART NO.

73050736
70901172
70912611
73050737

73045178
70910323

73050734
70918448

73050743
73050732

70901171
70904203

73050742
73050741
73050740
73050739
73050738

QTY.

*

- NN e

[y

IS

[

Jee

[ NN

b b

[ ]

[

DOOR ASSEMBLY (Continued)

DESCRIPTION

COVER
SCREW, #10x 1/2"
LOCKWASHER, #10
GASKET

TURN- BUCKLE
NUT

ROD
PIN, 3/32"x 1" -

LATCH ASSY. (Serviced only as a unit)
LATCH ASSY. (Serviced only as a unit)

SCREW, #10 NC x 3/8"
LOCKWASHER, #10

STRIP

GLASS, (Refer to Glass Manual 70698502)
STRIP

GLASS, (Refer to Glass Manual 70698502)
GASKET

313



NOTE :
ITEM

-

SN =

PART NO.

73064447
73064448
73070449
73070450
73064449
73064450

........
--------
........
--------

73062190

e N n—u—u—u—u—u—s%

e

< N\
O

. T IR L A

T-77272

DOOR ASSEMBLY
(ROPS CAB)

Quantity shown is for one (1) door only.

DESCRIPTION

DOOR ASSY., left . )
DOOR ASSY., right includes items 1 thru 17
DOOR ASSY., left includes items 1, 2, 3 and
DOOR ASSY., right 5 thru 18
DOOR, left
DOOR, right
STRIP, 200” (Refer to item 24)
CHANNEL, 102” (Refer to item 25)
GLASS (Part No. 73061150)(See NOTE below)
CHANNEL 64” (Refer to item 25)
GLASS (Part No. 73059605)(See NOTE below)
+ KIT, latch (includes items 21, 22, 23 and 17 on page 309)

(Continued)
314

(Revised August 1979)



11
12

13

14
15

o |

17
17A
17B
18

19
20
21
22
23
24
25

PART NO.

73061191
73061731
73061732
70922704

70926024
73059670
73059627
70902174
70910243

70917415
70920523
70911114
70918194
73059621
73064445
73064446
70929915
73061234
73065099
73059604

70085559
70085558
70906759
73061253
73059952

DOOR ASSEMBLY (Continued)

QTY.

N o~ - N

DN = NN B - N

1 bt pnd ped ek ek

(ROPS CAB)

DESCRIPTION

KEY (PK 509)
HANDLE, left
HANDLE, right
SCREW, #10NF x 3/4", flat hd.

NUT, #10 NF

STRIP (rubber)

BAR
SCREW, #10 NF x 7/8"
WASHER, plain, #10

NUT, #10 NF.
PIN, clevis, 1/4"
WASHER, plain, 1/4"
PIN
BAR
LOCK ASSY., left (Serviced only as a unit)
LOCK ASSY., right (Serviced only as a unit)
SCREW, #10 NF x 3/4"
PILATE
SHIM (Use as required)
WINDOW ASSY., slide (Includes items 19 and 20)
(Also order item 3)(Optional Equipment
prior to January 1979; standard thereafter)

(See page 315A)

GLASS (Part No. 73061377)(See NOTE below)
GLASS (Part No. 73061376)(See NOTE below)
NUT, wing, 5/8'"" NC

HOOK, 5/8'" NC

SCREW, #4x1/4"

STRIP (100" length - use as required)
CHANNEL (100' roll - use as required)

NOTE: GLASS must be procured locally. Refer
to CAB GLASS DATA Catalog for pattern.

Order item 7 only for cabs prior to unit no. 03975
with 3/8" dia. hole

(Revised September 1980)
315



—12

T-81300

ITEM

W N -

n

PART NO,

73059604
73061451
73061452
73061450
73071855
730614438
73074560
73061444
73061443

73061437

QTY.

o= DN NN N e D it pt e

SLIDE WINDOWS

DESCRIPTION
NOTE: Quantity shown is for (1) one window only.

WINDOW ASSY., side (Includes items 2 thru 17)
FRAME
BAR, tie

SCREW
POST, center

SCREW
STOP

SCREW
RACK (4 step)

SCREW '
GLASS (Part No, 73061377)(See NOTE)
CHANNEL, vinyl (55")(See item 19)
CHANNEL, vinyl (21'")(See item 20)
WEATHER SEAL (21")(See item 22)
WEATHER SEAL (21')(See item 21)
FRAME SLIDE ASSY. (Not serviced, order

components item 13 thru 17)
SCREW

(Continued)

315A

‘(Added September 1980)



ITEM
13

14
15
16
17
18
19
20
21
22
23

PART NO.

73074549
73074550
73074562

73061431 -

73074564
73074565
73074566
73074567
73074568
73074569

LI S N

SLIDE WINDOWS (Continued)
QTY,.

DESCRIPTION

LOCK ASSY., left
LOCK ASSY., right

SCREW

NUT
GLASS (Part No., 73061376)(See NOTE))
RUBBER, flocked (50'")(See item 23)
CHANNEL, vinyl (70")(See item 18)
WEATHER SEAL (21")(See item 21)
CHANNEL, vinyl (25 ft.)(Use as required)
CHANNEL, vinyl (25 ft.)(Use as required)
CHANNEL, vinyl (25 ft.)(Use as required)
WEATHER SEAL (25 ft. )(Use as required)
WEATHER SEAL (25 ft.)(Use as required)
RUBBER, flocked (25 ft. }{(Use as required)

NOTE: GLASS is not serviced. Procure locally.
Refer to CAB GLASS DATA catalog for

pattern,

315B (Added September 1980)



T-75672

USAGE:

ITEM
1

(VR <IN I - A L R )

[
o

11

12
13
14

15

WIPER GROUP

(Pantograph Wiper)

Special equipment (Used prior to ROPS Cab)

PART NO.
73045202

73057226
73057224
73057227
73045205
73057222
73040013
73051892
70925094
73057219

70928204

73057225
70914089
70904204

73045203
70928310

70905655
70904204

73050612

QTY.

1

O S S o P o Wy

— DN P e s DD A

DESCRIPTION

MOTOR ASSY., wiper (24 volt) (Includes mounting bracket
and fasteners)

LINK

ARM

BLADE

SWITCH

HOLDER ASSY., fuse (Includes wire)
FUSE

WIRE

CLIP

SHAFT ASSY., wiper arm (Includes pin, gasket, grommet,
adapter, washers and nuts)
WASHER, plain (Shimming)

ADAPTER ASSY., pantograph (Includes gasket)
SCREW, machine, round hd., 1/4" NF x 1/2"
LOCKWASHER, 1/4"

ARM,
GROMMET

BRACKET, motor mounting (Order 73045202)
CAPSCREW, 1/4" NC x 1/2"
LOCKWASHER, 1/4"

WIRE ASSY. (4'") (Used with machines that are not provided
with a ground receptable in the main wiring harness) (Not
‘illustrated)

316



USAGE:

ITEM

WINDSHIELD WIPER GROUP, REAR

T-73270

Special equipment (Used prior to ROPS Cab)

PART NO.
73053559
73053558
70900558
70904203
70917415
73051895
73039948
73039949

73053552
70923510

73040013
73053550
73056773

73050612

QTY.

1

bt ot ot ot

DESCRIPTION

WIPER GROUP, windshield, rear (Consists of item
1 thru 9) (MACHINERY ITEM)

MOTOR ASSY., wiper (24 volt) (Serviced only as a unit)
SCREW, machine, #10 NF x 1-1/2"
LOCKWASHER, #10 ,

NUT, #10 NF

NUT

ARM

BLADE

WIRE ASSY. (Includes fuse holder)
GROMMET, (at cowl 9/16" diameter hole)

FUSE

WIRE ASSY.

CLIP |

WIRE ASSY. (Used with machines that are not provided

with a ground receptacle in the main wiring harness)
(Not illustrated)

317



20 191817 16 15 14

WIPER GROUPS

(ROPS CAB)

NOTE: See page 308. ROPS Cab includes FRONT WIPER.
Order Special Equipment REAR WIPER separately.

ITEM

~N o LoV N

NoXe <]

10

PART NO.

73059930
73059929
73051895
73059938
70917452
70904203
70917415
73057227
73059939
73057225
70927340
70904204
70910880
73059683
73059942
70639073
70639074
73059633
70916282
70904204
70900816

QTY.

NN NN DNDDNDN e e e e bt et

DESCRIPTION

BLADE

ARM

NUT

MOTOR (24 volt)
SCREW, #10-32x 1/2"
LOCKWASHER, #10
NUT, #10

BLADE

ARM

ADAPTER ASSY. (Includes Gasket)
CAPSCREW, 1/4"NC x 3/4"
LOCKWASHER, 1/4"
NUT, 1/4'"NC

PLATE (Early units)

LINK
WASHER, spring, 1/4"
CLIP

BRACKET
CAPSCREW, 1/4"NC x 7/8"
LOCKWASHER, 1/4"
WASHER .

(Continued)

318 (Revised December 1980)



ITEM
11

12
13

14

15
16

17
18

19
20
21
22

23
24

PART NO,

73061907
73074080
70923510
70914120
70914105
73061046

73066384

70922121
70922711
73066417
70923300
73066426
70916803
73066419
73066427
73066415
73066424
73066428
70913540
70922088
73066416
73066425
73066418
70924958
70920437
73076862

73076863
73074235
74255271

QTY.

et (O W e

[

b et et et et et e et et ot fed o et ped e feed e b D) DN

W = -

WIPER GROUPS (Continued)
DESCRIPTION

MOT OR (24 volt)(Early type, includes item 22)
MOTOR (24 volt)(Late type, includes items 22 and 23)
GROMMET
SCREW, 1/4'"NF x 3/4"
LOCKWASHER, 1/4"
ARM
SHAFT AND PIVOT ASSY., (5/8' diam. shaft, order
late type) :
SHAFT AND PIVOT ASSY. (Late type, 11/16" diam.
shaft)(Includes 14 thru 21)
SCREW, #10-32x 3/8"n
LOCKWASHER, #10
*CAP NUT
* LOCKWASHER, 5/16"
CAP NUT :
LOCKWASHER, 3/8"
*DRIVER
DRIVER
*CAP, rubber
CAP, rubber
NUT
*WASHER, plain, 21/32"
WASHER, plain, 23/32"%
*WASHER, fiber
WASHER, fiber
SHAFT ASSY. (order item 13)
STUD
LOCKWASHER, 1/4"
NUT, 1/4"NF
GEAR ASSY. (includes shaft)(Services both early and
late type motors, item 11)

COVER Service for
WIRE HARNESS (51" long, cut to length) \ late type
TERMINAL motor only,
item 11

*Service for 5/8" diam. shaft, see item 13

319 : (Revised December 1980)



0ce

ONWIWN



. - USAGE:

ITEM

=0 00~ ULk W

15

16

Special Equipment

PART NO.

73058731
70915809
70904205
70910335
70928176
73057773
70915408
70910287
73058126
70925094
70925063
70921911
70921912
73059192
70927175
70925054
70915493
73058884
70926867
70916310
70912441
70910325
73058298
70916309
70912441
73069299

f_/\_\

QTY.

COND Dbt ek et ek ek ped e et pd N bk N W R DN €O bt W W DD W R R

154
\t‘\

™14
L_si0€ ViEW

CAB HEATER

T-76663

DESCRIPTION

HEATER ASSY. (See page 322)
CAPSCREW, 5/16” NC x 3/4”
LOCKWASHER, 5/16”
WASHER, plain, 5/16”
CLAMP

BRACKET
CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8”

WIRE ASSY.

CLIP

ELBOW, 90°, 3/4” hose, 3/4” NPT

CLAMP, 11/16” to 1-1/4”

CLAMP, 1-1/16” to 2”

HOSE

HOSE, 86 (refer to item

CLAMP

NIPPLE, straight, 3/4” hose, 1/2” NPTF

ELBOW, street, 45°, 1/2” NPT (Effective with unit no. 04801)

VALVE
HOSE, 52-1/2” (refer to item 16)
CLAMP
CAPSCREW, 1/2” NCx 1”
LOCKWASHER, 1/2”
NUT, 1/2”NC
BRACKET
CAPSCREW, 1/2”NC x 3/4”
LOCKWASHER, 1/2”
HOSE (25’ length - use as required)

321

(Revised November 1979)




USAGE:
ITEM

G N

© 0 =] (=] [3,]

HEATER ASSEMBLY

T-80443

Special equipment. See page 321

PART NO. QTY. DESCRIPTION
73058731 1 HEATER ASSY. (Includes items 1 thru 12)
73058341 1 COVER
70928919 6 NUT, No. 10-32
73069267 1 WIRE ASSY.
70925442 1 TIE
73058342 2 SPACER
73069009 2 MOTOR, 24v.
70924353 4 WASHER, plain, 13/64”
70928919 4 NUT, No. 10-32
73070464 2 TERMINAL
73069006 2 FAN (includes SETSCREW indented below)
70917570 2 SETSCREW, No. 10 NF x 1/4”
73058345 1 SHROUD
70926020 4 SCREW, No. 10 x 5/8”, self-tapping
73058348 1 VALVE, bleeder
73058346 1 CORE
73058340 1 CASE
Continued

322




HEATER ASSEMBLY (Continued)

ITEM PART NO. QTY. DESCRIPTION
10 73069269 2 PLATE
73070468 2 RIVET
11 " 73058347 2 SWITCH (Includes mounting hardware)
12 73069001 2 PLATE

323



T-77304

CANOPY ASSEMBLY

(ROPS)
USAGE: OPTIONAL EQUIPMENT
ITEM PART NO. QTY. DESCRIPTION
1 73059948 1 CANOPY ASSY. (MACHINERY ITEM) (Includes items 2
thru 14)
2 73059831 2 PLUG
3 73059832 2 PLUG
4 73059477 4 BUSHING
5 73059455 4 PIN
6 70915408 4 CAPSCREW, 3/8” x 3/4”
70910287 4 LOCKWASHER, 3/8”
70911115 4 WASHER, plain, 3/8”
7 70912299 4 WASHER, spacing 1-1/4”
8 73061582 4 PAD .
9 73063053 1 HEADLINER
10 73063489 1 FASTENER
11 73066554 1 DECAL, start up - shut down
12 73066555 1 DECAL, operation
13 73066556 1 DECAL, bucket
14 73066561 1 DECAL (ROPS)

324



62¢

ONWIEN




10

TOOLS

USAGE: Special Equipment

ITEM

1
2

Ut O

PART NO.

73062086
70916271
70911115
70910287
70910324
73062087
70012389
70012387

QTY.

= b = DO NN N

g

1

3

T-75245

DESCRIPTION

BOX
CAPSCREW, 3/8”NCx 1”
WASHER, plain, 3/8”
LOCKWASHER, 3/8”
NUT, 3/8” NC
BRACKET (Requires welding to install)
PLIERS, 6
HAMMER, ball peen, 1 Ib.

(Continued)
326




PART NO.

70036268
70914732
70052371
70050611
70050610
70050609
70050608
70050607
70914709
70914710
70914711
70914712
70914713
70914714
70914715
70914716
70914717
70914718
70050612
70914719

QTY.

ek b b ok e ek e ok ek ped ek ok b ok ok ok ok o ok ok

TOOLS (Continued)
DESCRIPTION

SCREWDRIVER, 9-3/4” long
SCREWDRIVER, Phillips no. 2

BAR, pinch, 16" long

WRENCH, open end, 15°, 15/16” and 1-1/16
WRENCH, open end, 15°, 3/4” and 7/8”
WRENCH, open end, 15°, 5/8” and 3/4”
WRENCH, open end, 15°, 1/2” and 9/16”
WRENCH, open end, 15°, 3/8” and 1/2”
SOCKET, 1/2” square drive, 1/2” hex
SOCKET, 1/2” square drive, 9/16” hex
SOCKET, 1/2” square drive, 5/8” hex
SOCKET, 1/2” square drive, 11/16” hex
SOCKET, 1/2” square drive, 3/4” hex
SOCKET, 1/2” square drive, 7/8” hex
SOCKET, 1/2”square drive, 15/16” hex
SOCKET, 1/2” square drive, 1” hex

BAR, extension 1/2” drive, 2’ long

BAR, extension 1/2” drive, 5” long
HANDLE sliding T, 1/2” square drive, 15” long
HANDLE ratchet, 1/2” square drive

327



USAGE:

NOTE:
ITEM

B W~

[$))

[@ NN RN}

11

12

EMERGENCY STEERING MOTOR AND PUMP

See page 330
PART NO.

73065638
70918397
70931653
70918594
70904204
70916282
70904205
70920647
70904204
70913599
70904205
73065660
70669165
70236837
70921396
73039013
70905122
73038933

Special Equipment

QTY.

—

D e DN DN = NN e NN e NN e

- o T-78790

DESCRIPTION

MOTOR DRIVEN PUMP (Not serviced as an

assembly)(Order items below)

MOTOR (Includes items 13 thru 24)

SOLENOID (See page 330)

PUMP ASSY. (Includes items 5 thru 12)
CAPSCREW, 5/16" NC x 3" (pump to motor)
LOCKWASHER, special, 5/16"

BODY ASSY. (Includes 2 bearing)(Order item 3)
CAPSCREW, 1/4" NC x 2-1/4"
LOCKWASHER, 1/4"

CAPSCREW, 1/4" NC x 7/8"
LOCKWASHER, 5/16"

COVER ASSY. (Includes 2 bearing)(Order item 3)
CAPSCREW, 1/4" NC x 2-1/2"
LOCKWASHER, 1/4"

CAPSCREW, 5/16" NC x 2-1/2"
LOCKWASHER, 5/16"

PLATE

SEAL, oil

PIN, dowel

IDLER GEAR ASSY. (Order item 3)

KEY, woodruff, 1/8" x 3/8"
RING

SHAFT, drive (Order item 3)
KEY, woodruff, 1/8'' x 3/4"
RING

GEAR (Order item 3)

(Continued)

328, (Revised February 1984)



EMERGENCY STEERING MOTOR AND PUMP (Continued)
ITEM PART NO., QTY. DESCRIPTION

13 73075512 ARMATURE B
14 73075523 BEARING (comm. end)

15 73075524 BEARING (dr. end)

16 73075513 BRUSH SET

17 73075514 COVER, bearing (comm. end)

18 73075515 COIL, field assy.

19 73075506 HEAD ASSY. (comm. end)

20 73075504 HEAD ASSY. (dr. end) _

21 73075516 PLATE ASSY. (Includes item 22)
22 73075528 SPRING SET (brush)

23 73075517 WASHER, packing

24 73075519 TERMINAL, packing J

—
.

> Not illustrated

bt o et o ot ok fond ik o et

329 : (Revised February 1984)



USAGE:
ITEM

EMERGENCY STEERING GROUP

T-78789

Special Equipment - Requires use of 50amp Alternator (Pagel294)

PART NO.

70922763
70677006
70900367

QTY.

1

NNV R WD

DESCRIPTION

EMERGENCY STEERING GROUP (See
Construction Machinery Manual) ‘
MOTOR DRIVEN PUMP (See page:329)
CAPSCREW, 3/8" NC x 1"

WASHER, 3/8"
NUT, 3/8" NC
WELDNUT, 3/8" NC

(Continued)

——33_0—-,—_ (Revised September 1980)



ITEM

10

12

13
14

15

16

17

18

EMERGENCY STEERING GROUP

PART NO.

73064747
70922763
70677006
73064749
70928138
70677004
73066609
70928182
70677004

70921203

70921206
73064745
70921217

70921206
70924026

70921206
73064743
70921227

70921214
70922632

70921214
73064744
73064742
70916272
70910287
70921116
70923718
70921215

70921214
73064746
70916311
70912441
70921117
70923578
73064392
70920275
70677006
70900367
73064750
70921076
70677006

QTY.

NINDNDN—~ BB~ NIV —

— —— N

Pt pd i

[y

— = NGB D e

NN = DNNN M~ NP~

(Continued)

DESCRIPTION

PLATE, weld assy.

CAPSCREW, 3/8" NC x 1" Lower
WASHER, 3/8'' NC hole
WELDNUT, 3/8'"" NC mounting

COVER
CAPSCREW, 1/4" NC x 5/8"
WASHER, 1/4"
SOLENOID, 24 volt (Serviced only as a unit)
CAPSCREW, 1/4" NCx 1/2"
WASHER, 1/4"
WELDNUT, 1/4" NC
ELBOW, 3/4'" tube, 1-1/16" st. thd. (Includes
O-RING below)
O-RING
TUBE ASSY.
CONNECTOR, 3/4'" tube, 1-1/16" st. thd. (In-
cludes O- RING below)
O-RING
ELBOW, 1" tube, 1-1/16"x 1- 5/16" st. thd
(Includes O-RING below)
O-RING
HOSE ASSY. (Serviced as a unit)
ELBOW, 1'" tube, 1-5/16'" st. thd. (Includes
O-RING below)
O-RING
ELBOW, 3/4" tube, 1-1/16" x 1-5/16" (Includes
O-RING below)
O-RING
HOSE ASSY.
HOSE ASSY.
CAPSCREW, 3/8" NC x 1-1/4"
LOCKWASHER, 3/8"
FLANGE, half
O-RING
ELBOW, 1' tube, 1-5/16" st. thd. (Includes
O-RING below)
O-RING
TUBE ASSY.
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"
FLANGE, half
O-RING

FLOW SWITCH
CAPSCREW, 3/8'"" NC x 3"
WASHER, 3/8"
NUT, 3/8" NC

PLATE, weld assy.
CAPSCREW, 3/8" NC x 1-1/4"
WASHER, 3/8"

(Serviced as a unit)

(Continued)

331 (Revised September 1980)



ITEM
19

20
21
22
23

24

25
26
27
28
29
30
31
32

33
34
35
36

37

EMERGENCY STEERING GROUP

PART NO.

71005917
70927401
70677004
70900365

- - - -

73065202
70922763
70677006
70900365
73057952
70927401
70900365
73034558
73034566
73064636
73064738
73064635
73064740
73064741
73064739
70925094
73065213
73067623
73066564
73068623
70927401
70677004
70911024
73057436

QTY.

N DN DV et bt bt bt O et bt bt et DN bt e et NN e DD DY b bt i e 0 () W

(Continued)

DESCRIPTION

RELAY
CAPSCREW, 1/4" NCx 1"
WASHER, 1/4"
: NUT, 1/4" NC
PUMP, steering (See page 198)
PUMP, hydraulic (See page 204)
VALVE, demand (See page 200)
BRACKET .
CAPSCREW, 3/8" NC x 1"
WASHER, 3/8"
NUT, 3/8" NC
BUZZER
CAPSCREW, 1/4" NCx 1"
NUT, 1/4" NC
LIGHT ASSY.
LAMP, 24 v.
CABLE
CABLE
WIRE ASSY. (solenoid ground)
WIRE ASSY.
WIRE ASSY.
WIRE HARNESS
TIE

WIRE ASSY. (Item 24 and 25 ground)

DECAL, emergency steering
DECAL, warning (Not illustrated)
DIODE
CAPSCREW, 1/4"NC x 1"
WASHER
NUT, 1/4'"NC
WIRE ASSY.

332

(Revised September 1980)



gee

OWHEANW -




SIDE VIEW

T
"L( : (@)
J ERONT VIEW REAR VIEW

CAB

24

|

2 2119 18

PARKING BRAKE

ar:c::%:)
8

SOUND SUPPRESSION GROUP

334

T-78761




SOUND SUPPRESSION GROUP
USAGE: Special Equipment

ITEM PART NO. QTY. DESCRIPTION

- eceecsmaa 1 SOUND SUPPRESSION GROUP (See Machinery Manual)
(Includes item 1 thru 26}
1 73063052 1 HEADLINER, front
2 73063053 1 HEADLINER, rear
73063197 1 CLOSURE PANEL LINER, left
? { 73063198 1 CLOSURE PANEL LINER, right
73063139 1 QUARTER PANEL LINER, left
* { 73063140 | 1 QUARTER PANEL LINER, right
73063137 1 COWL LINER, left
° { 73063138 1 + COWL LINER, right
{ 73063882 1 CONSOLE LINER ASSY., (Standard) (Also order stickers)
(See PAINTING and
73063883 1 CONSOLE LINER ASSY, (Single lever)) MARKING page 338)
7 73063312 1 FLOORMAT
8 73063343 1 PARKING BRAKE MAT
9 73063375 1 BARRIER, kick-out line
10 { 73063894 1 BONNET LINER.‘ ASSY. (Used prior to unit no. 04801)
73063881 1 BONNET LINER ASSY. (Effective withunit no. 04801)
11 73063170 1 BARRIER, clutch cut-off
12 73063169 2 BARRIER, seat belt
70931398 2 : PLUG (For machines without seat belts)
13 73063168 1 BARRIER, control valve
14 73063171 1 BARRIER, sight gauge
15 73063679 1 BARRIER, air inlet
16 73066533 1 TUBE, weld assy. {Does not include CAP)
17 73063185 4 ANGLE
70916532 5 SCREW, 1/4" NC x 3/4"
18 70922028 9 SCREW, 1/4" NC x 1-3/4"
70917451 52 SCREW, 1/4'" NC x 1"
19 . 70911114 66 WASHER, 1/4"
20 73063605 66 WASHER, rubber
21 73063513 66 TENSION NUT
{Continued)

335

-



ITEM

22

23
24

25
26

PART NO.
70687557
73063489
73063488
73063600

73063389
70927187

73067022
73065887

73070500

SOUND SUPPRESSION GROUP (Continued)

QTY.

8
13
45

DESCRIPTION
FASTENER 1/2'" x 3/4"
FASTENER 1/2" x 1-3/4"

'FASTENER 1/2" x 3/4%

STEERING VALVE COVER MAT

COVER
SCREW, self-tap, 3/8"x 1"

PLATE, decal mounting

DECAL, starting instuctions (Simims fuel pump)

DECAL, starting instructions (Roosa Master fuel pump)

336 ")



ITEM

N =

O W1 & o A~ W

10
11

12
13
14
15

PART NO.

70925433
70925110

70698038
70925108
70698037
73067606
70924457
70694423
73066816
73024429
73058219
70694460
73067620
73066816
73066817
73067611
73067627
70924553
70694435
73067624
73067621
73066551
70924535
73067618
73067607
73067625
73058875

73057767
73066557

DO bk pt et

DOkt O N R e

PAINTING AND MARKING

(Not Illustrated)
DESCRIPTION

ENAMEL, black, quart can

ENAMEL, A-C yellow, gallon can (Used prior to unit no.
04430)

ENAMAL, F-A yellow orange, gallon can (Effective with
unit no. 04430)

ENAMEL, A-C yellow, 12 oz. aerosol can (Used prior to
unit no. 04430)

ENAMEL, F-A yellow orange, 12 oz. aerosol can (Effective
with unit no. 04430)

+STICKER, instruction, clutch release (applied to front ot‘

hydraulic tank bonnet)

TRANSFER, “A-C” trademark (applied to front of cowl)
+TRANSFER, “F-A” trademark (applied to front of cowl)
$STICKER, “TRANSMISSION” (applied to instrument panel)

STICKER, stopping of engine instruction (applied to

instrument panel)

DECAL, “645” model designation (applied to front of cowl

and radiator support)
tEMBLEM, “645B”’, model designation (applied to front of

. cowl and sides of front frame)

+STICKER, hydraulic control lever instruction (applied to
hydraulic control cover plate)

+STICKER, transmission control instruction (applied to
transmission control assembly)(2 speeds forward, 1 reverse)

+STICKER, transmission control instruction (applied to
transmission control assembly)(2 speeds forward, 2 reverse)

+STICKER, hydraulic tank instruction (applied to front of
hydraulic tank bonnet)

+STICKER, rear axle disconnect instruction (applied to
hydraulic console)
TRANSFER, Allis-Chalmers (applied to counterweight)
TTRANSFER, Fiat-Allis (applied to counterweight)
+STICKER, pressure relief, lift cylinder (applied above lift
cylinder bearing and adjacent to extension fitting for inner
bearing)

+STICKER, air restriction 1nd1cator (applied to front of
hydraulic tank bonnet)

+STICKER, warning, low air pressure (applied to instrument
panel)

TRANSFER, “A-C” trademark (applied to each side of hood)

PLATE, start instruction (applied to instrument panel)
tDECAL, oil level (applied to bonnet)
tDECAL, engine shut-off (applied to front of bonnet)

(used prior to unit no. 05633)
DECAL, series designation (applied to front of cowl and
radiator support)
+DECAL, junction box
tDECAL, warning (applied to front frame)

+ Components of item 44
(Continued)
337



ITEM
25
26

27

28

PART NO.

70924551
70694430
73058286

73069204

73064241
73064247
73064223
73064235
73064229

73066564
73067622

73059232

73105127
73104936
73067712
73061463

73065888

70697648
73059165
73062870
73065887

73070500

73066552
73107885
73067500
73107895
73112663
73066553
73108722
73107881
73107882
73107884
73107890
73107894

PAINTING AND MARKING (Continued)

QTY.

[l VN

[y

Vb e et et e

N DD e

e

ot

Pt DD bt DD bt ek b ek et et et ek

(Not Illustrated)

DESCRIPTION

TRANSFER, Allis-Chalmers (applied to hood)
+TRANSFER, F-A Fiat-Allis (applied to hood)
LUBE PLATE, service instruction (applied to left front frame)
(used prior to unit no. 03876)
TLUBE PLATE, service instruction (applied to left front
fender)(effective with unit no. 03876)

LUBE PLATE (German)

LUBE PLATE (Italian)

LUBE PLATE (French)

LUBE PLATE (Portuguese)

LUBE PLATE(Spanish) )

DECAL, stripe (A-C applications)(Applied to bonnet, hood,
radiator support)(Order 130” of item 38)

DECAL, stripe (F-A applications)(Applied to sides of front
frame, bonnet, hood and radiator support)(Order 25’ of
item 39)

DECAL, emergency steering

STICKER, single lever control (applied to hydraulic control
cover plate)

STICKER, smooth shift transmission (applied to power
cluster compartment cover)

DECAL, alternator

DECAL (attached to battery box cover)

+TRANSFER, patent plate
+ACTIVATOR (16 oz. can)(use as required to improve decal
adhesion)

DECAL, cold weather start instruction (applied to bonnet or
cab post)

PLATE, operator warning (fastened to instrument panel)

DECAL, stripe (100’ length - use as required)

+DECAL, stripe (25’ length - use as required)
FDECAL, engine start instruction (used prior to unit 05633)
(hydraulic console)
+DECAL, engine start instruction (eff. w/unit no. 05633)
(hydraulic console)
tDECAL, stay off ladder (applied to L.H. side of platform)
DECAL, towing (applied to counterweight)
DECAL KIT (consists of T items)
1DECAL, do not start (instrument panel)
+DECAL, cyclopac (air cleaner)
+DECAL, emergency brake (instrument panel)
+DECAL, flammable vapors (air intake stack)
TDECAL, blades and belts (radiator support)
1DECAL, flammable vapors (battery box)
FDECAL, fluid pressure (top of radiator support)
FDECAL, scissors point (dump cylinder)
FDECAL, element cleaning (air cleaner)

T Components of item 44
(Continued)
338 (Revised December 1980)

Applied to left
front frame



PART NO.

73107897
73108815
73108820
73109131
73109134
73066554
73066555
73066556
73067332
73109818
73109796
73067352
73067629

73121315
73121318

PAINTING AND MARKING (Continued)

QTY.

e b e e N et

i
1

(Not Ilustrated)
DESCRIPTION

+DECAL, inoperative brakes (L.H. side platform)
+DECAL, check air tanks (R.H. tank cover)
+DECAL, brake fulid (L.H. tank cover)

+DECAL, instruction manual (seat)

tDECAL, battery disconnect (radiator support)
tDECAL, start up, shut down
+DECAL, operation front posts cab and canopy or
fDECAL. bucket L.H. side of bonnet
FTINSTRUCTIONS, decal location
FTINSTRUCTIONS, decal storage & application
TAPPLICATOR, plastic (for smoothing decals)
$DECAL, installation instruction

DECAL, lifting instruction (L.H. side rear frame)

KIT, machine Sign (French)
KIT. machine sion (Spanish) ) See NOTE

NOTE: Each includes all decals required for

complete marking of the machine but
does not include trademark and model
designation decals.

t Components of item 44

339 (Revised December 1980)



PART NO.

700123874 0aeee326
700123 8%¢ccceea326
700362684 00002327
700373320 0ceece269
70037851leccce269
700382340 cc0es265
700506 07ceweee327
700506 08cceeeea327
700506 0%« ce 0w 327
700506 10¢ c0eee327

PAGE

70050611lceeeea327
700506 12caeecee327
700523710 cneeea327
70052662<2«<<2121
70059934ccecccel3b
70063890 ceees35

7006389laccee 35

700674870 eces218
700674 8Teceeea222
70067487 c0vees226

70067487cceees230
70067488 ceceas 173
70067503 cceaea156
70067508caceeal56
70067505ecceee156
70067508cecescel?3
T007648% cceeal?3
700765684 coeea35

7008075842 c0e2235

7008264432 cceea35

700824440 cenes35
70082649 cceee35
70082487ccecee35
70082488ccccee35
70082489« cceee35
700824904 cue <35
700826491lcaceae35
70082493 cccecaals
70082505ccccee34
70084897<cceec.35

70084899« cacee35
70085558 cccee2315
70085559¢eeesa315
70087528c cceee 8%
70089894 cceeeca7l
70096315. 2222435
700968 16'.... - 35
70160425 cee+2163
70179487 ceeeee 275
70181478ccacealb

70181742ce0eeal3?
7018276302 c0..281
70185202¢0e0.0233
70185203 cceee0233
701859662 cceceaé3

70185967 ceceacet3

70199933cceeeal49
70208253<c00.2121
70210733 caceceel4l
7023171300 ees.286

70236705e0e059

70236837 cceeee329
70240536 cccee.1l8

702409620 ccece4l

702435260 caeee276
70243527 2ceeee276
702435280 000e.276
70611770ccecs.l42
706179320 ceeee246
70621428cccea.281

PART NO. PAGE

70621429 c0ae281
7062142920 0e=0282
706217240 cccea28l
7062182lecvees28l
70621979 ceene65
7062208lecceee65
7062289Tcceneeb65
70630540¢a0ecea35
706337302 cceee25%
70633730cwcees257

70634237c0wsca263
70636102ccee-2201
70638413cccee=218
706384130cces.222
70638413ceenec 226
70638413 cnweea230
706390732ceee-318
70639074c0ees-318
70639916ccence2db
7066663 1ccacncs248

70646728c0eee2253
706‘6728.... 00262
7064897 Teceees266
70650824 c0ceesl

70650944ecacee279
70652419 cee-e270
706532530c0000269
70653570ccacea245
70654033¢ceeea271
70654115<20e0270

70654121cecess27l
7065412300022.270
70654125<0c04.270
T0654127ccceea269
70654132.00024269
70654133ccaees271
7065413%00ce-4272
70654135e0000272
70654136c0ae0ee272
70654137eceese272

70654138cceese272
70654139 c0ee.272
706541400 c0eee272
7065614 leceeea272
706541420 c0e.272
70654143.0000.272
7065414%cc0002272
70654145c0aeee272
70654146cccees272
70654149cceee268

706541552 00000272
70654170c0cee272
706541720 0000269
70654249 ceee.268
706542500 c00..268
7065425000 e0+270
70654252<cceee270
706542530 ceee027l
70654253 cacceabd

7065425Te0cees27l

7065425800 002+270
70654265002 ee+269
T0654266cc0eeae68
7065426Tccccsa268
7065426840 c04++268
7065426% cecee271
T06542700ceeee271
7065427 1eeeee 270
7065427 laccceasbd

70654272c0cees269

NUMERICAL INDEX 0073073134

PART NO.

706542752 cvee<268
706542760 caeea268
706542780 ceeee269
70655712ccccaelb6
7065571 8acccaelbhb
706568954 cneea271
7065689600 cnee27l
7065689Tccecee271
706568980 ceaee27l
70656899 cw o271

70657204ccecas271
706594942 ccan 205
7066014%<c cneee294
706614582 ccaee245
70661455c00022245
706614560 avenssb
70662257« caeebd

70662258eacaeab5

70662609« ceceabd

7066397 7ceeeee233

7106643430 cecaecbd

706657260c0204233
7066612840 ee+205
70666243 cccweel23
7066624402 es123
706662452 c200.123
70666421lceeees233
706695260 caesst

706696234 cecee205
70677004cce <0 -309

70677004c e0eee331l
70677004cceeee332
70677006aceeee330
70677006cccese331
706770060 c02a2e332
706770080 e cee29
70677010cceaeceal3

70677010ceecee=250
T0677010e0eeee267
70677010ceecee.85

706789844 cee0e233
70679513.cccv.e123
7067963500020l

7067969% e c0ee273
706797004 ceeee273
70680080cacees261
7068012%220.2.273
70680130cceeaa273
7068013le0eea0273
70680132ecceee2?3

70680133c00c.0273
7068013%4cceeea273
70680135ecceea273
70680136cueeea2?3
70680138c00e0.273
70680142c2e22.2273
70682585000 ..0273
7068279Tccewsel

70684010cavese225
70684010c00000228

706843440 0000.273
70684345¢cc024273
706844000 e 00273
70684733.00vesb%
70685931ccewcel
7068638%0aceea68
70687557« ceese336
70687805¢cceeel
70690760ccevceel
70690761lecceanecl

PAGE

PART NO. PAGE

T70691745c2ce-2288
70694423 ccceee257
70694423ccees337
706944300aceea259
70694430cecece=338
70694435¢0cee257
706944360 cacee337
70694460cece <257
70694460cce=ee337
7069547 1enccee276

70697266cccee2288
706976484cee22338
70698037 ceeecee337
70698502ccccecel
70698714...... l
706990530 0cees283
70699126c0ee22280
70699268 ccacaal29%
70736263cccee=13

70736264aceee=13

709003650ccee2332
70900367cceeesl3

70900367cceeee330
70900367+2e=0+331
709003672 cceea85

70900551ccceea2?3
70900558¢e2ce2317
709005580 c0-e.318
70900559 ¢ ceee=315

70900576cecese35
70900703 cceeces282
70900806«eceea12l
70900806ececns.189
70900806ccaces217
709008060 2ceea221
709008060 cnsee225
709008060 ccees229
70900806¢ccesa24l
70900806caceee243

70900806eeccee246
70900806¢ caeee268
70900806e0eee.270
70900808eeee<189
7090081llecenee262
709008l1leccesa263
70900816eceee.30L
70900816 ccees<305
7090081 6cceece306
709008160 2222309

7090081 6ewcese3l9
70900817caceeel?l
70900817<cceee233
7090081 Teeecqsa249
7090081 7cccceeab5
70900817cccecea70
70900818cccea 240
70900818c0ecea242
7090081%<ccee<189
70901171caecea3l2

70901171ceceee313
70901172 eceee313
70901310cccees290
70901310cccneq4s
70901469cceaee5?
709014784eeees163
70901500¢ ceeeal63
70901653 cceees123
70901667 cceea135
70901667cacasa139

PART NO. PAGE

70901703cccecal63
7090170500 +02163
709017 14ccceeals3
T0901724caeeeal62
709018254202 163
70901826cccasel?3
70901835.case=165
70902174ccccaatd
70902214ceaeaa133
70903390ceneeb6

70903390ceceeeb69
70903631lcceccal54
7090376%cecaeeb5
70903773 cecee=303
70903775cceaee302
70903775e2eeea303
70904001laceccea66
7090400l ceesab?
70904203<c0e.+158
70904203cenee2290

70904203c0a2ee2312
70904203ccc222313
70904203cacees315
70904203 ccevse317
709042030 002..318
709042030 cccacd
70904203 <ccaes48
70904203c0eese57
70904204cceesell7
7090420%ccc...118

70904204%¢caa.«166
70904204 caeeel?5
7090420%< cec..18
70904204<0ce-+218
7090420%cccee.227
7090420%cccecce24l
70904204cccces243
70904204<ccceea245
70904204c0eeae249
70904208cceececa278

7090420%c 00279
7090420%ceee+290
70904204 ce0e+297
709042042eccee299
709042040 cc2..301
70904204cceces 304
709042042 eae-2309
70904204eeese316
709042042ccee.318
7090420%. 40202319

70904204cccaea329
70904204 ccasee35
7090420%¢c cacaa?l
70904204cce0ee42
70904204..222+53
70904204%ccceece54
70904204cccece-b61
70904204%ceccasbd5
70904204 cccaaebb
7090420%ccceeceb8

70904205000 ceel49
70904205<cc<e-159
709042054 ¢eeeal63
70904205c0ee00173
70904205¢ceeeal77
709042054200.2179
709042054<02.+180
70904205e0¢<+2185
70904205422 ...186
70904205¢¢c..-190



PART NO. PAGE

70904205+ 222-.238
709042054 ccesa260
709042054 c0eee279
709042054 ¢ 0028

70904205.0222.280
7090420500 cese29

70904205 ceeae292
70904205¢ c02+.293
709042054 cc2++303
70904205ccce=310

70904205e0000232
70904205 cecwee321
70904205+ cwvae329
70904205¢2ee2+33
709042054 ceeee52
709042050 ceeese53
709042052 ea<ee5%
709042052 ceees55
709042050 cccee?7
70904205¢ ca=e.84

709042060 ceeee102
709042062 eeceeall0
709042060 cceaells
70904206c0eeeell?
709042060 0cesa12%
709042060 cwvaeald9
70904206c0ee2.162
709042060 000aal?3
70904206ceeee.183
709042060 c0aesl89

709042060 cee..190
70904206ce++2203
709042060 ceees2l

70904206c e awea21l
709042060 cxe0.213
70904206.00044215
709042060 ccees22

70904206ccce<e225
7090420600 200226
70904206¢ c2 202228

7090420600 0eea229
70904206ccceee23

70904206e0cesa230
70904206 eeee231
70904206 c0ce-.233
709042060 0 caee245
70904206 cceae24b
709042060 ccsea249
70904206caceee253
709042060 00270

T70904206c ceaes2T1
709042060 c0e.278
709042 06ccacae279
70904206cae<20302
709042060 ceee.303
70904206ccave®3
709042060 caee<56
70904206 cwees59
709042060 cce=abl

70904206ccccesb5
70904206 ccceseTl
709042060 ccese81
70904206cccwca95
70904207cceees189
70904207 c0ee..190
70904207 cseaeea202
70904207ccaees203
70904207 cceees225
70904207 cceeces228

PART NO. PAGE

70904207 cacase46
70904207 cecws <66
70904207csaeeeTl
70904207ececee?2
70904207cncecsT’
70904207cccens?7
709048207ccews80
70904207 cceee90
709042080 caeeell?
709042080c0ceel22

70904208ece veel224

70904208e0ceesa163

7090420800sesa189
709042080 ce...190
70904208ccees202

70904 208ceceee23]

70904208.c0022234
70904208 cee <245
709042080 ceeee246
709042080 ceeee253

70904208cceens26
70904208 cwees282
70904208c00ece.283
7090420800 0ee.297
70904208ec0e.0+302
70904209« ce0eall7
70904209<ceees291
709042230000 ee76
7090422%cceees133
709042240 caeeelbl

709042240200 +2292
7090422% 0022295
7090423000 cees280
70904257400 eeal?9
70904269 2ceeal63
70905122c0ceceal2l
70905122ccecee329
7090526leeeeeal93
70905347eceeeel52
70905347Taccceal54

70905347ccecseald3
709056550 0<e <316
70905657 ceecee304
70905661leeeeaal?3
709058452ceeaalb
70906 75% ceeae315
7090696 1lececea233
709069854 ccce.28%
70907059% <<000288

70907059 ceeeeb65

70907070cceesal138
70907070cccwsealéd?
70907072eccece=139
70907856e0cee=160
70908944%cceee.270
70909055c 0202300
70909055 cace2301

70909055ccec=-319
7090958% cceccs235
70910014cccces39

709100230 c0ec-30

70910123ccccecll?
7091012300ee=.121
70910123ceces.165
70910123cccee.1l73
70910123c0ee+=180
70910123cecces190

NUMERICAL INDEX

PART NO.

70910123caceee191
70910123 .c400.203
70910123.¢c02..206
70910123ccccee25

70910123 cevees277
709101230 000279
70910128ccceces2

7091016lccceeal6l
709101 70ceveeal86
709‘0195..‘ LEN J 121

PAGE

7091019540 2..206
70910195......208
70910195400 002221
70910195. ccee+231
7091019500.+..245
70910195.0000.246
7091019500 ceea247
70910195.40+..258
70910195. 00444259
709101954444..282

70910195ccc.ea42

7091021040000.163
70910210cccecse234
70910210eeese276
70910210c0ees.291
7091023lec.e.2205
70910233c020..101
70910240cece.23

7091024322020.315
70910244 ceeceall?

7091024%4ee+2a121
70910244 ceeeeal59
7091024%cee<2189
7091024%<wceea217
7091024%cenees221
709102442 eeee2231
709 1024%2ceese233
70910244c000ea23%
7091024%ceceee239
70910244%0 02302

709102440 c0eeet2
70910255.00a121
70910255000v-2218
709102550 ccaee226
70910255 cee=s240
709102550 eccna2b2
70910267eeceee2?9
7091026T7eceeee53
70910267cceee54
70910267caceceeb6

70910267ccceeab8

7091027 1leacee=186
709102874ececalll
70910287eceeeel2l
70910287 cccces 15

70910287ewceesl53
70910287ecceceel54
70910287eceeeel59
7091028Teaceeeclb5
70910287cwaceslTl

70910287 cc0eal?3
70910287cceaasl?9
709102870 0ceeeel80
70910287cceqal8l
709102872 00ees191
70910287<c0002193
70910287<2c002206
709102870 cccee2l?
7091028700 eee22l

0073073134

PART NO. PAGE

70910287ceceece233
70910287ccaeee234s
70910287 c0cececeals?
70910287ccecsca248
70910287caneee25
70910287cseeee258
709102870200ee259
709102870eeeeel2??
70910287ccecees279
70910287ccewea292

70910287cceees294
7091028 7cewees299
70910287cceess30
70910287 cccee+308
70910287ceeve 321
70910287cceea 324
70910287 ccceee326
709102872 ceweca33
70910287 cevea33l
7091028 7cecesc36

709102870 eceee3?
70910287cccees39
70910287 ccaces42
70910287 cecees45
70910287ccecea’d9
70910287cceeee57
70910287cccaea68
70910287 cceves?3
70910287cccceel4d
70910287ccaees?5

70910287ececes 78
T709102874aecea?9
70910287 ceeae=80
70910287 cccesre82
70910287cccese85
70910292ccneesb5
70910323ccnceel49
70910323000 ce-165
709103230 c220.190
70910323c20ee260

70910323 cccanel9
70910323<0e4..303
70910323cceee-310
7091032300313
70910323cceeeald2
70910323ccces33
70910323 00eeee53
70910323e0eeasa55
70910323 cccces84
709103242 cceeall?

70910324cceceeelb5
70910324cccaeedTl
70910324weeee-190
70910324ccceea2l
70910324ccccee22l
70910324ccceee225
70910324c0cee226
70910324ccc..=228
70910324800 eee=229

70910324ccceee230
709103240 cecea245
709103248000 ceca246
T0910324cccecea249
70910324 0a0e2T1
70910324c0ce.e278
70910324caceee279
70910324cceeee299
70910324cccceca’d2

PART NO. PAGE

7091032%ccceee45
7091032%aec0<ee59
7091032%2cese65
7091032%c0ee2066
70910324000 ee269
709103244ccee.82
709103252 ¢+2.2122
70910325¢0eees217
7091032500 00221
70910325400eee231

70910325.cc02.234
70910325c0veec245
70910325ccaeee246
709103254c0aea261
70910325420 .0.282
70910325.e0ee0283
709103254 ce<2294
709103252cee22302
70910329 eaeeell?
7091032%wee0s.149

70910329 caeee245
70910329 wecee246
7091033522022 149
709103352 ceea.l165
70910335¢cee..190
70910335000 24.303
70910335<2c2.+310
709103350 ca 321
70910335.0000457

70910345<c2 c2.131

70910345ececee 159
70910345cceass16l
709103652 ceweal52
70910365c caa-al54
70910376ccecesa22

709105132 caeaa191
70910545020.+2185
7091054522 <s. 186
70910847 ceceeslsl
70910876eweeceals9

70910876<ccees.193

1 70910876cceceebbd

70910876ccecesab68
7091088022022.278
709108800 <w <2309
70910880ceceses35
70910880 cavcssd2
70910880cccee-61
7091091 6eveeea257
70910948eccecee1l1l

70910948ecces.29
709109480 cceea?8

70910980weceecal49
70910980caceea199
70910980ccw=e=238
T70910986ccccee68

7091101 7ceaeeal5l
70911017eeceeel63
7091101 8eccaecealbb
7091102%cceeces35

709110260evee-270
T091102% caese267
70911029ccceee269
70911030ccec.-268
70911040cccce=118
70911040cacees166
70911040cccweceb65

70911040ccceeebb

T0911040caceceeb68

70911041cecesall?



PART NO.

T091104leeccasaldd
7091104lceeeecs21ll
7091104Llcecececa234
7091104leeecss247
70911041leceesec248
709110424 40004217
70911042¢cceea22l
70911042¢cc0eea225
70911042¢ceeea228
7091104320000a117

PAGE

70911043 cevses189
70911043 c0eeea2l?
70911043cce000233
70911043 ceceee234
709110432c0ees253
70911043 0eeees297
70911043 ¢cceees299
70911047 cecaea257
70911048c0eeaslé9
70911049¢ceeesl58

70911)49cce0eel59
70911049<2¢22.35

70911100c0ceesll?
70911114c0aeeall?
70911114eeeeae118
T0911114ccacea2bl
709111140 0eeesa243
709111 14cccceca2d5
709111l 14cceceaece249
70911114cences279

70911114ceceeas283
709111 14cecees304
709111140 2c0..315
70911l 140e0ees335
709111 14%caneest2

70911l 14.eees.53

709111 14c0acea54

70911115+ ceeeell8
70911115¢00c2.161
709111 1520cecalb2

7091111522cee.165
70911115 c000.189
709111150a0ceal9l
70911115444004203
70911115.00e04.206
70911115 0aee0207
709111150 00e0.21

709111154 000e0226
TO9111 1540 ceee229
70911115 cncee234

T0911115ccacae24b
70911115c0004++258
70911115c220e2259
70911115c0eees276
T0911115cc0esea277
70911115 caeea278
709111154 c00..283
7091111500020 30

709111154 ceeea302
70911115 eces0303

70911115.422...308
70911115 eeee2309
7091111542eeea310
70911115ece0.311
T0911115.ceeea324
709111154 e002.2326
70911115ceceee33
70911115cecaes45
709111150 c0es.59
70911115c2e0ee65

PART NO.

70911115<e2e0e81
70911115¢cacee82
7091115%ceacaall?
70911169 ce-e126
7091116%cceeal2?
70911169 eceael29
70911327ccceenl?5
70911327 ceese=10
70911421lcceces53
70911435.cce0163

PAGE

709114352 caecse23
709114370 eeee23
70911993cceeeal62
70911993ccees277
70911993 ccnaeebS
7091206400 cee22
70912069 wccecslls
70912069« veee25
70912069 ceeee292
7091206%c2ee=79

70912201lee00.-178
70912201ccecae284
70912201leccace?l
70912201lewcassi2
7091220leccaneel%
70912231ceeeeslBl
70912298ceeese217
70912298¢2eeee22l
70912298c0eeee4bd
709122984 0004490

70912299 es-.2308
7091229920324
70912307<20a0e261
7091233lececse186
70912367aceease22
7091240Llcancact4d
70912415<c0ewel3
70912415c0ceesld
70912415+ 00nse81
70912415ece0..82

7091244lceeeeal2l
7091244 leecesa206
7091244lcaceas208
7091244Llaceeea2l?
7091244lececss221
70912441eeccee233
7091244leaecea234
70912441eeeasea240
7091244lececeed2
70912441lcceanea247

7091244lcanaeel6l
7091244lececcs28
7091244lcaea.2283
7091244lccceee299
7091244lccacee33
70912441le0a..0331
7091244lcececs36
70912441lceacesl?
70912441cacnead0
70912441lecacecc42

709124414 eeasbB

70912483000 eeeTl

709125970 eeees292
70912611ceaass313
7091273 lecee..281
70912772c 4002233
709127722 eue..59

70912793cce0ealb2
709127930c0.02163
70912793 ceeaasll

NUMERICAL INDEX

PART NO.

709127%eeeees10

70912808ecceee 125
70912808 ce=es131
70912808.020+2208
70912840ceeee2195
70912942eacve<85

709131052 cceea1l3

70913105¢20ee.217
70913105c20ee.221
70913105ccncecs226

70913105 022230
70913105¢ cneae234
70913105¢cceaee42

7091317 7aeweeal2l
709130 77cceee-194
70913177ccevee2l?
70913177cccnss22l
70913177ceeesa226
70913177ceeesa230
709131770 eeeee24l

T0913177eecneal4s3
70913249 0ceealb3
709132490 cee.233
709132570 acesel?9
70913463ccecea239
70913528000 0e0272
709135400eeses319
70913544cceeealS
709135440 ceee.180
70913544cceeee23

7091354%4cewses25
70913544%caeese39
7091354%ceeese60
7091354%ceccceal9
70913599 cseee29
70913599 s ee0329
70913636ceceesl59
70913697.eeeea297
70913697cecass299
70913704cseee.158

709137040eseeal59
709138284 ce00085
70914087 ceeeeslbl
709140872 eeeseal?9
70914087cecaeal8l
70914087ccceces43
70914089ccecees316
70914105¢c0e0ae319
70914120ceeecee319
70914383 cee.a178

70914392+ 0eee.28
70914392c2020229
70914392.00.0.32
70914392ccceee3l
70914392c 020455
70914392caceeal?
70914398eccesal?3
70914465¢0000all7
70914465c00eeal27
70914465 ceaeald7

70914465.00e02207
709144652 22004213
70914465<0ces-215
70914465+0eee257
70914465c0ceea262
709144652 20eea268
709144650 cesee212
709144650 02000273
70914487 ceceal3

70914487ccaeeal89

PAGE

0073073134

PART NO.

7091448Tceess.206
70914488 cacsee254
70914488ccceee257
70914498eacee 76

7091450leececee130
70914626e2eee0166
7091462Tececealbl
70914678ceesa.178
70914678cwcsee193
70914678ecnceea23?

PAGE

70914678cccess284
70914678cecece3b
70914678acccse37
70914678eccceae49
70914678ewceeeS57
70914678 cenesslb
7091468Tene 22126
70914687 cacesal2?
70914687cceesel29
70914709 e o327

709147100eeeee327
7091471leaceese327
70916712 ceseee327
70914713 cecweald2?
70914714 e0eeaa327
70914715000 a0e327
7091471 6eneeee327
70914717 ewcess327
70914718c0ceae327
7091471%eees 327

70914732caceee327
70914847cceesealll
70914847 ceceelS
70914847 caeccae2l3
7091484 Teceses2l5
709148470eeesa225
7091484Tcaeeaea228
7091484 Tcceeaa229
70914847 canase245
7091484Teacecee246

70914847 cccease249
70914847cceesa25
70914847cecaea292
70914847aceecatS
7091484Tceaeea9
70914847cwceae8l
70914876caeeasl30
7091522822-.0a121
7091522840ee24159
70915228ecceeee259

70915228c0ceea277
7091522840ce.2279
709152560c0csal3
709152560acceaB85
709152720 ccees263
70915274 ceceasall3l
7091527%cceeee262
T0915276ceseesl96
70915343 ceenes309
70915406cceaese24l

70915406000e0ee243
70915406200222309
70915406c00024+35
70915408eecaes165
709154080 0020179
70915408cec...181
70915408ceees=190
709154080 cc00.191
70915408ceeeeal93
70915408a0cess207

PART NO. PAGE
70915408.c0...21

70915408.00000.211
70915408cceees2l17
70915408c00000221
709154080c0000247
70915408e0c0ee.253
70915408cccee259
70915408cc0.00278
70915408cc0ee<30

70915408c00ee0308

70915408 00e0e321
70915408000 c0e324
70915408ccece65
70915480cenees248
70915493000 04321
7091551 4eeaesal?l
7091551 %eccaea3?
T0915514ccsaere48
70915514%ccenea 49
T0915521eccese294

70915746ccveeal63
70915746ceeess235
70915746cceees2Tb
70915763 c0caas258
7091577% e ceee 189
70915779 c2ees206
709157B8ce0ese50

709157884cces485

7091578%ceeeel3

7091579 7caceee245

T091579Taaacee24b
70915807cceeea279
70915807 ceeee292
70915807cc0asee32
70915807ccaeee53
709158070csee=55
70915807 cceeece84
70915809c<e.001381
70915809« 2c0..185
70915809%-cee..186

70915809+ 24042238
709158092 <2+280
70915809%c2004.293
70915809440 0..321
70915809.cccseB8%
70915813.cc.00163
70915813400 aealb8
70915813c0c.-.181
70915813ecsee.185
70915874¢c.eaa240

7091587420 0e0al42
70915905eae+++109
70915956ccaee2233
70915963c00e0e291
70915987 ce0es202
709159874 ceee.234
70915987cceeaa240
T0915987.ccaea242
70915987 ccaeaeal4b
70915987 ceese.261

70915987casees28
70915987<0es0.282
T0915987.0ee-.283
70916001l.0000029
709160040 ceceea233
7091601%.<c...150
709160284 0ce..163
70916028cca0es+189
70916028cceesec247
70916028c.....276



PART NO. PAGE

70916028ceasee291
70916079« <cee..290
7091608leeacee2bl
70916170cceees250
70916191ecceea237
70916191l.ceesa36
7091619lecaeece80
70916197ceceeal?8
70916197 cceecal89
70916197ccaeesl90

70916197cceeea202
709161972 ceees203
70916197 cacascéb
70916197 ccececeat9
70916197ceeeas5?
7091619Tcecesa?l
70916197ccace72
70916197 ceacasT4
70916197 cveeceaTb
70916197 ceeesl?

7091620604 00e2159
70916225¢caceslb5
70916225¢20e00191
709162254 caeee247
709162250 ccceal48
709162254 424+44258
709162542 aceeat?

70916255ccceea178
7091626%<ceeeal3

7091626%ceccee85

70916269«c2eeal5
70916269 cceeal53
70516269e0csea181
70916269220...183
7091626% enees30
70916269cceessbl
70916269cceees?5
7091626%c0se295
70916270cweceal59
70916270ccceae49

7091627lecce..114
70916271l cacesall?
70916271laceeael2l
70916271ececeasl2s
70916271eveeesl89
709162Tleecaasll
7091627leacceal?

70916271cances231
7091627 lacases248
70916271leceaee25

T70916271cceeee253
70916271ceease259
70916271lecacess2?9
70916271caveee294
T0916271ccveee299
70916271c cnesa30
70916271leaeese326
7091627lecaceecé2
70916271lcencaatl
709162 T1leacaea57

70916271ceneee59
70916271cenneeb5
70916270accve.82
70916271leceeae85
709162720 ceeeell
70916272¢eeeeal5
70916272ccenealb2
709162720 caese165
709162724c0eas-171
70916272aeae2+190

PART NO.

70916272cceaee206
7091627240 e222207
709162724 cee=e217
709162720 0eees22l
70916272c00eee226
709162724ee0+.230
70916272200 400233
709162724 ceeeel45
70916272ccaeee24d
70916272 20eee33

PAGE

70916272000 eee331
T0916272ceaeea36
709162720 ceeee37
709162720 cesee45
70916272cane<e59
709162720 eneeaTl
7091627200 avasl3
7091627240csesT4
70916272cea<e+85
7091627300 ees0258

T70916273caenesb5
70916275c2e204190
70916275ca e eas225
7091627522e0<2229
T0916275ca0eea23
709162754 000+0292
70916276ececesl90
709162784 cevee53
70916279<4avee53
70916279 ceease55

70916280ceceesl?9
7091628leccees190
T0916282¢eneecalbbd
70916282¢0 0222309
70916282c00ee.319
70916282c00a0ee329
70916284ccaaecell?
70916284%cce=ee218
709162840 caeee227
70916284%caceaee245

7091628 % aees<279
70916284 cacee290
7091628%eeees-301
70916284cacnsatl

70916284cceasabl

70916285400e22249
70916285cenace42

T70916294cenaanee301
70916308ceeceesl63
70916309c2nses124

709163090 a=s321
70916310cecee.253
70916310400ea033

70916311laceeeel22
7091631leacas.189
70916311lceeee=190
7091631 1leeaass202
70916311lccease26

70916311eccaea26l
70916311lccceca294

70916311eccce<331
70916315e0000237
70916316aaceea3?
70916319<ceese28
709163242 ceas<36
70916334ccces2130
7091635% ccas<254
70916360cnecee257
70916375c0eeee257
7091638laceceel9l

NUMERICAL INDEX

PART NO.

7091638laaeeecs207
7091638leceesa278
7091638leceees283
70916383cceace234
70916385caceeall?
70916385<0esa121
70916385000 e0el49
709163852 002e0247
70916387.42...206
T7091638Teeence25

PAGE

70916398eace022206
70916400c<e0.2318
T0916400caeceabd
7091640lcccascalbt
70916402¢0002.279
709164020 0eeea53
70916402eaceas54
7091640%cecaaall?
70916409cceeee257
7091642lacecss206

70916421leceae2208
709164224 2c..101
70916523c000ee175
709165324 0ceee335
70916584c0essa217
70916584c020.2221
709165894ccesal3

70916589« aceee50

70916589+ 222285

70916622 caace-166

709166220 00eee249
709166222aee22286
709166222 caes.287
709166224 ceanee290
709166220 c0eea297
70916622.0022+299
709166224 00ee+304
709166224ac0e.309
7091677 Teeeeeelb

70916803ceceea3l9

70916866cae=2290

7091686Tcacecald?

70916868cacees 17

70916880ceceaa279
70916937ccecesal2l
70916950eaece00302
709169500 40024303
709169540 cesea276
7091695%ccceaall?
709169560 aeceee260

T091696%ceccaa28b
7091696%ceeeea287
7091696%c ceo2ea304
709170132 cecaal3l
70917026cwceeaTl

70917027« ceeeal5l
709171354ac0.e52

709171350cceee5é

709172000 ceeaas2l?
70917200eee.e221

70917209« ccaeal50
70917330c0eeeal79
70917351cvaeeelb5
70917354cceeealb5
709173560 acveal68
70917356<00ae.181
70917365cec<eel5l
70917365c0ceae2?9
70917365c20<2286
70917365e002ee287

0073073134

PART NO. PAGE

70917365<00e0.297
7091736520 cees299
70917365+22e2.301
70917365<ceeee304
70917368cenevalb5
70917370ecceealbd
70917376encese279
709173930eweaa286
70917395<c00++286
70917395¢2000.296

709173950 cces.298
70917415<02222151
70917415ccees.e158
7091741520220e239
70917415200e20279
70917415ce0sae286
70917415 caes.287
709174150c0+24297
709174152000 ee299
709174150e0e+2300

70917415cce2e0a301
70917415ccceee304
709174152c0eee315
70917415eeseea317
70917415e0002318
70917425e02esat0

70917443 ceceee296
709174434 .0000298
70917451ee2aee335
T0917452ccceeae297

709174522cc20e299
70917462<4e0e0a175
70917479<eccees287
70917536cwccsalt
70917542e0ceeelt
70917547 caeeee28
70917570ceewss305
70917570ee.22+306
70917570aceceea322
709175800aceeall5

70917602c2c0ee305
709176460ceee-118
70917646c0cscelsd
70917647caaceald9
70917648ccees2225
70917648c0aasa229
70917648 canese24b
70917663 ccaceel49
70917664ceeasel 49
70917665cc0eaal49

709176660cceeel2l
70917666c0eaea24l
T0917666caceeec243
70917666ccaanalébd
70917673 caceclt

70917673 caneeal??
70917673caceaalB5
7091771 Teaeeea99

7091777 6evcaea2l2
70917806ecceceel79

70917806cees.-181
70917806ccecee52
70917806ccacae53
70917806cecceca55
709L78060ceecea5b
70917807ccaccesé5
7091780 7ccccaechb
7091780 Tccscacd?
70917807 <cccesa48
70917807cccccat9

PART NO. PAGE

70917807ccacsabl
70917807ceceea73
70917807cceceeT4
70917807 eeaeasl5
70917808+ c00..181
70917809¢20eael?9
70917809.<0...181
70917809%ec 52
70917809 ecesa53
70917809<ceese55

7091780%cceaa56
70917810cecass45
70917810c0ccceébd
70917810ececeas?
70917810ccaeac48
70917810ccease49
70917810cceesabl
70917810ceceesb5

- 70917810ccacaal3

709178100 ccceel4d

70917810.02a.a75
70917811leeaea.18l
709178190 ees57
7091783502 044.207
709178354c0000263
70917889 c0eeae225
7091788922228
7091819422+ .2.315
70918237ccecses283
70918237c0cee+309

TO9L8245c0 024269
709182640 e 222304
70918297 acecasald
70918308e0cce.«309
7091839 Teceeee329
70918448cc020.118
709184480cceaal49
70918448ccceee312
70918448Bececsalll
70918452¢20+22181

70918452<0+es186
70918594%ccaeee329
70918626ceeeee52
70918829<2c2+-80
709188500ces0e183
70918851lcacececls
70918887 ceceacsalsd
70918887 ccceealb68
70918887cceese183
70918887ccceeslBs

70918888ccecese26
70918946.cec.-68
70918951lceecescelb5
709190052ccces73
7091901 5ecwaece25
70919040cacecel79
70919040ccce..181
70919040ceeceea57
70919088cceecee33
70919108caacee257

70919116aacees257
70919134cceaa-.ll4
70919134eaccacll5
709191 34cacecca14
70919134ceeeee150
70919134.00...186
70919134ccc 20199
70919134ceceae36
70919134ccecee39
70919134ccccccbb



PART NO. PAGE

709191340 ceceeTl
T0919134cccceaT2
70919136ccccceTé
T0919135cc0ee33
70919198 cncea27l
70919224 cceeeal02
70919226cceees110
709192240 ccecee39
709192240 cncee56
7091922‘... ...sa

70919224 eveeabl
70919226ccceaa8
70919228cccececsT9
70919224ccee-80
70919224002 e.95
70919225-.....36
70919225¢cccee37
709192270 aveeald3
70919227 cevese78
70919228cc0ee.193

709192280 cccee?6
70919230c0cee37
70919230cccceca’0
709192352 c0aee233
70919249 cceesb65
709192622 20c22233
709192622c02e0235
T7091927Teccacebd
7091928lecccnebd

709196423 caceeell?
70919423eceeee291
70919440cenece.281
7091946% ceceebd

70919472cccee270
709194 7%cecseeb

10919‘97...... 165
70919503 cceesal?l
70919507ccees2165
709197850 ceese55

70919800cceeee54
70919840ccecceal4
70919840ceeees183
70919840cencee26
70919840eeee.94
70919982.2ccee.159
70919982ccccc161
70920057« cacea254
70920107 0eeee190
70920221ccceeeb

709202630 ccesalBl
70920275« cecaalll
709202750 c2eea 162
709202752 acees217
70920275 eves2221
70920280cccseabl

70920280cavecee?5
70920333cacee=184
109203“.‘.‘..6

70920388.c0ceeb

709203960cccee18l
70920403cecee.185
709204160 ceeeal7?9
70920416c0<ee2181
70920416ccecececa30
709204 1620cecsT6
709204 16cccneeT7
709204 16cceccee79
70920416c00ees80
70920437cenees319

PART NO. PAGE

70920523¢ceee0e315
7092053 9ccenee25

709205840 caeee 137
70920585¢ccee.134
1092°6l 1......211
70920612+c2020159
70920613¢c 200180
70920613ccceee25

70920647 ccese+329

70920648c0c22123
709206‘9.. LA X ] .90
70920651cccecee259
70920660eceeee56
70920700cccces?3
70920700ccccceT4
7092072 7ecceceeb
7092074322 ee2190
70920751leceeee271

709207687ccceeceb2
70920790ecccesbl
70920793cccceet
7092079 cccecesbd
70920795c0cwcebd
70920806ccccecebd
70920851lccnceebd
70920852¢c02ea6
70920861..... .6
70920942 ccceebd

70920945ccccaebd
7092095 lecscesbd
70920961lcccceab
T70920962.0ceeebd
70920911. L X ] ..'6
7092097 2enaceebd
70920973cccececebd
70920992cece02289
70921020ccccesb
70921021cceee-181

70921023ccccael4
70921046cccwssb

70921073 ccceeald?
70921076ccewse33l
70921113 eae.288
70921113eeee=.309
709211160 0e02+2190
70921116ceecee206
709211160c0ee2207

70921116ca00e.331
7092111 70ceneel89
70921117ceceeel90
7092111 7ceeees202
709211172ce22.203
70921117 ceecese331
70921118cacecee234
709211400cces0130
70921160¢eeccee29
7092117 4%cceeealsd?

7092117 6ccneas267
70921176caceaa302
70921178400e00250
70921184%4cceeeal62
70921164 000..163
70921184%ccceeel?l
709211852e2c0.163
70921 18500ceealb65
709211854cecees166
70921186c0ceeel62

NUMERICAL INDEX

PART NO.

70921186ccceecelb3
709211860c2e.2165
70921166000 e0e171
7092116860 ccese43

70921189ccceealb2
7092118% e eaal63
709211689 0eeealll
70921200cccees265
70921203 cceeeca122
70921203¢ccceee124

PAGE

70921203020 004331
7092120 %c0ee-2238
70921206cc 0002237
7092120600e+2.238
709212060 00eee239
70921206cwccees50

7092121%c c0waee237
70921214 0e=se238
70921214ceceea239

709212142 ceeee331
70921215200 02331
70921217eees0e122
70921217ceceea190
70921217ceceee33l
70921227c ceeae33l
709212300 ceeee22l
70921235 2cee.238
70921235< «0e2=239
709213020 ccenebd

70921311lecceeecs260
70921332400 22260
70921333ccceee149
70921333cecee.e165
70921339 cas.a181
70921342a02204257
70921343 ccees2130
70921349 0eee.199
70921349 ccees272
70921349cccee.273

70921369 ceces4d?

709213492 caeee49

70921383ccceee293
70921396400 v++329
709214020 eeee-189
709214090 ceeal89
70921411lccccealé?
7092143040cecea152
70921430caeee.154
70921500ccceee94%

70921534c <253
709215340aecees5%
7092153% aceeelb
T0921562cacecesb
70921563ccceeed
70921564 ccaeceb
70921566000 022260
709215720 ceeee265
70921573cecee50
70921702cee 22305

70921702cecee«306
70921706ecceea2T6
70921880ceeeee279
70921882c0ees<199
70921883 cceweae2l?
70921883 eeeee221
70921883 c0eeee226
70921883 ccceeel229
70921883caeese237
70921884200 ceatbd

0073073134

PART NO

70921884ccceset?
709218640 cccaat8
709218685caccee4d
70921885ccwcead9
70921885200 e055
7092188600238
7092191l leceee1l79
70921911ceaee181
7092191 1leccecese32l
70921912cceceel24

PAGE

70921912cccceel9l
70921912eccces234
T70921912c00002321
70921913 caeeee 202
70921913 cacesa8l
709219140ececee82
70921914ccceee83
70921915¢ceeee50
70921965ccceae253
70921978'..‘..1“9

709220280cceee335
70922088ececeae286
70922088eccee-319
70922121ccewee319
709221860ccecece2ll
70922195cecees2ll
70922248ewceea158
709222484cwees159
709222484 ceeeal6l
70922286eccece=238

70922287eneeea309
7092228Teaceeab68
7092237 Teeceee29
70922419ccee241
70922419 cccea243
70922465c0ecee292
70922586ccceee260
709226322 c0ee331
70922660eeecesl?9
709226600cese-4181

7092266000eee2189
70922660c2eeae191
70922660ccseesbl
7092270%<eaeee315
70922708c0eeee287
70922711lcceese279
70922753 cwweee33
70922763000eee330
70922763cececeaa33l
70922763 ceeeee332

70922789 ceaee266
70922820eec.2198
70922830ccceeebd
70922831lcecccebd
709228%4%cceanesb
70922902¢ <0284
70922925e2ceeel4?
70922932 caaee305
70922932 2003006
70922967 eecesall

70922974 ce0e2190
7092297%cceeeca191
7092298lecesees190
70922996 cccese123
70923080eee0eee272
70923080c0cces273
70923157ceeeceel89
7092316 7anceessd
7092321240e004261
70923212ccees2299

PART NO. PAGE

70923212400 ee2301
709232120 0eeea304
70923300c0eces+319
70923341cc0eee278
709233‘1. LE X X J .Z“
70923341leeceea287
70923341cceees297
70923341leccenee299
709233760ce 22150

70923376ccceesl76
709234592 0ce-2205
70923470cceeee277
70923486ccceeabd

70923506cce ceeb

70923510ccaeee317
70923510 caeea319
70923558c20eee175
70923559cceees150
7092355% cceea233

70923559 ce ce=234
70923559 2+2+.238
70923560ccceee235
70923561caceas238
70923565e00e00233
70923565cecwee235
709235660cecaeae237
7092357 1leceeea237
70923576ccecee9

70923578ecees=190

70923578ecee2202
70923578c0ecee234
70923578cecwe.331
70923580eececel75
70923582ccces=191
7092358%0cc202123
709235870eccwee234
70923590cace=a 137
70923607 cceneela?
70923621e0ceee36

70923621 eneess80
70923621cccese9

7092363 7ecnaea36
7092363Tewececee?

709236452 c2ws.201
70923645¢2cwes235
70923647 cceceal93
70923649ccceea2T2
70923649cecace9

70923663 cwweeal60

7092366%cecesa189
709236640 ceeael90
7092366%c0 0002202
7092366400 ceea203
70923664%enanealll
70923664%<ccwes237
709236642 cawea3b
7092366%ccavce?

70923663cceec-a161
70923683ccneea250

70923683ccceea25l
70923683 ceecee2288
7092368%ccecea9

70923684 ceess80

70923684c0cceed
70923701leacees303"
70923703 ceeees2?7
70923718caeeee190
7092371 8aceeee206
709237 18cceess207



PART NO. PAGE

709237180eesea33l
7092371%eece.233
709237 1% ceee<234
70923811lcccesa239
70923813 cneeee237
70923813c0eee238
T09238130ceeeca239
709238 14ccceee?
70923817 ceeae25
7092381Teeccee9

709238180ceeea272
70923818c0eese273
709238220 ceec.78
70923822¢cecce=9

70923852 00e02175
70923865ecweesl8
7092390leceees250
70923904ccccasb

709239060 ccee.296
T09239060cveee298

70923909 cecece234%
709239340 ce0.c.18
70923934c0ce0.9
709239440 00ees 175
70923945ccweece238
709239504« ea.0233
70923971ces.’+.80
709239 7leuecas?d
709239 74ecee..10
70923988 c0ael237

7092400340eeee235
709240260« ceq.0331
70924038cceece.238
70924068<cav0el29
7092408540290
70924130cceeee262
709241 4922we..258
709241 78ecess.206
70924180c000s.211

709241 824ceees 122
709241 89caneea52
7092423620cee=199
709242360 ceeae238
70924237 ceneaa2?9
7092423%aceesbd

70924271 eeneee57

70924353 caceae322
70924440cceascl8l
70924457 c20cee337

709245352 004040259
709245350 002e+337
70924551cceeee259
70924551leeeee2338
70924553 cccaee337
7092462] 2 veeee237
709246360ccaecsl65
70924673ceaee=30

70924686cccees197
70924719c00eeel97

70924797 ccneeca268
T70924816c00eee43
7092‘925....'.213
709249584 caess319
7092501lccnesa53
7092501l ccvaee55
7092503 lececea2ll
70925060. ....066
70925041 cceweall?
709250420 0ceal2l

PART NO.

709250422 ce 00245
709250532cceeal?9
70925053 cccees 79

70925054000 0321
70925057 ccecaeal2d
70925063 ccccee321
709250932 ce0..288
70925094cceeee2l?
70925094cc0 ..2221
70925094 cacee 226

PAGE

70925094c0ee.2278
70925094« c0we<283
709250940 cc202287
709250940 00 eee293
70925094ceeses297
70925094 0cee<299
709250940 e eea316
709250942 ves22332
70925094%c enees4l

70925097ccccee4l

70925108c0evea337
T0925110ecaeecs337
7092516lececael63
70925161lccaees288
70925225002 0ee225
709252250 20222229
70925258cceeee257
70925263ccceeeb5

70925267 ccaseeb

70925284ccccealll
70925369<c0e=al51
70925369c0e 2300
70925369.ccea=301
709254250 c0002226
70925425<00++2230
70925433000422337
10925‘42.‘. .‘.322
70925453c2020.201
70925604%c0anee159

70925606e0ceasal63
70925613ccaec+280
709256154 0002.279
7092561 5ccace<301
70925615 canca42

7092561 Tewcsealb65
7092561 7ccecaalll
T092561Tccnvee?9
7092561 Teeeeee53

7092561 Teceees54

7092561 Tacecseb5

709256180 ccee.163
70925618¢00ee.278
70925620. 00220278
7092562000eeee283
7092563 4ccaces65

70925761lccesealll
70925821lcececee22

70925854cceees27l
70925994 cceceal97

709259960 0002e196
70926020.0s020322
70926024c0asse315
70926049 cases279
70926180ccceecec294%
709262740 0222233
70926308c0ce+301
70926308ene~.-304
70926328cce0aee56

7092633%ceee2259

NUMERICAL INDEX

PART NO. PAGE

70926352e0ce22198
70926355c 0002199
70926391lcccce.-213
70926391lccecees2l5
709265980 00ees122
70926611lcceeea237
70926612e 00020237
70926617cnecea239
70926712c0e2ea250
709267720 cecae35

T0926779cwewea2?9
7092680lccecees20l
70926803acececsal?l
70926803 cacnecalT6
70926804ccceesl?5
70926805¢22e0al75
70926807ceesea201
70926809« v ess201
T09268l42000e4205
709268192ceesa213

70926821leeceee233
7092682542 0c<a=198
70926826.0022.198
7092683540ccee234
7092683544 c0e2235
70926865.022.4215
7092686Teceees32l
709269084 0eeea288
70926909c0caea.199
7092691Tccceasa2?9

7092691 Tewceas299
7092691Teaceas?0
7092691 Teacsaals
70926919%ccee0296
709269192 ce20+2298
709270260 0eeee239
7092709% ccweab

70927140acecees60
709271560 eeeee22?9
709271 75ececve0321

70927180cccea.263
70927187eceeee336
709271984 022-.181
7092720204 020+297
709272020 ekl

70927218cceseaald3l
709272780 c0ees201
70927279¢222+.201
70927295c 00020239
70927301c00eee181

70927328.00e-+250
7092740l cecwaaldld2
709274520 00222292
709274 T76cceesabl

70927477 ecceesl?]
70927532eceeeel3?
70927532cce+e<250
7092754laecse2309
70927556000 eesl97
70927583 cccceslé2

T70927616ce0<eel33
709276940 c20.2218
T0927694e2e0ee222
709276940 ccvee226
709276940 ccee230
709277830cceccs218
709277830 2eeeel22
70927783 cceeea226
70927783 ccecee230
70927791lavaase57

0073073134

"PAGE

7092787 7eeesesl10
7092790leenes258
70927978ccceca8b
7092807 7ecncss78
T0928077caces-80
70928084cccceabd

70928096ceeecab

70928122c002eebd

70928136aceesalll
70928138avecws4331

PART NO.

70928176ccceea301
70928176¢ececea32]
70928182ca0e2.331
70928202.0420463
70928204cecese316
70928302c0aesa29
70928310cceesa316
70928313cccea.l29
7092831 4ccee-a129
70928315ceaees129

7092834 Taceceal29
70928421lccaeea273
7092843%ceceea2l7
70928434%cceese22]
70928434%cacceeal4d5
709284340 0ceeas246
70928448000 cae273
70928512« ceee2133
7092851%<cnnesb

70928532.2000a137

70928550cc000137
709285642 aeves56

70928583 ccaecea238
70928592ce0e0s287
709285950 2cee2286
70928599 ceeea57

70928602c0ceesl?9
70928604cwceea238
709286052 cev-e237
709286230weeel278

70928625c0ee.:217
709286254 000.221
70928625440 222226
7092862540c000229
70928630c200ee293
70928654cccesel65
70928656cc0ese33
T70928656ccceeec49
T0928799% ceeea289
70928800c2wees289

709288024 eaesa257
70928850cc0eeel97
70928851lcensessl96
7092886lcecceeelb5
709288684 ceaecelb5
7092891 4%cceaee250
70928919 «2ee2305
70928919 eececs306
7092891 9<cecea322
70928931l ceees.301

70928947cc0eea73
7092894 Tacccealé
70928972400ese257
70929008 ccec=305
70929008c0cese306
709290130 0eeca=89
709291040 cevs+238
709291100c0ceal0
7092911 Tacceaa2?9
709291352 cne=s297

PART NO.

70929135.c022.304
70929157 ceceea297
709291572ceeea299
709291580c0eee296
7092915842022.298
70929194cceeea2l?
709291940 cceea22]
70929194 ceeeee225
70929194cceeee229
70929233 ccceealb5

PAGE

70929234220 +0.165
7092924 leceeea225
70929241ecees228
7092924Teceee.123
70929251l cvwece257
70929279¢cees233

70929548 ceeeel?5
7092961l3ceeesa3ll
709297324 ccceal4l
70929849<cceeal8l

70929915cces.2315
70929932.000-.305
709299322 cc2-2306
7092993 4%ccecce49
70929996ccseae80
70930331lccecea 197
70930350c00eea2l?
709303500 cce2229
70930351lccccesall?
70930351lcceeea221

70930351l ceceea229
709303 75cccceeclél
70930376c0ceeell3
T0930376cccsealsl
7093037T0es0e.133
7093041 6accec.277
70930450c00002221
7093047l ceceecl4l
70930506ccaceal0

70930506cc0ees5l

709309124acecealbb
709309124caeee267
70930946cc0e02235
70930984c0ces.137
70930984cceeeel139
7093098%ceccealé?
70930985e0c..4138
7093098600e..135
70930986000 eaalld?
709309960 ceceel39

70930996cccecal4bl
7093099600ecealéd?
70930998c0ca"2259
T70930998ccceee277
70931133cceeeel76
70931134 cacqseel6
70931135<cceealTS
7093118%0cacal?5
70931231cewese215
70931301cacceolél

7093139800c0e2335
70931653 0002329
70931742<cesea259
70931742ccceea277
709317420ccee.50
7093193%4000002267
7093250 5e000e208
70932844 c0cee<305
70932844000 2e2306
70933010ceceesl25



PART NO.

70933010c0ceeel3l
70933010c 0e0e<208
70933299 cee22293
7093330000a222293
709333252c200.36
709333250 c0eee9

70933630c0c000198
70933705 ccceec43
71005917cecees332
71006992¢c <0281

PAGE

71119348c00aeslédl
T1143613ccecea137
711436130 cece-14l
71143613 ccccaal4?
730011 Tleeevaall?
730011 7leccaeac24]
730011 71lccccecec243
73001171acaces245
73001319 00044207
73001559 ceeee207

73001559 c 2224263
73001565¢c0ese121
7300162leeeeeca189
73001717¢2c.-+201
73002190ceceeel90
730021962 cesea191
73003883cceec.e193
730038844 22:2.193
730038852 c2+22193
73003886000+.-193

730038%%cecceel94
730038960 caee0193
73003933cceecea193
73005382c0ce2.124
73006439 ceeeal224
73006439 c.02.234
73006597 cceaceel93
730065980 <2022193
7300659920 ee193
73006769 eeeae159

7300676% cacealbl
73006797ccceeel53
73006797c2ceeasl55
73006797 e ceecael59
73006799% ceeeel53
73006799 cesee155
73006799 ceee<2159
73006806ccacesl59
730068160c0ee2276
73006816.cc2.+278

73006899 ceee.l73
73007065 ccee240
730070650 cecea242
73007115 00e2s159
730071 45.0ceeel135
73007149c0eessl39
730071520 00004137
730071522 cceeala?
73007501cc....89

73008046+ c0ees2276.

730101582 caeea233
7301015% ceee0233
73010347.0c0ea262
73011248c0cesal9l
73011248c2c0.2211
73011625 0c0e2262
73011525.00eea263
73011650c00eael193
73011664cc00e0l93
730121 71leeeeeal2l

PART NO. PAGE

73012488.cce2asl158
73012490c2e.+158
73012490cccese160
73012689¢cweee257
73013807aceeceel26
73013807000 saal27
73013807aceces0129
73013810c0000e127
73013681 1lcceaqa127
73013909cccees121

7301393 7cecees173
73013940caeees173
73013943cccees173
73014042.000.+160
73014043cceees160
7301404%cceeaa160
73014045c0e.e160
730140460cees.160
73014226ccesce+66

730142660 0022469

73014310ccc0ea173
73014311eese.e173
730143124000..173
7301431l 4%cevassl?3
730145300cacael56
73014531cccceal56

730145324 c00.e 156

73014533ccee.-156
73014534200 eeel53
73014534.00eeel55

73014535440022153
73014535%ccceeel55
73014536.00ee153
73014536ccceceal’5
73014537ccacael53
73014537ceseaal55
73014543.cc0..134
73014549 0casab6

73014549 cceaab8

73014571ceceeal3?

7301458200000+ 156
7301458240 0ae?

73014873.0aeeal59
73015837ccawea2ll
730164582e0000.257
73016496c0ceae159
73016496ccc cas42

73016721cecess193
73017118ceceeel2l
73017119 ceeeeill

73018142400e.0117
73018397..44+.2201
7301860600 0aes148
73019133002...207
73019646cce<s:191
73019807c¢ceae.l3l
7302067 8e0ceae257
73020853cecees265
73020853ccnana266
730209552 c0e20202

7302103840e224295
730210%1lccencad
73021041ccaca.8
73021041lecee.289
73021051cceesal05
73021051c00ecee97
73021051leceeea99
73021053ccwse.109
73021053ccecae?
73021053cceaes8

NUMERICAL INDEX

PART NO.

730210554+ 2+2100
7302105540091
7302105700 022103
73021057 ea2105
73021058eceeeell5
73021058caccas7
73021058......8
73021062444 <2295
7302107200099
730210730ec cae99

73021074cacaee99
73021079%.cce2-99
73021091cceceee 107
73021091ccecee95
7302109200 eee97
730210920 cee99
73021094cce <2109
73021096200 ee.97
73021097cceeee97
73021097cce=e-99

730211042 cces+98
73021121ceeee.103
73021121ece 22105
7302112leescee8
73021124ccecea103
730211284 42042.109
73021158cceese87
73021170ceevealls
73021186cc0..103
73021186cceeeel05

73021212444+2.4103
73021250 2e.2.99
73021334%4ecaeee286
7302133402ceea301
73021657 cceeeebb
73021657 ceecee69
730216960 cccaab6
73021696.20 422269
730218334ceeesl35
730218330c00.-139

73021840eceeael35
73021840.04 002139
73021861lcec el
73021861lceeceel2?
7302186lacesss129
73021863000 40.126
73021863200 c.0127
73021863cecees129
73021865420 202127
73021866200 .0.127

730218670ceceael2?
73021892440 eea154
73021892e2e20.156
73021893cac..156
73021893c0ceaa’

73021895cccees156
73022028+ 2eveel33
73022029 ee202133
73022030¢ 40 ...133
73022031leesess133

73022032¢2000.133
73022034c0e0ee133
730220360 <0 00134
73022037.eveee134
73022038eeeesel34
730220400acseal34
73022041lceecsal34
73022042¢ce e 134
730220430 e0veaal34
7302204500 eee 134

PAGE

0073073134

PART NO.

73022047200eee133
7302204 Taneeeel4?
730220484 c0eas133
73022050¢ec20133
73022051 ceceel33
730220520 0020133
73022053¢0c..=133
730220552 cceeel134
73022056a2cee2130
73022056 cceecel34

PAGE

73022061l cceveel37
73022064%402ca0e137
73022066ccceealld?
73022069ccweee137
73022070ceeseel37
7302207 1leeeeas137
73022074020 eee137
73022076ececeel?
73022077 ceaese137
73022079ceeee137

730220822 c0eeel37
73022083000 .0+137

73022084eeve-2137

730220860 eee+e137
73022108eceeeeal33
730221080 caeeell?
73022109 2eee=133
73022112c04020133
73022115ece0=0135
7302211600eseel37

73022116cccceal4d?
73022121ceeees137
73022121ececneld?
73022122.c0.22137
73022162e00eea133
73022262‘....0152
730222624 c0ceel54
73022314%ecess2133
73022314%ccceaeltl
73022397c0eeeel33

730224404 02eeal?3
73022446 4002e2134
7302244 7aneeeal3s
730224484 0c0as134
73022449 e0ceall’
730224500 e0ceel3s
73022451lceeqael3s
730224524c0e-2134
73022453ceaca.134
7302245%ccavesl3s

73022455¢020.2134
73022456000 ee134
73024079 acasnl’l
73024079<cce.s251
73024118acease274
73024119cceese274
73024120ccccea24
73024126ceeaee275
730241270 ceees275
730241284 c0e0e275

73024383..002.276
73024429 220..337
73024506 cca0eel27
73024508400 44.127
73024514ececeel2?
73024515e000ee127
73024516a0cceel2?
73024588ceeceeldl
73024592cceeeal?l
7302459%<cecasll

PART NO. PAGE

73024596caaseslél
73024597 acecaclél
73024598ccacecal4dl
73024603000 eeel142
73024605 ccacal42
73024606cceveel42
73024607 acnecal42
730246080 ceeecalé2
73024609 ccceelé2
73024610ccneeelé2

73024611lceccecsclé2
73024612c0ansal42
73024613acccaeléd2
7302461%0ccaeeld2
73024615cceee142
73024616c0caeel42
73024619 ccecel42
730246200cceeel142
73024621cenceal42
730246220ceeeel42

73024623 cacceal4l
730246240caseall
7302462%ccacee?
73024625000 eesl4l
7302462520a0saT
73024626cca0eelbl
73024626000eaal
73024627acccesl4l
7302462Tcccens’
73024632<0e0ee142

73024633000000142
730246394040.2.139
730246480acaeal4d?
73024650000 aesl47
73024651acaaaals?
730246524 00a0s147
73024660000 000147
730246T1eceacsld?
7302467200000 .147
730246730000eald?

7302467%cceceala?
73024676ccaceala?
73024677 ccneasale?
73024678aeceeala?
73024680¢00eeel?
7302468leeeaaald?
7302468220 caelt?
73024683cceccaeltd
7302468%caeeasld?
73024687caccesla?

73024689 2¢e0.137
7302476%cce0eeal52
7302476%20ceeel54
73024892200 eea137
7302493242e¢.+289
730249660cc00e82

73025958c2e0se241
7302595802 2000243
7302602600 00e.257
730260684cceaalld?

73026076c0eceeslld?
73026156cccesa’
73026156c0awee8
73026289%ccecees50
73026405ce0eeall?
73026945220 2+2133
7302701200cees’
73027012+224++.8
73027012cenee87
73027016ceceee8



PART NO. PAGE

73027334ce0eaa27%
73027459 00ee.274
73027549 eeeee215
73027612<ceeea152
730276124 ceceel54
73027613 ceeees152
73027613ceeceal54
730276204 eeeee152
73027620c0<0s.154
73027632 cewes137

7302763%c0eeesl33
730277100 00eee9l

73027869 cace265
73027870cceeea265
730280932ce0ce. 135
730280934 0aceala?
73028096 ¢ ecese 147
73028393 cc0esa50

73028787c ceeealbl
73029259c ceeealb2

730297 722 eeaee80
730299300 caeceal63
73031056¢ casweldB
7303115]lceceeaB82
73031609 c00ee162
7303166Tcaceselt5
730318464 202115
73031847 eweealls
7303184Tcceceald
73031847ccceca8

73032350ccees0131
73032560cweee2193
73032564e 2004193
730325650 <424193
73032595¢42.0.193
7303278lecceealsl
73032868lawcacal4d2
73032989 eevsal33
73033029 cc--133
7303302% «c-eeal4l

73033030ccaeea134
7303304%<ce<a.89

73033075« 2++0.104
73033076ccncee 104
73033077ceesec104
73033078eeeees105
73033336eceeasl150
73033337 cecese150
73033340c0ceas150
730333424 eceee150

73034218c00eee95

7303455800 0202286
73034558000020332
730345660<ceea286
73034566<0c004332
7303526800 00230
73035268c0ceee291
73035711eeee..100
73035714cceeaalll
730357 14c ccaea’?

73035719 cceaalll
730357392 c2002101
730357450 c0cee’
7303586%ceaces 109
730359500aceee50
73035978220+0.191
73036200c0eews 125
730362000 0eceeal27
73036240ccecas284
7303624l caceaee2B8b

PART NO. PAGE

73036242<00e.a284
7303680540 eweal2?
73036937cceeqal3l
73037174%cceceal34
73037174eccesala2
73037183 ceeese301
730374440 0eca.81

73038206caaeaals?
73038765.00022274
73038767 ccuneslls

730387680 c0cne2T4
73038927cce0ee329
73038933ccae..329
73039013ecees.329
73039071ecease291
73039072c0+202291
73039643ccce..284
7303985640+2.+310
73039948ecceeea317
73039949c¢eees317

73040013.0e4+22300
73040013.c0022.304
73040013¢00a..316
73040013ceveese3l?
73040013cceecsa4l

730403000 cewee259
730403652000+2137
73040493cce~eal3?
73040648400 00.65

73040883.ce .59

73040937 cnces.286
7304093 7ceewss301
73041275cce0eesl35
7304134%acecelsd?
73041448c0uaea87
73041453.00.0.87
73041454cceease87
7304145% wceaa87
73041678caecead7
730416962 0ase.97

730416964 0000.99

73041782¢204+.310
73041822.e0e.04%2
73041927ccaeea257
73041936c0ve..256
73041952ccceee121
73042082¢0e2s2215
73042086cea=2+206
73042138cccaae’?

73042138cccvea8

73042146c0caee’
73042146ccceee8
730421472ce<-.103
7304214Tececeas8
73042151eaans<101
73042151eacceal
7304232600eeeal3l
730423350 0002131
73042530c0ece.196
730425760caweaT8

7304257 Tecesse18
73042608cncecee274
73042615.000ee274
73042628cce=ca8l

- 73042641lceaeq081

73042064604 0202.258
730426882 c0cea131
730427050 0wes.189
730427060awee0 189
730427622 ceesa87

NUMERICAL INDEX

PART NO. PAGE

730427720e0eaea63
73042773000 eeal63
73042836000 0+<159
73042836cee0ealbl
730428942+ +.+85

73042895« cc<2257
730428960000ee257
730428980 00002256
73042935002 <20257
7304293 7ccewses257

730429380 ceeea257
73042939 e2e24257
73042941ecevee257
7304299%cceeee257
73043082ccce-+81

7304308220+02-83

73043135.02042274
73043150ceeeeal35
7304316Teeeseald2
730431680ccnaal42

730431852 0ces0l4l
73043197ceeess158
73043222c0eeeall?
73043222c4ees.189
7304328000 .0.159
73043332c00e0133
730433530002..189
730433530c00eebd
73043372ec0ee0195
73043391.c0..268

73043399 0e <2190
730434160aceaes276
73043418ccceea2?6
7304342Teaesee2T7
73043428eweeea277
730434900eec...189
7304351600eeee59

73043522.00 422129
73043566c0ee2e2T75
73043676c0ceea24l

7304367600 cees243
73043676caaseel45
73043676ceceealbb
730437360 c0e0ee65

730438284cees2139
73043841leceeaas277
7304387%ceesalld

7304387% wecee45

73043902<ce<.-131
73043918caees4189

730439190135
73044015220 02e 165
730440150 0eea-189
73044015200422229
73044021cace.s 197
73044030ecs0e=205
7304403l.000.2205
73044032ceee.-205
730440360 00002205
73044040.0.0.2205

730440420022..205
73044045c a0 se4205
7304404Teweee+205
73044048.0 0022257
73044104%<cecees190
730441040000 ee202
73044128cceceel26
73044128200 40127
73044128.22420..129
73044134200 22.206

0073073134

PART NO. PAGE

73044140ce0saelbl
7304414%0 00020207
7304414%cceeecab
73044145000004207
7304414500006
73044146 c0eee0203
73044146000 eesb
73044149caceea207
73044149 aeceeb
730441522 02+22203

730441520 00222206
7304415%cc0ee206
730441560wse22206
730441570 ca222206
730441594202..161
730441640 ceees207
730441642 cececbd

7304416502 ce.207
73044165e0eeeceb

713044172000 +.2189

73044172caceseb

7304421600eeae234
73044225c00002233
73044304c40ee.107
730443042 0e0e109
73044308ce0ceal95
73044309.cceeal95
730443100c022.195
7304431lcceeeal95
7304431%cc0eeai93

73044315.00.44193
73044318e0ees2193
73044354 ccee-89
730443550 0022489
730443592 2c22.99
73044363ccceasl07
73044363ccee.-148
730443650cece0l94
7304436Teceees97
73044369 2.0..107

73044369cccace109
73044373 0cueeaa89
73044373c0ceea9l
7304437%c0ceesB89
73044375.0002289
73044376eeass-89
7304437 Teveased

73044377ccacasaB

7304437Tcvecas89
73044378c2004489

73044380.220..89
73044382c00aes?
73044382ca0ece8
73044382caaees89
73044383cece..101
73044383 ccacee92
73044386ccees.lll
73044386ccacaaT
73044386cccaa.8
730443882ceeee95

73044390acccsed

73044390cceee=8

73044390c0cee.95
73044391cacecee95
73044392c0eee-193
7304439%9%cceceea95
73044396cccee=95
73044397 ccceea95
73044399% cecee95
730444000 ccceal

PART NO. PAGE

73044400ce0eae8
73044400200 es-95
73044402ecceealll
73044402c0caeseT
73044402200 aee8
73044403¢cceaeslll
73044404220 es.100
7304440500c0eall2
730444060wceeall2
7304440Tceccsell2

73044408c000ee112
73044409c20cea7
73044409<c0cee8
73044410cacwes?
73044410acneee95
7304441leceqsea102
7304441llececcasl
7304441llceacse8
7304441lceeeeea9d5
7304441l4ceaes.107

73044414cceaas109
7304441%0cccee’
73044414c0ceea8
7304441 6000eea107
73044416eeness109
73044417 ceceea9l
73044418cccaae9l
73044420c2042-91
730444220cenes?
73044422c0cee-8

73044422<20 091
7304442522c02291
7304442600ee0s91
73044427 eaceea9l
73044428000 e0291
730444292cc0ea91
73044430cceaes9l
73044431eneeee9l
730444324 cees+89
730444330c002.90

730444354.2+2291
73044436cacera11l
7304443600ee.-91
7304443 7ccawea9l
7304443840a 40292
73044440cc0 .92
7304444 Teeseee92
7304444800092
7304444%ccece91
73044450000 0092

7304445leccess92
73044460ceeneal0l
73044460ccccead
73044462222 42..107
73044462c000.2109
730444620 ccceal
73044462cc0eae8
7304446300aes.107
73044463ccaes109
730444650 22.24107

73044465cc0022109
73044466000 22107
73044467 ceeesal107
730444730cecealls
730444740 eecealld
730444740 caceaT

7304447%wvawea8

73044478acewecllt
73044479 c0aesllé
73044480cccacalld



PART NO. PAGE

73044485<c0ceell5
1304“85...‘. Qa
73044486cccecell5
7304448% ceeeell5
730444 8%9ccacae8
73044493 ccceeall5
7304449500 ceal48
73044495ccceee87
730444 96ccccee 148

73044498cccces 148
73044499 cceecal48
73044500c0ceeel48
7304450lcceacal48
730“5“...... l°7
7304450600cce.148
130“508'.. ...91
7304451320002+ 100
73044513 ccceea102
7304454400022 193

73044545 cccceal9%
73044546cc0ceel93
73044547c0ceea193
130“5‘9' L X XX J l93
73044568acecee 193
130“569.. oewne ‘93
730“512. LE X KX 2 193
73044573 2cceea193
73044609<00e.-135
73044614%ccac..286

7130446900 caeee237
73044692ccceee218
7304469200 eee222
730446922 c0eee237
7304469500 aeea237
73044696a 2004237
1304‘7 17'..‘..25‘
73044729 0 eeea238
730447300aceeca238
7304473300 caes237

7304473400aaee237
7304473520 ceee237
730447442 cceece238
7304474520238
730447460 c0eee238
73044748ccveee239
73044749 cce2e239
730447542 veeea239
73044758eave.2239
7304475% 2 2ee2239

73044791 eeeeea233
730448020 cceneb

73044810eecees281
73044810cceceee282
73044869 ceaea207
73044957 caweea265
730449630 c00ea262
7304501602191
730457 42¢aceee262

73045049 c0ese2l3
73045055 e0ce0e263
73045059% ceee.262
713045092c20 02215
730451 07 aneeee262
730451 78cceees313
73045202420<2316
73065203. ...Q.alb
73045205 ccecee2316
730452340 cceae24T

PART NO.

T3045234%c000e.248
73045248c00e00117
730452480 0200s217
73045248ac0eeae221
7304524800c0ae231
73045262c0eee.109
73045263ececeee109
7304526%00caca107

PAGE

730452650 cee 109
73045279 cceee99

7304528leenecec99
73045282c0022099

7304528300002.102
73045284 00002102
73045285200 «2s 102
73045285cc0cece8

730452860 <ee.2102
73045289 20202103

13045289.'.0..8

730452900 02222103
73045294 cece..103
73045295¢cceeel03
73045299202 2+2.103
7304530200 222103
73045303cc0ce-103
730453042 20...103
730453060 ce=2.104
73045311leaceesl05

7304531220002.105
73045313¢e0..2105
73045313ccaese8

73045314ccecea l05
730453160ceee.104
7304531 7caaeceel05
730‘5318‘..'.. 105
73045320e00+=.110
7304532000002..8

73045321lcceees110

730453230 0ee-=110
7304532%00cave233
7304532540022.110
730453272caee=ll0
73045327ccness8

730453280110
73045329 ec=.110
73045330c0ce--110
73045333cceea. 107
7304533840cceel48

73045339ccecaal48
730454580 caee.97
73045531lcceacsb65
730456240 <2020211
73045624202 0046
73045633c000.4.297
73045633ccc.2.301
73045633cecees304
7304567% eneee2ll
73045120.. e ..265

7304581 9¢cecese.203
7304582300 0ee-203
730458252 0022203
73045827cecese203
7304583 Teeceea202
730458380022.2202
73045838 cncced

73045863c00e0265
73045859 cweee234
73045“1‘.....233

NUMERICAL INDEX

PART NO.

7304586%0cceae234
7304601500297
73046017ccceeca99
73046029 ases=101
73046029 ccvee8

73046030ceces..101
73046031lcace..101
730460320 ceee-101
73046034ccccea101

7304608000 22233
7304611T7ccceee 199
73046117ccaees238
73046168cccceca?

7304616800 <ae8

73046169c e e«205
73046170caeeee205
73046315c0ceee263
73046317cceceee263
73046497c0even28l

730465100 cceea92
730465200 ee «0a237
7304654Tcccaee 97
7304656Te0ceea237
73046596000 2304
730%821... ...172
7304695620 c2=110
73046957 cccee.8
73046957 ccec cee?

730469600 c0eee97
73047077 waeeae2ll
73047078cacaes21l
73047128cceeeall5
71304714900 eeal2l
7304715lcecceel2l
73047158 c0ceaat?
730471580049
73047450ccecaab5
73047506200 +e2165

73047649 cceee275
73047737caeee=101
730479520 ccees247
7304795240 00eee248
73047958 ccceaal97
73048106ccceea276
73048112¢0000.276
73048123 0eaea217
73048123 c0cee.221
73048123ccce0e227

73048123000 eea230
7304812300ceee257
730481230 00eee259
73048282cccceal?2
73048283cceees 172
7304828%c2ceeal?3
73048299 2eeea173
73048300c0cece.173
73048301caceeal?3
73048317 cnceasl?5

730483180cceeel?5
73048319 «eeeeallS5
7304832000175

73048321e0cee1l75"

730483220 c0e0el175
73048330 ceeee237
73048338422222175
73048340eeceesl?5
73048342000 <a.175
73048344%00cc.l75

PAGE

0073073134

PART NO. PAGE

7304834500002al?5
73048346ccceaeal?5
73048347cccceal?5
730483730acesel?5
73048375cceaee 176
73048376cccee2176
7304837 Taveseeal?6
73048378cceeeel?6
7304837%ceeeal?6

7304838leceaeal?6
730483820ccee=el76
73048383cceececal?6
73048384%ccceceal?6
730483860ccaesl?5
73048387cacceel?5
73048388cccceal?5
73048389 cceeel?5
730483920cceeal?2
73048393ccccaal?2

73048394 ccceeal?2
730483952 c020a172
73048396c0eceal?2
7304839Tccccee 172
7304839% cceaal?3
73048400cccess173
73048402ccnc..176
73048402e0ccee?

730484040 c0eee139
73048405¢2000.138

73048405caeeeel47
730484060 ccceca 147
73048409 eace137
7304846laceeceal52
7304846lceanecal54
73048462 eceeee=l52
730484620ccc02154
730485240 220.2203
730486030ecees81

7304871llececea288

73048741lceceesl?l
73048748c0ceeal?l
73048750cccce=lTl
73048750ccceee?

73048775c0cceelél
73048782eceasacll4d
73048782cccee-8

73048782c00ese?

7304879%4cececaal2?
73048836ccncaalls

7304883920222 115
730488600‘.... 117
73048968<ceeee191
7304897 1leaeseeal90
73090040ccceee262
73050105<c00+42289
73050139 eeeee262
73050140ccaeea262
73050141lccceea2b62
73050142000 ees263

7305014%ceceea207
73050 174ccesee262
7305028600 caelb2
73050295+c202+163
730502962cc-.2163
73050318c0wecealéd9
73050319 caeesll?
73050321ccceaall8
73050333c0cese65

73050335400090193

PART NO. PAGE

73050351lecacecal49
73050352......65

730503530 ceses197
7305035%ccecca 163
730503552cce22162
1305036‘.....' 112
73050375¢c2aee158
73050376ccenece158
7305037 7cceess158
73050378cceeee159

73050380e4ce=159
73050400eceeeell?
7305040320 caes251
73050433cceccald?
73050435c2cees202
7305044 1lcceceel9l
73050532400e.+193
73050533 cccaeal93
73050535<cceea172
730505360c0eea172

73050537aceesal?3
73050538cc0wesl72
73050539 2ceeal?2
73050540c0cceal?2
73050541c00e=0172
730505420 00eee172
73050543cccessl73
73050544ccseeal?3
7305054520ceeall3
730505460ceeesl73

73050547eceecaal?3
73050548acceel73
73050549cc2e2<89
730505500 ccee<89
73050552eccacal3
73050552ccccce?

730505530 ceceel?3
73050553ccccce?

73050555 c02e2101
7305056 Taceaes20l

73050568ca0aee201
73050569 2eeee20l
73050570200 +02201
7305057 leceaca20l
73050612c00ese316
730506120c00ea317
73050616aacees2ll
730506180 0aeea2ll
7305061940cs02211
7305062000c0es21l

7305068200 ceee201
73050683cce0..201
730506882 cceee201
73050715c0c.2a312
730507160cawse3l2
73050717eceeaa310
7305071900 e..303
73050722¢004222303
730507230cee22303
73050724e 20222303

730507254 02+2303
730507262222+2303
73050727cceeee303
73050728c00ee2303
73050730ccecee.303
73050732220 .24313
73050734¢2.2-.313
73050735‘..‘..312
730507360c.0+.313
7305073720caee313



PART NO. PAGE

730507380 2cees313
730507394 cavwee313
73050740c0000.313
73050741lcecceecs313
73050742c 000313
73050743ccce.2313
73050745¢0eecee310
730507460 eeee2310
730507470 aeeea310
73050749c<cea=310

730507692220..118
73050770eeeesa 117
730507 Tleeeaeall?
73050799+ cceee247
730508004 e a0 <0247
730511792 2cesa21l
730511800 2aees2ll
730511974uceel8
73051197ccueee87
7305119700 cees?

73051812.224+..218
73051812ccewse222
73051812<ceeee237
73051813 cceec.e218
73051813000ee0222
73051813ccceas237
730518322 ceees303
730518T1lcanceelél
73051889« cee-e133
73051890ccacaclédl

7305189200 ceea316
73051895¢ec0eee317
73051895cc0ase318
730520084 ceeea297
73052008eaveea299
73052008<0ee=.301
73052008c cvee-306
730520240 0cace247
73052046 cceeee159
73052083 c0cena4?

73052091cccaee42

730523242 ceeee250
73052403ccceee197
730526150 200+.282
7305266lceeeee237
73052662¢ceve.131
7305266240 cccel4dl
73052663ccacaalsl
73052773 cceeeel2l
7305278%casea312

73052790caeee2312
73052879 ecasee213
7305287% cweea2l5
730529960 cce-a213
73052998ec0e-.213
73053205cace=e159
7305322400 -0-117
73053236ccncacl4?
73053247cceecece265
73053290c0nasabs

73053301leeee=e50
73053306c020ea117
730533 07ccceeall?
73053308eccecall?
730533540 00206
73053356<2cee.215
73053357c00ese215
7305335% ceese215
730534130ccee.189

PART NO. PAGE

73053413ccecaeb

7305342740e=ee190
73053427ccceash

73053459 002e+233
7305346%caceal9l
73053472ccceee233
7305350Lcceeee257
73053512c0002250
7305351 8ecceee233
73053524ceee.el17

73053547ecsceal

73053550e00eee317
7305355240 c000317
73053558e000e2317
73053559 c0eee317
73053592c0ce<.275
73053599 ccces275
73053604cceeae233
730536972c0eee233
7305373 1lecaes.190

73053731lceccceet

73053741leceseal99
730537460 ceeae190
73053758ccens.l75
73053759<cceesl?5
7305376522002 205
73053806ce0ees233
73053885e2cess215
73053886c0eae.213
73053886cceeee215

73053887caceea190
73053890cececas 190
73053919<cc-0..201
73053921l ccceaelbt
73053921 ceeceealb?
73053924 easeeel22
73053928c0ceeel3

73053929cceesel3

7305397 7ecaecea213
7305397 7ceeeee2l5

73054019¢ce 0122
73054019 ceeseb

7305405542 == 165
73054002cccaeabb
73054066cc cecea2l3
73054079.000..213
73054320c0eee-303
73054321cececea304
73054322cceee<304
7305432%ceeea312

73054340cc0ee.198
73054343 ceve. 198
7305434602e-2.198
7305434%7ccee22198
73054348cc0ca=198
73054349%.0242.198
73054350ecw <198
73054351ec0ee.198
7305435402198

7305435500 +<2198
73054375e0ccea 199
73054376<caees 199
73054377ccceece199
7305437 Teceeeca238
7305437800199
73054390c0202.310
73054391lceceeea310
73054392cc0aes310
730544754008

NUMERICAL INDEX

PART NO.

7305447542« <289

7305447520 00e?

73054486c00e.2213
730544860c0002215
7305450%ccecael4b
730545042 00044279
73054504 c0cae.283
730545040 ce aee4l

73054531l caecee206
7305457 1leaceca234

PAGE

73054571eecwse235
73054634cccvesl190
730546400 e cee189
73054641ce0eea191
73054642c0c002191
7305468Tcecaeas262
73054734¢ceae.310
73054735002+2310
730547360ceceee310
73054738000 eee121

730547700ceeas239
7305478leceaaalll
7305478lececeesll
73054808c00ceells
7305482%c0cceqetl

73054948ccveea 139
73055035000044215
73055036ccceea2l5
7305503 7aveeea207
73055037caceee2l5

7305503800 024207
730550380 ccees215
7305504 7caeeea207
730550480 cees<207
73055075eaceseb5
73055120004 202197
73055125¢ae2e196
730551360ceceee196
7305513 7eceeeal97
7305513 70cccee?

7305519Leeccea131
73055221e4e+0-100
73055223 ceeeee95

7305522840ceee91

73055297eceeeal59
730552982 c2ee-159
730552992 eael59
7305529%9<cccesal6l
73055300eec02=159
73055300c0ceeelbl

73055307cacaealld?
7305531 00accecel47
73055326ec0aeel52
73055326cccaeal54
73055327ceeceeal52
73055327ccacea154
73055331cee.-153
73055331lacewasal55
730553324ae0a153
7305533200 ¢<e 155

73055336200 0ael153
7305533600c0ea156
730553384400..154
73055339 0c0ea154
73055349<0c00.152
73055349.00020154
73055351aceceal53
73055351a0000.155
73055351e0scce?

73055371ecqece 191

0073073134

PART NO. PAGE
73055456 0000eadl
73055458c0aceal
7305546lcccncactl
73055483 cceeee297
730554840 000ea297
73055487caaeea 50
73055488c00e00+50
73055490c0aeea50
7305549%cceceeal25
7305549%cceeecel29

73055497ccccee199
730555352c0002297
73055535 00022299
73055536c000.+297
73055536c00022299
73055537 ceeea297
730555370 caeaea299
7305566842ee0.2205
73055693 caccee247
73055701 cceeea2b5

73055763 ccceea248
73055813cc0e0ea215
73055850cecee.<84
73055857 caecsall2
73055857 cecese8

73055857 ceces9

73056153 ccaces167
7305615%cccaaalt?
73056260ceceaall2
73056473 eceeeecl97

7305648540c0+2213
7305648520cmece’
73056493 ccces2215
73056493 ccccea’?
73056530cececea84
7305653 1lccnceca84
7305653 6aacsee 137
73056619 20.ee.198
73056651lceaeeabb
73056651lccanca69

73056676cacece297
73056676ccecea299
7305672%ccaase 2
730567580 ceeaeB4
73056773aceaee317
73056774 ceces<304
730568402cccc=84
73056843cccc--84
7305684%cc0cec84
73056845 c0e--84

130568‘6. LLE X J .a‘
73056847 caca-84
73056852< <0284
73056863accee 84
73056866ccccea84
73056895ce0e.103
73057070eeee=e130
73057071e0ceeaal30
73057081lccecceca24d5

730570850 c0ce <245
73057106......2“
73057108ececcc246
730571092 :2224103
73057142ccce0ee298
73057188c00ee.218
73057188ccceee226
73057197canse218
73057197ccees2226

PART NO. PAGE
7305719802218
73057198aaaeee227
73057214ccceesl

7305721920 cas.316
73057220c0eee<303
73057221ceeee<303
73057222eceee316
730572242e<s<=316
73057225422002316
73057225200 <+2318

73057226e00<22316
7305722 7e0ceca316
73057227 eeees<318
730572300ceee=303
73057291cecees259
73057292ecce..259
7305730%ccenec243
73057305002ee0241
73057305ecceeel43
73057310cncaaec24l

73057310cecceea243
7305731 1lecncee243
73057312ccenee24]
73057312caceea243
7305733840c0ee245
73057339 c0vea246
73057340 cceae245
73057345c0cec 246
73057394 cceso129
7305739 7cceees129

73057399 ceeeel129
73057401leevee.e129
73057402e0e-2.118
73057409%ccc 0. 97
73057431cecena2l?
7305743 1lece cea22l
7305743222c2.2217
73057432<0ees.221
73057432c0eeea226
7305743204422+230

7305743600 eee287
730574360ccccc4l

73057441cceeee287
73057440ecceas293
73057448200 ee.233
730574722070

730575042cee22288
73057505200 e<286
73057506.<..-.118
73057507ccceeel25

73057507 ceceeel2b
7305751200022+290
73057513 ecceee259
73057523 caaaq..217
7305752300aeea221
7305754Teccees217
73057547 <caces221
73057569<0222-159
73057571lacceeal30
73057583 ccaec.231

73057630484022499
73057633cacee-151
7305763500 0eee249
73057642 000290
73057700cccceel

7305770600 cccédT
73057706cccece49
73057706ccneseb

73057715 ceese258
73057736c4eeea8l



PART NO. PAGE

730577380 ceeea258
73057766cccceall?
73057767weaess218
730577672ceeea337
730577700 ceeee26l
73057773 ¢ewess32l
730578090 caa 124
73057810 c0easl224
73057813 e 101
73057815eceeea101

730578600 caneea240
73057860c caeea242
730578660 aneee24l
73057868ewweces218
73057868cecees227
73057868cacecee24l
73057868cceacel43
73057869 caees2l8
73057869 c0aee226

73057869¢cccees2sl
730578692 cccee243
73057870c ceese24l1
73057870ceeeee243
730578720 eavaa218
T3057872ce0aes226
73057875cece.-218
730578752 0c00.226
730578760 ceeee218
730578760 ceees227

73057879 ceeca24l
73057879 cecse243
73057880c cveee24l
73057880 ccaae24l
73057908¢ evee 251
730579300 caaca l66
73057931lccecee 166
730579330 ceese 165
730579522 c22++286
730579524 ceees332

73057960 ceess286
730579660 ce.ee231
73057977 eeee.278
73057991cceces 165
73057997 caceee 165
730580020 e0ce.151
73058003...0se151
73058010cccece.45
730580 10cccacat?
73058015eceeee259

73058015c042204290
73058016 ceea.50
73058021lccacsealb2
730580280 0e0sell?
730580492 cc0e.261
73058052c 00000287
730580520 ease2301
730583564 ccsea290
73058073 .000e.286
730580784 seeee282

730581 06c0<eee218
730581064 00000227
73058126 ceaae32l
73058129. 00004283
730581 549eccecee85
730581 55¢0aeae251
7305816lcceceeea283
73058162 0000251
730581 76cceess213
730581 8leaceea2l3

PART NO. PAGE

730581822ccee.213
73058183c 00207
73058183 ccemes213
7305818400 ++4207
73058184c002..213
730582070 cecea23b
73058207 ceeea237
73058208eceeea23%
73058208e000004237
7305821l laccees245

7305821 3ccccasc 124
7305821 4%cecceaeal2s
73058219 cweee259
7305821 9<cese2337
7305823 1leceeeca256
730582324000+453
73058232¢0ceee54%
7305823500 ceee66
7305823 7caecea66
7305823800 .2.124

73058241ececceal?l
73058242c0c20.171
73058246eaee+.257
7305826%ce 224250
73058278cc0c..198
73058282cc002a165
73058283220.2.198
7305828404 <+2.205
73058286.00ce.338
73058287acacea 159

730582892 2ceesl65
73058290ccesee85
7305829%4¢ceee.238
730582950200ee85
73058298ecceea297
73058298cc0ee<299
73058299 ve-..205
73058307c0eee.218
73058307ccvesa222
7305831 1leaaeee259

7305832T7ccceesl50
73058327e0acael5l
73058340000 20.322
7305834lece.a0322
73058342.4+...322
73058345e00ee.322
73058346+00...322
73058347c0e...323
73058348ceceee 322
73058383 c0eecee249

73058389 eeceal2l
73058393.40.0.121
730583980 cctsa173
73058439c 0asea245
73058443000e.249
7305844 %e0aeecal249
73058445c0ceea249
7305844600 c200249
730584500004l

73058457cceeaa2l?

730584572 ceeea22l
73058478+ce00.238
7305847840e0ee239
73058479 ceeea237
73058480.00e0..237
7305848 1le0eeee239
73058482c00ee.237
7305848%202+2.238
730584860c000.239
73058487cceeee238

NUMERICAL INDEX

PART NO.

73058488ce2002238
73058492¢ 00222218
73058492+0000.222
73058492ca0s0+237
73058494 0ceees237
73058495c<ces.218
73058495cce 0222
73058495cccees23?
73058496eceee237
7305849Taceceea218

73058497 eecee222
73058498 ceeea218
73058498ec0ees222
73058499< 02200218
73058499cac <0222
7305849% ceeee237
73058500c0eccss218
73058500c2000.222
730585000 ccees237
7305850 leeeeces218

7305850 leeeeea222
73058501lceass0237
7305850200 2024237
73058503cccee.218
73058503000 eea222
730585030237
7305850%0eceve237
73058509<ccsc304
73058509¢ 20 22.305
7305851000<20.304

73058527 ceease279
73058528+000ee279
7305852% ccese279
73058531ccceee279
73058567 cncceelt5
73058578cceceald?
73058587c4002.2283
73058588 cccaee245
73058589« cceeel245
73058593 a4 ceee246

73058599c0cceel4b5
7305860lecseeae257
7305862920 4ee197
730586300 c0e-4197
7305863 1leecaesl9?
73058639cces..151
73058651e0eeecs279
73058687cceeas238
73058688c0c...238
7305868%ccs02239

73058699 ccacaél

73058712cc0eee296
73058712e0<ea.298
73058713eneqt0e297
73058713c0aeee299
73058726cceccwes50

7305873 lauwecssa32l
7305873 cecesal22
73058733 ccccs.81

73058748c 2000283

730587742 ce0+<89
730587752 cc <90
7305878 lececeed?
7305878leecase99
73058782e2eee0101
73058782¢ccee.105
730587824 0v <2497
73058782+0¢ ¢ 99
73058783¢ccae..103
73058783ecaeee 105

PAGE

0073073134

PART NO.

73058783 cceasa97
73058783 caeceea99
73058786ceweea97
7305878%ecsee99
73058790cac 299
7305879 lccacee8

730587%lecccce9

73058791 accees97
7305879l ceeaseea99
73058792.ccce.8

PAGE

730587924 weeee9

730587924 0eeee97
73058792cc0ee299
730587930 cceee8

730587930 cccee9

73058793 ccceee97
73058793eecee99
730588072 caes253
73058809 ceses253
730588l%2aceee253

730588332 c0a..33
73058833c0eneeb

73058834%cceeee33
73058834%c0cceab

73058841ceeees253
73058842cc0ees253
73058853cc000.92
73058875cce0ae259
73058875e00eee337
73058879 cveee297

73058879 ceeeea299
730588800cee04297
730588800 ceese299
73058882cc¢eseel51
730588842 <00s.321
73058896cc0c2e225
73058896cceee0229
73058897 cceeee225
73058897cceeee229
73058910cacacea249

73058910cceese259
7305891022290
73058910aceces-50
730589122 weceel5l
73058914%ceeeea225
7305891%cceeea228
730589154cce0225
7305891540ee.228
7305891 7cacese286
73058919.cc...286

73058931laceesa226
730589314eeeea229
73058934cce...225
7305893442 c22.2229
73058935.4000ee225
73058935.004e0.228
7305893840e00433
73058943ccecee0
7305894%cceeas 70
73058945.422..70

73058959 ceess218
73058959 cccees222
730589594 c0022226
7305895%202+.+230
73058960e222.-218
73058960c0eeea22
73058960cceeee226
73058960<c2222230
7305896 1ceeceee2l8
73058961lccceae222

PART NO. PAGE

73058961lcccaea226
73058961lccees230
730589624 c0...218
73058962c0ceee222
73058962¢c2ee226
73058962ecc22+230
730589630 0e-22218
73058963 cecsee222
730589630c0000226
73058963 ccaeeal30

7305897%ccaeese2l?
73058974caceaa221
73058974900 e0225
730589740 caeea0229
7305897520 eeea217
7305897540022l
73058975¢ 0202225
7305897542c0e02229
73058978caceaa2l?
73058978cceeea22l

73058978aceceee225
73058978c44004.229
73058979ceaee.217
73058979%<2e0..221
73058979¢ces0.225
73058979 ceeeel29
73058980c002..217
73058980400 +0.221
7305898l.e00a2..217
7305898lcaeeea221

7305898lecceaa225
7305898lecees2229
730589824c 0242217
73058982400 ...221
7305898240 0224225
730589822000 002229
730589834canasll?
73058983c.0...221
730589830cceese225
73058983c00e.4229

7305898%cceeee2l7
73058984%a00 204221
73058984 000e02225
730589844c00.4229
73058985.4c004217
730589852c2es.221
730589850 c0e04226
73058985000 «e229
73058991lceccce?

73059006¢0.22.253

73059007 cc0eeea253
73059010cces0e253
73059021lc00040217
73059021a000..221
73059021l ceeeea227
73059021 ee0ees230
73059027ceceea 0
730590282040..218
730590284040 00.222
73059030cc.0..171

7305905%ceesesl 7l
73059055ccaeeal?l
7305907% e eee225
7305907%<c+.2229
73059104¢e0..33
73059105¢cee0233
73059107.2¢02-33
73059113cec0ee259
73059138ce0a..258
73059139<caceell



PART NO.

73059165¢ceeee338
73059192cc0eee321
73059208<ecees186
73059210.ccea. 186
7305921leeecaee 186
73059212« 2000183
73059213 00eeea217
73059213ccaea.221
730592262 cceasl

730592320 cae0.251

PAGE

73059232¢0eee.338
73059248¢0aeee2l7
73059248ceweee22l
7305926lecese. 165
730592700 c0eee276
73059335.00...213
73059335 c00a0215
73059%0lcceseal50
73059403c 0022150
73059406e0eeeel150

73059407ccceeal50
730594080 ceees150
73059409 cce.0 150
73059410cce.2.150
73059411lececeesa150
73059412¢cee.s150
730594552 0+24+2308
730596455¢2c2e0324
730594 77ceeee.308
73059477 ceccaad2é

73059499« ceneeé5
73059523 c 020250
73059551ccc0es251
730595520 cceea250
73059573ccaeea259
730595960 cvcecel

73059598cccce-l

73059604.00ee.315
730596060 saces3ll
7305962lceeeea315

73059627 ceew-e315
730596330 cevea3l9
730596704 ceeea3l5
73059679 cceea309
7305968l ccaceel

73059683cc00ee318
73059713 cacecce147
7305971 7cecesel3l
730597300 ccecesléd2
73059731lceccasl34

73059735 ca vee 137
73059774 cecees31l
730598270 cacesb4

7305983leccees309
73059831lceaceee324
730598320 ca ++.299
73059832400004309
73059832+ 40442324
73059873 caeea281
13059873cccee2301

73059875.2.0e.301
7305987540 .0++306
73059884.caees299
730598840 ceceaa301l
730598904+ 40+2.300
73059891cee 22300
73059893 c0ees-300
7305989 ceeee.301
73059919+ ce..+301
7305992002 ¢+<+300

PART NO. PAGE

73059928.2..22319
73059929 <ec0.318
73059930+e00+-318
73059937caes.a.318
73059939%.22..2318
73059942c0c2-.318
73059948ee0cee324
73059951c0e 020309
73059952e <20 ++309
73059952¢00 002311

73059952¢00 0+ 315
73059954000 .0.309
730601742 ceee2260
730601 75acees2260
73061020ccewes283
73061022000 002:299
73061033ccaceal

73061036c0c.=.193
7306103% eeeee253
7306104%eceee=319

73061046c0aeces319
7306106000 ceee261
73061093.c0.00144
730610954c0cealbs
73061100cccacelbs
7306112400esee145
73061126c0ecea167
73061127ccceasl6d?
73061191lceceee31l5
73061193cecsea118

730611972case.238
73061198.0e000238
73061207eevese28l
73061208ccecs0281
73061210eae200281
73061234ceeeee315
730612530caces3ll
7306L253eceeee315
7306127520 ceea31l
730612760eeess31l

73061335¢eees2253
73061336...".253
73061337ceeeea253
73061341lceecaael59
73061343ceccecal25
73061343c00ee.127
730613740ceaeea257
73061395c00+04276
73061398ecveee276
730614040 ceeea277

7306140500277
73061463cee.02338
730614700eeceal2?
7306147520059

73061477ecaces59

73061501l ccanaa206
730615820000.2309
73061582e00 0324
730615880c00e0253
73061589 ceeee253

73061598 cccaca45
73061609 cccca247?
73061 60%ecceaa248
730616684cce59
73061683ccaaes59
7306168420 0eee59
7306173 leacsaal3ls
73061732c0e0ee315
730617380cees 107
73061738cc0ese109

NUMERICAL INDEX

PART NO. PAGE

7306173% 2222107
7306173900109
7306178lececees258
730617920 ccees238
73061793ccceee257
73061828c00casl
7306182% eecaeel
73061830cecoesl
73061831leeacsel
73061832¢cccsal

73061835ccceeal
73061836cceeasl
7306184lcceceel
73061842cc0ceel
73061843ccceesl
7306184%ccceecal
73061845+0c0eal
73061848eceecel
7306184% ccee-l
73061888a00asesl59

73061892ceaeea257
73061895< 4222257
73061897accceael47?
73061897 cceaaa248
73061912020000235
7306191300 caee235
73061984c0e.24253
73061985¢2++0.253
73061988eaceea253
73061989 2222253

73062007 cceeeal63
73062021 ceee-01l5
730620754ccceell4d
73062076caneecell5
73062085+0020<43
73062086eae2e2.326
73062087eccaea326
73062140eecesell5
7306216%cc0eesl33
73062165a0c.e2141

73062169200 .0e43
73062170eccees43
73062171eccaes43
7306217400 02239
7306217500042.239
73062177ec0ees239
73062190ecc a3 14
73062208.00.04215
73062214e0eees213
730622570 cceset3

730622924 ceese265
730622930 cceas265
73062311lececesaB4
73062354222ee2238
7306235520e2+238
73062356cces22239
73062374eaces <257
1306246%0 20224203
730624640 000ee6
7306252leecos0193

7306252222++22193
7306262%eceaee265
7306262%ccceee266
730627200eeese1l15
73062754ace22190
73062870ceeeee257
73062870ecece=259
73062870ccees-338
73062937 2anasal

73062983cccaeal

0073073134

PART NO. PAGE

73063015<00es.109
73063017 ceeees109
73063018ece=q-107
73063018cces.-109
73063019<cceaal07
73063023c00eeel07
73063023cceeces109
73063052¢0evee335
73063053ccaeee309
73063053ccee.324

73063053cceese335
73063067eceese107
73063067<ceaeee109
730630834c.0..107
73063083 aveees109
73063137 cceeee335
73063138ea0e22335
73063139 eceee335
73063140cceeee335
73063168eceeae335

73063169<2ce20335
73063170c0ee.e335
73063171eceess335
73063185+20022335
73063187cceea.138
7306318%eccsael38
73063197 ceeces335
73063198¢202a22335
73063249 20aawsl3
73063249 ccece85

73063279 2ceaal
73063280 ceecqel
7306328lescceel
73063282ec0eael
73063283cecceel
73063286cemsesl
73063287ecececsl
73063292ccccesl
73063293 cceassl
7306329%a0essal

730632952000e0l
73063296ccensel
73063299 s eea-l
73063300ccees-al
73063312040202335
73063343ccee.2335
73063364c0ceeas197
73063368c00200213
73063369 eceee215
73063375eaeesa335

73063376eceneslls
73063376cecnae8

73063376ecccnee?

73063378ceesesll5
73063379 ecasell5
73063389 2ees4336
73063393cecaea1ll4
73063395 caces114
73063488ccanee336
73063489% wcee-309

73063489ccace.324
73063489ccceece336
73063513 caeeee335
73063522¢c00caeclé5
73063523 ccceccalésh
7306352%cccacalbé
730635250accaeclésd
730635260ccces 145
73063528eacc-al45
73063558202c2-218

PART NO. PAGE

7306355800000.222
730635580c00e0237
73063598cccseal4d5
73063600c0222+336
7306360520335
73063621l eeaee=309
73063622<20.0+309
73063679 2aees335
73063682ccecesl75
73063683aceeeel76

7306368%c00se0176
73063690ccc<es176
73063694 20ee-=165
73063694%0c0asel?5
730637892ce2ael52
7306388leceeea335
73063882¢0202+335
73063883cceeas335
730638944 ce0 40335
73064022aceese84

73064043 cceaas234
73064071eccaecal49
73064072cceces249
73064081leceeaa286
73064082ac00.2289
73064083cccess288
7306408900 2..82

73064090c22..-82

73064106cc0002251.
7306413% cccae266

7306416Tcaeaae267
73064170ccceer267
7306417 1ececes267
73064207 cecas.=258
7306421 6ecaceee257
73064241evaaee338
730642562c0ee258
73064257 ccaase259
7306425822+2..258
7306439240+..2331

7306441200084
7306442%cceea196
73064433 0aceasl97
7306443500c0+2196
73064445ceaeee315
73064446c0ceae3l5
73064447 encese3l4
73064448ecs..a314
73064449 caeas3lé
73064450cc0ae.314

73064512cc00.0197
73064512eccaca?

73064521cceeasaB80
713064522<cc22e-131
73064530eem 24280
73064536ccceaab65

7306454600 ees2266
730645530 0aeeea267
73064635202 ee2332
73064636c00aea332

7306464T7aceeeal3l
73064649200 002133
73064650eceeca133
730646520200 131
1306‘652... oo 133
73064664 c0ccecsl4d5
73064682ccceea85

730647260cacse 14
73064727casca144
73064728ccccee 144



PART NO.

73064729 casea145
73064732 c0ceec145
73064738aceeea332
7306473% waneea332
73064740c cneea332
73064T741leceves332
730647422 00eea331
73064743cccwee331
T3064744%ccewee33l
1306‘1‘5......331

PAGE

73064746c0c0se331
73064747 ceceeee331
73064749220 cee331
73064750 caeee331
73064865¢cee-2280
73064865cccee.293
7306488leccecea266
130“9“...... 266
73065060lccnnee84

730650620 ccees 18

730650804 cawwa168
73065099"...’315
73065137 ccecee122
73065137 ceweea123
13065[51......266
730651 T6aeewaa9l

730652020 0ee<2332
13065213......332
73065357 ceceee123
730653580 c00e0.123

7306535% ceee.123
73065639cc0ee.82

730654400ceees82

73065638cccees329
730656564 cecee329
73065660c0 ¢ =329
730657040 cneea266
73065780ccaneca 107
73065780ccceces109
73065887 caccce24l

73065887 ccecees336
73065887 caces.338
73065887 cnweaatl

730658880c0ee.338
73065888cccccc42

730659030 ceecae266
730659040 cceeca266
730659050 c0aeca266
730659060 000137
73065928 cccee 266

730659250 02-0266
7130659260 ccee266
73066229 2we-.83

73066230cecee.83

73066231lccecc..83

73066233cceecea283
730663 84cceee.319
73066415<c00e.319
730664 16cacee=319
73066417 cn0ee=319

730664 18ccees<319
730664 19acee.2319
7306642%ccees.319
73066425 c0ecee=319
73066*26.‘..‘-319
73066427ceeaee319
73066428c0ce.0319
13066629..‘...280
73066439 ccee.266
7306648Tccceaa289

PART NO.

73066533a0ceee335
7306654Tcceeaslll
13066551...‘..286
7306655 lececes337
730665522 00020248
73066552eacecve251
730665520 cc<=<338
73066553¢c00.02151
73066553¢cccev338
T730665540c002.309

PAGE

73066554ccccee324
73066554cc0<2+339
73066555¢cc0ae.309
7306655502 c0s324
7130665550 02339
7306655600 «+e309
7306655600 ecwe.324
73066556c0c022339
7306655Teceeeea257
73066557ccwese337

7306656 1c00ee2309
7306656[“'...32‘
730665640 c20ee332
7306656%c00222338
73066589 cc el

7306660lecccealll
73066603c0ee.4125
73066603cacsaal131
73066603.0020.208
71306660%cc0e22208

73066609 <c0eee331
730666324 02242.208
7306665Teenecs 42

7306680%ccee2e309
7306681l6ucwse.337
730668L7acewsaa337
730670224cc220336
73067L48eacse280
73067155e0cceatl

730673324eea.2339

7306734240 000.237
73067352.00 22339
73067419 cevaatl
73067420ecc a4l
73067446ccece.83
73067500e0e-00338
730675100 ceeas.42
7306751 7cceacad
13067517.‘..'.8
7306751 Teeaeee95

73067533cccaea42
73067535cccaecs42

_7306760640ee42259

730676060c0ees337
713067607 eeceea259
73067607ccwes337
730676lheeaaea259
730676lleceeealdld?
73067618cceee.286
7306761 8e0eeee337

730676200 0cce0241
7306762000 ce=e243
73067620......337
73067621leceeces259
7306762leceaae337
73067622000 eee246
73067622ccc<=+338
73067623ceeeea332
730676240 eee257
7306762%e2a 004337

NUMERICAL INDEX

PART NO. PAGE

73067625000 024259
73067625000+2337
73067625eccceaT0
73067627ecceeal2l
73067627 ccaeea337
730676292ccee=339
7306768leceees289
73067712eceeaa251
73067712¢eveee338
7306824%ccceee260

73068320 ccenea26l
730683900 ccceca94
73068401lccnase9%
73068408ccceeeb68
71306841lceeca68
73068412ccce.68
7306854%cceeee292
73068646cvcessl193
7306888lacewes237
73068882e000.44218

7306888200 000222
730689524 eweeeb8
73068993ccces.l

73069001lcceeee323
73069002¢c24202305
7306900%ccess+305
73069004ccee0<306
73069006ecceee322
73069007cceeecea305
73069007 cwevee306

73069009 cceee322
73069010.000.+305
730690104 +2...306
7306901lceaeea305
13069011......306
7306901500 22306
73069016cce 222305
7306902000 <2305
73069020c0cce306
73069093¢c....218

73069093ceeee.222
73069093.c02.2239
7306909%c2¢...218
7306909%ccee..222
7306909%eccae.237
730691614a0..2293
73069162c00<20293
73069165400022293
73069194 e cc 299

73069196.c.4+.284%

73069204 ++22.338
730692382 0eas.283
730692380 c0...284
73069239ccaee+28%
73069240022e2.284
73069241ccceea284
13069267...‘..322
73069269c<e2.+323
73069299« e .2321
73069336cceceea97

730693360000ee99
73069409 cc <2199
73069409.204..238
73069535c0cee0142
73069566000 004197
730698120 c00e294
73069813......278
73069813.42....283
7306981%c 2000283
73070020c0csael

0073073134

PART NO.

730702292 ceeea163
730702662<c2<<309
7307044%ccce.314
730704500cceca314%
73070464 cceeee322
730704682cceece32)
73070500eweea2-336
730705000ee..2338
73070500¢cnceatl

73070693cceeea115

PAGE

7307071l1lecceecal52
73070711lccncee154
73070829<0ee+-288
73071170ceceee95
73071315cacce=114
73071619%cves=13
730716200cc<esl3
73071708aceaeecalb3
73071835.cceeab68
73073134c0ceesl

73100879 ceece 260

73100880caceee260

73103486ccceeelb8
73104559<eeeeall5
73104683c0cecee168
7310468%<cvacesl68
73104685.c0seal68
73104936ccceeaal?7
73104936.4002.338
73105127<ccceeca292

73105127cceee2338
731052834 40.22239
73107880eceese33
7310788leceess259
73107881lec00..338
7310788200000.257
731078820 <e2338
731078844 .c0204259
73107884« 20222338
73107885cceeee254%

73107885cceaea257
73107885.220..338
73107890ceew..208
73107890cce002338
7310789%4¢..2..338
7310789%ccceeab5

73107895« ccees287
73107895422 2..338
73107897ceeess251
73107897c.ce2338

73108441lauaesa26l
73108722+00.2.338
731087224004.465
7310881 540cese251
73108815ecce.4338
73108819ceceaal7l
73108820cc.0..251
73108820ceees.338
731088400.0.4.261
73109131.0..0.261

73109131.c..-.338
731091344 20200259
73109134c0eeee339
73109796cvece<339
73109818c0ce.0339
73112663c0aeee338
731126630 cace<65
74007230accece2s
74007234c00e..80
74008064 caces48

PART NO. PAGE

74020145caaee058
740204080 0naca2l
74020879% ceccea26
74020879 ccveea?

740208800cenee39
740211520 ccece?6
74021440ecceea5s
T402145%c2c0ee22
74022129220 =e2l5
74022339 wceae22

740224300 ceas22
74022595¢e20<+221
74023556 ccccac b
74023556c0cesa48
7402355Taceee256
74023570e0cceee51
7402357 1lecease5l
740237200 cceece’b
74023720 ceccca’8
74023721leccess4b

74023721lecccea49
74023882.cc456
74023883c0case56
7402388B4%ccceea56
7402408%cceecs70
7402421520 aneet5
74024217ceccaatd
74024223 ccacasts
7402422%ec2accatt
7402422% censatt

74024229 cc a8
7402423 Tacccecds
74024247<eseee181
74024258420 00.53
7402455%ccces.10
7402479200 e cee42
74025015400 ceall
74025015<0ces0el5
7402501 7ceacea9

740250190 eea9

74025021laceeael5
74025021cceea.181
74025021lec0ees9

74025024c0aeeel5
7402502500 ¢201%
7402503lcceeeel9
74025041acceveld
74025067.caeaa18
74025068cc0eee78
7402507 Teaeeee25

7402508200 ccae24
74025097 ccacee26
74025097 ccacea9

74025101cccceel0
74025101lccecas76
7402510l caaane??
74025103c00aea16
74025103 ccceea 77
7402510600 ecse10
74025106cceeeal9

7402510600009
74025115.c000.16
7402512000ceea9
740251390 ca.e78
740251460cee.s51
740251484cc0ee51
74025149c2022451
74025150ecc..-10
7402515000 e<ea51
7402516500 0a0.421



PART NO.

740251 T5eceeea22
740251 76evanee23
7402517 7ecceeca2l
740251860ccece2l
74025187ceeeee22
74025188+.00eee23
7402518%ccceee23
74025191ccacea23
74025192 caneae22
74025193 ¢ccaee22

PAGE

74025194 ceccee22
740252320c0eee49
74025237eccces22
74025238c0ceeels
74025282000 00021
- 740252580 cceeel15
74025259 2c0enl4%
740252980 c0eeel5
74025299 ceavesls
74025300ccccael5

74025301laceceel5
74025343 00025
74025343 c000ee?

746025367cccnce?d

74025376c00eeel0
74025376 ceceebl

740253850e0ceel0
7402538540e0ee53
740253 850c0caa54
740254294 0eee291

7402546lccacca2t
74025472 0acaeslD
74025472c0020221
74025490 cceaeall
74025528cc0eeal9
740255550 c0eee2l
76025594 c0acea 76
74025603000ee.179
74025622aa0ece-178
74025622¢ 2229

74025623.000e<178
74025632+ 00e0es9

74025634ccccaslT9
74025641ecceea?8
74025641cceaee80
740256520 00000178
740256530 c0.eal78
74025710.cae-.78

74025716ceeceal5
740257204a00eq%0

714025765¢0 000027
7402578lceeesel0
7402597% eaeeal78
7402638200ceaasls
7402646002a0es180
74026460ae0ase25
740265140 cee..18
740265484 cceee5
74026548 0cces?

74026549 cceea?

7402657%2cess.l0
7402657%eccees39
74026592c204ee15
7402659600 204+29
74026602+ 002430
74026603.c0020.29
740266050 c0...28
T40266140c0eea28
74026615e0ac0028
74026618ccces.28

PART NO. PAGE

74026699 ceeea22
7402684%aceeal5
74026887c0cee-78
7402688Tcccnee?

74027013 ccecee20
7402701 %ccase. 10
7402701 %cccce 40
7402702%0e0ass 10
740272%TecceeaT9
740273552 0e0c215

74027454ccceeal5
74027543¢¢aeecel5
7402755%cc<eal8

“ 7402756 lececaecl8

74027562<c20ea18
7602756 4c cacesl8
7402757040aceel8
740275702 cacece?

74027573c0eee.l8
740275830 cee.28

740275984 c002-10
74027598 cc0eee20
740276870caaeel8
74027690eecss-18
74027708c0ces39
74027719 0aesabl
74027735¢e0cee25
74027739 cneee34
T4027742¢eeeaea59
74027752020 ae25

7402775200009

76027765400 +0461
74027769 cacee2
74027908 cseese30
74027975¢0eeee 10
74027975cae cea60
740280360ceesell
764028036eccecea’

74028050000eee37
74028059¢cecee36

74028063caeces9

74028064000 cae37?
74028064000 es9

7402807%ceeeasd

740280754.204.15
7402807600cas0e58
740280774 00aea28
7402811000000a22
740281570 cue+28
74028190caeq0s10

74028190cces+60
74028261lcccace2?
74028262 000042
740284430cece=16
7402844 7ccceeas78
7402845800294
74028466cceac.28
74028467 ecseea28
740284680 cceea292
74028608cceceealb

74028641ceceea2l
740286%4200002420
74028643 ceecee20
760286%%cecceall
74028716c209+4+56
740287160ceace58
7402877300 eeee20
7402878lacecee56
7402878leeceea58
7402878leeaesce9

NUMERICAL INDEX 0073073134

PART NO.

74028795cccese40
74028802cacce 4t
74028803 cccesa49
74028820ccceee3b
74028820cceeece?d

74028822c0ceea37
74028822<ccees9

740288230cecee3?
74028823000coe9

7402882%0ceceec3b

74028826 0020236
7402882T<ceccee36
74028835000 02e52
740288360ceceea52
7402883 Tanesee52
764028838ec0ceee52
74028839ceecee52
74028840e0e 90052
74028855+ c0eee37
7402887500001l

74028875eceeeal5
74028876200 <e436
74028887cncese9
740288880 ccese29
74028901leccaece56
74028904c0eee<29
740289050 00020292
740289360cc0a.38
7402893 Teeeeaall
7402893%cccesa38

74028940 ceaveca38
7402894%ccs0as21

T74028945ccceccc4b
74028997 eacseeld?
74028997ceseae?

74029000000 ee.22

740290070 ceees26
7402905200053
74029052+ 004+0255
760290530 0022292

7402905300 c0ee29
74029053 c0000e9
74029062ec0eee22
74029063cccceal5
74029083000eae53
74029084%cceeeeb53
7402908 7cceess Tl
74029088cecsec.Tl
74029089%cceee7l
740290894 cacaa?3

7402908%40ceee74
74029120ce0ecea7l
74029120e00ves73
74029120ccceeca T4
740291252ceenel0
74029129%c0ce.78
7402916%cannea57
74029176eecwes57
74029197 cceeaal8
74029207200 0e.60

74029207 enceesb2
74029210ecceeaTl
74029233ceceeabl
764029235c0cee0b1
740292380 caceabl
7402924 Tenceasal?9
74029250 ecenaa4bd
74029251lcacceatbd
740292520 0eeee2l
74029253¢ 000053

PAGE

PART NO. PAGE

7402925%cncees53
740292552a0cee53
74029256000eea2l
74029257 cc0ecea2l
7402927 1leccneas20
74029291caceeal0
7402929%c02+2210
74029320000c++80
T7402932%c00+0410
74029324ccecesl?

74029325cccee=36
740293270 ceees1l0
74029327 e0ceaa80
74029368ccceea292
7402939%1aceeea294
T740293960ceaee294
74029449ccceea53
7402945000ceee52
7402945%cc0eaTb
74029485<ccceee29%

74029486ceceea55
74029487 caceee55
74029506c0c0ea?
74029506accceeT9
7402951 6eweeeaS57
740295860 cccea?l
74029586c c00sal3
74029586ccececaTé
74029653 cceeeel3
74029661lcaceas54

74029662cvceca54
74029663ceccee5%
7402966 4%cccees54
74029666¢ccese5%
74029694ccececal3
74029742400e0s10
74029746 0ceccaall
740297482ccceall
7402982%eeecene55
74029825¢ 200055

740298264c0eee55
7402987 7encease29
74029968ceseea56
74029970ceneea56
74031159 ceeea53
74031159 ¢cca2s55
74035000e0cecea78
74035007cccacelb
74035008cceaealb
74035009<ceceelb

7403501000caeal?
740350370ceasalb
740350384 0000016
740350400 0eealb
74035042a00eealb
74035043.200eal6
7403504500000416
74035047 cecaaalb
740350480accaslb
740350500000.alb

74035052e ceeesl?
74035053 0cceael?
740350554 0020017
74035114c0ceeel?9
7403511 7cceceal3
74035186c2eees2l
74035204 ccccal
740352042 20++.80
7403521 %ccacsall
7403523 7ccceee29

PART NO. PAGE

74035245ececeell
74035253¢ceesal0
74035253cccaeell
74035308400eee37
7403531llenceaceld
74035313 ceceeelb
74035314c.000-10
74035315.0002a16
7403532% 020076
74035330cceeee25

74035330c0cese9
740353380c0esal5
74035343 0000ae3?
74035344%cceces 7
74035346c0ce0e54
74035350cce«a+80
7403535%0ceeeat0
74035387aceeesl5
74035390cceeeell
74035390ccceeel9

74035394%acceeall
74035395¢c0eeal9
7403540lcaceeald
740354024000.280
74035403 .000000292
74035404%ccccea29
740354052c0eee179
T40354060ccaee294
74035409000 e0e?3
7403547 %22caesl5

74035509<0ueee5l
7403551 leaveasa5l
74035530c0cnes27
740355400c0eee54
74035556ccecne36
74035827 caeeea58
74035849c2242480
7403585%cccc.280
740359030 ccaeelt
74035941lecceecedé

74035956ccc.0e48
74035957 cccnea48
740359580 c0aeea49
74035961 cceseel5
74035974ccceceae30
74036035cc200225
74036042.020ee51
7403604%c0ease5l
74036072ec2eee25
74036074eceeeel5

7403607520c222180
74036076eceseal8l
74036077 caeessl8l
74036078cese..181
7403607%<2cceel81
74036080caceee 181
7403608leues0.181
74036084cecescT4

7403608540c2ee75

7403608%c0ccesl3

74036095cceeaell
74036095¢0000e9

74036097ceceeaa292
74036098ccccac49
74036099 ccese49
74036201lcceeeael?8
740362020c0004179
74036203cceeea?l
74036218000 eeal7?

74036272200 cae48



PART NO. PAGE

740363270000..181
74036328.0.ce..T4
74036330240...180
740363400 0200025
74040302¢000..181
74040305<0242178
74040305« caeea185
740403304 0022183

740403350 ceceel82
740403360 ceceal82
740403 *:Qb‘o'-'- «el83
7406403 4leeceeeal?d
7404034lcececealBl
740403450 ceeeel??
74040345e0ecaal??
74040345.00.+2180
7404049%cccaea183
74040515¢20aeal85

74040522.c000-184
74040523 ccccselBs
740405500 cecee185
740410020000 l8l
1w~1966.... L 1 2 106
74048649 caccctsd
740469255cc0ceslB84
7404925680 caccel8®
74049259 cawes185
74049260c0eees183

1‘0‘9261..‘. ..183
74049262ccese-183
7404926520181
74050637 ccceatsd
74050638cc0cc o4
74050645 ¢ cac e 44
740506 46cccas b4
74052124ceaeee182
74053035cccccats

740530360 ccoaccthd

740530370 0cea.bs

74053195« vececee 183
74053197 cceecs.184
76053235c0000.181
740532354 cacaal83
74053298c0ee-s183
740533560 c020.183
74053422000 eeab]

7405415l cceecel??

740544360 ccceel183
74054439c 0000183
74055272 c0eeeal??7
74055273 caceaal??
7640552T%ccceecal??
74055275 ceecesl 77
74055276cccaesl??
740552 7Tccceeal?7
74055279 cccecelT77

76405528Llcecceel?7 -

740552824 ccceel??
74055283 0caeeal??
7405534l cncnsel??
740553 4Leneececel?9
74055341l cee..180
74056066ccceceael79
740560660 ceeeel8l
740561 28eceeso185
740561 29c cacealB85

PART NO.

740561290 ceecea186
740561300 caees185
74056130cceceea 186
74056132cceeee185
T74056132cc0eea186
740561330 ccees 185
74056133ccces2186
74056265ccaceel77
74056278eccceslTT
7605627800cesal?9

PAGE

740563000 cc 0nebdd *
74056412+ 0eesel83
7405642600+ oee'liB3
7405651 Teooowe 10

1‘056560;.. ..la’
740566260cccee 185

740588860 cavece 185 -

7405889 8ecces. 182
74059373 caccesls
7405962 0concsect®d

74059802c cveee35
74059807c00nee3S
74059810ceceee35
7405981Leeccsceds
T740598120000ee35
74059813ccnces3d
7405981 4%ccceeeld5
7‘05981760....35
74059952c 2200235
74059984c0cccebl

74059987 cceeab3
74059988c ca e 63
74059990ccceee62
7405999 lceccees 62
740599920 cceeabl
74059993 cccce.63
79059997 cances 62
740600l lecaceeb2
74060370eccces.183
T4060661lccecceel83

74060693ccaec.35
76060695cccccatsd
740607260cces.63
74060755¢cccee3S
76406085% ceeee5l
74060935¢ 0000262
T40609360ccees62
764060939 ccee63
74060940cceecce63
740609440 ceee63

740609450 ccce.b63
740609 Teccceabdld
74060948cccces 63
7406094% c0es.63
7406095000 02062
74060956cccceccd®
74061606cccess 19
74061607cceeeel9
740616080cee2.19
74061609 cecee19

74061642ccceeel?
74061649 0ceeal?
7406165000ceeel?
74061651laccaecel?
74061 725cecneell
7‘061- 125.....0’

740618l6eceasel?
7406181 Teccceal?
7606181 8eeceaeasl?
74061819% cceeel?

NUMERICAL INDEX

PART NO.

7406206400ceeel9
7406208800 200926
740621 16ccceeel?
7‘062252.0...‘ l.a“
7406225%cccee2183
740623280cccenll
74062328ecceeel5
74062360cceceecel85
74062361lcecec.185
7006236200183

74062364000 185
74062365ec<ces183
74062366cccceel8d3
74062367cceeceel8l
74062368c0ceeelll
7406236% ccees183
74062370ccceceslBs
78062372cceceee 183
74062373 4vaee..186
78062374200 00183

74062380ccecece186
7406238240000186
74062406c00eeel85
740624070 vece183
74110730acceee183
74112723 00000181
74112723ccceee185
T4L127230ceceeslB86
7“153716....‘ .2‘

74251 746ccceccelt
7425355500035
74253739%<2ceea2l
7425397 Tececas2l
742541560 cceael?9
74254608000eeell
74254608cceceel9
74254608cccecce78
742547550 20eee29
74254756 c00acel

742548360cecee18
74254868000 cae22
7425486%cccee 28
74254873ccceee9
74254905002 00425
74255093 ccceece?7
742551032 c0cs.28
74255107« ceee?l
74255109 eeald
T742552860ccseal79

7425528600 ceee7l
T74255287ccceaall
76255528c00eee76
1425557 Tecceecel®
74255577 cacees2l
762556120 00veel?9
7425561240000.80
T74255661lace ceel0
7642559320 ccee.l8
7425597 Teweeeasb0

74255982c00cceld
74255983cceccell
74256033.0....181
T4321716cecceces9
7433653244004453
743365320 0000e55
743375040 caee-l0
7433817%cececal?9
74338301lceveaelO
74338300leccceebl

PAGE

0073073134

PART NO. PAGE

74338943 ccceeel0
7‘3389“3. LL A XX J l l.
74339532cccessl0
743395324ccceell
74339532ccce.ebl
74343799% cee.e21
743499840 ceeeel0
7435023500027
7435240%ccceel?
74356449 ccceel5

7435857 Teeceecal 78
7435916Teceeee259
74359310ccc2ee29
T43597T6ccccead9
74362611ceneca292
74367090cceeee57
74371L118ecccee57
74372378aaceeelT9
74376497 ccnasll

7437887 lececececl2s
74380652eccesa5l
7438752% wew.e291
743886484 00.0065
74389823 c0enca lT7
74389823.c00-2180
7439342TcceceeT1
743934270 ccceaT2
74393427 ccccceTd
74393667 cceveelBl

7450023 lecceasls
7450023 1lcccecs36
7‘50‘ lbg‘ oese ’52
74501149 cceee55
74504409« ccess52
7‘504‘09. LA N N ] .55
74507084c cceee8
7450737%aceeel5
745073740 ceeeedb
74507673cceceel5

745123430000e239
T45123430cceaetdl
745132060c020023
7451320Tcccececel
7451370Lcceeaseb0
745137400 eceeel79
74515187 cececcedl
7451643 leceecea292
T45172660cceas5l
7465022%cceeal?9

74650229 caceslll
7470424%cc0eeal?9
T471608% ccaaal?9
747L608%cc.0a181
7672251l 1lccacecalsd?
74791157 eeeeee300

PART NO.

PAGE



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268
	Page 269
	Page 270
	Page 271
	Page 272
	Page 273
	Page 274
	Page 275
	Page 276
	Page 277
	Page 278
	Page 279
	Page 280
	Page 281
	Page 282
	Page 283
	Page 284
	Page 285
	Page 286
	Page 287
	Page 288
	Page 289
	Page 290
	Page 291
	Page 292
	Page 293
	Page 294
	Page 295
	Page 296
	Page 297
	Page 298
	Page 299
	Page 300
	Page 301
	Page 302
	Page 303
	Page 304
	Page 305
	Page 306
	Page 307
	Page 308
	Page 309
	Page 310
	Page 311
	Page 312
	Page 313
	Page 314
	Page 315
	Page 316
	Page 317
	Page 318
	Page 319
	Page 320
	Page 321
	Page 322
	Page 323
	Page 324
	Page 325
	Page 326
	Page 327
	Page 328
	Page 329
	Page 330
	Page 331
	Page 332
	Page 333
	Page 334
	Page 335
	Page 336
	Page 337
	Page 338
	Page 339
	Page 340
	Page 341
	Page 342
	Page 343
	Page 344
	Page 345
	Page 346
	Page 347
	Page 348
	Page 349
	Page 350
	Page 351
	Page 352
	Page 353
	Page 354
	Page 355
	Page 356
	Page 357
	Page 358
	Page 359
	Page 360
	Page 361
	Page 362
	Page 363
	Page 364
	Page 365
	Page 366
	Page 367
	Page 368

